
EXCEL 
ENGINEERING CONSULTANTS, INC. 
Environmental & Civil Engineers 

Before the 

FLORIDA PUBLIC SERVICES COMMISSION 

DOCKET NO. 010492-WS 

APPLICATION FOR A GENERAL RATE INCREASE FOR 

VOLUME I1 

WATER & WASTEWATER MINIMUM FILING REQUIREMENTS 

Containing 

ENGINEERING INFORMA TION 

Prepared by: 
Excel Engineering Consultants, Inc. 

122 Wilshire Boulevard 
Casselberry, FL 32707 

122 Wilshire Boulevard * Casselberry, Florida 32707 Oflice (407) 260-2292 * 1 (800) 806-1206 Fax (407) 260-1193 



Zellwood Station 
Water and Wastewater Treatment Facility 

Orange County, Florida 
Docket No. 010492-WS 

TABLE OF CONTENTS 

Tifle Section Number 

Service Area Utility Map . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  I 

Chemical Used for WaterNastewaier Treatment Facility . . . . .  2 

Wafer Treatment Facility Water Quality Analysis . . . . . . . . . . . .  3 

Wastewater Treatment Facility Water Quality Analysis . . . . . . .  4 

Water Treatment Facility Monthly Operating 
Reports 1999 - 2000 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  5 

Wastewater Treatment Facility Discharge Monitoring 
Reports 1999 - 2000 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  6 

Wafer Treatment Facility Sanitary Survey Report . . . . . . . . . . . .  7 

Wastewater Treatment Facilify Inspection Reports . . . . . . . . . . .  a 
Wastewafer Treatment Facility Non-Compliance Letters , . , , . . 9 

Wastewater Treatment Facility Operating Permit and 
Water Treatment Facility Consumptive Use Permit . . . . . . . . . .  I O  

Zellwood Station Co-op, Inc. Employees List . . . . . . . . . . . . . . .  I? 

12 Zellwood Station Co-op, Inc. Vehicle List . . . . . . . . . . . . . . . . . . .  

Zellwood Station Customer Complaints .................... I3 

Original Cost Study . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  74 

Re use Feasibility Rep orf . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  15 



ITEM D ESCRI PTlON UNIT UNIT PRICE QUANTITY 

gal. $1 .OO gal 10,520 gal 

cy1 

drum 

Pre-chlorination 10% Liquid Bleach used at 

Post-chlorination 150 Ibs CL2 gas used at 

HTH Granular 60% - general use at Water 

' Well 1 &2. 

* Water Treatment Plant. $1 17.00 per cy[ 4 Olb gas used per day 

$1.40 Ib 'IOlb used per day 

Excel Engineering Consultants, Inc. 

AMOUNT 

$ 10,520.00 

2,691 .OO $ 

$ 560.00 

811 410 1 



1999 CHEMICALS USED AT WASTEWATER TREATMENT PLANT 

DESCRIPTION UNIT UNIT PRICE QUANTITY ITEM 

$0.78 Ib 211b gas used per day 
150lb CL2 gas used for disinfection of the 
Wastewater Treatment Plant 
HTH Granular 60% - general use at 
Wastewater Treament Plant 
Trichlorisocyanuric Acid 95% - used for pH 
adjustment 
Bio Clear Enzyme - degreaser used at Lift 
Station 

CY 1 

drum $1.40 Ib 101b used per dose 

1 Olb used per dose drum 

1 gal. per use 

$2.30 Ib 

$21.87 gal gal 

AMOUNT 

$ 5,850.00 

$ 280.00 

$ 460.00 

$ 874.80 

$ 89.46 t Chemical Hand Wipes - general use around 
Wastewater Treatment Plant 

Excel Engineering Consultants, Inc. 

can 14.91 can 6 cans a year 

811 410 1 



2000 CHEMICALS USED AT WATER TREATMENT PLANT 

ITEM I DESCRI PTlON 1 UNIT I UNITPRICE 1 QUANTITY AMOUNT 
IPre-chlc ' 
Well 1 8 
Post-Chl 

lwater T L 

. .-. . - 

Excel Engineering Consultants, Inc. 811 410 1 



r 2000 CHEMICALS USED AT WASTEWATER TREATMENT PLANT 

5 

AMOUNT I UNIT I UNITPRICE 1 QUANTITY 
r I ,  

DESCRlPTlON . r .. 1 .. .. ITEM I 
I 1 I I 

11501b C' 

Stat' 
Degreaser 5 gal pail - used at Lift Station I $16.00gal I 1 gal perdose 1 $ gal 

$120.00 cy1 251b used per day $ 7,200.00 : L ~  gas usea tor uisinrection OT me 
cyt atment Plant 

280.00 
I 

Trichlorisocyanuric Acid 95% - used for pH drum $2.28 Ib 10 Ib used per day $ 570.00 
. . . .-. 

656.1 0 
.ion f I I 1 

- 

480 .OO 
L I I I I I 

Excel Engineering Consultants, Inc. 811 410 1 



LAU3ORATQlRI €S 
I N C O R P O R A T E D  

Received From: Date Reported : Aprl9 2000 
Zellwood Station CO-OP Project Number : 34841506 

2126 Spillman Drive PO Nwnber : N/A 
Zellwood,FL 32798 FLDOH Number : 83139/E83018 

NYSDOH Number : 11595 

CTDPH Number : 0173 
NCDEHNR Number : 296 
SCDHEC Nwnber : 9 6 0 1 3  

For: POE 
Date Sampled:Mar28 2000 Date Received:Mar28 2000 Lab Number : 19882 

FDER COMQAPNUIII : 86-0008 

REPORT OF ANALYSIS 

19882 
Parameter Unit Reportable %Rec %RSD 

Gross alpha 
Analysis E r r o r  
Photon emitters 

2nalysis-Error (Photo 
Radium 226 

Analysis-Error ( 22 6 ) 
Radium 228 

Analysis-Error(228) 
Man-made beta & phot 
Analysis-ErrorIbeta 

Detection 
Limit 

pCi/L 0 * 100 
pCilL 0 -100 
pCi/L 0 . l o o  
pCi/L 0.100 
pCi/L 0.100 
pCi/L 0 .IO0 

pCi/L 0.100 
pCi/L 0.100 

pCi/L 0.300 
pCi/L 0.300 

Certificate of Resu l t s  
Sample integrity certified pr io r  t o  analysis. Test 
of the NELAC 
T h i s  Report may 

S. Flowers, Ph.D. 
PresidentlTechnical Director 

Section 1 of 5 Page 3 of 3 

r e s u l t s  meet a l l  requirments. 
the QA Report Section 4 .  
relate on ly  t o  items tes ted.  

Serving Your-Analytical and €nvironmentcll Needs Since 1957 

481 NEWBURYPORT AVI: 
ALTAMONTE SPRINGS 
FLORIDA 3270 
P.O.  BOX 1 5 0 5 9  
ALTA MO N T E S P R I NG T. 
FLORIDA 32715.059 
BUS: (407 )  339-598 
F A X :  ( 4 0 7 )  260 -611  
WEB www Ilowerslabs.co, 



LADORAT€)RI €§ 
I N C O R P O R A T E D  

Received From: Date Reported 
Zellwood Station CO-OP Project Number 

2126 Spillman Drive PO Number 
Zellwood,FL 32798 FLDOH Number 

NYSDOH Number 
FDER COMQAPNum 
CTDPH Number 
NCDEHNR Number 
SCDHEC Number 

For: POE 
Date Sampled:Mar28 2000 Date Received:Mar28 2000 Lab Number 

REPORT OF ANALYSIS 

: Aprl9 2000 
: 34841506 
: N/A 
: 83139/E83018 
: 11595 
: 86-0008 
: 0173 
: 296 
: 96013 

: 19882 

/ 

Parameter Unit 

Fluoride mg/L 
Lead mg/L 

Mercury mg/L 
Nickel mg/L 

Nitrate(as N) mg/L 
NitriteIas N) mg/L 

Selenium mg/L 
Sodium mg/L 

Antimony mg/L 
Beryllium mg/L 
Thallium mg/L 
Asbestos MF/L 
Aluminum mg/L 
Chloride mg/L 
Copper mg/L 

Fluoride mg/L 
Iron mg/L 

Manganese mg/L 
Silver mg/L 
Sulfate mg/L 

Zinc mg/L 
Color ( c o l o r  units) PCU 

Odor (total odor num TON 
PH PH 
TDS mg/L 

Foaming-Agents mg/L 

Reportable %Rec %RSD 
De t ec t ion 

Limit 
0.0347 87.7 . O O O  

0.000100 109. .480 
0.000200 105. 8.00 
0.000400 112. 13.5 
0.00900 
0.00350 104. 1 . 7 1  

0 .000220  111. 1.76 
0.109 107. .070 

0.000220 95.3 5.28 
0.000100 119. 2.47 
0.000100 106. ,160 

0.000100 118. 13.0 
0.0470 118. 1.55 

0.000100 111. 14.5 
0.0347 
0.0107 100. 1.13 
0.00388 99.5 .050 

0.0000500 104. .840 

0.000150 120. 13.0 

1 . 0 0  

1 .oo  

5 . 0 0  
1 . 0 0  

0.0100 101. .070 
2.50 96.5 .170 
0.159 

19882 

0.441 
0.000592 

< o .  000200 
0 ,00313  
0.136 

<O. 00350 
0.000593 

15.3 
< o  .000220 
<o * 000100 
0.000273 

0.0229 
44.3 

0.0411 
0.441 
0.0250 
0.0145 

0.0000557 
64.0 
0.147 
1 5  .OO 
<1.00 
7.91 
220. 
0.160 

- 

Certificate of Results 
Sample integrity certified prior to analysis. Test results meet a l l  requirments 
of the NELAC as noted in the QA Report Section 4 .  
'his Report may pa r t ,  results r e l a t e  only to items tested. 

481 NEWBURYPORT AVE 
ALTAMONTE SPRINGS 
F L O R I O A  ' 3270: 
P.O.  BOX 1 5 0 5 9 -  
A LTA M 0 NT E SPRINGS 
FLORIDA 3271 5-059; 

. -  BUS: (407 )  339-5986: 
F A X :  (407 )  260-61 1C 
WEB: www flowerslabs.con- 

I Needs Since 1957 - . 



Received From: Date Reported : Apr19 2000 
Zellwood S t a t i o n  CO-OP Project Number : 34841506 

PO Number : N/A 

NYSDOH Number : 11595 

CTDPH Number : 0173 
NCDEHNR Number : 296 
SCDHEC Number : 96019 

For: POE 
Date Sampled:Mar28 2000 Date Received:Mar28 2000 Lab Number : 19882 

2126 Spillman Drive 
Zellwood,FL 32798 FLDOH Number : 83139/E83018 

FDER COMQAPNm : 86-0008 

REPORT OF ANALYSIS 

19882 
Parameter Unit Reportable %Rec %RSD 

I , 2,4-  t r ichlorobenze 
cis-lI2-dichloroethe 

Xylene 
Methylene chloride 
o-dichlorobenzene 

Para-dichlorobenzene 
Vinyl chloride 

1,l-dichloroethene 
t-lI2-dichloroethcne 
1,2-dichloroethane 

l,l,l-trichlorocthan 
Carbon tetrachloride 
lI2-dichloropropane 

Trichloroethene 
1,1,2-trichloroethan 

Tetrachloroethene 
Chlorobenzene 

Benzene 
Toluene 

Ethylbenzene 
S tyrenc 
Arsenic 
Barium 
Cadmium 
Chromium 

ug/L 
ug/L 
ug/L 
ug/L 
ug/L 
ug/L 
ug/L 
ug/L 
ug/L 
ug/L 
ug/L 
ug/L 
ug/L 
ug/L 
ug/L 
ug/L 
ug/L 
ug/L 
ug/L 
ug/L 
ug/L 
mg/L 
mg/L 
mg/L 
mg/L 

Detection 
Limit 
0.500 117. .450 <O. 500 
0.500 95.7 2.19 <0. 500 
0.500 92.7 1.35  <0 .so0 
0.500 103. .440 <O .500 
0 .500  94.2 1.94 <0.500 
0.500 95.0 2.01 <O. 500 
0.500 <O .500 
0.500 113. .850 <O .500 
0.500 103. 2.84 < O  -500 
0.500 95.0 .840 <O ,500 
0.500 102. 2.91 1 0 . 5 0 0  
0.500 104. 1.83 <O. 500 
0.500 99.0 1.78 < O .  500 
0.500 101. 1.79, < O .  500 
0.500 96.5 1.71 <O .500 
0.500 102. 1.73 <O. 500 
0.500 87.1 8.13 <O. 500 
0.500 94.5 1.38 < O .  500 
0.500 93.5 1.48 <O .500 
0 .500  93.8 .280 €0 .500  
0.500 <O .500 

0.000100 110. 1.11 0.000171 
0.000200 109. .150 0.0135 
0.000100 104. 1.67 0.000448 
0.000100 113. 11.7 0.0173 

Cyanide mg/L 0.00330 104. .730 < O .  00330 
Certificate of Results 

Sample integrity certified prior t o  analysis. Test results meet all requiments 
of the NELAC Standards, except as noted in the QA Report Section 4. 
This Report may n i n  part, results relate only to items tes ted.  

4.91 NEWBURYPORT AVE 
A LTA M 0 N TE 
F L O R I D A  3 2 7 0  
P 0 B O X  1 5 0 5 9  
ACTAMONTE SPRINGS 
F L O R I O A  3 2 7 1 5 - 0 5 9  

SPA I NG 5 
I 

/ - '  

BUS: ( 4 0 7 )  339-5984 
F A X :  4 4 0 7 )  260-6111 
WEB www.llowerslabs cor 



ioiai UIWIW 3 ~ l - i ~  

Foamlrm Aqent 

G r m  alpha 

Ansiysk ErroriGa) 

Photon enitlers 

Secti 2 of 5 

I -, . . , - - . . -, __. - - . . . -. . . . . . , - . - - , -. - I I Y L  trrv 
TWI 10.160 ISM5540C!0.159 MAN ."C I 
pcvc f0.8 l Z P A 9 X l  0.1 PL 0448-00 

pcvc 10.5 I IEPASOO 0.1 PL 0448M1 
Icn I i- 9.1 

I 1 1 



f -- Secti 1 of 5 -_ 



i 

Secondary Chemical Analysis 

(PWSO31) 
62-550.320 

>arameter 
D NAME 
1002 Aluminum 
1017 Chloride 
1022 Copper 
1025 Fluoride 
1028 Iron 
1032 Manganese 
1050 Silver 
1055 Sulfate 
1095 Zinc 
1905 Color (color units) 
1920 Odor (total odor number) 
1925 pH 
1930 Total Dissolved Solids 
2905 Foaming Agents 

Parameter 
ID NAME 
4000 Gross alpha 
4000 Analysis-Error(Ga) 
4012 Photon emitters 
401 2 Analysis-Error(Photon) 
4020 Radium-226 
4020 Analysis-Error(226) 
4030 Radium-228 
4030 Analysis-Error(228) 
4101 Man-made beta 
41 01 Analysis-Error(beta) 

Sample 
Number 
19882 
19882 
19882 
19882 
19882 
19882 
19882 
19882 
19882 
19882 
19882 
19882 
19882 
19882 

Sample 
Number 
19882 
19882 
19882 
19882 
19882 
19882 
19882 
19882 
19882 
19882 

Analysis 
Res ut t( mg/l) 
0.0229 
44.3 
0.041 1 
0.441 
0.0250 
0.0 1 45 
0.0000557 
64.0 
0.1 47 
<5 
4 
7.9 1 
220 
0.160 

Analytical 
Method 
EPA200.8 
EPA300 
EPA200.8 
SM4500F C 
EPA200.7 
EPA200.7 
EPA200.8 
EPA375.4 
EPA200.8 
SM21203 
SM2150B 
EPAl50.1 
SM2540C 
S M 5 5 4 0 C 

Radiological Analysis 

(PWSO33) 
62-550.31 O(5) 

Analysis Analytical 
ResultfpCi/l) Method 
0.800 EPASOO 
0.500 EPASOO 

EPA903. 
EPA903. 
EPA904 
EPA904 
EPA9OO 
EPA9OO 

Detection MCL 
Limit (mg/l) 
0.0001 
0.047 
0.0001 
0.0347 
0.01 07 
0.00388 
0.00005 
1 
0.0001 5 
5 
1 
0.01 
2.5 
0.159 

Detection 
Limit (pCi/l) 
0. I 
0.1 
0.1 
0.1 
0.1 
0.1 
0.3 
0.3 
0.1 
0.1 

0.2 
250 
1 
2 
0.3 
0.05 
0.1 
250 
5 
15 
3 
6.5 - 8.5 
500 
0.5 

MCL 

Analysis 
Date 

+14-2000 09:O; 
3 1-2000 1 1 :3 

31 -2000 11 :3! 

-1 2-2000 10:01 
-30-2000 10:01 
.30-2000 1O:O; 
.3 1-2000 1 1 :3  

.31-2000 1 1 : 3  

.28-2000 03:e 

.14-2000 10:Ol 

28-2000 033; 
28-2000 15:J 
#29-2000 05:( 
.29-2000 03:( 

Analysis 
Date 

5 04-08-00 
04-08-00 

04-08-00 
04-08-00 
04-08-00 
04-08-00 
04-08-00 
04-08-00 

- .  
/- 

Section 3 of 5 



Inorganic Analysis 

(PW s030) 
62-550.310(1) 

Parameter 
ID NAME 
1005 Arsenic 
1010 Barium 
1015 Cadmium 
1020 Chromium 
1024 Cyanide 
1025 Fluoride 
1030 Lead 
1035 Mercury 
1036 Nickel 
1040 Nitrate(as N) 
1041 Nitrite(as N) 
1045 Selenium 
1052 Sodium 
1074 Antimony 
1075 Beryllium 
1085 Thallium 
1094 Asbestos 

Parameter 
ID NAME 
2378 1,2,4-trichIorobenzene 
2380 cis-I ,2-Dichloroethylene 
2955 Xylenes (lotal) 
2964 Dichloromethane 
2968 0-dichlorobenzene 
2969 Para-dichlorobenzene 
2976 Vinyl chloride 
2977 1 .l,-dichloroethylene 
2979 Trans-l,2-dichloroethylene 
2980 1,2,-dichloroethane 
2981 1 ,l,l-trichloroethane 
2982 Carbon tetrachloride 
2983 1,2-dichIoropropane 
2984 Trichloroethylene 
2985 1,1,2-trichloroethane 
2987 Tetrachloroethylene 
2989 Monochlorobenzene 
2990 Benzene 
2991 Toluene 
2992 Ethylbenzene 
2996 Styrene 

Sample 
Number 
1 9882 
19882 
19882 
19882 
19882 
19882 
19882 
19882 
19882 
19882 
19882 
19882 
19882 
19882 
19882 
19882 
19882 

Sample 
Number 
19882 
19882 
19882 
19882 
19882 
19882 
19882 
19882 
19882 
19882 
19882 
19882 
19882 
19882 
19882 
19882 
19882 
19882 
19882 
19882 
19882 

Analysis 
Result( mg/l) 
0.0001 71 
0.01 35 
0.000448 
0.01 73 
10.0033 
0.441 
0.000592 
~0.0002 
0.00313 
0.136 
<0.0035 
0.000593 
15.3 
<0.00022 
<0.0001 
0.000273 

Analytical 
Method 
EPA200.8 
EPA200.8 
EPA200.8 
EPA200.8 

SM4500F C 
EPA200.8 
EPA245.1 
EPA200.8 
EPA3OO.O 
EPA353.2 
EPA200.8 
EPA6010 
EPA200.8 
EPA200.8 
EPA200.8 
TEM 

SM4500-CN E 

Volatile Organic Analysis 
62-550.31 0(2)(b) 

(P W S028) 

Analysis 
R esu I t ( u g/l) 
<0.5 
<0,5 
<0.5 
-20.5 
<O. 5 
4.5 
4 . 5  
<O. 5 
<0.5 
<0.5 
<0.5 
<0.5 
<0.5 
<0.5 
~ 0 . 5  
4 . 5  
<os 
4 . 5  
c0.5 
<0.5 
<0.5 

Analytical 
Method 
EPA502.2 
EPA502.2 
EPA502.2 
EPAS02.2 
EPA502.2 
EPA502.2 
EPA502.2 
EPA502.2 
EPA502.2 
EPA502.2 
EPA502.2 
EPA502.2 
EPA502.2 
EPA502.2 
EPA502.2 
EPA502.2 
EPA502.2 
EPA502.2 
EPA502.2 
EPA502.2 
EPA502.2 

!. 

Detection MCL 
Limit (mgA) 
0.0001 0.05 
0.0002 
0.0001 0.005 
0.0001 0.1 
0.0033 0.2 
0.0347 4 
0.0001 0.01 5 

0.002 0.0002 
0.0004 0.1 
0.009 10 
0.0035 1 
0.00022 0.05 
0.109 160 
0.00022 0.006 
0.0001 0.004 
0.0001 0.002 
1 7 

2 

Detection MCL 
Limit (ug/l) 
0.5 70 
0.5 70 
0.5 10000 
0.5 5 
0.5 600 
0.5 75 
0.5 1 
0.5 7 
0.5 100 
0.5 3 
0.5 200 
0.5 3 
0.5 5 
0.5 3 
0.5 5 
0.5 3 
0.5 100 
0.5 1 
0.5 1000 
0.5 700 
0.5 100 

Analysis 
Date 
.31-2000 1 1 :: 
831-2000 11:: 
-31-2000 11:3! 
31-2000 113 

04-04-00 I 
.31-2000 1 1 :3j 
307-2000 09:0! 
831-2000 1 1 : 3  
,28-2000 08:31 

' 1  12-2000 o:o! 

-28-2000 14:O; 
.31-2000 11:i 
.30-2000 10:Oj 
-31-2000 11:: 
.31-2000 1 1 :: 
.31-2000 1 1 :: 

Analysis 
Date 
03-30-00 
03-30-00 
03-30-00 
03-30-00 
03-30-00 
03-30-00 
03-30-00 
03-30-00 
03-30-00 
03-30-00 
03-30-00 
03-30-00 
03-30-00 
03-30-00 
03-30-00 
03-30-00 
03-30-00 
03-30-00 
03-30-00 
03-30-00 
03-30-00 

1 

- Section 3 of 5 



PUBLIC DRINKING WATER ANALYSIS REPORTING FORMAT 

PUBLIC WATER SYSTEM INFORMATION (to be completed by system or lab) 
System Name: I.D. #: 34841506 
Address: 2126 Spillman Drive Zellwood,FL 32798 Phone #: nCW f.? 
Type (check one): J$ommunity ( INontransient Noncommunity ( )Noncommunity 

’77 /D 
SAMPLE INFORMATION (to be completed by sampler) 
Sample Date (MMDDW): 3/28/00 
Sample Location (be specific): POE E~-x y+// 
Sampler Name and Phone: 6?/JF- 7,. / s  /z )” - 

Samplers Signature: _C. Title: &p LTE A7&/&, 

Sample Time :/2 d 

Check Type (s): ( )Distribution )Recheck of MCL ( )Resample of Lab Invalidated Sample 
( ) Thm Max Res Time ( )Clearance ( )Plant Tap 

%Distribution entry pt )Raw ( )Composite of Multiple Sites-Attach a format for each site 

LABORATORY CERTIFICATION INFORMATION 
Lab Name: Flowers Chemical Laboratories Inc. 
Address: PO Box 150-597 Altamonte Springs, Florida 32715-0597 
Subcontracted Lab HRS #: HRS84252 Groups Analyzed: RAD 

HRS# 83139 Expiration Date 6/30/2000 
Phone #: (407) 339-5984 

ANALYSIS INFORMATION (to be completed by lab) Lab Number: 19882 
Date SampleIs) Recieved: 3/28/00 Group(s) Analyzed & Results attached for compliance with 62-550, F.A.C.: 

(X) Nitrate (X) Nitrite ( ) Asbestos ( ) Trihalomethanes 

I norg an ics Volatile Organics Secondaries Pesticides & PCBs 
(X) All 17 ( ) Partial (X) All 21 ( ) Parlial ( ) All 30 ( ) Partial 

Group 1 Unregulated5 Group Il Unregulateds Group 111 Unregulateds Radiochemicals 
( ) All 13 ( ) Partial 

(X) All 14 ( ) Partial 

( ) All 23 ( ) Partial ( ) All 11 ( ) Partial (X) Single Sample 
( ) Qtrly Composite * 

Provide radiochemical sample dates & locations for each quarter 

I , Dr. Jefferson S Flowers, do WERE3Y CERTIFY that all attached analytical data submitted are correct. 

Signature: 
lltle: Technical Director Date: 4/19/00 

COMPLIANCE INFORMATION (to be completed by State) 

Sample Collection Satisfactory: Sample Analysis Satisfactory: 

Resample Request for: Reason: 

Person notified to resample: Date notified: / / 

DEP /ACPHU Reviewing Offical: 

Section 3 of 5 



c 

ANALWICAL & CONSULTING CHEMISTS 
CHAIN OF CUSTODY RECORD 

DRINKING WATER 62-550 

d+> Public Drinking Warer IU * - 
I 

Public Waler System Name: 

Projecl # Public Waler Syslem Type: Lirnild Use CommerciaWublic 

& Community . 0 Non-Community Special Non-Communib 

Kif Relinquishi 

PRESERVATIVE 
c -  

PLASTIC CONTAINERS GLASS CONTAINERS 

NOTES: 
Tum Around Time 

10 Working Days - 
5 Working Days - 
3 Working Days - 
1 Working Day - 

Other - 

p a t e :  I Kit Received: ; /--Date: 

I nme: I \I Time: 
PARAMETERS Prim. Inorganics w h  qsbestos : Asbestos ; NO3 NO2 

Volatile Organics x : PG& 8 PCBs (w/o dioxin)-; Radiological 
Group I Unrep. , Grwp I1 Unrsg. , 

,., . . 
. : . . .  . . . . . . . . . .  .:?: .. ->  .. 1 ..; . .  ,~ I . 

' .  " 

. . .  . . . .  ~ .I . . .  1". .......... .....,+ . ;:;:% >,= . . . . . . .  /. . . , , ; , , , .. ~ ".* 
. . . .  . . . . . . . . . . . . . . . .  *., . . .  . . . . .  , . . ,  ._ 

. , .  .I . . , 
: ..: ,..' ..... . . . .  . ,  . , .  , .  

Sample Collection: 

n L. Florwrr. 3 

n 5. Floumrn. r 
4 8 1  N E W B U R Y P C  
P.O. B G X  lSu.-. 

c . .' Serving Your Analytical and Environmental Needs Since 1957 ALTAMONTE SPRINGL 
FLORIDA 32715-0597 



Internal Custody Record 

This form w a s  intentionally left. blank. 

Lab Number: 19882 



Received From: 
Zellwood Station CO-OP 

2126 Spillman Drive 
Zellwood,FL 32798 

Date Reported : 
Project Number : 
PO Number : 
FDHRSDW Number : 
NYSDOH Number : 
FDER COMQAPNum : 
LDHH Number : 
NCDEHNR Number : 
SCDHEC Number : 

For : WELL1 
Date Sampled:Mar31 1999 Date Received:Mar31 1999 Lab Numbers: 

REPORT OF ANALYSIS 

Apr27 1999 
34841506 
N/A 
83139 
11595 
8 6-0008G 
94-23 
296 
96019 

14583-14584 

Parameter 

Endrin 
Lindane 

Methoxychlor 
Toxaphene 
Da 1 ap on 
Diquat 

Endo t ha 11 
Glyph0 sa t e 

Di ( 2 -e thylheql ) adi 
Oxamyl (Vyda t e ) 

Simazine 
Bis (2-ethylhexy1)pht 

Picloram 
Dinoseb 

Hexachlorocyclopenta 
Carbofuran 
Atrazine 

Alachlor (Lasso) 
Dioxin 

Heptachlor 
Heptachlor-Epoxide 

2,4,5-TP(Silvex) 
Hexachloro benzene 

Benzo (a 1 pyrene 
Pentachlorophenol 

Data 

2,4-D 

Unit 

ug/L 
ug/L 
ug / 1 1  

ug/L 
ug/L 
ug/L 
ug/L 
ug/L 
ug/L 
ug/L 
ug/L 
ug/L 
ug/L 
ug/L 
ug/L 
ug/L 
ug/L 
ug/L 
ug/L 
ug/L 
ug/L 
ug/L 
ug/L 
ug/L 
ug/L 
ug/L 

Method &ACC &PRC 
Detection 

Limit 
0.00100 
0.00100 

0.0100 
0.100 

0.00100 132. 1.18 
0.400 112. .880 
9.00 70.3 1.42 
6.00 
0.600 107. 24.0 
2.00 104. 2.17 

0.0700 107. 8.71 
0.600 112. 20.9 

0.0700 
0.0100 91.8 .190 
0.100 
0.900 105. 16.1 
0.100 75.8 9.25 
0.200 71.8 10.3 
0 10100 
0.00500 71.8 10.3 
0.00500 

0.0500 132. 1.47 
0.0200 123. 1.05 

0.100 106. 12.7 
0.0200 80.8 2.99 
0.0400 123. 1.24 

Release Authorization 

14583 

<o .00100 
<o * 00100 

<o * 0100 
<o . l o o  

<o .00100 
<O .400 
<9.00 
<6.00 

<O. 600 
<2.00 

< O .  0700 
<O - 600 

<O .0700 
< o  .OlOO 

<o. 100 
<o * 900 
<o 1100 
<o .200 

<O .00500 
<O. 00500 

< O .  0500 
<o .  0200 

<o,  100 
<o .  0200 
<O. 0400 

- 

Sample integri is.Deficiencies are in QA Report Sec.4 
Methods of an with FCL QA and EPA approved methodology . 
“his Report ma in part, results re la te  only to items tested. 

481 NEWBURYPORT AVE 
ALTA M 0 N T E S P R IN G S 
F C O R l D A  32701  
P . O .  BOX 150597 

President/Technical Director A LTA MO N TE SPRINGS 
FLORIDA 32715-0597 
BUS:  (407) .339-5982 
F A X : .  ( 4 0 7 )  260-61 1 C  Serving Your Analytical and Environmental Needs Since 1957 
WEE. www Ilowerslabs.com Section 1. of 5 Paae 1 of 4 



Pesticides & PCB Chemical Analysis 

(PWSO29) 
62-550.31 0(2)(C) 

Parameter 
ID NAME 
2005 Endrin 
2010 Lindane 
2015 Methoxychlor 
2020 Toxaphene 
2031 Dalapon 
2032 Diquat 
2033 Endothall 
2034 Glyphosate 
2035 Di(2-ethy1hexyI)adipate 
2036 Oxamyl (Vydate) 
2037 Simazine 
2039 Di(2-ethy1hexyl)phthalate 
2040 Picloram 
2041 Dinoseb 
2042 Hexachlorocyclopentadiene 
2046 Carbofuran 
2050 Atrazine 
2051 Alachlor 
2063 2.3,7,8-TCDD (Dloxin ) 
2065 Heptachlor 
2067 Heptachlor epoxide 
2105 2,4D 
21 10 2,4,5-TP (Silvex) 
2274 Hexachlorobenzene 
2306 Benzo(a)pyrene 
2326 Pentachlorophenol 
2383 PCB 
293 1 Dibromoch tompropane 
2946 Ethylene dibrmide 
2959 Chlordane 

Sample 
Number 
14583 
14583 
14583 
14583 
14583 
14583 
14583 
14583 
14583 

14583 
14583 
14583 
14583 
14583 
14583 
14583 
14583 
14583 
14583 
14583 
14583 
14583 
14583 
14583 
14583 
14583 
14583 
14583 
14583 

14583 

Analysis 
Result(ug4) 
<0.001 
<0.01 
<O.Ot 
<o. 1 
<O.OOf 
<0.4 
<9 
<6 
<00.6 
d 
e0.07 
10.6 
~0.07 
<0.01 
<o. 1 
<0.9 
<0.1 
<0.2 

<0.005 
4.005 
~0.05 
<0.02 
<o. 1 
<0.02 
cO.04 
<o. 1 
d.01 
<0.01 
xo.01 

Anatybcal 
Method 
EPA505 
EPA505 
EPA505 
EPA505 
EPA515.1 
EPA549 
EPA548 
EPA547 
EPA525.2 
EPA531.1 
EPA505 
EPA525.2 
EPA5 15.1 
EPA515.1 
EPA505 
EPA53 1 
EPA505 
EPA505 
EPA625 
EPA505 
EPA505 
EPA515.1 
EPA515.1 
EPA505 
EPA550 
EPA515.1 
EPA505 
EPA504 
EPMW 
EPA505 

Detection MCL 
limit  (us/[) 
0.001 
0.001 
0.01 
0.1 
0.001 
0.4 
9 
6 
0.6 
2 
0.07 
0.6 
0.07 
0.01 
0.1 
0.9 
0.1 
0.2 
0.01 
0.005 
0.005 
0.05 
0.02 
0.1 
0.02 
0.04 
0.1 
0.01 
0.01 
0.01 

2 
0.2 
40 
3 
200 
20 
100 
700 
400 
200 
4 
6 
500 
7 
50 
40 
3 
2 
o.oo003 
0.4 
0.2 
70 
50 
1 
0.2 
1 
0.5 
0.2 
0.02 
2 

Analysis 
Date 
04-23-99 
04-23-99 
04-23-99 
04-23-99 
04-1 2-99 
04-21 -99 
04-21-99 
04-1 2-99 
04-1 9-99 
04- 1 4-99 
04-23-99 
04- 19-99 
04- 1 2.99 
04-12-99 
04-23-99 
04-1 4-99 
04-23-99 
04-23-99 

04-23-99 
04-23-99 
04- 12-99 
04-1 2-99 
04-23-99 
04-08-99 
04-1 2-99 
04-23-99 
04-21-99 
04-21 -99 
04-23-99 

/ 

Section 3 of 5 



I 

CHEMICAL 
LADORATOR1 ES 

P O R A T E D  I -i C - 0 - R  

Received From: 
Zellwood Station CO-OP 

2126 Spillman Drive 
Zellwood, FL 32798 

Date Reported 
Project Number 
PO Number 
FDHRSDW Number 
NYSDOH Number 
FDER COMQAPNum 
LDHH Number 
NCDEI[NR Number 
SCDHEC Number 

: Apr27 1999 
: 34841506 
: N / A  
: 83139 
: 11595 
: 86-0008G 
: 94-23 
: 296 
: 96019 

For : WELL2 
Date Sampled:Max31 1999 Date Received:Mar31 1999 Lab Numbers: 14583-14584 

REPORT OF ANALYSIS 

Parameter 

Endrin 
Lindane 

Methoxychlor 
Toxaphene 
Dalapon 
Diquat 

Endo tha 11 
Glyphosate 

Di (2-ethylhexyl) adi 
Oxamyl (Vydate) 

Simazine 
B i s  (2 -ethylhexyl) pht 

Picloram 
Dinoseb 

Hexachlorocyclopenta 
Carbo furan 
Atrazine 

Alachlor (Lasso) 
Dioxin 

Heptachlor 
Heptachlor-Epoxide 

2,4-D 
2,4,5-TP(Silvex) 
Hexachlorobenzene 

Benzo (a  1 pyrene 
Pentachlorophenol 

Data 

Unit 

ug/L 
ug/L 
ug/L 
ug/L 
ug/L 
ug/L 
ug/L 
ug/L 
ug/L 
ug/L 
ug/L 
ug/L 
ug/L 
ug/L 
ug/L 
ug/L 
ug/L 
ug/L 
ug/L 
ug/L 
ug/L 
ug/L 
ug/L 
ug/L 
ug/L 
ug/L 

Method %ACC %PRC 
Detection 

Limit 
0.00100 
0 - 00100 

0 * 0100 
0 - 100 

0.00100 132. 1.18 
0.400 112. .880 

9 . 0 0  70.3 1.42 
6 .OO 
0.600 107. 24.0 
2.00 104. 2.17 

0.0700 107. 8.71 
0.600 1 1 2 .  20.9 

0.0700 
0.0100 91.8 .190 
0.100 
0.900 105. 16.1 
0.100 75.8 9.25 
0.200 71.8 10.3 

0 * 0 1 0 0  
0.00500 71.8  10.3 
0.00500 
0.0500 132. 1.47 
0.0200 123. 1.05 
0.100 106. 12.7 
0.0200 80.8 2.99 
0.0400 123. 1.24 

14584 

<o I 00100 
<o * 00100 

< o .  0100 
< o  . l o o  

<o  .00100 
<O .400 

C9.00 
<6.00 

< O .  600 
<2.00 

<0.0700 
<O. 600 

<O.  0700 
<o. 0100 

40.100 
<o .goo 
<o -100 
<o .200 

< O .  00500 
<O. 00500 
<O. 0500 
<o * 0200 

< o  .loo 
<o * 0200 
< O s  0400 

- 

Release Authorization 
Sample integrity cert 1ysis.Deficiencies are in QA Report Sec.4 
Methods of analysi FCL QA and EPA approved methodology . 
This Report may not t, results relate only to items tested. 

, 481 NEWBURYPORT AVk 
ALTAMONTE SPRINGE 
F L O R I D A  3 2 7 0  
P.O. BOX 1 5 0 5 9  
ALTA M ONTE SPRING 5 
F L O R I D A  32715-059  
BUS: ( 4 0 7 )  339-598 
FAX:  ( 4 0 7 )  260 -611  Serving Your Analytical and Environmenta! Needs Since -1 957 
WE6: www flowerslabs co‘ 

./‘ 

~ n r + ; n n  1 n f  C; D = n n  3 nf A 



I N C O R P O R A T E D  

Received From: 
Zellwood Station CO-OP 

2126 Spillman Drive 
Zellwood,FL 32798 

Date Reported : Apr27 1999 
Project Number : 34841506  
PO Number : N/A 
FDHRSDW Number : 83139  
NYSDOH Number : 11595 

LDHH Number : 94-23 
NCDEHNR Number : 2 9 6  
SCDHEC Number : 96019 

FDER COMQAPNm : 86-0008G 

For: WELL2 
Date Sampled;Mar31 1999 Date Received:Mar31 1999 L a b  Nunbers: 14583-14584 

REPORT O F  ANALYSIS 
~ 

14584 
Parameter Unit Method %ACC %PRC 

Detection 
Limit 

Total-PCB ug/L 0.  I00 < o .  100 
Dibromochloropropane ug/L 0.0100 113. 2 . 7 8  <o - 0100 
Ethylene dibromide ug/L 0.0100 81.6 3.73 <o 0100 

Chlordane ug/L 0.0100 co * 0100 
Data Release Authorization 

,ample integrity certified prior t o  analysis .Deficiencies are in QA Report Sec. 4 
Methods of analysis in accordance with FCL QA and EPA approved methodology . 
This Report may n in part, results relate only to items tested. 

Section 1 of 5 Page 4 of 4 

Serving Your Analytical and Environmental Needs Since 1957 

481 NE3BURYPORT AVE 
ALTA M ONT E SPRING 2 
F L O R I D A  3 2 7 0  
P .0  B O X  1 5 0 5 9  
A LTA M ON T E SPRINGS 
FLORIDA 32715-059  
BUS: (407) 339-598 ,  
F A X .  (407 )  260 -6 !  1 1  
WEB, ,w . f lowers labs  cor 



[meter 
NAME 
Endrin 

I Llndane 
Methoxychlor 
Toxaphene 
Dalapon 
Diquat 
Endot hall 
Glyphosate 
Dl(2-ethylhexy1)adipate 
Oxamyl (Vydate) 
Simazine 
Di(2-ethylhexy1)phthalate 
' \ram 
L.. ,oseb 
Hexachlorccyclopentadiene 
Carbofuran 
Atrazine 
Alachlor 
2,3,7,8-TCDD (Dioxin ) 
Heptachlor 
Heptachlor epoxide 
2,dD 
2,4,5-TP (Silvex) 
Hexachlorobenzene 
Benzo(a)pyrene 
Pentachlorophenol 
PCB 
Dibrmochloropropane 
Ethylene dibromide 
Chlordane 

Pesticides & PCB Chemical Analysis 
62-550.31 O ( ~ ) ( C )  

(P W SO29) 

Sample 
Number 
14583 
1 4583 
14583 
14583 
14583 
14583 
14583 
7 4583 

14583 
14583 
14583 
14503 
14583 
14583 
14583 
14583 
14583 
14583 
14583 
14583 
14M3 
14583 
14583 
14583 
14583 
14583 
14583 
14583 
14583 

14583 

Analysis 
Result(ug1) 
<0.001 
<o.oo 1 
<oo.ol 
<0.1 
<O.oO 
<0.4 
<9 
<6 
<0.6 
4 
q0.07 
<0.6 
<0.07 
<0.01 
<os 1 
<0.9 
KO. 1 
<0.2 

<0.005 
10.005 
<O.& 
<O.M 
<o. 1 
<O.M 
40.04 
CO. 1 
<0.01 
sro.01 
co.01 

Analytical 
Method 
EPA505 
EPA505 
EPA505 
EPA505 
EPA515.1 
EPA549 
EPA548 
EPA547 
EPA525.2 
EPA532.1 
EPA5OS 
EPA525.2 
EPA515. 
EPA515. 
EPA505 
EPA53 1 
EPA505 
EPA505 
EPA625 
EPA505 
EPA505 
EPA515.1 
EPAS15.1 
EPA505 
EPM50 
EPA5 1 5.1 
EPA505 
EPA504 
EPA504 
EPA505 

Detection 
Limit (ug/l) 
0.001 
0.001 
0.01 
0.1 
0.001 
0.4 
9 
6 
0.6 
2 
0.07 
0.6 
0.07 
0.01 
0.1 
0.9 
0.1 
0.2 
0.01 
0.005 
0.005 
0.05 
0.02 
0.1 
0.02 
0.04 
0.1 
0.01 
0.01 
0.01 

MCL 

2 
0.2 
40 
3 
200 
20 
100 
700 
400 
200 
4 
6 
500 
7 
50 
40 
3 
2 
0.00003 
0.4 
0.2 
70 
50 
1 
0.2 
1 
0.5 
0.2 
0.02 
2 

Analysis 
Date 
04-23-99 
04-23-99 
04-23-99 
04-23-99 
04- 12-99 
04-21 -99 
04-2 1-99 
04- 12-99 
04-1 9-99 
04- 1 4-99 
04-23-99 
04- 19-99 
04-12-99 
04-1 2-99 
04-23-99 
04-1 4-99 
04-23-99 
04-23-99 

04-23-99 
04-23-99 
04- 12-99 
04- 12-99 
04-23-99 
04-08-99 
04- 12-99 
04-23-99 
04-21-99 
04-21.99 
04-23-99 

/ 

. Section 3 of 5 



LQWERS 
CHEMICAL 
LADI)RAT€)RI€:S 
I N C O R P O R A T E D  

Received From: 
Zellwood Station CO-OP 

2126 Spillman Drive 
Zellwood,FL 32798 

Date Reported : 
Project Number : 
PO Number : 
FDHRSDW Number : 
NYSDOH Number : 
FDER COMQAPNum : 
LDHH Number : 
NCDEHNR Number : 
SCDHEC Number : 

For :  WELL1 
Date Sampled:Mar31 1999 Date Received:Mar31 1999 Lab Numbers: 

REPORT OF ANALYSIS 

Apr27 1999 
34841506 
N/A 
83139 
11595 
8 6-0008G 
94-23 
2 9 6  
96019 

14583-14584 

14583 
Parameter Unit Method %ACC %PRC 

Detection 
Limit 

Total-PCB ug/L b .  100 <o. 100 
Dibromochloropropane ug/L 0.0100 113. 2.78 <o ,0100 
Ethylene dibromide ug/L 0.0100 81.6 3.73 <o .OlOO 

Chlordane ug/L 0.0100 <o ,0100 
Data Release Authorization 

.>ample integrity alysis.Deficiencies are in QA Report Sec.4 
Methods of analy h FCL QA and EPA approved methodology . 
This Report may n art, results relate only to items tested. 

d. 
President/Technical Director 

Section 1 of 5 Page 3 of 4 

. i 

481 NEWBURYPORT AVk 
ACTAM 0 N 7 E SPRING 5 
FLORIDA 3270  
P.O.  BOX 1505: 
ALTAMONTE SPRING: 

! 

FLORIDA 32715-059 
BUS: (407 )  339-59e 
FAX: (407)  260-611 Serving Your Analytical and Environmental Needs Since 1957 
WEB www llowerslabs cc 



Sectik 2 of 5 - -  . 



PUBLIC DRINKING WATER ANALYSIS REPORTING FORMAT 

System Name: I.D. #: 34841506 
Address: 2126 Spillman Drive ZellwwAFL 32798 Phone #: 
Type (check one): mommuni ty  ( )Nontransient Noncommunity ( )Noncommunity 

SAMPLE INFORMATION (to be completed by sampler) 
Sample Date (MMDDW): 3/31/99 Sample Time : 
Sample Location (be specific): we #2 

Samplers Signature: ,-= Titie: &TJ. 
Sampler Name and Phone: &,2TYA// 

Check Type (s): ( )Distribution ( )Recheck of MCL ( )Resample of Lab Invalidated Sample 
( ) Thm Max Res Time ( )Clearance 

( )Distribution entry pt y a w  
( )Plant Tap 

( )Composite of Multtple Sites-Attach a formal for each site 

LABORATORY CERTIFICATION INFORMATION 
Lab Name: Flowers Chemical Laboratories Inc. 
Address: PO Box 150-597 Altamonte Springs, Florida 32715-0597 
Subcontracted Lab HRS #: 

HRS# 831 39 Expiration Date 6/30/99 
Phone #: (407) 339-5984 

ANALYSIS INFORMATION (to be completed by lab) Lab Number. 14584 
Date Sample(s) Recieved 3/31/99 Group(s) Analyzed & Results attached for compliance with 62-550, F.A.C.: 

( ) Nitrate ( ) Nitrite ( ) Asbestos ( ) Trihalomethanes 

lnorganics Volatile Organics Secondaries Pesticides & PCBs 
( 1 All 17 ( ) Partial ( ) All 30 (X) Partial 

Group I Unregulated: Group 11 Unregulateds Group 111 Unregulateds Radiochemicals 
( ) All 13 ( ) Partial 

( ) All 21 ( ) Partial ( ) All 14 ( )  Partial 

( ) All 23 ( ) Partial ( ) All 1 1 ( ) Partlal ( ) Single Sample 
( ) Qtrly Composite 

Provide radiochemical sample dates & locations for each quarter 

I , Dr. Jefferson S Flowers, do HEREBY CERTIFY that all attached analytical data submitted are correct. 

Signature: 
Title: Technical Director Date: 4/27/99 

COMPLIANCE INFORMATION (to be completed by Slate) 

Sample Collection Satisfactory: Sample Analysis Satisfactory: 

Resample Request for: Reason: 

Person notified to resample: Date notified: / / 

DEP /ACPHU Reviewing Offical: 

. /  

Elfective 1195 

Section .3 of 5 



Zellwood Station 

2126 Spillman Drive 

Zellwood, Florida 32798 

Attention: Mr, Restall 

Work Order # : 98-10-671 

Date Received: 1 0 / 2 2 / 9 8  

Date Reported: 10/30/98  

TTA Contact : T. Tr id ico  

Work ID : Compliance Analysis 

Samples : 1  

Sampling information is based on data supplied by the Client. 

SAMPLE I D  DATE COLLECTED TEST PARAMETER 

1. P o i n t  of entry 10/22/98 10:OOam Nitrate Analysis 
Nitrite Analysis 

Respectfully Submitted, 

Tri-Tech Laboratories, Inc. 

Linda T r ' y t e k  

Laboratory Director 

"HELP SAEEGUARD YOUR E ' U W  AND YOUR HEALTH" CALL TTA TODAY! 

DHRS #83359 & #E83294 

DEP #900405G 

AIHA #169077 ! 



Tri-Tech Laboratories. Inc. 
P.O. Box 140966 
Orlando, Florida 328 14696G 
(407) 275-8463 

Lab Reference # : 98-10-671 
Project Name 
Project Number : NA 
Client Sample # : 01 

: Point of entry 

Client Name : Zellwood Station 
Confirmed : NA 
Dilution Factor : NA 

Date Sampled : 10/22/98 
Date Received : 10/22/98 
DateEWcted : 

YNORGANIC ANALYSIS 

(P WS030) 
62-550.310 (1) 

Parameter Sample Analysis Analysis - _nJysis Lab 
ID Name (MCL m u )  Number Result (mg/l) Method Date MDL ID 

10.10 Nitrate (10) - 0.02 u SM4500N03E 11)/23/98 0.02 83359 
1041 Nitrite ( 1 )  - 0.02 u 3M450ON03E 10/23/98 0.02 93359 

U - Material was analyzed for but not detected The value reported is the minimum detection limit. 



1* I 

Tri-Tech Analylicul P.O. Box 140966 Orlando, FL 32814-0966 (407) 275-3462 

Laboratories, Inc. 

REPORT OF ANALYSIS 

Zellwood Station 

2126 Spillman D r i v e  

Zellwood, Florida 32798 

Attention: Mr. B i l l  WaRestall 

Work Order # : 96-10-105-A 

Date R e c e i v e d :  10/03/96 

Date Reported: 10/30/96 

TTA Contact : T. Haynes 

Work ID : Zellwood Station Effluent Water Analysis 

T o t a l  Samples: 1 

Sampling information is based on data supplied by the Client. 

Analyzed under HRS# E83325, E84088, E83294 & E 8 4 1 2 9 .  

c 

Respectfully Submitted, 

T r i - T e c h  Laboratories, Inc. 

L 
Linda  Trytek 

Laboratory Director 

" H E L P  SAFEGUARD YOUR FUTURE AND YOUR HEALTH" CALL TTA TODAY! 

DHRS $83359 & #E83294 

DEP $9004056 

AIHA $ 1 6 9 0 7 7  



I 

. .  

Name o f  Laboratory Canducting the  3-r1z!psis : Ktrr ZnvircnnentaI 
Address: 1495 S. Volusia AVE.  S u i t e  101 
C i t y :  Oranqe C i t y  State:  ? l o r i d a  Z i p :  32763 
Telephane: J 9 0 4 )  775-0144 
The Fac i l i t i es  DER i den t i f i ca t i ac  nbd~cr ,  a!so k n ~ m  zs khc W S  
ident i f ica t ian  number: HRS ? 9 3 4 T 2  5 353325 
DER t e s t  s i t e  ide".ificatian nuz-kr ( f a r  the :%xyling !aca t ion)  

Description a €  the monitoring ~ c k : :  Z ~ ! ! W C O ~  Sttricr! 

, 

:admim 90a210 <!I :?10! 

:hrclinim Q00211 < C  .rl 

?! u a r i d e  $00951 ?.1C 

Lead ?00212 G . ! ? 6  
I 

Yercury 900213 < c .  m z  

Nitrate ( a )  U71950 -.- 7 :  
I 

Sel a i m  ?a0214 <?.:!I1 

S i  1 ver 300215 

I ? )  
Anal pf ica!  
Methods ' 

0.05 I 206 .2  

0.06 239.2 

0,302 215.1 

1a/!9/?6 I 

10/!5/?6 1 
10/16/?6 1 

1 
I 



(4 
? a c m e  t e r  
lame 

Ethylene Dibramide 

Para-dichl orobenzene 

Vinyl chloride 

l , l - ! l i ch la roe thene  

l , l ,  1- t r ich l  a r a e t h a e  

Carbon TetrachIotide 

T r i c h l a r a e t h g l  HIP- 

Te t rach I a r a  e t h  I! ene 

Benzene 

1 I I I I 1 

PAGE 3 



DER FnPA : 17-5cll.?wJ ( 4 )  
Farm Tit!?: S f f I c e n t  Water 

!rl/ 14/ 96 

609 

( a )  
Parame t er 
Name 

G K O S S  Aipha esc1,  
radon and uranium 

Radium 2 2 6  and 
Radium 229 zomhined 



PART YIII - SEC0NPMIP.V C:iL!ICXL FJALYSIS 

( f )  
!mil ysis 
Date 

!a/ 18/ 96 

I a) 
Parameter 
Name 

(9 )  
F-bove 
Stxda rd  

Chloride 

Copper 

I ran 

Hanganese 

Sul  €ate 

Zinc 

pB (Units) 

TDS 

I certiEy under penalty a i  i:v that  1 have personaIIy examined 2nd am familiar v i t h  t he  infamatian 
submitted in this dacument 3 d  a11 Z t tachmen ts  2nd that, base? upan np i n q u i r y  a i  those hdividua!: 
inunediateIg responsible for obtaining t he  infarmatian, I heiieve tha t  the in fanna t ion  is true, 
accurate and complete. I :in ~ W ~ K P  t ha t  these are  siqnificmt penalties far submitting false 
information, including the possihi!it? a f  Eine and 

r 

Date: ,?A;,/?& 
siantcure a t  Lead Operatn,r 

PIGZ 5 

F I X E  REPORT 





Monthly Operztion Report for 
utive 

. . .. . .. . .. -. . . .. . . . . 

I I I 
I I i 

1 I 
1 I 

. . - 

I I I I i 

I I I I I 
I I I I 





-. ,,.- , . . . c 

Water Svstem Information 
-&.A *-/3 
+Svstem Owner 

A - 7 2  75'7 a.2 <.: (-2 0 p PWS Idenuiicatiah No.: .%/,$)'s2d 
Name: 2s -~/;&?LJ,g 5 - p 7 T > / J  fZ 0 (3 P Te!ephane No.: cyRd&'Ofi 0 
Address: 2 /A d .?f','//yMPd ,'Z' 4: 
City: 2 Ey//dO ,.7 /.7 __ A _  State:/-/ Zip Code: Lr277c?- 

*System T y p e y  communrty; 13 non-transient noo-comm,unity; a non-cornmunib/; a consacutive 
+No. of Service Connections at End o f  Month: /O.O CY 
Water Treatment Plant Information 
*Treatment Plant 

Total Population Served at End a i  Month: /&?d 0 

Name: 2F)&&D/3 -J9"yxr?B c',"// (7 / 3  Telephone No.: fgdane 0 

CQY: 2 PF//L.2 D B / =I Stzte: F/ Zip Code: -?J/T 
. Address: ,;7 / A  L +5-P / ' / / f l / 7  /J 113 fd- .  

*Permiited Maximum Day Capacrty o i  Plant: /. &' 6" - "nnt Category and Class per Rule 62899.310(4), FA.C.: 
gPd f l7L0 

3 - L  
;ad/Chief Plant Operator: 

I I 
I I 

~ 

I 

I, h e  undersigned leadkbiei operator or the waler ir;laimenl plant listed in Part I o f  this form, c x i j f y  that. to the bes t  o i  my 
knowledge and belief, the hiormation provided in this report is true and xcyra le .  Also, I cemfi i  that the following adaiaonal 
operations recards for the plant listed in Parr I o f  ;his form were prepared each day that 2 certiiieci operator staffed o r  visited 
the plant during the month indicated above: 

*records of  amounts of chemiczls used and chemical ieed rates; and 
*if applicable, appropriate treatment process performancz records. 

F.frihermore, I agree ta retain these addmanal operations recards at the piant sile for at teas  Gvve years and to make them 

Pzge 1 



Minth ly  Operat ion Report for .Publ ic  Water Systems tha t  Use Ground Water and far Consecutive Public Water 
' Systems that  Treat  Their Water  
,System PWS Identification Number: A 

/ J  Treatmebit Plar,: Name: 2 5 & & 7 ~ / . 3  s d L 0  8 
. .  

*Type of Residual Disinfectant Maintzined in DisLributiorl S y s k m  Served by PlanP&free chlon'ne; 
0: combined cnlocine (chlaramine); L7 cf l~of lnc dioxide 



Department of 
. Environmental Pro 

Monthly Operation Report for Public Water Systems t h  
for Consecutive Public Water Systems that Tr 

et- and 

NSTRUCTlONS: See Page 4 .  

I t 
I I 

t I I I 

I ,  the undersigned leadchief Operator o i  the w a w  treatment plant listed in F a t  I o f  this form, certify that, to the ocst of my 
knowledge and be!ief, ;he in iomadon provided in this repcrr is true and accurate. Also, I c m i y  that the following aacibonal 
operations remrds far the p k n t  listed in Part I a[  this :otrn were prepared each day h a t  a cerriiied operzror staifed or visiled 
the plant during the month incicated above: 

erecords of amounts of cheflicals used and chemical feed rates; and 
*if applicable, appropiate treatment process performance recards. 

s at the plant site for a t  l e a s  Zve years m a  to make them 

&/?! PFU7-7// /L7dLP..7vF 
Name and Czrtrticsre Numoer (please type or print) 

Page 1 



d&thly Operation Repod for  Public Water Systems that Use G r o u n d  Water arid for Consecutive Public Water 
. Systems that Treat Their Water 

I 

System PWS Identification 
rreatment Plant Name: /' //; <>I (7 J ,Q 

o e  Form 62555.WOQ 
E'!- 0oc.mb.r 10. ( O M  

. /  

Page 2 



INSTRUCTlONS: See Page 4. 

Water Svstem Inform a ti on 
*System Name: 4 ~=-~&47LQO(u S7mz-72 Go "/ 

~ PWS Idenniication  NO.:^ fcf7/4-46 
Telephone No.: d?@d.G'~ 0 

~~ State: F/ Zip Code: &$?/>s& 
*System Type: 0 communriy; EI non-transient non-cjmmunik a non-community; (I consecutive 
.No. of Service Connections at End o i  Month: 

Wate r  Treatment Plant Information 

/ 40 cy Total Population Served at End of  ~ o n t h : / d ~  

I f a n t  Categary and Cia& per Ruie 62-6109.310(4), FA.C.1 . .  

*Other Certified Plant Ooeratars fattach additional sheets ii necessarv). 

I I I 
I 

I I I 

. , . .  

I ,  the undcrsigned icaJ/chici aperzmr o i  :he 'na1sc rr2armcnt plant l i d 4  in F Z I T  I oithis form, csrbfy Yiar. to the D e s  o i  m y  
knowledge and belief, the h iormat ion  providei :n this regorl is true and accyrate, Also, ! czrdiy that the following aadkonal 
operations records for the plant lidsd in Part I c f  this form were prepared each day that a cerdtiiied operator scaiied c;rvisited 
the plant during the month indicated above: 

*records of amounts of chemicals used 2nd chemical feed rates; and 
*if applicable, appropriate traaunent process p e ~ o m a n c e  recards. 

Flirthermore, I agree to retain chess additional operztions iscords at the plant siie :or at le& h e  years ana to nake  them 

PEige 1 



1 ,  
lonthly O p e r a t i o n  Repart for ,Publ ic  Water Systems that  Use G r o u n d  Water arid f o r  Consecutive Pub l i c  Water 
Systems that Treat Their Water L/gJ * - - (  

i tstem PWS Identificahn Number: I c55 7 
'reatment Plant Name: z / - / / / A 2 0 0 ~  r=* - 3 r /-A/-' / D d  c 0 O P  

- 
I I ype of Residual Disinfectant Maintzined in Oistriibuuon System Served by P l a n w f r e e  chlorine; 
a combined chlocine (chloramine); U chloflris dioxide 



Department of 
. Environmental Protection 

Jonth ly  Operation Report for Public N a t e r  Systems that Use Ground.Water and 
for Consecutive Public Water Systems that Treat Their Water 

iTRUCTlONS: See Page 4. 

I 

I I 1 I 
i I I I 
I I I I 
I I I 
I 1 1 
I I I I 

C I I 

I ,  i h e  undersigned lesdlchiei opera tor  a i  the water trettmenr plant liskd in Pzrt  t of thk iorm, cerriiy Liat, io h e  besr o f  my 
nowiedge and beiief, the information provided in this report is true Znd accurace. Also, I ceriiy thzt ;he fcllowjng sddiaonal 
perations records Tor the planc iised in Part I of this form were prepared each day ~ a r  z cevjifieci operalor s;aEed or visiied 
i e  plant during the month indicated zbove: 

erecards of amounts a i  chemicals used and ckemical f e d  rztes; a d  
*if aoplicable,.appropriate trearment process periamance records. , .  

:I, ermore, I agree to retain these sadmonal operaiions records zit the plant siie for at  l e a s  5ve years ana to make  them 

?aqe 1 





Monthly Operation Re 
for Consecu 

VSTRUCTIONS: See Page 4 .  

Department of 
. Environmental Protection 

port for Public Water Systems that Use G r  
tive Public Water Systems that TrEat Their 

I I I I 
I I 1 I 
I I 1 I 
I I 1 I 
I I I 



.dnthly Operation R e p o d  for.Public Water Systems t ha t  U s e  G r o u n d  Water z n d  f a r  Corisacutive P u b l i c  Water 
,Systems that Treat Their Water 
y s k m  PWS ldentiiicatioo bec ~ . - 3 Y f  /*4-06 
r e r h e  nt Plant Name: /z / /A  3n 0 /3 r//9/ / ' a d  L o  Q/? 

I 

I y p e  a i  Residual Disinfectent Maintained in Ois~aui jon Syskm Served by P[snt>ea chlorine; 
a combined chlorine (chloramine); a cnlorine aiaxido 



Monthly O p e  
for 

ration R 
Consec 

.eport for 
utive Pub 

Department of 
E nv i ro n m en ta 1 P r otec ti o n 

Public Water Systems that  Use Gr 
lic Water Systems that h z i t  Their 

INSTRUCTIONS: See Page 4. 

I I I 
I I I 
I I I I 
I I 1 i 
I I 1 I 
I I I I 
I I 1 I 





Monthly Operztion Repot? Cor 
for  Consscutive Pub  

NSTTIUCTIONS: Ses Page 4. 

I I . I  
I I I 

4’’d I. I I I 
I ’ I  I i 
I I I i 
1 I I I 
I I I I 

I 
7 I/ 

A fl/& I I I 



uldnthly Operatian Report  for,Public Water  Systems that  Use G r o u n d  Water and f o r  Consecutive Public Water 
Systems thai: Treat Their Water 

System PWS 
rreatment Plant Name: co f 7 p  

chloramine); o chlorine dioxide 

Page 2 



. . .  

Department of 
Envi r o n m  ental P rotectio n 

NSTTiUCTlONS: Ses Page 4. 

I I I I 
I. I I I 
I I I I 
1 I I I w- I I I I 



jnthly O p e r a t i o n  Report  for.Public Water Systems that Use G r o u n d  Water and for Consecutive Public Water 
Systems that Treat Their Water 
{stem PINS ldentiiicati 
eatme n t P Ian t N a me : 7 m d 9 n  sn72Jc~ L?P 

' 3./8/dZ 6 

Type of Residual Disinfectarrt Maintained in Distrioution System Scrved by Plan#free chlorine; 
a combined chlorine (chloramine); u chlorine diaide 

CE? Fcrm :7-55+.5iCCl 
E?e.=.-w Crc.moar IC. : S M  



Monthly Operztion Re 
for Consscu 

INST3iUCTIONS: See Page 4. 

j30 ri: 
tive 

Er 

: for P u  
Public 



I 

Mdnthly Operat ion Report  f o r F u b l i c  Water Systetris that Use Ground Water a n d  fo r  Consecutive Public Water 
Svstems that Treat Their Water 

3iystem PWS Identification Number: 
Treatment Plant Name: ' 2 ~ ? / & d d  0 c< / W 7 f ' O  d ED / 

*Type of Residual Disinfectant Maintained in Dis~bution System &wed by P l a n M f r e o  chlorine; 
a combined chlorine (chloramine); 0 chlorine aiokicle 

Page 2 



Monthly Operztion Re 
for Consscu 

INSIUCTIONS: See Page 4 .  

. Er 

Fori: for  P u  
tive Public 

Department  of 
ivi r o n m  ental P rotec 

blic Water Systems that  U 
Wztw Systems that  7rEz;t 

d 

I I I I 



M\dnthly Operat ion Report for.Public Water Systems that Use G r o u n d  Water and for Consecutive Public Water 

3$4!3?/475)L 
'Systems that Treat Their Water 

System PWS identification Number: 
q / A  T,.&/J & / T d  

- 
Treatment Plant Name: ' 2 E///'.&,o/d c 

c -  

*Type of Residual Disinfectant Maintained in Oisbibution System Served by P I a n w e e  chlorine; 
a combineci chlorine (chloramine); [3 chlorine dioxide 

Page  2 



3 -  

L" - 3 -  

Department of 
..c+ -Clw* 

2."' %& - 
g FLOR 3-1 A 

Monthly  Operz'cion R e y t - t  for Public Water Systems tha t  Use Gro  

L >  

I Environmental Protection 

for Consecutive Public Water Systems thzt Tix3.t Their Wzter 

INSTFIUCTONS: See P q ~ e  4. 

/ I/ I I I 
h / B / t l /  'E * I 1 I 

I I I I / y  

1. I I I 

~~ ~ 

I I I I I 



hldnth ly  Operat ion Report for.Public Water Systems tha t  Use Ground Water a n d  f o r  Consecut ive Public Water 
Systems that Treat  Their Water 

System P‘NS Identificatjon Number: 
I reatment Plant Name: ’ 2?&‘72&70 C? 0 (3p 

3r’g/;s-a4 -. S7-H T/’& /v’ 

*Type of Residual Disinfectant Maintained in Distribution System Seyed by P f a n x f r e e  chlorine; 

mSummarv of Daiiv Water Treatment Data far Month: 
[3 cambined chlorine (chloramine); a chlorine diaxide 



I I I 
I I I I 

~~~ . - .._ 





Department of 
- Environmental Protection 

Monthly Operzt ion Report for Publjc Water Systems t h a t  Use Gr 
for C o n s a x t i v e  Public Water Systems tha t  Treat Their 

t I I 1 I 
I I t I 
I I I I 
I I I I 

c 





Vonthly Ope 
for 

r=.tion Re 
C o n s x u  

~ o r t  for 
tive P u b  

and 

I I ' 1  I 
I I I I 
I I I I 





. 

.r&i on-R e po ri: fo r 
Cons2cutive Pub 

Er 

Pu 
tic 

Department of.  
-ivi ronmentai Protection 

blic Water Systems thzt Use Gr 
Water Systems t h a t  Trest Their 

NSlRUCTIONS: See Pzge 4 .  

1 I I I i 
I I I I 
I I I I 
I I 1 I 





, 

I I 1 
I I I 
I 



*Type o f  Xesidual Oisinfectant Maintsined. in Oisbiibuuon Syskm Saved by PIzofpf,'free chlorine; 
a combined chlorine (chloramine); a chlorine a b i d e  

a 

! 



Department of 
Envi ronm ental Protecti 

Monthly Operation Report for  Public Water Systems t h a t  Us&&nr?d i  .nd 

I - 1 I I I 
I I I I 



'Type o f  Residual Oisinieckint Maintained in Diskhuuoo SyzterrI Sewed by Plant: freo chlorine; x 
c! combined chiarine {chloramine): a chlorine dioxide 



/ 

. , . . . . . . . . .  
1 .  .-.-;,u- Department  of - :. - ;rp' \ ??.-  

t& 3 
1 6  - 3 4 - Environmental  Protecti 

F-- . .  - 

Monthly Operat ion Report for Public Water Systems that Us 
for Conszcutive Public Water Systems that Treat 

_ _  . . . . -. , .. . . . .  

~ST3UCTIONS: See Page 4 .  

1 I I I I 
I I I I 1 

I I I I 
I I I I 1 





Monthly Operation Ee 
for  Consscu 

pori: 
tive 

io r 
P u b  

Depariment. of 
Environmental  P rotec 

Public Water Systems tha t  U 
lic Wat5.r Systems thzt  T r ~ z t  

I 

I i 
I '  I 

I I 
t I 

1 
I 

- 

I I I I I 
i I I I i 
! I I I I 





Monthly Ope 
for 

ration Report for 
Conszcutive Pub  

IST+IUCQONS: See Page d.  

Department of - 

Envi ronm ental P rotec 

Public Water Spkmxi that U 
lic Wzter Systems that Treat 

1 I I I ! 
1 I I I I 
I ! I I I ’  

t I I I I 





. .  
.&.. 

&< \ \ ? I C Z ~ p .  

2- *.s- -=-/.f *e 1 
. Environmental  Protecti \-- 'Ec 

L- 

Month ly  Qpcrztion Report for Public Water Systems t ha t  Use 

Depar tment  of 
> 

for Consscutive Public Water Systems that Treat Their 

Sl rc fJCIONS:  See Page  4 .  

I 1 I 

I I I 
I I I I I 

? q e  1 





/' 

- -  Ue0arC"t of 
. E n v i r - o n n w n t d  Protection 





Monthly Operztion Repot? for P I  

D e p a rtm e nt 
wironmental P 

btic Water Systems 

i I I I I 
I I I I I 
I I I I I 





. .. , . ..... 
, , ... . . ' ' . ". 
. .  

I .  .... 
, . .  , 
, . 1 ,., ' . . .  ,. , . ... 

, .  
, : i.. 

,~ j 
. .  . . . .  f !  ... . .? 

Y 

c5 
r: 
6 

.. .. .. . .  . i ' 1 : ......_.I . .. . . I  





I 



I 

I 

r 
5 
i 
f 

i 



------I_--------- ------- 
I 1, I 

- ___ 

I I 

i I 1  
I .  I I  I 



REPORT OF ANALYSIS 

Zellwood Station 
2126 Spillman Dr. 
Zellwood, Florida 32798 
Attention: Mr. WaRestall 

Work Order l# : 99-02-295 
Date Received: 02/09/99 
Date Reported: 02/17/99 
TTA Contact : C.Young 

Work TD : Zellwood Station 
Total Samples: 2 

SAMPLE I D  DATE COLLECTED TEST CODE 

1. Raw 

2. Effluent 

02/09/99 

0 2 / 0 9 / 9 9  

CBOD Analysis 
TSS Analysis 

CBOD Analysis 
TSS Analysis 
Fecal Coliform 

Respectfully Submitted, 
Tr i -Tech  Laboratories, I n c .  

Linda Trytek 
Laboratory Director 

"HELP SAFEGUARD YOUR FUTURE AND YOUR HEALTH" CALL TTA TODAY! 
DHRS #e3359 & #E83294 

DEP #900405G 
AIHA # 169077 



REPORT OF ANALYSIS 

RESULTS BY SAMPLES 

Tri-Tech Laboratories, Inc. Work Order # :  99-02-295 
Date Received : 0 2 / 0 9 / 9 9  

Date Collected: 02/09/99 
Sample ID : R a w  

Matrix : Water 
Sample # : 1 

TEST PAWWETER RESULTS UNITS 

CBOD 
TSS 

Date Collected: 0 2 / 0 9 / 9 9  
Sample ID : E f f l u e n t  

190  A 
222 

mg/L 
mg/L 

Matrix : Water 
Sample # : 2 

TEST PARAMETER RESULTS UNITS 

CBOD 
TSS 
*Fecal 

18.0 A mg/L 
29.0 mg/L 
1 u  cfufs/100mls. 

* D a t e  & T i m e  Of Setup: 02/09/99 5:15sm 
*Date & Time Read .... : 02/10/99 5:30~m 

A - Value reported is t h e  mean of two determinations. 
U - Material was analyzed for b u t  not detected; 

The value reported in the minimum detection limit. 

PAGE 2 



QUALITY CONTROL PAGE 

PARAMETER METHOD ff %RKC OoRSD DATE & TIME ANALYST 

CBOD 

TSS 

FECAL 

SETUP 

READ 
S M  5210 B 99  0.0 02 /10 /99  3:30p cc 

02/15/99 10:OOa cc 

EPA 160.2 1 0 0  

SM 9222 D --- 

0.2 02/10/99 ------- cc 

--- 0 2 / 0 9 / 9 9  5:lEip MS/RS 

Reviewed By: Tamara Tridico 
Title : 0ua . l - i tv  C o n t r o l  Director 

FINAL REPORT 

PAGE 3 



REPORT OF ANALYSIS 

Zellwood Station 
2126 Spillman Dr. 
Zellwood, Florida 32798 
Attention: Mr. WaRestall 

Work Order # : 99-02-775 
Date Received: 02/22/99 
Date Reported: 03/02/99 
TTA Contact : C.Young 

Work ID : Zellwood Station 
Tota l  Samples: 2 

SAMPLE ID DATE COLLECTED TEST CODE 

1. Raw 

2 .  Effluent 

Respectfully Submitted, 
Tri-Tech Laboratories, Inc. 

02/22/99 

0 2 / 2 2 / 9 9  

CBOD Analys is  
TSS Analysis 

CBOD Analysis 
TSS Analysis 
Fecal Coliform 
Nitrate Analysis 

Linda Trytek 
Laboratory Director 

"HELP S A F E G U m  YOUR F'UTURE AND YOUR HEALTH" CALL TTA TODAY! 
DHRS #83359 & #E83294 

D E P  #go04056 
AIHA # 169077 



REPORT OF ANALYSIS 

RESULTS BY SAMPLES 

Tri-Tech Laboratories, Inc. Work Order # :  99-02-775 
Date Received : 0 2 / 2 2 / 9 9  

Date Collected: 02/22/99 Matrix : Water 
Sample ID : R a w  Sample +I : 1 

TEST PARWETER RESULTS UNITS 

CBOD 
TSS 

254 A 
2 4 s  

mg/L 
mg/L 

'Date Collected: 02/22 /99  Matrix : Water 
Sample ID : Effluent Sample # : 2 

TEST PARAMETER RESULTS UNITS 

CBOD 
TSS 
*Fecal 
Nitrate 

6 . 1  A mg/L 
7.0 m g / L  
1 u  
1 . 3  mg/L 

c f u  ' s /  1 OOmls 

* D a t e  & T i m e  Of Setup:  02/22/99 4:15~m 
* D a t e  & T i m e  Read . . . .  : 02/23/99 3:30~m 

A - Value reported is the mean of  t w o  d e t e r m i n a t i o n s .  
U - Material was analyzed  for  but n o t  detected; 

The v a l u e  reported i n  t h e  minimum d e t e c t i o n  l i m i t .  

PAGE 2 



QUALITY CONTROL PAGE 

PAFAMETER METHOD +# 8 R E C  ZRSD DATE & TIME ANALYST 

CBOD 

TSS 

FECAL 

NITRATE 

SETUP 

READ 
S M  5210 B 99 - 1.5 0 2 / 2 4 / 9 9  1:45p cc 

03/01/99 ll:30a cc 
EPA 160.2 100 0 . 6  0 2 / 2 4 / 9 9  ------- cc 
SM 9222 D --- --- 02/22/99 4:15p RS 

EPA 3 5 3 . 3  102 0.0 02/23/99 10a HD 

Reviewed By: Tamara Tridico 
T i t l e  : Oualitv Control Direc tor  

FINAL REPORT 

PAGE 3 



D 
P n 
N - 
x 

m c  
n c s  
T - r  



I'h It 1' 

11 I ii Is  

. . . .  . .  , . ._,. . . . . . .  . . .  . . . . . . .  
. .  

_.-- 

. . . . . . . .  . . ,  
. .  . . . . . .  . .  

. . . .  
. .  

- 
. .  

. .  

: ............... : " . . . . . . . .  ~ , .  .:.!;:,.%.;;:;g- .. 1 .: , .) . ,..) ........ <'. . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  - . .  ...... ..,, ,.,,.: . . .  .i: .... T ........ 
... . .  , , .  . . .  .. , .. . .  . ._:  , .  , 

. .  . . . . . . .  . . . . .  . . . .  -.........---...-.:-I . . . . . . .  

?/$& &fi / s F  I 
~ ... 

r'i'.. :. : ~.,.  ~ . . . . . .  ., .......... ..:.:..-.. ............... .; ...... .. ....... . . . . . . .  . . . .  - 
-.--- 
, /  , A . J K J l I I  Ff'C' . . . . . . . . . .  ..__ ::: ..: , , .  , . . . . . . . . . . . . . . . .  

.I_. 

. .  .:.... .. , :  .. :'. 
. . . . . . . . . .  . . _ .  . . . . . .  . . . . .  
. .  
-I- 

. ..'I,.. , . .: 
, .  . . . .  . . .  . . .  , .  ..- . .  

, .  . 

. .  
. .  , .. . . .  . . .  - . . . . . . . .  .....-. .....-.._ +. 

. . . .  

. .  
. .  

. . . . . .  
_.._111 

. . . . .  . . . . .  . . . . . . .  . .  
. ,  : :. . : : . . . . .  . , , . .  .... -..I .... _.I ....... 

, .  
,. , 

. . . . . . . . .  
. .  

, .  

d._. 

. . .  . .  . -~ ...... : '  I . . . . . . . . . . . .  .. . . . . . . . . . . . . . . . . .  ............... : ... : . . . . .  . . . . . . . . .  : . . . .  _ _  ..... .-_--.A- 

. .  . . .  ~. 
.,.., . . . . . .  

I 
. . . . . . . . . . .  . . . . . . . . . .  :.. . . . . . . . . .  ................. :.. . . . . . . . . . . .  . . . . . . . . . . . .  ....__I--.-- 

. .  . . .  . . . .  . _.,. : __:. . . . .  . .  
. .  . . . . .  ... . . . . . . .  . .  . . . . . . .  . ._ 1. _.. . . . . . .  . . .  . . . . . . . . . . . .  

:.: ........ i" :..:. . .  ..... ....... + .  ............. ..+, ...... ::::.. :.:. : 
...--. 

. .  . . . . . . . . . . . . .  . . . . . . . . . . . . . .  

. . . .  . .  _ .  ............. ..... . . ,  . : :  . . . . . . .  ..... 

. . . . .  ~ . .  ~. . . .  . . . . .  . . .  . ,. .:.. . . . . . . . . . . . . . . .  . . . . . . .  . -  

DEI' Fqnii 62-620.910( 10). F,iTcdive Novciiibcr 19, 1991 , 

2 



I 

i 
: 

t 
4. 

v1 - .... 
e ... 
3 

t 





i '7 
_. , I 

W P O R T  O F  ANALYSIS 

Zellwood Station 
2126 Spillman Dr. 
Zellwood, Florida 32798 
Attention: Mr. WaRestall 

Work Order # : 99-03-186 
Date Received: 03/04/99  
Date Reported: 03/11/99 
TTA Contact : J Focht 

Work I D  : Zellwood Station 
Tota l  Samples: 2 

SAMPLE I D  DATE COLLECTED TEST COD 

1. Raw 

2. Effluent 

Respectfully Submitted, 
Tri-Tech Laboratories, Inc.  

Linda T r y t e k  ' 
Laboratory Direc tor  

0 3 / 0 4 / 9 9  

0 3 / 0 4 / 9 9  BOD Analysis 
TSS Analysis 
Fecal Coliform 

BOD Analysis 
TSS Analysis 

"HELP SAFEGUARD YOUR FUTURE AND YOUR HEALTH" CALL TTA TODAY! 
DHRS #a3359 & # E 8 3 2 9 4  

DEP #go04056 
AIHA. # 169077 



REPORT OF ANALYSIS 

RESULTS BY SAMPLES 

Tri-Tech Laboratories, Inc. Work Order # :  99-03-186 
Date Received : 03/04/99 Location :Zellwood Station 

Date Collected: 03/04/99 Matrix 
Sample ID : R a w  Sample # : 1 

T E S T  PARAMETER RESULTS 

BOD 283 A 
TSS 2 2 3  A 

'Date Collected: 03/04/99 Matrix : Water 
Sample ID : E f f l u e n t  Sample # : 2 

T E S T  PARAMETER RESULTS UNITS 

BOD 
TSS 
*Fecal 

6.1 A mg/L 
7.3 mg/L 
1 u  cfu1s/100mls. 

*Date & T i m e  O f  Setup: 03/04/99  5:15pm 
* D a t e  & T i m e  R e a d  .... : 03/05/99 5:OOpm 

A - Value reported i s  the mean of t w o  determinat ions.  
U - Material w a s  analyzed for  but n o t  detected; 

T h e  value reported i n  t h e  m i n i m u m  detection limit. 

PAGE 2 



QUALITY CONTROL PAGE 

PARAMETER METHOD # % REC % R S D  DATE & TIME ANALYST 

BOD 

TSS 

FECAL 

SETUP 
EPA 405.1 99 2.3 03/05/99 1l:OOam cc 

EPA 1 6 0 . 2  100 

SM 9222 D --- 

READ 
0 3 / 1 0 / 9 9  1l:OOam cc 

cc 1.7 03/05/99  ------- 

Reviewed B y :  Tamara T r i d i c o  
Title Qua 1 ity Co n t r o l .  Dlrecto r 

--- 03/04/99 5 :  1 5 p m  RS 

FINAL REPORT 
PAGE 3 



RECEIVED 8 i iggg 

REPORT OF m x y s r s  

Zellwood Station 
2126 Spillman Dr. 
Zellwood, Florida 32798 
Attention: Mr. WaRestall 

Work O r d e ~  # : 99-03-1024 
Date Received: 03 /25 /99  
Date Reported: 0 4 / 0 1 / 9 9  
TTA Contac t  : C.Young 

Work ID : Zellwood S t a t i o n  
Total Samples: 2 

SAMPLE I D  DATE COLLECTED TEST CODE 

'1.  Raw 

2. E f f l u e n t  

03/25/99 

0 3 / 2 5 / 9 9  

CBOD Analysis 
TSS Analysis 

CBOD Analysis 
TSS Analysis 
Fecal Coliform 
Nitrate Analysis 

Respectfully Submitted, 
Tri-Tech Laboratories, Inc. 

"HELP SAFEGUARD YOUR FUTURE AND YOUR HEALTH" CALL TTA TODAY! 
DHRS #83359 & #E83294 

DEP #900405G 
AIHh # 169077 



REPORT OF ANALYSIS. 

RESULTS BY SAMPLES 

Tri-Tech Laboratories, Inc. Work Order # :  99- - -- 

Date Received : 03 /25 /99  

D a t e  Collected: 03/25/99 2~ I11 Matrix : Water 
Sarnple ID : R a w  Sample # : 1 

- TE S T  PARAMETER RESULTS UNITS 

C E 9 D  
T S S  

162 R 
106 

m g / L  
mg/L 

,Date Collected: 0 3 / 2 5 / 9 9  2gm Matr,x : Water 
Sample I D  : Effluent Sample # : 2 

TEST PARAMETER RESULTS UNITS 

CBOD 
TSS 
*Fecal  
Nitrate 

15.0 A m g / L  
1 6 . 0  mg/L 
1 u  cfu's/100mls. 
2 . 0  mg/L 

* D a t e  & T i m e  Of Setup: 03/25/99 5:OOpm 
* D a t e  & T i m e  Read . . . .  : 03/26/99 5 : 3 0 p m  

A - Value reported i s  the m e a n  of two determinations. 
U - Material was analyzed for but not  detected; 

The value  reported i n  the m i n i m u m  detect ion l i m i t .  

PAGE 2 



QUALITY CONTROL PAGE 

PARAMETER METHOD #/ "dEC %RSD DATE & TIME ANALYST 

SETUP 

READ 
SM 5210 B 100 2.5 03/26/99 ------- cc 

03/31/99 ------I cc 

TSS EPA 160.2 1 0 0  1 . 2  0 3 / 2 6 / 9 9  ------- cc 

FE ICAL SM 9222 D --- 03/25/99 5p MM/RS --- 

N I 'I'RATE EPA 353.3. 102 0.0 03/26/99 2p HD 

Reviewed By: Tamara Tridico 
Title : Y u a l i t v  C o n t r o l  U i r e c t o r  

FINAL, REPORT 

PAGE 3 



i 



I 

I! 

3 

L 



onllrlY cwu: 

Ccriiricslt 140. 
Ccltificak :io. 
Ccrtificnk No. 
Ccdlicolc 

?.. 





Fecal Coltfonii Bacterin Smplc  
hfcswrment 

DISCHARGE MONITO. .tG REPORT - PART ti (Corltinllcd) 

PERMIT SUhtBER: FU010865 DlSClIhRGE WINT NUhfBER: ROO1 WAFR SITE No.: 5843 

Quaiitity or Loading Units Qun!ity or Coilcentralion Units No. Frequency or Sample T)pe 
hndysis EX. 

IIIII' Form 62-G20.9I0(10), Lffrdivc Novonbcr 29, 1394 
2 





REPORT OF ANALYSIS 

Zellwood Station 
2126 Spillman Dr. 
Zellwood, Florida 32798 
Attention: Mr. WaRestal1 

Work Order # : 99-05-337 
Date Received: 05/11/99 
Date Reported: 05/28/99 
TTA Contact : J Focht 

Work ID 
T o t a l  Samples 

LE ID 

Zellwood Station 
2 

RATE COLLECTED 

1. Raw 

2. E f f l u e n t  

Respectfully Submitted, 
Tri-Tech Laboratories, Inc.  

Linda Trytek 
Laboratory Director 

05/11/99 

05/11/99 

CBOD Analysis 
TSS Analysis 

CBOD Analysis 
T S S  Analysis 
Fecal Coliform 

"HELP SAFEGUARD YOUR FUTURE AND YOUR HEALTH" CALL TTA TODAY! 
DHRS #83359 & #E83294 

DEP t900405G 
AIHA # 169077 



/- 

Tri-Tech Laboratories, 
Date Received : 05/11/  

REPORT OF ANALYSIS 

RESULTS BY SAMPLES 

Inc .  Work 
99 Loca 

Date Collected: 05/11/99 2:OOpm 
Sample ID : R a w  

Matrix : Water 
Sample # : L 

ST m T E R  RE STILTS UNITS 

CBOD 1 6 8  A mg/L 
TSS 98 .0  mg/L 

Date Collected: 05/11/99 2:00~m 
Sample ID : E f f l u e n t  

Matrix : Water 
Sample # : 2 

TEST PARAMF,TER mSULTS UNITS 

CEOD 
TSS 
*Fecal  

7.2 A mg/L 
1.4.0 mg/L 

1 u  cfufs/100mls. 

*Date & Time Of Setup: 05/11/99 5:15~m 
* D a t e  & Time R e a d . . . . :  05/12/99 4:00~m 

A - Value reported i s  t h e  mean of two determinations. 
U - Material was analyzed for but not detected; 

The value reported i n  the minimum detection l i m i t .  

PAGE 2 



/ 

QUALITY CONTROL PAGE 

7-  PARAMETER MJ?THOD # %REX %RSD DATE & TIME ANALYST 

CBOD 

TSS 

FECAL 

SETUP 
EPA 405.1 100 1.3 05/12/99 ll:OOam-5pm CC 

READ 
05/17 /99  11:30am cc 

EPA 160.2 202.5 l . 3  05/12 /99  ------- cc 

SM 9222 D --- --- 05/11/99 5:15pm MM/RS 

Reviewed By: Tamara Tr id ico  
T i t l e  : Dual.itv C o  nt ro l .  Director  

FINAL REPORT 
PAGE 3 



WPORT OF ANALYSIS 

Zellwood Station 
2126 Spillman D r .  
Zellwood, Florida 32798 
Attention: Mr. WaRestall 

Work Order # : 99-05-811 
Date Received: 05/25/99 
Date Reported: 06/01/99 
TTA Contact  : J.Focht 

Work ID : Zellwood Station 
Total Samples: 2 

- SAMPLE ID DATE COLLECTED TEST CODE 

1. Raw 

2 .  E f f l u e n t  

Respectfully Submitted, 
Tri-Tech Laboratories, Inc. 

Linda T r y t e k  
Laboratory D i r e c t o r  

05/25 /99  

05 /25 /99  

CBOD Analysis 
TSS Analysis 

CBOD Analysis 
TSS Analysis 
N i t r a t e  Analysis 
Fecal Coliform 

"HELP SAFEGUARD YOUR FUTURE AND YOUR HEALTII" CALL TTA TODAY! 
DHRS #83359 & # E 8 3 2 9 4  

DEP #900405G 
AIKA # 169077 



RECEIVED J W  4 I999 

REPORT OF ANALYSIS 
RF:SULTS BY SAMPLES 

Tri-Tech Laboratories, Inc 
Date Received : 05/25/99 

Date Collected:  05 /25 /99  
Sample ID :&&I 

Work Order H :  99-05-811 

Matrix : Water 
Sample # : 1 

T P p  RESULTS UNITS 

CBOD 
TSS 

Date Collected: 05 /25 /99  
Sample ID E f f l u e n t  

252 A 
3 0 6  

mg/L 
mg/L 

Matr ix  : Water 
Sample # : 2. 

- TE:$T PARAMETER RESULTS W I T S  

CnOD 
TSS 
Nitrate 
*Fecal 

5.1 A mg/L 
5 .7  mg/L 
L mg/L 

1. u cfuls/lOOmls. 

* D a t e  & T i m e  O f  Setup: 05/25/99 2:OOpm 
* D a t e  & T i m e  Read....: 05/26/99 4:oO~m 

A - Value reported is the mean of t w o  de t e rmina t ions .  
U - Material w a s  a n a l y z e d  for b u t  n o t  detected; 

The value reported i n  the m i n i m u m  detection l i m i t .  

PAGE 2 



r 

QUALITY CONTROL PAGE 

P A M T E R  METHOD # BREC %RSD DATE & TIME ANALYST 

CBOD 

T S !.i 

NITRATE 

FECAL 

SETUE 
EPA 405.1 99 1.6 05/26/99 l l am-5pm cc 

05/31/99 11:30am cc 
READ 

EPA 1 6 0 . 2  102.5 0.2 05 /26 /99  ------- cc 

EPA 3 5 3 . 3  1 0 2 . 9  O . O *  05 /26 /99  8:30am FID 

SM 9222 D --- --- 0 5 / 2 5 / 9 9  2:OOpm RS/MM 

*Gl lcu la t ed  in RPD. 

Reviewed By: Tamara Tridico 
Title Qualitv Co n t r o l  Dire- r 

FINAL REPORT 

PAGE 3 

REPORT OF ANALYSIS 



a 

'L 
P 

__ I I I I -I .. . . 

p 

r; 0 



c) u 
c 

V u 2 



D?ITLY S:IRIPLE RESVLTS - P?\RT B 

Facility: Zellwood Slation M I P  W W  

&JA ,gcfi/ / 
/ A d 0  

Name: 
Name: 

Certificate No. 
Clnss Certificate No. 
ClnsS Certificate No. Nnme: 

L i d  Operator Class Certificatc No. N m c :  

I’lnn S(nflhi$: 
Day Shill Opcralor 
Evciiing Shin Opentor 
Nigh1 Sllin Operator 

T p c  of Emtlenl Disposal or Reclaimed Wnlcr Reuse: 
I.imilcd We1 Wealhcr Dischuge Activated: Yes- N o d o t  Applicnbfe- If ycs, cumulative days of we1 weather dischuge: 
*AIL?ch addilionat slvels ncccssary to lid all ccdified operators ncccssary for required operations. 

clnss & 
P L 5 e  / - - 0 I- 

3 A. 1- /// 



Tri-Tech Andyiica 
LCdx"ries, Inc. See UT on lhe web at : htp://www.tri-le&ahlabs.com 

mPORT OF ANALYSIS 

Zel.lwood Station 
2126 Spillman Dr. 
Zel.lwood, F lo r ida  32798 
Attention: Mr. WaRestall 

Work Order # : 99-06-224 
Date Received: 06/07/99 
Date Reported: 06/15/99 
TTA Contact : C.Young 

Work ID : Zellwood S t a t i o n  
Total Samples: 2 

S I M P L E  I D  DATE COLLECTED TEST CODE 

1. Raw 

2. Effluent 

R e  spec t f u 1 1 y S ubini t t e d I 
T r l i - T e c h  Laboratories, I n c .  

0 6 / 0 7 / 9 9  

0 6 / 0 7 / 9 9  

CBOD Analysis 
'TSS Analysis 

CBOD Analysis 
TSS Analysis 
Fecal Coliform 

/ 

Linda T r y t e k  
Laboratory Director 

"HELP SAFEGUARD YOUR FUTURE AND YOUR HEALTH" CALL TTA TODAY? 
DHRS #83359 & #E83294 

DEP #900405G 
AIHA # 169077 



/ I '  

R E C E I V E D  JUN 2 4 1999 

REPORT OF ANALYSIS 

RESULTS BY SAMPLES 

Tri-Tech Laboratories, Inc .  Work O r d e r  # # :  99-06-224 
D;rLe Received : 0 6 / 0 7 / 9 9  

Date Collected: 06/07/99 loam Matrix : Water 
Sample ID :E&y Sample I1 : 1 

--- TE:ST P-TER RESULTS UNITS 

CI3OD 
TSS 

117 A 
153 

mg/L 
mg/ L 

Date Collected: 06/07/99 loam Matrix : Water 
S;irnple ID : E f f l u e n t  Sample I# : 2 

-.- TEST PARAMF,TER RESULTS UNITS 

CIiOD 
T:;S 
*Fecal 

17.6 A 
1 9 . 3  
1 u  

mg/L 
mg/L 

cfu's/lOOmls. 

*Date  & T i m e  O f  Setup: 06/07/99 5 : l O ~ m  
* D a t e  & T i m e  R e a d  .... : 06/08/99_4:20~m 

A - Value reported is t h e  mean of two d e t e r m i n a t i o n s .  
U - Material was a n a l y z e d  fo r  but n o t  detected; 

The value reported i n  the  minimum d e t e c t i o n  l i m i t .  

PAGE 2 



/' , 

QUALITY CONTROL PAGE 

METHOD 11 "bF:C %RSD DATE s( TIME ANALYST PARAMETER 

CBOD 
SETUP 

READ 
SM 5210 B 97 0 . 0  0 6 / 0 9 / 9 9  10:30a-5p CC 

0 6 / 1 4 / 9 9  lla cc 
TSS EPA 1 6 0 . 2  1 0 2 . 5  1 . 3  0 6 / 0 9 / 9 9  ------- cc 

FECAL SM 9222 D --- --- 0 6 / 0 7 / 9 9  5 :  l op  RS 

Reviewed By: Tamara Tridica 
r r i i  : Oualitv Co n t r o l  Director  

FINAL REPORT 

PAGE 3 



REPORT OF ANALYSIS 

Zellwood Station 
2126 Spillman D r .  
Zellwood, Florida 32798 
Attention: M r .  WaRestall 

Work Order # : 99-06-545 
Date Received: 06/15/99 
Date Reported: 06/22/99 
TTA Contact : J.Focht 

Work ID : Zellwood S t a t i o n  
Total Samples: 2 

SAMPLE I D  DATE COLLECTED TEST CODE 

1. Raw 

2.  Effluent 

Respectfully Submitted, 
Tri-Tech Laboratories, Inc. 

Linda Trytek 
Laboratory Director 

0 6 / 1 5 / 9 9  

06/15/99 

CBOD Analysis 
TSS Analysis 

CBOD Analysis 
TSS Analysis 
Nitrate Analysis 
Fecal Coliform 

"HELP SAFEGUARD YOUR FUTURE AND YOUR HEALTH" CALL TTA TODAY! 
DHRS #83359 & # E 8 3 2 9 4  

DEI? #go04056 
ATHA # 169077 



i ' 

REPORT OF ANALYSIS 
RESULTS BY SAMPUS 

Tri -Tech  Laboratories, Inc. Work Order # :  99-06-545 
Date Received : 06/15 /99  

Date Collected: 06 /15 /99  1 : O O ~ n l  Matrix : w  
Sample I D  : R a w  Sample # : 1 

TEST PARAMETER RESULTS UNITS 

CBOD 
TSS 

285 A mg/ L 
252 mg/L 

Date Collected: 06 /15 /99  1:OODm Matrix : Water 
Sample ID : Effluent Sample # : 2 

TEST PARAMETER RESULTS UNITS 

CBOD 
TSS 
Nitrate 
*Fecal 

5.5 A mg/L 
4.3 mg/L 
..4.3 mg/L 
1 cfuls/lOOmls. 

* D a t e  & T i m e  Of Setup: 06/15/99 4 : 4 0 ~ m  
* D a t e  & T i m e  R e a d  .... : 06/16/99 4 : 1 5 ~ m  

A - Value reported i s  the m e a n  of two determinations. 
U - Material w a s  analyzed for but  n o t  detected; 

The value reported in the m i n i m u m  detection l i m i t .  

PAGE 2 



/' , 

QUALITY CONTROL PAGE 

%REC %RSD DATE & TIME ANALYST - PAI?,AMETER METHOD # 

CBOD 

TSS 

NITRATE 

FECAL 

SETUP 
EPA 405.1 102 2.3 06/16/99 10:30am-5pm CC 

__I READ 
06 /21 /99  1l:OOam cc 

97.5 0.9 0 6 / 1 6 / 9 9  ------I cc EPA 160.2  

HD EPA 353.3 104.3 0.0" 06 /17 /99  8:30am 

S M  9222 D --- --- 0 6 / 1 5 / 9 9  4 :  40pm RS/MM 

*Calculated i n  RPD. 

Reviewed By: Tamara Tridico 
Title : Oualitv Control Direc t0  r 

FINAL REPORT 

PAGE 3 





N 





1 

P.O. Box 140966. Orlando, 32N.J-0966 a (407) 275.8463 

See. us on the web ai : h t t ~ : / / ~ v w r v . m f l ~ t ~ ~ a b s . c o ~  

'ki-Tech Andyfical 
Labora torics, In c. 

DATE WORK 
REC ORDER 

07/12/99 99-07-309 -1  

0711 2199 09-07-309 - 1 

DATETI'IM E 
SAMPLED 

0711 2/99 

07/12/99 

Zelhvoorl Station 
2126 Spillmnri Dr. 

Zcllwood, Florida 32798 
Attention: Rfr. Bill WaRestall 

232 A in@., 

269 m g L  

PROJECT NAME: 
Wastc Water Monthly Analysis 

* 
07/14/99 

PARAM LTER METHOD 
SAMPLE ID I 

5.4 A mgL 
2.7 mg/L 
1 U curs 

DATEflIME 
RESULT UNITS I ANALYZED 

* 
07/14/99 
07/12/99 4:50pni 

5210 I3 
160.2 

CROD 5210 B 
?'SS I GO.? 
Fecal SM 9222 D I E " m t  

I -  

I 

*CBOD Date & Time Setup: 07/14/99 11:30an1-5pm 
. Date & Time Read: 07/19/99 11 :30arq 

A - Value reported is the mean of t w o  determinations. 
U - Material was analyzed for b u t  not detected; 

The value reported in the minimum detection limit. 

Reviewed By : ' --Jw> * 
L - 

Title : Ql Ia l iU c o  ntrol Director 
Date Reviewed : July 20. 1999 

cc 
cc 

cc 
cc 
RS/MM 

"HELP SAFEGUARD YOUR FUTURE AND YOUR HEALTH" CALL TTA TODAY! 



I -l 
1 

P. 0. BOX 140966 * OhndO, n 326144966 Q (407) 275-83G3 
See u9 on (he web ai : h r l p : / / i I M w . t r i . f ~ ~ ~ s . ~ ~  

Tri-Tech Andyiikal 
Laboraton'es, Inc. 

TTA Contact: C. Young 

0 1 W E R  SAh.II'LI:D 

07/27/99 I pin 

07/27/99 99-07-88 1-2 07/27/99 1 pm 

I 

Zcllwood St:ition Co OY 
2 121 Spillmnn Dr. 
Zcllwood, Florid:i 32798 
Attention: MI-. Bill WaRestall 

PROJECT NAME: 
Z P ~ ~ \ V O O ~  Stiltifn 

1'hllAkl ETISR 
SAMPLE 11) 

C130D 
ISS 
1 II flu ell t 

*CBOD Date 22 Time Setup: 07/28/99 11 nm-5pm 
Date & Time Read : 08/02/99 1 1 : 1 h1q 

A - Value reported is t h e  mean of t w o  
U - Material was a n a l y z e d  for but n o t  

The value reported in the minimum 

Reviewed By >=-by- 
Title : Ouality Co n t ro I Direct or 
Date Reviewed : A u l  'LISf 03. 1999 

DATEITIMB TECH 
UNII'S ANALYZED 

52 I013 26U A mg/L 
160.2 cc 

5211113 16.3 A itig/L * CC 
160.2 19.U nrg/L 07/28/99 CC 
92221) 1 U cfu's 07/27/99 3:ljpm RSlMM 
353.2 0.62 mg/L 07/27/99 4ptn 1-ill 

d e t e r m i n a t i o n s .  
detected ; 
d e t e c t i o n  l i m i t .  

"HELP SAFEGUARD YOUR FUTURE AND YOUR HEilLTH" CALL TTA TODAY! 
DHRS #83359 & #E83294 

DEP 11900405G 
AIHA H169077 



r 

-? c h  

h 
0; 
N 

N 
W 

fi  w c 







ZeIlwood Stat ion 
2126 Spillman Dr. 

ZeIlwood, Florida 32738 
titterition: Mr. Bill WaRestitll 

DATE 
REC 

08/12/99 

08/12/99 

PROJECT NAME: 
Waste Watcr Monthly Analysis 

WOIW 
ORiuEI1 

9948457 -1 

39-08457 -2 

TTA Contact: J Focht 
. RESULT 
* UNITS 

203A m& 
212 mg/L 

5.2 A mgJL 
1.7 mg/L 
1 u curs 

DA"XME 
ANALYZED 

08/13/99 

* 
08/13/39 
08/12/99 3:40pm 

I I 

~ 

08/12/99 12:30pm 

08/12/99 12:3opIll 

DATI$TI'IME I PARA.M&TER I I'v1ETIIOI~ 
SAMPLED' SAMPLE ID 

Cl~Ol> 5210 I) 
1SS 160.2 
lllflllcnt 

CUOD 5210 B 
1'ss 160.2 
Fecal SM 9222 D 
Emuent 

*CBOD Date & Time Setup: 08/12/99 12:00pm-5pm 
Date Sr. Time Read: 08/17/99 1:OOpni 

A - Value reported is the mean of two 
U - Material was analyzed for but not 

The value reported in the minimum 

Title 
Date Reviewed : Aurrust 18.1 999 

: m l i w  Control D irector 

determinations 
detected; 
detection l i d  

"HELP SAFEGUARD YOUR E'UTURE AND YOUR HEALTH" CALL TTA TODAY! 
DHRS #83359 & #E83294 

DEP #900405G 
ATHA #169077 



PiECEYVEL) SEP 1 M Y  

P. 0. Box 140961; Orlando, FZ 32014-0966 (dog 235-8463 

See LIS OR the web at: I r r t p : / / m . t r i - l c o m  

3zi-Tech Analytical 
Lahoratones, Inc. 

Zellw ootl Stat io 11 

2126 Spillman Dr. 
Zellwood, Florida 32798 

Attention: Mr. Dill W'aRcstaIl 

. .- - 
DATISITIME mcw 
ANALYZED 

cc 
08/26/99 cc 

* cc 
08/26/99 cc 
08/21/99 9:OOam I-ID 
08/25/99 4:OOpm R m  

PROJECT NAME: 
Waste  Water Moritlily Analysis 

08/25/99 

TTA Cotitact: J Pocfit 

99-08-946 -1 08/25/99 CDOD ' . 
'I'SS ' 

In fluent 

08/25/99 

5 2 l O D  
160.2 

PARAMETER METHOD 
SAMPLE ID I 

CBOD 
TSS 
Nitrate 
Fecal 
Effluent 

5210 El 
160.2 
353.2 
SM 9222 D 

RESULT 
UNITS 

15.4 A mg/L 
18.0 mg/L 
7.7 mg/L 
1 u curs 

*CBOD Date & Time Setup: 08/26/99 12:30pm-5pm 
Date & Time Read: 08/3 1/99 1 : 0 0 ~  

A - Value reported is t h e  mean 'of 'two d e t e r m i n a t i o n s .  
U - Material was a n a l y z e d ' f o r  b u t  n o t  detected; 

T h e  value reported i n  the minimum d e t e c t i o n  limi 

Reviewed By 
Title : Quality Co ntrol Director 
Date Revicwed : a p t .  0 I .  1999 

"HELP SAFEGUARD YOUR FUTURE AND YOUR HEALTH" CALL TTA TODAY? 
DHRS ft83359 & #E83294 

DEP #900405G 
AIHA #169077 



Q 
'G, 

a s. 

L 







/;. 

DATE 
REC 

09/02/99 

09/02/99 

WORK D AT ElTl kl E 
ORDER SAMPLED 

99-09- 129- I 09:02/99 1 pm 

99-09-129-2 09/02/99 1 pm 

Zeliwood Station Co OP 
1126 Spillman Dr. 
2: cl i;v 0 0 d , F! 0 ri r! n 3 2738 
Attention: NIr. Dill WnRestall 

155 A n igL  
100 mg/L 

PROJECT NAME: 
%ell\\~norl Sta t i o i i  

* 
09/03/36 

PARAhIETER 
SAMPLE rD 

15.6 A mglL 
14.3 mg/L 
1 u CfIl'S 

CDOD 
TSS 
tn Iluc n t 

* 
09/03/09 
09/02/99 4:50pm 

MET1 IOD 

52 IO13 
I60.2 

52 1011 
160.2 
92221) 

~~ ~ 

D ATElTl M E I ANALYZED 
RESULT 
UNITS 

"CBOD Date & Time Setup: 09/03/99 10: 1 Snm-5:OOpn? 
Date i2 Time Read : 09/08/99 1 1 :3Oam 

A - Value reported is.the mean of two determinations. 
U - Material was analyzed fo r  but n o t  detected; 

The value reported in t h e  m i n i m u m  detection limit. 

Title 
Date Reviewed : &ptembcr 09, 1999 

TECll 

cc 
cc 

cc 
'CC 
RSlMM 

"HELP SAFEGUARD YOUX FVTURE AND YOUR HEALTH" CALL TTA TODAY? 
DHRS #I83359 & #E83294 

DEP #900405G 
AIHA #169077 



R E C E I Y E D  OCT 7 1999 
Tn'-Tech Adyyfical l? 0. Box 140966 - Orlando. 3281 44966 (407) 235-8463 

See us on !he wcb ai : h t r p : / / ~ ~ v . / n ~ t ~ ~ a ~ ~ . ~ r ~  Laboraforjes, In c. 

DATE WORK D ATElTlhl E P A R  AM ETER 
REC ORDER SAMPLED SAMPLE ID 

%ellwood §t:jtion CO OP 
2126 Spillninri Dr. 
Zellwoorl, F!orirln 32798 
Attention: Mr. Bill WaRestaJI 

P R 0 JECT NAME: 
T c I I w o os! S t a 1 i o 11 

M ET1 10D DATEITlME 
ANALYZED 

* 
09/1 7/99 

* 
09/1 7/99 
09/16/99 2:ljpm 
09/17/99 4pIll 

TECH 

cc 
CC 

cc 
I cc 
RSlMM 
I-m 

52 101: 
160.2 

52 IO13 
160.2 
92221) r 333.2 

09/16/99 

09/16/95) 

-RESULT 
UNITS 

I97 A i n g n  
201, mg/L 

99-09-5 14-1 09/16/99 I lain cr:m 
'rss 
Idlucnt 

99-09-514-2 09116199 I lain c13oL) 
'rss 
Fttd 
Nitrate 
E fil iicn t 

6.0 h m:/L 
8.7 mi:/L 
1 u C f l l ' S  

3.5 mg/L 

*CBOD Date & Time Setup: 09/16/99 12:00prn-5:00pm 
Date & Time Rend : 0912 1 /99 12:00pm 

A - Value reported is t h e  mean of two d e t e r m i n a t i o n s .  
U - Material was analyzed for b u t  n o t  detected; 

The value reported i n  the m i n i m u m  detect ion l i m i t .  

Reviewed By -wb& - 
Title : Ouality Control Director 
Date Reviewed September 22: 1999 

"HELP SAFEGUARD YOUR WTURE AND YOUR HEALTH" ChLL TTA TODAY! 
DHRS #€I3359 & #E83294 

DEP lt900405G 
AIHA $169077 



-- c: 
Z O  

i. 
t-. 

0 
V 
5 



N 



c 

I 

ql 



CI,ASS SIZE: NIA 



N 



I 

91 I 



1 I E C E I y X r  'kc 1 19% 
I 

P.O. Box 140966 -Orlando, R 328154966 c (407) 2153463 
See us on !Ire wrb af :hr&://rurvw..tmm 

%-Tech Analvfical 
Labora /ories, In c. 

Zellwooil Station 
2126 Spillmm Dr. 

Zclhvood, Florida 32798 
Attentioil: Mr. nil1 WaRestnll 

WORK 
ORDER 

99-1 1-281 -1 

99-1 1-281 -2 

PROJECT NAME: 
Wnstc W a t e r  Monthly Analysis 

DATEn'IIW PARAMETER 
SAMPLED smrm ID 

11/08/99 I1:OOam CDOD 
TSS 
lnflucnt 

CUOD 
TSS 
Fecal 
EMucnt 

1 1/08/99 1 1 :OO.uli 

TTA C O I I ~ C ~ :  3 Focht 

13.3A m& 
21.7 mg/L 
I. U curs 

DATE 
REC 

* cc 
11/11/99 cc 
11/08/99 4:44pm R s m  

11/08/99 

11/08/99 

METIIOD 

5210 B 
160.2 

5210 I3 
160.2 
SM 9222 D 

RESULT I)ATE/TIME TECH 
UNITS ANALYZED 

I 1 I 

"CBOD Date & Time Setup: 11/10/99 1230om-5pm 
Date & Time Read: 11/15/99 1:30pm 

A - Value reported is the mean of two determinations. 
U - Material w a s  analyzed for but not detected; 

The value reported in the minimum detection limit. 

L r  
ReviewcdBy : 
Title : Ounlity Control Director 
Date Reviewed : November 16,1999 

"HELP SAFEGUARD YOUR EWTURE AND YOUR HEALTH" CALL TTA TODAY! 
DHRS #83359 & #E83294 

DEP #900405G 
AIHA #169077 



I 

P. 0. Box 140968 9 Orlando, FL 3281 4-0966 o (407) 275-8483 
See us on the web ai : http://www.h'-tecNabs.com 

T!*-Tech Analylical 
Laboratories, hc. 

DATE WORK DAl'ETI'I ME PARAMETEIt hl ET1 IOD 
REC ORDER SAMPLED SA 1L1 I'LL ID < 

11/18/99 99-1 1-752-1 I I / I SI99 I I ;Ill1 CUOD 521013 
'I'SS 160.2 
In fl writ 

1 I/lR/99 99-1 1-752-2 lI/l!3/99 1 I m  c13013 52 IO13 
?'SS 160.2 
Fecal 92221) 
N i h k  353.2 
Elfluen t 

Zellwvootl St:ition Co 01' 
2126 Spillinan Dr. 
Z el I )Y o o (1, P I  o rid n 3279 8 
Attcntioii: MI*. Bill WnRestnlI 

RESULT 
UNITS 

229 A niglL 
250 mg/L 

5.1 A mg/L 
4.U mg/L 
1 u cfu's 
0.02 u mglL 

*CBOD Date 22 Time Setup: 1 1/19/99 1 I:3Oam 
Date Le Time Read : 1 1/21/99 12:OOptn 

A - Value reported is the mean of t w o  d e t e r m i n a t i o n s .  
U - Material was a n a l y z e d  fo r  but not detected; 

The value r e p o r t e d  i n  t h e  minimum d e t e c t i o n  l i m i t .  

Reviewed By 
Title 
Date Reviewed : November 29. 1999 

DATWTIME 
ANA LY 2 ED 

* 
11/19/99 

"HELP SAFEGUARD YOUR FUTURE AND YOUR HEALTH" CALL TTA TODAY! 
DHRS 1183359 & #E83294 

DEP #900405G 
ATHA #169077 



a .. .- e - 
*E - 



I 
/:. 





c 
t- 
3 
3 

G 
Y 



. .  ....... . . . .  
.... 
. .  
_L. #,j .~ I 

,::.,:I .. , .. 

..... 

... ..:: 
:: .... ..: . .  . .  . . .  ..... ..... ... . .  .......... . .  

I 

i : ' I  
, .  

..... 

.:. .. - 
.-.. 

q- ;.:.. ... : 
...... + :: i. 
.... , .A:. ...... 1 .... 
.... 
,. . 

., .:. 1 .... . . . .  ... ....... ..... .. , . .:). . .  
'.. ,:. . .  , .  

1 

. . .  

. .  

. . . .  

~ . . . . . .  . .  .:. , .. . 

...... . .  . .  . . .  ....... .. , ..... 
. . >  

' '  ''e 

'r 

. .  . . . . . .  . .  . . . . .  . . .  
. -  , 

,: ,. 2 

- = $  . -  
E..> ? c:c ;t 
L." v1 

.- 

I . .  I 

2 

1 I 



~ 

! 

! 
i 
I 
i 

i 

f 

1 

i f 
I 

i 

i I 
I 

I 1  / /  



A E C E I ' O E D  JAN 

P. 0. Box I40966 9 Orlando, K4 3281 44966 (40?) Zi'5-8463 
See u9 on !he wcb at : h t l p : / / w w w . t n ' - l c b s . ~ ~  

?%Tech Analflkd 
Laboratories, he. 

WORK DATEITIME 
ORDER SAMPLED 

00-01-064 -1 01/04/00 1I:OOom 

ITA Co 

DATE 
REC 

PARAMETER 
SAMTLIS ID 

CBOD 
TSS 
In flucn t 

01/04/39 

00-0 1464 -2 0 1 /04/00 01/04/00 11 :00am CBOD 
TSS 
Fecal 
Effluent 

Zellwood Station 
2126 Snillman Dr. 

2 2 2c3p 

Zellwood,'Florida 32798 
Attention: Mr. Bill WaRestnll 

PROJECT NAME: 

Waste Water Monthly Analysis Y&ZLIU 

METHOD 

5210 D 
160.2 

5210 B 
160.2 . 
SM 3222 D 

I I RESULT DATElTIME 
UNITS I ANALYZED 

20.7A mfl 
22.3 mfl, 
1u curs 

* 
0 1 /05/00 

* 
01/05/00 . .. 

01/04/00 3:OOpm 

cc 
cc 

cc 
.EC 
R s m  

*CBOD Date & Time Setup: 01/05/00 11 :40am5pm 
Gate & Time Read: 01/10/00 11 :20am 

A - Value reported i s  the mean of two determinations. 
U - Material was analyzed for but n o t  detected; 

The value reported i n  the m i n i m u m  detection l imi t .  

Reviewed By : 
Title 
Date Reviewed : January 1 1.2000 

"HELP SAFEGUARD YOUR EWTURE AND YOUR HEALTH" CALL TTA TCKIAY.! 
DHRS i t83359 & WE83294 

DEP #900405G 
AIHA #169077 



DATE 
REC 

01/20/00 

01RO/OO 

n 

WORK 
ORDER 

00-01-858 -1 

0041-858 -2 

P. 0. Bax 190966 Orhdo, ?7132#14-0966 * (40?] 2?58463 
See us on #le web af : hr~://107~v.tri-rC~1tlabs.c~?m 

?%Tech Analytical 
Laboratorh, Inc. 

DATJIITIME 
SAMPLED 

PARAMETER MP,THOD RESULT 
SAMPLE m UNITS 

ZeIlwoad Station 
2126 Spillman Dr. 

ZelIwood, Florida 32798 
Attention: Mr. Bill Wrtnestnll 

01/20/00 12:OOpm 

PROJECT NAME: 
Waste Water Monthly Analysis 

CBOD 
TSS 
Influent 

5210 B 
160.2 

319A mfl 
406 mg/L 

0 1 /20/00 12:00pm CBOI3 
TSS 
Nitrate 
Fecal 
EMuent 

5210 B 
160.2 . 
353.2 
SM9222D 

*CBOD Date & Time Setup: 01/21/00 1 1 :00am-5pm 
Date & Time Read: OllZ6lOO 12:OOpm 

~~ 

8.6 A mg/L 
11.0 m y L  
10.6 mgL 
1 U  cfu's 

A - Value reported is the  mean of t w o  determinations. 
U - Material was analyzed for but not detected; 

The value reported in t h e  minimum detection l i m i t .  

ReviewedBy : - 
Title &lily co ntrol Director 
Date Reviewed : January 27.2000 

I 
, n  

i 01/20/00 

"HELP SAFEGUARD YOUR ETJ- AND YOUR HEALTH" CALL TTA TODAY! 
DHRS #83359 & #E83294 

DEP #go04056 
AIIW #169077 



C 
D 
Q 
'1 





/ 

. .  





1 

Y ..- , v. 

;f" 
;< I -  

L 
V 

c 
I 

51 

c 
c. .I 

N 



i i  I I  



Q 

\ 

4 
F 

f 
h 
c' 
0: 
c1 



T 



i 



% 

4 -. 
0 



. c 







F 



! 

! 

1 
I 
I 

I 

I 
1 

I 
i 

1 



n R E C E I V E D  I 2 2 'Luuu 

See us on the web at ! http://rvww..tri-tMhm 

REPORT OF A N G Y S I S  

Zellwood S t a t i o n  
2126 Spil lman 'Drive 
Zellwood, FL 32798 - 
Attention: Mr. Bill Restall 

Work O r d e r  # : 00-06-189 
Date Received:. 06/06/00 
Date Reported: 06/30/00 
TTA Contact : T .  La1 

Work ID : 503 Sludge Analysis 
Total Samples: 1 

Sampling information is based upon data supplied by t h e  Client. 

SAMPLE ID DATE COLLECTED TEST PARAMETER 

1.Sludge Sample 0 6 / 0 6 / 0 0  8 :  OOaxn Total Ni t rogen  
Total Phosphorus 
T o t a l  Solids 
PH 
Total Potassium 
Cadmium 
Copper 
Lead 
Nickel 
Zinc 
Arsenic 
Chromium 
Mercury 
Selenium 
Molybdenum 

Analyzed under HRS #E83018. 

Respectfully Submitted, 
Tri-Tech Laboratories, Inc. 

Linda Trytek 
Laboratory Director 

"HELP SAFEGUARD YOUR FUTURE AND YOUR HEALTH" CALL TTA TODAY! 
DHRS #83359 & #E83294 

DEP #900405G 
AIHA #169077 

1 



R E C E I V E D  JJL 2 2 2MO 

REPORT OF ANALYSIS 

RESULTS BY S A M P U S  

. .  

Tri-Tech Laboratories, Inc. Work Order.#: 00-06-189 

Date Received : 06/06/00 Location: Zeliwood Station 

Date Collected: 06/06/00 8:OOarq Matr ix  : Sludge 

Sample ID -e 

Test Name : 503 Analvsis 

PROFILE RESULTS UNITS 

P H  
T o t a l  Solids 
Copper 
Zinc 
Cadmium 
Lead 
N i c k e l  
Chromium 
Arsenic  
Mercury 
Selenium 
Mo 1 ybdenum 
Tota l  Potassium 
T o t a l  Phosphorus 
T o t a l  Nitrogen 

7 . 1 5  
0.397 
341.0 
0 7 5 . Q  
1.25 
21.3 
10.4 
10.2 

0 , 7 2 8  
2 . 7 7  
4.21 
l 0 . L  

0.596 
1.05  

0.775 

CLASS A SLUDGE FOR CU, NI, ZN, CD AND PB. 

i- 

t 

Reviewed By: Linda Trv tek  

FINAL MPORT 



“ 
4 
r: 

6 

/ 
/’ . 

9 
i, 



I- 
/- 

I 

i 

t 

II 

I 

1 





Zellwuod Station 
2126 Spi1lm:m Dr. 

Zellwood, 1;lorid:i 32798 
Attention: Mr. Bill WaRestalI 

DATE 
REC 

07/06/00 

PROJECT NAME: 
Waste Water Wlontlily h a l y s i s  

WORK 
ORDER 

00-07-125-1 

RESULT 

13.8 A 
14.5 

1u 

!I 

UNITS 

mg/L 
mg/L 
m% 
r.fu's/lUUhlLS 

11 ter 
DATE/TlME 
SAMPLED 

PARAMETER 
SA kIP LE ID 

CBOD - 

TSS 

Fecal 
Effluent 

07/06/00 
I :OOpm 

METI-IOD 

5210 D 
160.2 
353.2 
9222 1) 

CBOD Date & Time Setup: 07/07/00 12:00Dm5pm 
Date & Time Read: 07/12/00 1 :OOpm 

L - Value reported is the mean of two determinations. 
J - Material w a s  analyzed for  but not detected; 

The value reported in the minimum detection limit. 

Leviewed By 
Me 
late Reviewed : July 13,2000 

"HELP SAFEGUARD YOuEi FUTURE AND YOUR HEL 
DHRS #83359 

DEP #90 
AIHA #1 

& #E8 
10405G 
69077 

LTH" C 
3294 

DATE/TIME 
ANALYZED 

* 
07/07/00 

07/06/00 4:30pm 

LL TTA TODAY! 



Zcllwood Station 
2126 Spillriiari Dr. 

Zellwood, FIorida 32798 
Attention: Mr. Bill WaRestall 

DATE 
REC 

07/24/00 

rRoacr NAME: 
Waste Water Monthly Aiialysis 

WORK DATEITIRIE PARAM ETE K 
ORDEK SAMPLED SAMPLE 1D 

00-07-790- I 07/24/00 10.0Oiun CDOD 
'rss 
lriflucnt 

07124/00 I 
I 

00-07-790-2 07/24/00 10:00~11 CBOI) 
TSS 
Nitrate 
Fecal 
Effliictit 

00-07-790-3 

hIETIIOI) RESULT UNlTS 

5 2  10 13 181; A mg/L 
160.2 222 mg/L 

DATElTIME TECH 
ANALYZED 

07/25/00 

5.8 A 
160.2 
353.2 9.97 0 7/21/00 
9222 D 1u 

1 I I 1 

*CBOD Date & Time Setup; 07/26/00 9:00am5pm 
Date & Time Read: 07/3 1/00 1O:OOam 

A - Value  reported i s  t h e  mean of two d e t e r m i n a t i o n s .  
U - Material was ana lyzed  for but n o t  detected; 

The v a l u e  r e p o r t e d  i n  t h e  minimum d e t e c t i o n  l i m i t .  

KeviewedBy : 
Title 
Date Reviewed : August 02, 2000 

"HELP SAFEGUARD YOW3 FUTURE AND YOUR HEALTH" CALL TTA TODAY! 
DHRS #83359 & #E83294 

DEP #900405G 
AIHA ##169077 









c' 

z 
4 

I . .  - 

0 
4 
\ 
\ 



I 







.. - ._. - 
L 

-7 
< 
* 

F. 







i 
c: 



\ \ I C . -  



KkLLcL\r j;) J , - * J 4  

I? 0. Box 140956 9 Orlando, fi 3281 4-0966 (40n 2ir5-8463 
See us on che web ai: http://m.h*.~echlah.echlabs.com 

- Tri-Tech Analytical 
Labma fories, Inc. 

DATE WORK 
REC ORDER 

/: 

DATIYIIME 
SAMPLED 

~ ~~ ~ 

mglL 
mglL 
mdt 
cfu'sllOOMLS 

Zellwood Station 
2126 S p i h a n  Dr. 

Zellwood, Florida 32798 
Attention: Mr. Bill WaRestall 

* LT 
12/13/00 CL 
12/13/00 4:OOpm CL 
12/12/00 430pm RS/MM 

PROJECT NAME: 
Waste Water Monthly Analysis 

12/12/00 00-12441-1 12/12/00 1 larrl 

- LL 
PARAMETER 
SAMPLE ID 

CBOD 
TSS 
Nitrate 
Fecal 
Effluent 

5210 B 
160.2 
353.3 
9222 D 

RESULT 

1.3 A 
14.0 
7.24 
IU 

UNITS I DATmIME I TECH I 
ANALYZED 

CBOD Date & Time Setup: 12/13/00 8:00am-2:00om 
Date & Time Read: 12/18/00 2:OOpnl 

I - Value reported is the m e a n  of t w o  determinations. 
J - Material w a s  analyzed for but not detected; 

The value reported i s  the minimum detection limit. 

d W  

teeviewed By : 
ritle : Qtidjtv Control Dir ector 
late Reviewed : Dccmebe c 19.20 00 

"BELP SAFECXIARD POUR E'UTWRE AND YOUR EUBUTH" CALL TTA TODAY! 
DOH #E83294 
DEP #900405G 

AIHA #169077 

Page 1 of 2 



I n 

09/28/00 00-12-1017-2 IZf2%/00 1 1 . M ) ~  CBOD 5210 B 7.9 A 
TSS 160.2 1.0 w 
Ni tme  353.3 10.7 

Zellwood Station 
2 126 spilkllan Dr. 

Zellwood, Florida 32798 
Attention: Mr. Bill WaRestalI 

. PROJECTNAME: 
Waste Watcr Montbly Anal@ 

l 7 A  Contact: C. Timr 

O l t O 2 f v l  
LT 
CL 

+CBOD Date & T k  %tup: 
Date & Time Read: 

A - Value reported is the mean ,of two determinations. 
U - Material was analyzed f o r  but not detected: 

The  va lue  reported is the minimum detec t ion  limit. 

Titk 
DateRevkwd : -22.2001 

"HELP SAFEGUARD YOUR FUTURE AND YOUR H W T H "  CALL TTA TODAY! 
D O H  #E83294 
DEP 11900405G 
AIHA #169077 

Page 1 of 2 



+ 
c 

., 

nv ii Fa ri Kh3 e BI tal ro$ec$isaa 
Ccritral Dist r ic t  

33 19 Mapiire Doirlevard, Suite 232 Jeh Bush 
Governor Orlando, I-lorich 32803-3717 

Scplerl~l~cr~ IS, 3,000 

David B. Struhs 
Secretary. 

Zcllwood Station 
2 126 Spillmail Drive 
Zcllwood, FL 32798 

0 CD -1’ W - S S -0 0 -064 7 

Attention: W i lliaiii Rcstall 

Orange County - 1’W 
PWS Namc: Zellwood Station 
PWS ID Numbcr: 348 1506 

Dear Mr. Restall: 

Thc Department coiiductcd a sanitary survcy of your public water system 011 Seplembcr 13, 
2000. This inspection was conducted by Mary Pace in your presence. A copy of the 
sanitaiy survcy rcport is cncloscd €or your dcrcnce and rccords. 

?‘here were 110 dcficicncies at your water plant at the tiiiic of our visit. The overall operation of 
thc water plant was good, which is a crcdit to both you and your operator. ‘The Dcpartiiicnt 
apprcciales the. cxcclle~it work bciiig doiic 011 your water system and valucs your continuecl spirit 
OP cooycration in complying with Dcparirncnt rulcs. 

If you Imvc any questions conccming this lcttcr, plcasc contact Mary Pace at the above address, 
or by phonc at (407) 893-33 19, cxtcnsion 2294. 

Si nccrcl y, 

RCAInip 
Enclosure 

cc: Orauge Coulity Public Health Unit 

/ 

"Mort Prokction, Less Proccss” 

Printed on recycled paper.  



State of Florida 
Department of Environmental Protection 

Central District 
SANITARY SURVEY REPORT 

Plant Name ZELLWOOD STA'rlON County O i m w  PWS ID # 3481506 
Plant Location 2 126 Spillinaii Dr. Zcllwood. Phone 407-886-0000 
Owner Name same Phone 
Owner Address same 
Contact Person Bill Restall Title Opcrator Phone samc 
This Survey Date 9/13/00 Last Survey Date 4/8/97 Last C.I. Date 3/23/99 

PWS TYPE & CLASS 
Community (4~) 

0 Non-transient Non-community 
0 Non-Community 

PWS STATUS 
Approved system with approval nurnver & date 

Unapproved system 

SERVICE AREA CHARACTERISTICS 

B- 14862 7-8-74 
WD48-162476 9-8-89 

rcsidcntial mobile homc park 

Food Service: U Y e s  No 0 NIA 

OPERATION & MAINTENANCE 
Certified Operator: Yes 0 No 0 Not required 
Operator(s) & Certification Class-Number 

0 & M Log: Yes [7 No Not required 
Operator Visitation Frequency 

. Non-consecutive Days? 0 Yes 0 No NIA 
MORs submitted reguIarly? Yes 0 No N/A 
Data missing from MORs? No 0 Yes 0 NIA 

Bill Restall B-6839 

Hrslday: Required 1 Actual 
Dayslwk: Required 6 Actual 7 

Number of Service Connections 1115 
Population Served 2230 Basis Util. records 
Average Day (from MORs) 38 1,167 a ~ d  
Max. Day (from MORs) 919,000 
Max-day Design Capacity 1.25 MGD 
Comments 

npd 

RAW WATER SOURCE 

SURFACE/UDI; Source 
0 PURCHASED from PWS ID ## 
0 Emergency Water Source 

Emergency Water Capacity 

AUXILIARY POWER SOURCE 
Yes 0 None 0 NotRequired 

Source Diesel 
Capacity of Standby (kW) 
Switchover: Automatic 0 Manual 
Standby Plan: a Yes No 
Hrs Operated Under Load 1 hr/wk. 
What equipment does it operate? 

[x1 GROUND; Number of Wells 2 

Well pumps 
High Service Pumps 
Treatment Equipment 

Satisfy 112 max-day demand? B y e s  U N O  OUnk 
Comments 

TREATMENT PROCESSES IN USE 
Pic &, post chlorination 
aeration 

What additional treatment is needed? 
~~~~~~ ~ 

For control of what deficiencies? 

DISTRIBUTION SYSTEM 
Flow Measuring Device Flow Mctcr 
Meter Size 8 Type Water Specialties 
Backflow Prevention Devices: Yes 0 No 
Cross-connections none noted 
Written Cross-connection Control Program: Yes 
Coliform Sampling Plan: Yes No 0 NIA 
Comments 

' 30MET: SITE ID PROJECT ID I 

1 



PWS ID # 3481 506 
Date 9/13/00 

Well Number I 
Year Drilled I974 

Depth Drilled 420 fl. 
Drilling Method 

2 

1981 

560 It. 
Cable tool 

Type of Grout Ncat cenicnt 

Static Water Level 73 fl. xo rt. 
Pumping Water Level 89 It. 

Design Well Yield - 
Test Yield 1430 gpin 1600 gpni 

Actual Yield (if different than rated capacity) 

Strainer 
Length (outside casing) 317 Si. 23 I rt. 
Diameter (outside casing) 12 in. 12 in. 

Material (outside casing) Blk iron 131k iron 

Well Contamination History Nonc N o w  

Is inundation of well possible? N O  N O  

SET 

BACKS 

5’ X 6’ X 4” Concrete Pad I 

-.p 
OK I OK I I 

Septic Tank 
Reuse Water 

>200 ft. >200 ft. 

WW Plumbing 

Other Sanitary Hazard 

TY Pe 
Manufacturer Name 
Model Number 

V. ‘l’urbinc V. Turbine 
Worhingloii Worth irigtoii 

Rated Capacity (gpm) 
Motor Horsepower 

I I I I 

Above Ground Check Valve I OK I OK 

I200 1200 

50 50 

Well casing 12’’ above grade? 

Well Casing Sanitary Seal 

11 Well Vent Protection 
I I I I 

OK OK 
OK OK 

ZOMMENTS Well f# I has pic-chlorinatio~i and a ~xopanc-fed auxillarv ~ c n c i ~ o ~ o r .  

2 



PWS ID # 348 1506 
Date 911 3/00 

Tank TypelNumber 

Capacity (gal) 

SHLORINATION (Disinfection) 
Type: M G a s  r]Hypo 
Make R e d  Capacity 100 f i ~ d  
Chlorine Feed Rate 

Chlorine Residuals: Plant 1.28 Remote 
Remote tap location 
DPD Test Kit: On-site 0 With operator 

Injection Points 
Booster Pump Info 
Comments continous cf!lorinc analyzer in usc. 

Avg. Amount of C12 gas used N/A 

0 None 0 Not Used Daily 

Operator also has iiianual UPD-tviic tcst kit. 

G €1 

250,000 15,000 

.. . 

Gravity Drain 

ChlorineGasUse I YES NO I Comments I 

I Yes I 

Requirements 
Dual System 
Auto-switchover 

By-pass Piping 

Alarms: 
Loss of C12 capability I 
Loss of C17 residual I 

1 Yes I 

I I 

Repair Kits l a  01 

Pressure Gauge I YCS I 

AERATION (Gases, Fe, & Mn Removal) 
Type cascade Capacity 1800 gpm 

Aerator Condition good 
Bloodworm Presence iioiie 

.Visible Algae Growth none 
3rotective Screen Condition good 
Comments. 

Sight Glass or 
Level Indicator 
Fittings for 
Sight Glass 
Protected Openings 
PRVIARV 

Yes Y cs 

Yes  

Both 

I Material I concrete I stect I 

On/Off Pressure 
Access Padlocked 

45/60 
Yes  

I Pump Number I 1 2 3 

Fitted Wrench 

Housing/Pratection 
0 
0 

Height to Bottom of 
Elevated Tank 
Height to Max. 
Water Level 
Comments 

Comments 

3 



PWS ID # 348 1506 
Date 9/13/00 

PWS 

COMPLIANCE MONITORING 

# Samples Sampling C > 3300 I C 5 3300 

Frequency Sample Due Date Frequency Sampte 
Date Date 

monthly monthly 7/00 

Due Date 

Each month 

20NTAMlNANT 

Microbiological (Bacte) 
Location I Screen Required 

024 1 Each well 

2 Distribution 

I 1 (Notes €.GI I 

(Notes A, 7 )  

3 years 
(Note 7 )  
annually 

3 years 
(Note 7 )  
9 vears 

1 

(NotesA, 2) 3/00 

3 years 3/99 
(Note 2) 
annually 3/00 

3 years 3/00 
(Note 2) 
9 years 1 /94 

I I 

l T H M  (1 10,000 persons) I 027 1 4/plan t I Distribution 

Volatile Organics 

Pesticides & PCBs 

Nitrate & Nitrite (as N) 

Inorganics 

Asbestos 

Secondaries 

Radionuclides 

Group 1 UOCs 

028 (Note A) (Note H) 
029 (Notes B, E) (Note H) 

030 1 PO€ 

030 1 POE 

030 1 Distribution 

03 1 1 POE 

033 (Note C) POE 

035 1 (Notes POE 

(Note F) 

I 7/00 1 2000 

(Nbte 7) 
3 years 
(Note 7) 
3 years 
(Note I )  
(Note 4) 

(Note 8) 

(Note 2) 

(Note 2) 
(Note 5) Per EPA 

3 years 3/00 

3 years 3/00 2003 

2003 

3 years 
(Note 7) 
(Note 4) 

--- 
Quarterly 

200 1 

2003 

3 years Per €PA 
(Note 2) 
(Note 5) Per EPA 

--- 6/99-9/99 6/02-9102 

N/A NIA NIA 

2003 

Group I I I  UOCs 

Lead and Copper 

2003 

036, 1 POE 
037 (Note G) 
047 (Note 0) --- 

POE = Point of Entry (Samples shall be taken at each entry point to the distribution system that is representative of each source after treatment.) 

See Page 5 for description of italicized notes. 

4 



PWS ID # 348 1506 
Date 9/ 13/00 

NOTES: 

## SAMPLES REQUlREDlSAMPLlNG LOCATION: 

Note A 

Note 6 

Note C 

Note D 

See Rule 62-550.51 5( I), F.A.C. Each system 
shall take four consecutive quarterly samples 
during its assigned year in the system’s first 
compliance period. If no contaminant is 
detected, the system shall monitor annually 
during the next three-year compliance period. 
If still no contaminants are detected, systems 
shall take one sample during each subsequent 
three-year compliance period. 

If the initial monitoring for contaminants listed 
in Rule 62-550.310(2)(b), F.A.C,, was 
completed prior to December 31, 1992, then 
each system shall take one sample annually 
beginning January 1, 1993. 

4 consecutive quarterly samples. Credit 
will be given for samples taken before 
January I, 1993. 

See Rule 62-550.51 9, F.A.C. Compliance 
shall be based on the average of analyses of 
four consecutive quarterly samples. A 
maximum of two quarterly samples may be 
composited. Subsequent samples shall be 
collected once every three years. 

Contact the Central District‘s Drinking Water 
Program at (407) 894-7555 or contact the 
Florida Rural Water Association. 

FREQUENCY: 

Note ‘I 

Note 2 

Note 3 

Note 4 

Note 5 

First year of each three-year compliance 
period (calendar years 1993, 1996, 1999, etc.) 

Second year of each three-year compliance 
period (calendar years 1994, 1997,2000, etc.) 

Third year of each three-year compliance 
period (calendar years 1995, 1998,2001, etc.) 

First year of the first three-year compliance 
period (Le. calendar year 1993) 

Second year of the first three-year compliance 
period (Le. calendar year 1994) 

Note E 

Note F 

Note G 

Note H 

Note 6 

Note 7 

Note 8 

Note 9 

Contact Ms. Marie Carrasquillo of the Central 
District‘s Drinking Water Program at 
(407) 894-7555, extension 2242, to obtain an 
application for reduced monitoring. 

See Rule 62-550.51 1(4), F.A.C. A system 
without asbestos-containing components shall 
certify to the Department in writing, using DEP 
Form No. 62-555.910(10), that it is asbestos 
free. Certification shall satisfy subsections (I), 
(2), and (3) of the referenced rule, and shall be 
submitted each nine-year compliance cycle 
during the specified year the system is 
required to monitor. 

See Rule 62-550.521(4), F.A.C. Systems 
serving less than 150 service connections and 
serving fewer than 350 persons should notify 
the Department, by submitting DEP Form No. 
62-555.910(1 I), that their system is available 
for testing. Normally, these small systems will 
not be required to monitor for UOCs. Do not 
send such samples to the Department unless 
required to do so by the Department. 

First quarter samples shall be representative 
of each well. Subsequent samples shall be 
taken at each entry point to the distribution 
system that is representative of each source 
after treatment. 

Third year of the first three-year compliance 
period (Le. calendar year 1995) 

First year of each nine-year compliance cycle 
(calendar years 1993, 2002, etc.) 

Second year of each nine-year compliance 
cycle (calendar years 1994, 2003, etc.) 

Third year of each nine-year compliance cycle 
(catendar years 1995, 2004, etc.) 

5 



348 1506 PWS ID # 
Date 9/ 13/00 

I 
4 

DEFICIENCIES: 

None noted at time of visit. Tlia~iks!! System loolts good. 

6 



CERTIFIED MAIL: 7099 3220 OOU2 8770 2716 

September 26,2000 

Mr. William Rustall 
Zellwood Station 
2 126 Spillinan Drive 
Zellwood, Florida 32798 

RE: Domcstic Wastewater Treatment Facility -- Zcllwood S tntion 
OCEPD Permit: D096-03 Expircs: .lune 19: 20@2 

Dear Mr. Rustall: 

On September 1 8, 2000, inspection of the above-referenced facility was conducted by 
a representative of this Division. A copy of the inspection report is enclosed for your 
review. During the course of the inspection, and/or determined from a review of the 
records on file in this office, the following permit non-compliance issues were noted. 

1 .  'rhe clarifier surface skiminer was not operational and is in need of repair or 
replacement. 

2. A severe air leak has developed in the air header at the difkser. 

3. The R.A.S. splitter box has deteriorated and also needs to be repaired or replaced. 

Your written response is required within ten ( I  0) days of receipt of this letter indicating 
the corrective actions initiated. 

Sincerely, 

Mark Overstreet 
Specialist 

of Environmental Protection 
Central File 

001 -068-2420-4343 
INVOICE TO FOLLOW 



Permit Vcrifica tion: 
1. 

2. 
3. 
4. Amendments lo permit 

Has permit been reviewed prior to inspection? 

Correct name and mailing address of permittee. 
Facility is as doscribcd in permit 

Explain: 

Compliance Schedules: 
1. Permittee meeting compliance schedules? 

2. 

3. 

Facility submitting all monitoring data as rcgctircd by the permit? 

Extenuating circumstances which would affect the perrnittcc's 
Compliance schedules? 

Records and Reports: 
1. Records and reports maintaincd as requited tjy permit. 

I f  no explain: 

2. Is Monthly Operating Report comptete and received in a 
timely manner? 

3. Is operator's daily log on site and up to date? 
4. Sludge analysis on file 
5. Current well monitoring data, if required. 

Facility Site neview: 
Hcadworks 
1. Lift station, (grease build up) 
2. Evidence of l i f t  station ovet-ilow 
3. Are pumps adequate, maintained? 
4. Are the bar screens/comminutors maintained? 
5. Flagsfirash collccted/stored/ properly disposed of? 
6. Are the grit chambers routincly cleaned? 
7.  Offensivelobnoxious odors 

Flow Equalization: 
1. Sufficient capacity 
2. Adequate aeration 
3. Odor Control 

Secondary Clarifiers: 
1. Is therr idencc of solids loss? 
2. Is there i. -oblcm with bulking? 

-Yes No N/A 
-% No N/A 
Y e  No N/A 
Yes No- N/A 

&?s- No N/A 

Ycs- No N/A 

Yes -Ne- N/A 

Ye3 No N/A 

% No NIA 

Yes -Ne NlA 
Yes pls NIA 
Y e  No N/A 
yB1 No NlA 
ycs. No NIA 
Yes No 
Yes ---Ng NIA 

Yes No 
Yes No 
Yes No 

sfe4- No N/A 
Yes -Ne- N/A 



3. 
4. 
5. Are the weirs level? 
6. 
7. 

Is the depth of the sludge blanket acceptable'? 
Are the skimmers functioning properly? 

Are the effluent weirs clean? 
Does tank surface indicate poor 
sludge management (i.e. floating solids, gas) 

I '  %xs No NIA 
%ks- No NIA 
Yes 440- NIA 

Aeration Basins: 

2. Mixed liquor Color: Black , Dark Brown 
1. Aerator type: Ivlechanical , Blower / .  

3. Foaming: Heavy , Moderate , Light / .  
Medium Drown / , Light Brown 

4. Odors: Strong , Moderate - I  Light / . 
5. Air dislribution: Excellent , Adequate -, Poor 

Return Sluclgc Unit: 

1. 
2. Sludge Cotot: Black , Drown -/ , Light Brown 

Is there adequate sludge return back to the head of the plant? No N/A 

2. Digestor Sludge Color: Black , Dark Urown , Drown / .  
/ .  

Digcstors: 
1,  Digestor Type: Alnacrobic , Aerobic 

3. Digeslor Odor: None--, tvlusry-- , Hydrogen Sulfide . 
4. Does the lacility have dewatering devices? Yes 4b N/A 
5. Are they lunclional? Yes No -Nm 
6. Is the facility vrasting sludge properly? -Yes- No NIA 

Final Filters: 
1. Performing satisfactory 
2. General Conditions of Process: 

Yes No b(A 

Explain: 

1. Chlorinator Type: Gas __, Hypochlorination 
Disinfection: 

2. Adequate baffles in contact chamber. (Minimum of 2) - Y e  No NIA 
3. Is there solids evident in lhc chlorine contact chamber? - Y e  NO N/A 
4, Is chlorine residual adequate? No NIA 

, Explain 
1 

Other 

5. Is there adequate ventilation, proper location of exhaust fan Ye4 No NIA 

6. Is there a gas mask available? Yes -Ne NIA 
7. Are there duel scales and automatic switch over devices available? As- No NIA 

in the chlorine room? 

Eff lucnt: 
1. 

2. 

The quaiib of the effluent appears: Excellent 
G o o d 2  , Poor 
Is the*- :olios carry-over in the eifluen!? -Yes- No NIA 

Page 2 of 3 

.15- 1 R (7/09\ 



/ 

Pert Pond Disposal Sites: 
1. Are the ponds being maintained and rotated routinely? 4- No 
2. Are the ponds overgrown? Yes -pie- 

3. Do the pond bottoms need cleaning out? Yes 40- 

4. Are the ponds exceeding capacity? Yes h l e -  
5. Are there odors? Yes -Ne- 
6. Appearance of.pond surface: Weeds - I Algae , Scum 1 -  

Bubbles __, Other 

Cloudy - , Clear_/-. 
7. Appcarancc of pond water: Ellack -, Drown 

Spray Field Disposal Site: 
1. 
2. 
3. 
4. 
5. 

Is there adequate field rotation? 
Is there evidence of ponding? 
Is there evidence of runoff? 
Is there an accumutation of solids in the fields? 
Are the field maintained (Le. mowed, no brokcn spray heads, etc.)? 

Gcncral Plant Conditions: 
1. 
2. 
3. 
4. 
5. 
6 .  
7. 

Is plant staffed properly by certified apcrztors? 
Are the site grounds adequately maintained? 
Is water supply adequate far chlorination sysiams? 
Is walcr provided lor plant wash down? 
Is there adequate potable water proteckion? 
Is auxiliary power exercised periodically? 
Is the site fenced and locked? 

Yes N O  

Yes No 
Yes No 
Yes No 
Yes No 

-Y&- No * No 
yos- No 
*9- No 
-yes- No 
Ye5 No 
%xi- No 

NIA 
N/A 
N/A 
N/A 
NIA 

8 
N/A 
NIA 
N/A 
NfA 
N/A * 
N/A 

Inspectors’ Comments: 

Inspected b\ 

Page 3 of 3 



April 12,2001 

ZELLWOOD STATION CO-OP, INC 
2126 SPILLMAN DRIVE 

ZELLWOOD, FLORID A 32 798- I) 
407-886-0000 

Mr. Mark Overstreet 
Orange County 
Environmental Protection Division 
Leeds Commerce Center 
800 Mercy Drive, Suite 4 
Orlando, FL 32808-7896 

4 ('6 

RE: Domestic Wastewater Treatment Facility - Zellwood Station WWTF 

OCEPD Permit: D096-03 Expires: June 19,2002 

Dear Mr. Overstreet: 

Tlis letter hereby notifies you that Zellwood Station has made the following repairs 
which, were completed on April 3,2001 to their wastewater treatment fhcilities pursuant 
to your letter dated January 18,200 1: 

I )  
2) 
3) 
41 

Splitter box for the R.A.S. has been replaced. 
The skimmer arm in the clarifier has been replaced. 
The handrails at the clarifier have been repaired. 
The chlorine pump was replaced. 

Should you have any questions, please do not hesitate to contact me at 407-886-0000, 
ext. 29, 

Sincerely, 

. 
Gloria Holt 
Community Manager 

cc: Florida Department ofEnvironmenta1 Protection 
Bill RestalL, Utility Operator 
Bill Rowell, Water/Sewer Liaison 



L ; l Y U I I L U A Y l ? l L j A Y A ~ L q  L A L V I L ~ b L L V l b  L , L  . L W L L . , L ~  

I .  ' (  /'. BRUCE R. IUS': AN, Interim Manager , b. , ,' 

1,eeds Commerce Center 
800 Mercy Drive, Suite 4 
Orlando, Florida 32808-7896 

www.onetgov.ne1 
407-836-1400 FLIX 407-836-1499 

CERTTFIT,D MAIL: 7099 3220 0002 4714 5508 

January 18,2001 

Mr. William Rustall 
Zellwood Station, Inc. 
2126 SpilIman Drive 
Zellwood, Florida 33798-9799 

RE: Domestic Wastewater Treatment Facility- Zellwood Station WWTF 

OCEPD Permit: DQ96-03 Expires: June Is), 2002 

Dear Mr. Rustall: 

On December 20, an inspection of the above-referenced facility was conducted by a 
representative of this Division. A copy of the inspection report is enclosed for your 
review. During the course of the inspection, and/or determined from a review of the 
records on file in this office, the following permit non-compliance issue(s) were noted: 

1. 
2 .  
3. 
4. 

The spIiter box for the R.A.S. is in need of repair or replacement. 
The skimmer arm in the clarifier needs to be repaired or replaced. 
The hand rails at the clarifier need to be repaired. 
The chlorine pump was making noise and needs to he repaired or replaccd. 

Your written response is required within ten (10) days of receipt of this letter idicnting 
the correct ivc action(s) initiatec!. 

Mark Overstreet 
Environmental Specialist 

Enclosure 

cc: Florida Department of Environmental Protection 
Central File 



j I;RNMENT 
L U R I D A  

L, ', /'. 
;NVILRONMXN'11 1'lCO'l'ISC'L'ION BXVlSlON f i  I 
IRUCE R. EASTMAN, Interim Manager 
eeds Commerce Center 
30 Mercy Drive, Suite 4 
rlando, Florida 32808-7896 

wv.onctgov.net 
37-836-1400 ' J?u 407-836-1492 

March 20,2001 

Mr. William Rustall 
Zellwood Station 
2 I26 Spillman Drive 
Zellwood, Florida 32798 

RE: Domestic Wastewater Treatment Facility -Zellwood Station 

OCEPD Permit: D096-03 Expircs: Junc 19, 2002 

Dear Mr. Rustall: 

On March 14, 2001, a representative of this Division conducted an inspection ol' the 
above-referenced facility. At the time of inspection, the overaII operation of your t'acilily 
was found to be in compliance with the terms and conditions of the referenced permit. 

Please review the enclosed inspection report for any coininents and recommendations tha t  
niay have been noted during the course of the inspection and record review. 

Your efforts to help maintain our environment are appreciated. 
questions, contact me at the above address or at (407) 836-1440. 

If you have any 

S inccrel y, w w  
Mark Overstreet 
Environmental Specialist 

(2)MO/@/JMD:djc 

Enclosur 

Department of Environmental Protection 
Central File 

001 -068-2420-4343 
INVOICE TO FOLLOW 

1. C130D5 2. TSS 3. Nilratc ;is N 4. Feed Colifoomi 



Department of 

Environmental Protection 
Lawron Chiles 

Governor 

Central District 
33 I4 Maguire Boulevard, Suite 232 

Ortando. Florida 32803-3767 

ZELLWOOD STATION CO OP INC 
2126 SPILLMAN DRIVE 
ORLANDO FLORIDA 327’38 

OCD-C-WW-98-0933 

ATTENTION CARL AHLSTROM 
PRESIDENT 

Orange County - DW 
Ze Ilwood Station 
Wastewater Facility - Permit No. FL4010865 
Noncompliance Letter 

Dear Mr. Ahlstrom: 

On December 70, 1998, Department personnel conducted a routine inspection of your 
wastewater faciiity. A copy of the inspection report is enclosed for your review. During the 
course of the inspection, and/or determined from records on file in this office, the foltowing 
deficiencies were noted: 

1. Part A of the DischXge fvlonitoring Report (DMR) was not fully completed. Annual 
average for Cabonaceous Biochemical Oxygen Demand (CBODs) and Total 
Suspended Solids (TSS) should be cajculated and entered in the appropriate field. 

2. The chlorine and pH meters did not have logbooks recording the daily calibration of 
these meters. 

3. A review of the groundwater files for this facility indicates the following deficiencies: 

a. 

b. 

C. 

The groundwater levels were not reported correctly in compliance wells 
MW-3, MW-4, MW-5 for the third quarter of 1998. Please provide a 
summsrj cf the groundwaler elevation data in a tabular format for the 
last eight quarters. At a minimum, the  table will include each monitoring 
well’s top of casing in feet NGVD, ground surface elevation in feet 
NGVD, depth to groundwater in feet, and water level elevation in feet 
NGVD. Accuracy of the elevation data shall be to 0.10 feet. 
The groundwater monitoring reports for the first and third quarters of 
1997 are missing. Please submit these reports. Please ensure that the 
quarlerly monitoring reporls are submitted to the Department according 
to permit requirements. 
The feczl coliform in MW-1 and MW-3 for the  third quarter of 1998 is 
elevated. Please ensure that fecal coliform levels stay lower than their 
maximum contaminant level of 4cfurlOOmL. - _  

i 
/ ’  



Zellwood Station 

Page 3 
O C D- C-WW- 9 8-C S S 3 

d. Please explain the elevated chloride levels in MW-2 and propose a 
course of action to reduce chloride to less than its maximum contaminant 
level of 250 mg/L. 

e. The Groundwater Monitoring Report - Part D is not being fully completed. 
Please ensure that the analytical “Units” are reported with the “Analysis 
Result* and the ”Detection Limits/Units” column contains the appropriate 
information. 

Please respond to these items, in writing, with a schedule of corrective action, Pursuant to 
Rule 62-4.100(2), F.A.C., failure to comply with pollution control rules shall be grounds for 
permit suspension or revocation and initiation of formal enforcement action. Your reply is  
requested within I 4  drys  from the date of this letter. Your reply and any questions should be 
addressed to Michael E. Hall at (407) 893-3313. 

Sincerely, 

Enclosure 

1 Program Manager 
Wastewater Compliance/Enforcement 

cc: Orange County Environmental Protection Department 
Groundwater Section, FDEP 



F A C I L I T Y  A N D  I N S P E C T I O N  I N F O R h P A T I O N  8 = opljona1 

Entry Datc"c WAFR ID: County Mame and Physlcal Locatlon el Faclll!y 
ELLWOOD STATION fvI010665 ORANGE lODECl998 10:GW 

ExilDafdIims Phone 2126 SPILLMAN DRIVE 

lnspccllon Type 

ZELLWOOD, FL 886-oooO 11:15AM lODEC1* 

Nsme(s) of Field RepresenlatlvesIs) 
mi WESTALL LEAD OPEPATOR 

Phone Tlllc 

C E I samples Taken(YIN): 14 @ SampleIWI: NA Samples SPM (Y~W N 

Namt and Address of Pcrmltlcc or Dtslgnate Iirprrsentatlvc TJ1lc Phone Operator Ct f lZa t ion  # 

ZELLWOOD STATION CO-OP, INC I CCRL .4%SmsA PRESIDENT E. WESTAU. 

c ,  i 2. +Compliance Schedules i hi i 4. Sampling 
try Sile Review I s ] 9. t Effluent I 

....................... ........................... ..........: ............ ..{ M [ 12. Groun&va!H I 

~. 

Name(s) and Slgnature(s] el lnspector(s) Dlrtrlct MlicdPhonc Number 
Michael E. fiall d&J & / Central (407) 893-3313 

@ Slgnalure of Dlstrlct UNlcdPhane Number D a l t  

Karen GoMMld Central (407) 893-3313 /+h/q/ 

T r a  n r a c l  I o n  Cod e t:PDES N u m b e r  Y RI Id 0 ID A 

ADDITIOtJAL NPDES C O M M E N T S  



INSPECTION COMMENTS 

E S I G N  CAPACITY: 0.300 hGD psrmitted capacity exlended aeration activated sludge domestic bmtewakr 
atment plant consisting of flow equalization, influent screening, aeration, secondary clarification, chl0n’natL 

and aerobic digestion of residua!s with two percolation ponds. 

PERMIT: Satisfactory Permit Nunbar FL4010865 on site, expires 6/19/2002. 

RECORDS AND REPORTS: Minor Bound log book on site with at least 1 yr. of data available. Operator W A 
Restall A-7322 on site as required. DMRs reviewed 2/98 - 10/98, all submitted as required. DMRs are being 
submitted with incorrect values entered for annual  average for CBODs and TSS. 

lA8ORATORY: Satisfactory Tri Tsch Analytical HRS# E83294 

SAMPLING: Minor HACH meters for D.O., pH and Chlorine being used. Each calibrated daily, but no 
of calibration being kept. Chlorine a n d  pH meters must be calibrated daily. 

FACILITY SITE REVIEW: Satisfactory 
Acczss - Fenced and locked 
HeEdworks - Barscreen 
Blo\aars - Two blowers, one on at time of inspection 
Mixad Liquor - Medium brown, some foam, good air distribution, no odor 
Retum Activated Sludge Line -Working 
Chlon’nEtion - Two gas cylinders, chained to scale with auto switcho\‘er. 
Clzrifier - Some sludge pop ups, solids over weir 
Chlorina Contact Chamber - Turbid, clear to ponds 
Digester - Storage capacity available 
RPZ -There but no potable water lines connected. 

FLOW MEASUREMENT: Satisfzcbry Steven’s Total Flow meter at CCC, last calibration 3/7/98. 

EFFLUENT: Satisfactory DMiis reviewed 2/98 - 1W98 (less than 12 months reviewed due to o\wlap with last 
inspection), with no effluent parzmder violations noted. 

GROUNDWATER: Minor The  groundwater levels were not reported correctly in compliance wfk MW-3, 
MW-4, MW-5 for the third quarter of 1998. Pkase  provide a summary of the groundwater elevation data 
in a tabular format for the last eight quarters. At a minimum, the fable will include each monitoring Welj’S 
top of casing in feet NGVD, ground sur face  elevation i n  feet NGVD, dep th  to groundwater in feet, and 
water level elevation in feet NGVD. Accuracy of the  elevation data shall be to 0.10 feet. The 
groundwater monitoring reports for the first and third quarters of 1997 are missing. Please submit these 
reports. Please ensure that the quarterly monitoring reports are submitted to the Department according 
to permit requiremenfs. The Fecal Coliform in MW-1 and MW-3 for the third quarter of 1998 is elevated. 
Please ensure that fecal coliform levels s tay  lower than their maximum contaminant level of 
~4cfu1100mL. Please explain the elevafed chloride levels in MW-2 and propose a course of action f0 
reduce chloride to less than its maximum contaminant level of 250 mg/L. The Groundwater h!oniforing 
Report - Part D is not being fully completed. Please ensure that t h e  analytical “Units” are reported with 
the  “Analysis Result” and t h e  “Detection LimitsKJnits” column contains the appropriate information. - 
DISPOSAL METHOD: Satisfactory TWO percolation ponds, both well maintained with over 15 ft. of freeboard. 

RESIDUALS MANAGEMENT: Contract with Shelly’s Septic for sludge hauling on file. Sludge analysis for 5‘ 
on file. 



ZELL\VOOD STATION CO-Ol-, INC. 
2126 SPJLLhlAN DRNE 

I M L  - 
O??D) IT IKn  Z E LLIV 0 0 D , FLO R I D A 3 2 7 9 8 - 9 T 99 

407-586-0000 

January 20, 1999 

MI-. Gary Miller 
P r ogr mrne 1: - 14s s t 2wa t e r Comp 1 i an c e 

3319 Maguire soulevard 
Suite 232 
Orlando, Flo r ida  32803-3767 

DEPA-QTMENT O F  EXVI30NMENTP.L PROTECTION 

Dear Mr. Miller: 

Enclosed is t h i  rtsponse to your January 4, 1999 l e t t e r .  

Iten 1: Fnnual average f o r  C.B.O.D. is 6.3. 
PnnuE.1 average €or T.S.S. in I998 is 7.0. 
They xsre en tered  on DEC 1 9 9 8  DMR and enterse in 
apgrcgrizte column. 

Item 2 :  Calibration standards for CL2 and PH have been 
ordsred.  Upon arrival, b o t h  meters will be 
c a l i b r a t s d  and logged on a daily basis. 

Item 3 :  Data 5 c 3 a t t e d  and enclosed a s  requested. 

- Item 3 - 3 :  ~ r o u ~ l d  wzter reports  for one quarter  - 1997 
a re  E x l o s e d .  My s t a f f  is still looking €o r  t h e  
t h i r d  qcarter report and w i l l  send it at a later 
d a t e .  

Item 3 - C :  SnF1ir .g  procedures ,  along with handling procedures 
have kfen  re-evaluated. Also, CL2 residuals are being 
h e l d  t o  a t  l e a s t  2 . 0  PPM per  MGL at discharge. T h i s  
should he lp  keep feca l  levels down to l e s s  than 4C FU- 
100 1%. 



/ 
I 

Page Two 
M r .  Gary Miller 

Jtem 3-E: Detectlca limits enclosed f o u r t h  quarter 

Sincerely, 

1998 results. 

W. -4. Restall 
utilities ~?~zi.nacz:r 



Lawton Chiles 
Governor 

Central District 
33 I9 Maguirc Boulevard, Suite 232 

Orlando, Florida 32003-3767 

ZELLWOOD STATION CO OP INC 
2126 SPILLMAN DRIVE 
ZELLWOOD FLORIDA 32798 

OC D-C-W W-9 8-0 2 98 

ATTENTION MR CARL AHLSTROM 
PRESIDENT 

Orange County - DW 
Zellwood Station Mobile l-lome Park 
Wastewater Facility - Permit No. FLA010865 
Noncompliance Letter 

Dear Mr. Ahlstrom: 

On March 23, 1998, Department personnel conducted a routine inspection of your wastewater 
facility. A copy of the inspection report is enclosed for your review. During the course of the 
inspection, and/or determined from records on file in this office, the following unsatisfactory 
conditions were noted: 

1. Monthly Operating Reports (MORs) are being submitted to the Department. 
Discharge Monitoring Reports (DMRs) should have been submitted instead 
starting with JUIY 1997. Please use DEP Form 62-620.910(10), which was 
issued with your permit. 

2. The MORs which were submitted to the Department did not have the original 
signature of the certified operator. 

3. Floatable material removed from the sewage treatment plant is not being stored 
properly. Prior to disposal, floatables must be stored in a covered container, 

Please respond to these items, in writing, with a schedule of corrective action. Pursuant to Rule 
G2-4.100(2), F,A.C,, failure to comply with pollution control rules shall h e  grounds for permit 
suspension or revocation and initiation of formal enforcement action. Your reply is requested 
within 14 days from the date of this letter. Your reply and any questions should be addressed to 
Michael E. Hall at (407) 893-3313. 

Sincerely, 

Karen Gottwald 
Supervisor 
Waste wa t e I- C o m p I i a n ce/E n force m e n f 

/ 

Virginia 8. Wethcrcll 
Secretary 

Enclosure “Protect, Coriserve orid M a n a p  florido’s Erivironment orid Nutilrd Resotrrces” 
cc: Orange County Environmental Protection Department 

Prrrircd on recyrkd paper. 



F L O R I D A  DEPARTMENT OF ENVIRONMENTAL PROTECTION 

lnspectlon Type C E 

. . . . .  . . . . . . . .  

.sT.EWATERl . , .  cbFn . . ECTi -.  . . . . .  . . .  . . . . . .  PO'R 
,. . 

. . . . . .  . . . . .  
, .  

. . .  

~. 

. .  . 

I Samples Taken(YlN1: N @ SampleID#: NA Samples Spllt (YIN): N 

F A C I L I T Y  A N D  I N S P E C T I O N  I N F O R M A T I O N  8 = Oplional 

Name and Physlcal Locatlon of Faclllty GMS ID: County Entry DatelTlrne 

Zellwood Station 3048P01438 

2126 Spillman Drive Phone @ Exlt TlmelDats 

Zellwood, Florida 32798 886-0000 #4 11:35 am 23MAR1998 

Naine(s) of Fleld Representatlves(s) Tltle Phone 

W.A. Restall Lead Operator 

Orange 23MAR1998 1l:O.I em 

S 1. Permit FLA010865 6. Sampling 

2. Cornptlonce Schodule 7. Self-Monlloring Program 

Name and Address of Permlttee or Deslgnated Representatlve Tltle Phone @ Operator Certlncatlon # 

Zellwood Statiofi Co-op. 1nc.l Carl Alilstrorn Prusldont W.A. Roslall 

2126 Spillman Drive A-7322 

Zellwood. Florida 32798 

S 11. Effluent 

12. Qroundwater 

I In Cornidlance Wlth Permlt Condltlans IYINI: N 1 
F o m m e n d e d  Actlons: NON COMPLIANCE LETTER 

Naine(s) and Slgnature(s) of Inspector(s) 

Michael E. Hall 

District Office/Phone Number 

Central (407) 893-331 3 + e'< L-/ 

Dlstrlct OfflcelPhone Number 
t 

Karen Gottwald Central I(407) 693-3313 

. . . . . . . . . .  . . . . . . . .  . . . . . . . . .  . . .  
C I L I T Y, C 0 M P 114 N,C" ' ' 

, - . .  I.. ' . . '  . .  . . . .  
. , .  ,.,.. : 

, .  
. . - .  . . . . .  . . . . . . . . . . .  . .  , , . ,  , . 

atisfacfory; M=Margirial';' LkUnsatlsfact 
. .  

~- ~- T I  3. Pretreatment I U 1 8. Facilily Slte Review I S I 13. DlsposalMethod I 
1 M -1-4. Records and Reports I S 1 9. FlowMeasuremcnt I S I 14. ResldualsManagement I 

I I IO. Operatlon and Maintenance I I 15. Other 1 
, , , . , , . , .. 

:.. ' , 'Fll i ' ,but, 'Th'ls: , , .  $ecti&n', For Al l  Surface Watkr  D Ischargcr~ Inspect lons~(CE~; , :CSI ; ' -PP; l~ , .XS I ; :R I ) . ' . , .  . . . . .  
. . . . . . . . . .  

T r B n s a c I I o 11 Code NPDES Nuinbor Y R I M Q l D A  l n s p  Type lnspoclor Fac Type 



INSPECTION COMMENTS 

DESIGN CAPACITY: 0.300 MGD permitted capacity extended aeration activated sludge domestic wastewater 
treatment plant consisting of flow equalization, influent screening, aeration, secondary clarification, chlorination 
and aerobic digestion of residuals with two percolation ponds. 

PERMIT: Satisfactory Permit Number FLAOl0865 on site, expires 6/19/2002. 

RECORDS AND REPORTS: Marginal MORs being submitted instead of DMRs during issuance of new 
permit on 6/25/97 to current MOR of January 1998. MORs are being submitted without original signature 
of certified operator. MORs are being submitted monthly as required during Jan 97 - Jan 98. Bound log 
book on site with at least 1 yr. of data available. Operator W A Restall A-7322 on site as required. 

LABORATORY: Satisfactory Tri Tech Analyticat HRS# E83294 

SAMPLING: Satisfactory HACH meters for D.O., pH and Chlorine being used. Each calibrated daily. 

FACILITY SITE REVIEW: Unsatisfactory 
Access - Fenced and locked 
Headworks - Barscreen, skimmings left in uncovered container. 
Blowers - Two blowers, one on at time of inspection 
Mixed Liquor - Medium brown, some foam, good air distribution, no odor 
Return Activated Sludge Line - Working 
Chlorination - Two gas cylinders, chained to scafe with auto switchover. 
Clarifier - Some sludge pop ups, solids over weir 
Chlorine Contact Chamber - Slightly turbid, no solids over weir 
Digester - Storage capacity available 
RPZ - There but no potable water lines connected. 

FLOW MEASUREMENT: Satisfactory Steven's Total Flow meter at CCC, last calibration 3/7/98. 

EFFLUENT: Satisfactory MORs reviewed Jan 97 - Jan 98 with no effluent parameter violations noted. 

DISPOSAL METHOD: Satisfactory Two percolation ponds, both well maintained with over 15 ft. of freeboard. 

RESIDUALS MANAGEMENT: Contract with Shelly's Septic for sludge hauling on file. Sludge analysis for 3/97 
on file. 



I fA '- 
ZELLWOOD STATION CO-OP, INC. c -- 

2126 SPILLMAN DRIVE 
I O U A L W I H U  
OPPORTWUIY 

ZELLWOOD, FLORIDA 32798-9799 
407-886-0000 



L 

Department of 

I Environmental Protection 
Ceno-al District 

Jeb Bush 
Governor 

33 19 Maguire Boulevard, Suite 232 
Orlando. Florida 32803-3767 

david B. Struhs 
Secretary 

ZELLWOOD STATlON CO OP INC 
2126 SPILLMAN DRIVE 
ORLANDO FLORIDA 32798 

OCD-C-WW-00-0043 

ATTENTION CARL AHLSTROM 
PRESIDENT 

Orange County - DW 
Zellwood Station Mobile Home Park VWVTP 
Wastewater Facility - Permit No. FLA010865 
Noncompliance Letter 

Dear Mr. Ahlstrom: 

On December 28, 1999, Department personnel conducted a routine inspection of your 
wastewater facility. A copy of the inspection report is enclosed for your review. During the 
course of the inspection, and/or determined from records on file in this office, the following 
deficiencies were noted: 

1. A review of the Discharge Monitoring Reports (DMRs) from November 1998 to July 1999 
indicated that fecal coliform, carbonaceous biochemical oxygen demand and total 
suspended solids were not being consistently reported once every two weeks as 
required during the months of December 1998, March 1999, and April 1999. 

2. The chlorine meter and pH meters did not have logbooks recording the daily calibration 
of these meters. This deficiency was noted in non-compliance letter OCD-C-W-98-0933. 
In the response letter dated January 20, 1999, it stated that this deficiency was being 
corrected . 

3. Fan and light did not function. A ground level exhaust fan (for forced ventilation) and a 
light must be provided in the gas chlorine enclosure. The switch for this equipment 
should be located outside the enclosure. 

4. The scales used in the chlorine enclosure were in disrepair and inoperable. 

5. A review of the groundwater files for this facility indicates the following deficiencies: 

a. Fecal coliform concentrations abode the primary standard of 4 fecal coliform 
colonies per 100 milliliters were reported in the groundwater from background well 
MW-1 and compliance well MW-3 for the third quarter of 1998. In addition, fecal 
coliform concentrations above the primary standard were reported in the 
groundwater from background well W-I  for the fourth quarter of 1999. There is 

effluent discharge. Please inspect conditions around the background well to 
determine if there is any cause for the fecal coliform concentrations, In addition, 

no indication that groundwater from r .he background well should be affected by the 

"More Protection, Less Process" 

Printed OR recycled paper. 



Zellwood Station Mobile Home Park W F  

Page 2 
OCD-C-WW-00-0043 

please review fecal coliform collection procedures and the use of sterile containers 
to determine the cause of the fecal coliform concentrations above the primary 
standard. 

b. Nitrate concentrations above the primary standard of 10 milligrams per Liter (mg/L) 
were reported in the groundwater from background well MW-1 and compliance well 
MW-5 for the fourth quarter of 1998 and from background well MW-1 for the third 
quarter of 1999. There is no indication that the background well should be affected 
by the effluent discharge. Please review the conditions around the background 
well to determine the possible cause of the nitrate concentrations above the 
primary standard at this location. Also the facility is reminded that it is a violation of 
permit conditions when the groundwater standards are exceeded at compliance 
well locations at any time. 

c. Groundwater elevations for all monitoring locations were i,ncorrectly calculated for 
all quarters of 1999. The measurements reported appear to be depth to 
groundwater measurements. In addition, the summary of groundwater elevations 
submitted with the groundwater monitoring report for the fourth quarter of 1998 
contained incorrectly calculated groundwater elevations for background well MW-1. 
The elevations were calculated using the top of casing elevation from monitoring 
well MW-2. Please provide a summary of groundwater elevation data for 1999 in 
tabular format. The table should include each monitoring well’s top of casing 
elevation in feet to National Geodetic Vertical Datum of 1929 (NGVD), ground 
surface elevation in feet NGVD, depth to groundwater in feet, and groundwater 
elevation in feet NGVD. Accuracy of the elevation data should be to 0.10 feet. 

Please respond to these items, in writing, with a schedule of corrective action. Pursuant to Rule 
62-4.100(2), F.A.C., failure to comply with pollution control rules shdl be grounds for permit 
suspension or revocation and initiation of formal enforcement action. Your reply is requested 
within 14 days from the date of this letter. Your reply and any questions should be addressed to 
Michael E. Hall at (407) 893-3313. 

.$ 
GMImehlww 

Gary P.%liIler 
Program Manager 
Wastewater ComplianceIEnforcement - Date: 3 0.4wwy Jd ,  ;ZdOL3 

/ / 

Enclosure 

cc: Orange County Environmental Protection Division 
Groundwater Section, FDEP 



COMET ENTRY DATE '. 
I I 7  1 0 0  --- 

lnspectlon Type C 

F L O R l D A  D E P A R T M E N T  O F  E N V I R O N M E N T A L  P R O T E C T I O N  

E I Samples Taken(YlN): N @ Sample ID#: NA Samples Spltt (YIN): N 

. . . . . . . . . . . . . . . . 

F A C I L I T Y  A N D  I N S P E C T I O N  I N F O R M A T I O N  = Optional 

Name and Pliyslcal Locatlon or Faclllty WAFR ID: County Entry Datefllirie 

ZELLWOOD STATION FLA010865 ORANGE 

2126 SPILLMAN DRIVE 

ZELLWOOD, FL 

Name(s) of Fleld Representatlves(s] Tllle Phone 

BILL WESTALL LEAD OPERATOR 

28DEC1999 10:5UAM 

Plione Q Exll DoldTlrno 

886-0000 11:15AM 10DEC1998 

I Were Photos TakenlYIN): N @ Log book Volume : 3 @ Page 118-119 1 Domestic Industrial 

Faclllty andlor Order Compllance Status: In-Compliance 

Recommended Actlans NONCOMPLIANCE LETTER 

Miiior-Oul-Of-Coinpliarice 0 Signilicant-Oul-Of-ConIpliance 

1 Name(s) and Slgnature(sj of lnspector(s) , Dktr lc i  OfflcelPhone Number Date 
c 

Michael E. Hall ,,G/, , -,.. -/ / A'/?' Central (407) 893-331 3 I / )  q/oO 
/ 

Dlstrlcl OlllcelPlione Number Date 

Central (407) 893-3313 / m  
@ Slgnature of Reviewer 
Kalina Warren 

t r a n s a c t l o n  C o d e  NPDES Number  Y RlMOlDA l n s p  Type  I n s p e c t o r  F a c  Type 

ADDITIONAL NPDES COMMENTS 

Revised 8/98 



INSPECTION COMMENTS 

:SIGN CAPACITY: 0.300 MGD permitted capacity extended aeration activated sludge domestic wastewater 
II eatment plant consisting of flow equalization, influent screening, aeration, secondary clarification, chlorination ' 

and aerobic digestion of residuals with two percolation ponds. 

PERMIT: Satisfactory Permit Number FLA070865 on site, expires 6/19/2002. 

RECORDS AND REPORTS: Minor Bound log book on site with at least 'l yr. of data available. Operator W A 
Restall A-7322 on site as required. DMRs reviewed 11/98 - 7/99, all submitted as required. Fecal coliform, 
CBODs and TSS were sampled 2 times per 30 days (which resulted in no samples collected the last 18 
days of the month] for the months of 12/98, 3/99 and 4/99, permit requires that the samples be collect 
once every two weeks. 

LABORATORY: Tri Tech Analytical HRS# E83294 

SAMPLING: Minor HACH meters for D.O., pH and Chlorine being used. Each calibrated daily, but no record 
of calibration being kept. Chlorine and pH meters must being calibrated daily. This deficiency was 
noted on Non-comptiance letter dated 1/4/99. The response letter dated 1/20/99, stated that standards 
were ordered and catibration would be logged. 

FACILITY SITE REVIEW Minor 
Access - Fenced and Iocked 
Headworks - Barscreen 
Blowers - Two blowers, one on at time of inspection 
Mixed Liquor - Medium brown, some foam, good air distribution, no odor 
Return Activated Sludge Line - Working 
Chlorination - Two gas cylinders, chained to scale with auto switchover. The 
scales were in disrepair and inoperable. Fan and light did not function. 
Clarifier - Some sludge pop ups, no solids over weir 
Chlorine Contact Chamber - Slightly turbid, clear to ponds 
Digester - Storage capacity available 
RPZ - Present, but no potable water used on the WWTP. 

FLOW MEASUREMENT: Satisfactory Steven's Total Flow meter at CCC, last calibration 4/99. 

EFFLUENT: Satisfactory DMRs reviewed 11/98 - 7/99 (less than 12 months reviewed due to overlap with last 
inspection), with no effluent parameter violations noted. 

G ROU N D WATER: Unsatisfactory 

A review of groundwater files for this facility indicates the following deficiencies: 

Fecal coliform concentrations above the primary standard of 4 fecal coliform colonies per q O 0  milliliters 
were reported in the groundwater from background well MW-1 and compliance well MW-3 for the third 
quarter of 1998. In addition, fecal coliform concentrhtions above the primary standard were reported in 
the groundwater from background well MW-I for the fourth quarter of 1999. There is no indication that 
groundwater from the background well should be affected by the effluent discharge. Please inspect 
- wdit ions around the background well to determina if there is any cause for the fecal coliform 

,ncentrations. In addition, please review fecal colitorm collection procedures and the use of sterile 
containers to determine the cause of the fecal coliform concentrations above the primary standard. 



Nitrate concentrations above the primary standard of 10 milligrams per Liter (mglL) were reported in the 
groundwater from background well MW-I and compliance well MW-5 for the fourth quarter of 1998 and 

I m background well MW-1 for the third quarter of 1999. There is no indication that the background 
he l l  should be affected by the effluent discharge. Please review the conditions around the background 
well to determine the possible cause of the nitrate concentrations above the primary standard at this 
location. Also the facility is  reminded that it is a violrition of permit conditions when the groundwater 
standards are exceeded a t  compliance well location!; at any time. 

Groundwater elevations for all monitoring locations were incorrectly calculated for all quarters of 1999. 
The measurements reported appear to be depth to groundwater measurements. In addition, the 
summary of groundwater elevations submitted with lhe groundwater monitoring report for the fourth 
quarter of 1998 contained incorrectly calculated groimdwater elevations for background well MW-1. The 
elevations were calculated using the top of casing elevation from monitoring well MW-2. Please provide 
a summary of groundwater elevation data for 1999 in tabular format. The table should include each 
monitoring well’s top of casing elevation in feet to National Geodetic Vertical Datum of 1929 (NGVD), 
ground surface elevation in feet NGVD, depth to  groundwater in feet, and groundwater elevation in feet 
NGVD. Accuracy of the elevation data should be to 0.10 feet. 

DISPOSAL METHOD: Satisfactory Two percolation ponds, both well maintained with over 15 ft. of freeboard. 

RESIDUALS MANAGEMENT: Contract with Shelly’s Septic for sludge hauling on file. Sludge analysis for 7/99 
on file. 



ZELLWOOD STATION CO-OP, INC. 
2126 S P I L L W  D R N E  

O P P O R n "  
ZELLWOOD, FLORIDA 32798-9799 

407-886-0000 

February 8,2000 

Mr. Gary Miller 
Program Manager 
Waste Water Compliance Enforcement 
DEPARTMENT OF ENVlRONMENTAT, PROTECTION 
33 19 Maguire I3oulevard 
Suite 232 
C > t . l i \ l \ d t ) ,  1 '101 itlii  32803-3707 

Dear Mr. bliller: 

In response to your letter dated January 20, 2000 in regards to youI inspection of December 28, 
1999, live (5) dciiciencics were rioted. The corre2tions rcymted are as follows: 

Fecats, C.B.O.D. arid T.S.S. samples will be pulled and 
reported on a iriore regular basis. Once every two weeks 
as required. 

New chlorine and P.1-I. meters have been purchased and 
installed. New set of standards were also purchased and 
are in place and being used. New calibration log began 
January 1, 2000. 

Exhaust fan and light fixture have been re-wired. The 
switch is located outside the enclosure. 

A new set of chlorine scales was purcl~ased and installed 
The gas equipment was also overhauled and re-installed 
at this time. 

.M.W-I and M.W-3 are located outside fenced compound 
area and may be under outside influence beyond our 
control. A review of procedures was taken to try to 
eliminate any scampling errors. 

Conditions around wells M.W-1 and M.W-5 --- attempt to find 
the temporary rise in nitrate levels has been conducted. 'This 
facility is located 011 a golf cmirse and could have been under 



Page Two 
Mr. Gary Miller 
Department of Environmental Protection 

temporary influence of fertilizer or other nitrogen based 
chemicals being used or stored. Further review of this 
situation will be conducted. 

C Table requested is enclosed. 

Sincerely, 

W. A. Restall 
Facility Oper tar 22Qm 



. -.. .._ . . .- . ._ . .- 

a7 7?h 
_ .  . . _  . 

. .  
. -  

a uQ 

754 



, .. . .._ 1 . .I. . . . . , . . .. .. ._ 

o/ " L 7  

. .  . _  
~ . .  . 

'7 



. ..- . . .- 

-254 

a/ 

b 
0 

* 



1 

i 

d 3 

.J 

".. - . _ _ .  . .  

3747  

36'- 8 0 



I 

_ -  

?$Le 



Lawton Chiles 
Governor 

Central District 
33 19 Maguirc Boulevard. Suire 232 

Orlando, Florida 32003-3767 

NOTICE OF PERMIT ISSUANCE 

Virginia II. Wcrlicrell 
Secretary 

cmr-1 FIED MATT, 
Z 422 476 251 . .  

ZELLWOOD STATION CO-OP INC 
2126 SPLLMAN D " E  
ZELLWOOD FL 32798-9799 

AITENTION C A R L  AHLSTROM 
PRESIDENT 

Encloscd is Pcnllit Nwuubcr FJ,AO10865 to opcratc a doiucstic \vastcwatcr facility issucd undcr 
Scction(s) 403.087 and 405.0SX5 of thc  Florida Statutcs. 

A pcrson wliosc substa~~tial intcrcsts arc affcctcd by thc Dcparbncnt's proposcd pcmlitting dccision 
map petition for an adnlinistrativc hcarlig in accordance ivith scctiotis 120.569 and 120.57 of tlic Florida 
statu tcs . 

The yctition must contab tbc irdonnation sct hrorrli bclow arid must bc filcd (rcccivcd) in die 
Dcpartmcnt's Officc of Gcticral Couriscl, 3900 Cotninon\vcalrh Boulcvard, Mail Station 35, Taildnsscc, 
Florida, 32399-3000. Pctitions filcd by t l ic pcniiit applicant or agy o f  thc p i i c s  listcd bclow I I I U S ~  bc flcd 
\~itli.n fourtccn d a y  of rcccipt of tliis iioticc o r  i n t cn~  Pctitions filcd by any othcr pcrson must bc filed 
within fourteen days of publiation of thc jxiblic iioticc or nitliin fourtccn days of rcccipt of this Imticc of 
intctit, wliichcvcr occurs first. A pctitioncr Inus1 mail a copy of thc pclition to thc applicant at tlic addrcss 
hdicatcd abovc, at thc tinic of filiiiz, TIic failurc of any pcrson to filc a pctition v,ithin riic appropriate timc 
period shall constitutc a waiver of tliat person's right to rcqucst xi adnuilistrativc dctcmiination (Iicanng) 
widcr scctions 120.569 and 120.57 of thc FIorida Statutcs. Any subscqucnt intcnrention ~vi l l  bc onl!. at rlie 
discrction of thc prcsidiiis offccr upon rhc filing of a motion in complicu~cc wit11 rulc 28-5.207 of tlic 
Florida Adninistrativc Codc. 

A pctition iiiust coiimiii thc follon.ing idor111 a I '  Ion: 
(a) Thc i m i c ,  addrcss: and ~clcphonc numbcr of cach pctitioncr; thc 13cp3rtmcn1!s pcniiit 

(b) a statcincnt of how and whcn cadi pctitioncr rcccivcd noticc of thc Dcpamiicnt's action: 
(c) a shtcmcnt of how cadi pctitioncr's substantid intcrcsts arc affcctcd by rlic dcpartmcnt's d o n ;  
(d) a statciiicnt of thc marcrial facts disputcd by tlic pctitioncr, i faq. ;  
(c) a statcmcnt of facts that thc pclitioncr contciids \carrant rcvcrsal or niodificatioii of thc 

idcntification ~iuinbcr and thc county in \vliicIi tlic subjcct niattcr or activity is locatcd; 

Dcpartmcni's action; 

Pririled on rrcyclrd p o p .  



(9 a statcnicnt of ~vhicli rulcs or slatulcs tlic pctitioncr corilciids rcquirc rcvcrsal or modification of 

(g) a statcmcnt of tlic rclicf sought by tlic pctitioncr, statkig prcciscly dic action that Ihc pcritioncr 
tlic Dcpaitmcclt’s action; and 

ivatlts tlic Dcpart~~icnt to take. 

Because thc administrative hcaring process is dcsigticd to fomiulatc final agcncy action, tllc filing of 
a pctition n1c;uLs that tlic Dcpartmcnt’s hid action may bc diffcrcnt from ilic position takci~ by it  in &is 
noticc of irtcnt. Pcrsons wliosc substantial intcrcsts will bc affcctcd by any such final dccision of tlic 
Dcparhicnt on thc appliution liavc tlic riglit Lo ])clition to bccoriic a party to tlic proceeding, in  acwrdancc 
with Ilic rquircmcnts sct fortli abovc. 

Mediation undcr scctiori 120.573 of tlic Florida Stntutcs is not available for this procccdiiig. 

This action is final and cEcctivc on tlic datc filcd with tlic Clcrk of l l ic Dcpartmcnt utilcss a pctition 
is filcd in accordance with tlic abovc. Upon tlic t i d y  filing of a pctition this ordcr will not bc cffcctivc 
until furthcr ordcr of thc Dcparbncnt. 

Any party to thc ordcr Iias Ihc right to scck judicial rcvicw of thc ordcr undcr scctiori 120.6s of thc 
Florida Statutcs, by thc filins of a iioticc of appcal undcr mlc 9.1 10 of tlic Florida Rulcs of Appellate 
Proccdurc witli thc Clcrlc of thc Dcpartmcnt in thc Of i cc  of Gcncral Counscl, 3900 Co~nmon~vcalth 
Boulevard, Mail Station 35, Tallahassee, Florida, 32399-3000; a i d  by f d u i ~  a copy ofthc iioljcc of appcal 
accanipanicd by &e applicablc filing fccs with Ihc appropriatc l s t r i c l  court of appcal. Tlic noticc of 
appeal must bc fiIcd within 30 days fronz tlic datc wlicn Chc fir131 ordcr is filcd with thc Clcrk of thc 
D cpartmen t. 

Exccutcd in Orlando, Florida. 

STATE OF FLORIDA DEPARTMEhT 
0 I; E.” RONMENTAL P R O E  CTI ON 

I 

33 19 M a u i r c  Boulcvard, Suitc 232 
Orlando, FL 32803-3767 
P~OIIC:  (4 07)s 94-755 5 



c CF/cp/cs 

Enclosurcs: 

FILING AND ACKNO\YLEDGhIENT 
FILED, on Lhis datc, pursuant to $120.52(1 l), 
Florida Statutes, with thc dcsipatcd 
Dcpartmcnt Clcrk, rcccipt of dlich is hcreby 
acknowlcdgcd. 

Pcrmit and DMR 

Copies fufuni-dicd to: 
Con1plianCe Scctjon 
Graundwvatcr Scctioii 
Julian It Coto, P.E. 
O m g c  County Enviroruiiental Protcctios Dcparttncnt 

CERTIFICATE OF SERVICE 

;/ 



Lawton Chiles 
Governor 

Central District 
33 I 9  Maguirc Boulcvsrd, Suite 232 

Orlando. Florida 32803-3767 
Virginia 0. Wethcrcll 

Sccretary 

PERMITTEE: 

Zcllwood Statiori CO-OP, Inc. 
Mr. Carl A.hlstroxn 
Prcsidcnt 
2126 Spillinan Drivc 
Z C I I W O O ~ ,  FL 32798-9799 

i "wr  NURZDER: FLAO10865 

ESl'IIUTION DATE: Junc 13,2002 
PACUIITY LD. KO: 
I'AI'S NUMIlEII: 29GG3G 
GhlS I.U. NO: 

ISSUANCE DATE: iclzslq'j- 
FL A0 10 SG 5 

304 81'0 1438 

FACJLITY: 

Zcllwood Station MIP \\WIT 
2126 S p i l h m  Drivc 
Orangc County 
zcllwood * IT. 
LatiLudc: 28" 43' 02" N Longitude: 81" 35' 08" W 

This pcrmit is issucd undcr thc provisioiis of Chaptcr 403, Florida SLautcs, and applicablc rulcs of thc Florida 
Admni~ustrativc Codc. Tlic abovc namcd pcrnuttcc is hcrcby audiorizcd: to opcratc dic facilitics shonn on tlic 
application and o&cr documcnts atlaclid hcrcio or on filc i v i h  UIC D c p m m l  x l d  madc rl p,?r~ hcrcof and 
spcciilcally dcscribcd as follons: 

TREATMENT FACILITIES: 

hi existing 0.300 tiullion gallon pcr day {MGD) ;uinual ;ivcraEc daily flow (AADF) pcrlniticd copacit:. c?acndcd 
acralion aclivalcd sludgc doiiicslic wastcwatcr Lrc;lbiicnt plant consishg of flow cqu;ilization, ilinucnt scrccning, 
aeration, sccondar). cl<dIcation, chlorination a ~ i d  ncrobic digcstion of residuals wiui: 

REUSE: 

Land Aliplication: An csisung 0.300 MGD AADF pcrniittcrl apacify rapid ratc rcslrictcd public acccss land 
application sj.'smii (nOO1) consisting of two (2) percolation ponds (14 1,570k squarc fcct toral wciicd axcn). Land 
application syitcni ROO1 is located approsimatcly a( latituclc 28" 43' 02" N, longitudc 81' 35' 08" W. 

IN ACCORDANCE IVITJJ: Thc Iirnikrtions, nioniloring rcquirciiicrits and ollicr conditions as sci forth in I'agcs 
1 dirough 16 of this pcrnut. 



\ 

PERM;I', ,E: Zcllwood Stnlion Co-op, Itic. 
. 2  12G Spillmnn Drive 
Zcll\vOid, FL 32795-9799 

PERMIT h .BER FLAO10SG5 
EXPIRATION DATE: Julie 19,2002 
FACILITY: Zcllwood Station bvMT 

WWTF 

I. XECLhlblED WATER A N D  EFFLUENT LIhlITATIONS AND hIONITORING REQWrrZEhlEPiTS 

A. Rcnsc nnd Land Application Systcms 

1. During thc period beginning on thc issuance date and l;ls!ing through the expiration date of this F rmit, Ihe permittee is authorit-d to direct 
reclaimed w t c r  to Reusc Syslem(s) R001. Such reclaimed water shalt bc l imikd and monitored by the permittee specified below: 

2 



. .  '- . 
YERhflTTEE: Z c l l t v d  Surion CO-OP, Inc. 

2126 Spillman Drive 
ZC~INWXL FL 32798-3793 

3. Rccoxdjng flow iiictcr shall l>c uliJizct1 to ~iic;~surc flow aiid calibrntcd a1 lcast annually. /62- 
601.200(I 7) and .500(6), 15-31-93] 

4. Tiic aritlut~ctic ttican oCIhc inontldy f ~ 4  coliforni values collccicd during a11 annual pcriod sliall not 
cxcccd 200 pcr 100 iiL or rcc la imd watcr s;lniplc. Tlrc gcoiiictric xncan of Llic fad coliform vducs 
for a rilinirnuni of 10 sampIcs of rcclaimcd watcr, GICII collxlc4j on a scpxak  day during a p c n d  of 
30 consccutivc da>s (monlldy), shall not c)tcccd 200 pcr 100 rilL of ~ul lplc .  No iiiorc ~ h a n  10 prccnl  
of the saniplcs collcctcd (thc 9Orh pcrccntilc valuc) dUIilig a pcriod of 30 consccuti~~c days slid( 
cxcccc11100 fowl coliiomi valucs pcr 100 I ~ L  of muplc. Any onc samplc shall not cscccd SO0 Ictal 
coliiorri~ valucs pcr 100 n L  of saiiplc. Notc: To rcpoort Llic 90th pcrccntilc valuc, list tlic fccd 
CoLform ~ a l u c s  0bLaiiicd during tlic xiion~i in asccnding ordcr. Rcport rhc valuc ofllic nniplc di31 
corrcspnds to b c  90th pcrccntilc (multiply Ihc nuriitrcr of smiplcs by 0.9). For cmiiplc, for 3 
samples, rcport thc corresponding fccal colilomi numbcr {or thc 27111 valuc of asccnding ordcr. [6?- 
600.440(4)(~), 64-93] 

5. A miiumum of 0.5 ni@L total rcsidud cllloriiic inust bc InaiiiLziiicd for a minimum contact time of 15 
ininutcs bascd on pcalr hourly flow. [62-600.440(4)(b), 6-8-93] 

6. Nib-atc nitrogcn (NO,) conccnlration i n  tlrc uNcr djscliargcd 10 uic pcrcolation ponds shall not 
cxcccd 12.0 i;i-d, or as rcquircd IO comply with Rulc G2-610.510, F A C ,  /GZ-G10.510, 1-9-9GJ 

3 



\ 

PERM: LE: ZcIlwood Skition Co-op, Inc. 
2126 Spillrtian Drive 
Zclln.ooci, FL 32736-9739 

PERiilIT b BER: FLAO 108G5 
EXPIRATION DATE: Junc 19,2002 
FACTLITY: Zellwood Stalion h,flP 

WWTF 

1. Ll~iring thc period bcginning on the issrinncc d a k  and fasting through thc expiration date of this permit, the trcatment facility shall be limited and 
monitored by Ihc pcrniittee as spccificd below: 

4 



PERnflTEE: Zcllu.c& Swtion Co-op, Inc. 
2 12G Spillnim Driw 
ZCII\\.CKX!. FL 32798-9739 

2. Sanplcs shall k ~ A c n  al Llic riioailoring silc localjoiis liskd in I’cnnit Coiidilioii 1. B. 1. arid is 
dcsciibcd klow: 

3. Influc~il suiiplcs slid1 bc col lcc~d SO that tlicy do not contairr digcstcr supcimtant or rcturii a c h a t c d  
sludgc, or .any otlicr plant proccss rcqclccl watci-s. /G2-601.500(4), 5-31-Y3J 

5. Tlic pcniuncc shall providc sal” acccss poinb for obtaining rcprcscnlativc idlucnt, rcclainid \ia(cr, 
and cfflucnt samplcs wluch arc rcquircd by lhiis pcnuit. [62-GOI.500(5), 5-31-93J 

G. During thc pcriod of opcratiorl authorizcd by tliis pcrinil, tlic pcriniltcc sliall complcrc and subnul IO 
thc Dcparbncnt on a nioiiLtily basis Disclixgc Monitoring Rcport(s) (DMR), Fonn G2-620.9AO( lo), 
as attachcd to this pcnlur. Tlic pcnniucc sliall niah-c copics of Uic atlaclid DMR fonii(s) and shall 
submit thc coinplctd DMR €oOnii(s) 10 Ctic CcnLnl Dislricl OLljcc at thc addrcss spccificd ill Pcnnil 
Condition I.B.9. by thc twcnly-cigldi (28111) of tlic month follon51ig Uic nionLli of operation. 

[62-G20.61 O(1 S), I1 -29- P.Ij[d2-G01.30O(l), (2), arid (j), 5-31-93] 

7. During llic period ofopcraLion authorized by l l u s  ycrnut, rccl;limcd walcr or clllucnt shall bc 
nionitorcd annually for tlic primaty and sccondaty drinking wakr slantlards containcd i n  Chsplcr 62- 
550, F.A.C., (csccpt for lurbidily, tolal colifonns, color, and corrosivity). Twniy-four hour 
coruposiIc samplcs shall k uscd to analjzc rcclniriid ivalcr or cfflucni for tlic primu)‘ ar~d sccondav 
drinking i v a m  standards. Thcsc wiiiloriiig rcsulls slri~ll bc rcporlcd to Ihc Dcp;irtnicnL ariaunll~ OII 

thc Roclaimcd Watcr or Eflluciit hnal!~sis Rcpon, Form 62-60 1.900(4), or i n  anolhicr foonnat if 
rqucslcd by t l ic pcmuttcc and if a])provcd bg 1hc Dcpartnicnt u bciiig coaipatiblc wit l i  dala c n t q  
into Uic Dcpartnicnt’s coiiipulcr sgsbmi. During yc;Lrs wlicn a pcnnit is not rciicwcd, a ccrufiiation 
stating that no ncw non-domcslic wastcwitcr discliargcrs havc bccn addcd to tlic colIcctioii sysfcoi 
siricc Uic last rcclainicd walcr or cElucrit analysis \vas coiiductcd may bc subnuttcd i n  licu of dic 
rcport. Thc annual rcclaimcd rvatcr or cfflucnt aiinlysis rcport or tIrc certification sliall bc coiiiplckd 
and subriiiltcd in a timcly nianncr so as to bc rcccivcd by thc Dcpamiicnt’s Ccnwal Distsict Ollicc b~ 
July lfi of  ach !car. (G2-601.300(4), S-~1-93J[6-7-601.SUO(~], 5-31-93J 

S. TIic pcnnittcc shall submil an arirlual rcporl of rcclairticd w l c r  urilimrion using Fonii 62- 
G10.300(4)(a)Z. b ~ .  January l g  of wcli p i r .  (G-7-Gl0.570(3). 1-9-915J 

9.  U~dcss spccificd ollicnvisc in h i s  pcrmit, all rcporls a i d  nolificatjoiis rcquircd by this pcririiL. 
incIuding 23-Iiour notifications, shall bc siibiiiittcd to or rcportcd IO? as appropriarc, Orangc Count? 
Ewironiiicnlal ProlccLion Dcpartrncnt arid tlic Dcpartmcnt’s Cciwal District Oficc at tlic addrcss 
spcciircd k low:  

/ 

Florida Dcpamiicnl of Environiiicn~al Protcclion 
Cc~itral District OLTcc 
3319 Maguirc Uoulccard Suilc 232 

5 



. ’  . 
PERMI’JTEE: Zcllw& Station Co-op, Inc. 

2126 Spillman Drivc 
Zcll~ood, FL 32735-3739 

PERMIT XUhlBER: FLAO I0365 
EX’PIIWTIOS DATE: Junc 19. 2002 
l.-ACILITI’ : %;cll\\wd SLatian MHP 

M‘WTF 

Orlando, Florida 32803-3767 

PlloIic Numhr - (407) 834-7555 
FAXNumkcr - (407) 837-2966 All F e  copics sliall bc follo~\cd by OIig i I ld  copics. 

XI. RESIDUALS MANAGEMENT IEQUEAKMEKTS 

Basic Managcmcnt Rcquircmctils 

1. The mclhod of rcsiduals usc or disposal by h i s  facility is traiispori LO Slrcllc!”~ Scptic Tank, IIIC. 
Rcsiduals Muiagcmcnl Facility Iruvn;) locatcd in Appka ,  Oringc Coun~y, Florida for limc 
stabilization aiid subscquciil kind sptmding by sipicd Agrccmcit Thl: Dcpartnicnl sliall bc notificd 
at lcast sixly (GO) days prior 10 tcrniiriation of ilic hgrcciliciii ktwccti drc pcnnit[cc ,and Shctlc)’’s 
Scptic Tank, Inc. I W .  

2. Thc w.utcwntcr Lrcabncnt facility pcrmiltcc sliall bc rcspoiisibk lor prolxr liaridling, usc, ;und 
d i s p s d  of its rcsiduals and will bc Iicld rcspoiisiblc for any d i s p d  \iolalions dial occur urilcss Lhc 
pcnnittcc mi dcmoiistratc that thc Ircalnzcnt facility to which dic rcsiduds arc trarlsportcd has Icgally 
agrccd in writing to acccpt rcsporlsibility for propcr Lrcnlnicnt and displ-A. (G17-6.IO.300(3), 3-1-91] 

3. Tbc pcmaittcc shall sanplc and a~ ia ly~c  thc rcsiduals at ICIS[ OIICC cvcp’ 11 inonllis. NI ~ m ~ p l c s  
shall bc rcprcscnlativc and sh;dl bc takcri dlcr final uc;ilrnciit of Uic rrlsiiiuals but bclorc IISC or 
disposal. Sampling and analysis shall h in accorduicc with rhc US. Em-iroiuncntal Protection 
Agency publication - POTW Slud1:c Sampling and hnnlvsis Guidnncc DNurlIctll, 1383. Thc 
following pararrictcrs shall bc sarnplcd and a n a l p d :  



< 

.. 
PEKMIlTlX: Z c l l w ~ x j  Sntion CO-OP, Inc. 

2126 Spilln1.m Drivc 
z C l l \ V l x ~  n, 22736-9799 

1. 

2. 

3.  

4. 

5.  

6 .  

7. 

6 .  

During llrc period of opcralion autliorizcd by l lus pcniiil, tlic pcrrniltcc sliall sarnplc ground w l c r  in 
accordance willi l l us  pcrnut and l l ic approvcd ground walcr Inotriloring plan prcparcd it1  accordancc 
~ 5 d 1  Rule 62-522.600, F.A.C. [G2-522,600, 4-14-94jf62-GIO.513, 1-9-9GJ 

Thc folloning iuonitorhg wclls shall IJC saiiiplcrl quarlcrly for Land Application Syslcni ROO 1: 

Surfici a1 

MW-3 38.64 Surficixl 

33.17 Surficid 

Surficid 

[G2-522.600, 4- I J-9q /G2-  GI 0.5 13,I-9- 9151 

ColnpIiallcc Existing 

CoinpIia-licc Existing 

Coiiipliaicc Existing !i 

Thc following panrnctcrs dial1 bc amaI)-~~d fur cadi of t l ic inoiihoriiig \vclIs idciitificd i n  LIK Pcn~ut  
Conditions 111.2: 

Watcr Icvcl(fic1d incasurcmcnl) 
Nimtc (as h') 
Total dissolvcd solids 
Cldoridc 
Fccal Colilonn 
PI3 
Turbidily 

[G2-522.600 (JI) (b), 4-1-943 [6I-GOl.300(3), 62-601.7U0, arid Figiwc 3 of 617-601, 5- j l -Y jJ  

Ground ivatcr monitoring wclls shnll bc purgcd prior IO smipling lo obtain rcprcscnLiiLivc saillplcs 
[62-601.700(5), S-jl-P3] 

h a  accordancc uitli Part D of Fonn 12-620.910(10), w t c r  lcvcls shall bc rccordcd bcforc purgin_r 
WCIIS for saniplc collktion. ~ ~ c v a h n  rcrcrcnccs sliail iiicludc thc top or L I ~ C  WCII casing md ~ni id  
suriacc at cadi w l l  silc (NVGD)  at 3 prccisiori of plus or minus 0.1 foot. /62-6lU.424(3). 4-2-94] 

Ground watcr rnoruioring pumnclcrs shall tx analyzed in accordancc \villi Chaprcr 12-60 I :  F.A.C. 
(62-G20.6JO(lS), I1-?9-9.(] 

Analyscs shall bc conducicd on un-fillcrcd samplcs, unlcss filrcrcd miiplcs  ha\^ bccn approi'cd by 
llic Dcparllncnt as king  niorc rcprcsciiraLivc or ground walcr conditions. 

Ground waicr nionitori'n% tcsl rcsulls sliall bc subri~iltcd on Part D of Forrii 12420.9 1 O( IO). Rcsulls 
shall bc subnuttcd w i l l 1  tlic April, July, Oclokr a i d  January DMR's for cadi ycar during llic pcriod 
of operation allowcd by this pcnnit. [G_7-S22.GOl)(lO) aud (ll)(i)J, 4/14/94] (62-601.300(3), 
C12~GOl.700, arid Figurc 3 of 6 2 4 0 1 j  /6?-6,70.610(15), 11-23-9JJ 

7 



. .  
PERMITTEE: Z c l l w d  Station Co-Op, Inc. 

2126 Spillman Drivc 
Z d l ~ o o d ,  FL 32798-9799 

n" NUMBER: FLAO 10865 
EXPIRATION DATE: Juric 19,2002 
FA CILIIY: Zcllwood Station MJ3P 

WWTF 

9. IIa tnoniloririg wcll kcomcs daiiingd or arinot bc sainplcd fur s o w  rcxon, ~ h c  pcmutlcc sliall 
notify the DcpaFttiicnl with a writtcn rcport wilhin scvcn days dctiling lhc circumslanccs and 
rcnicdial nicaSurcs Iakcrr of proposcd lo k rakcn. Rcplacciiicnt of rnorulonrig wclls sliall bc approvcd 
in advance by tlic Dcpart.liicnt. [62-620.320(6), J2-24-9GI 

10. Nok: Uic facility is not required to providc a11 ,ulnu;il summary rcpr i  or ground walcr nionitoring 
data. 

W. ADDITION& REUSE AND LAND N'PLICATION XW,QVIREMENTS 

I. All ground walcr qu;Jily crilcria spccciilcd i i i  C1i;iptcr 62-520, F.A.C., shall bc 1iic1 at llic ulgc oftlic 
zoiic of dischargc. Tlic zoiic of dischargc lor Lliis project shall cxiclid horizontally 100 f a  from Uic 
application sitc or lo llic facility's propcrly linc, whiclicvcr is Ius, and vertically to tlic basc of tlic 
surlicial aquifcr. [G2-520.200(23), d-JJ-94J [62-522.400 and 62-52?.410, 4-14-94] 

2. Advisory sigls shall bc postccl around tlic sitc hundarics to dcsignatc Uic rialurc of Uic projccl arw. 
[62-6 IO. 5 IS, 1-9-96] 

3.  Tlx miud avcragc hydraulic loading rate sliJl bc limitcd to a i i i ~ x j ~ n u ~ n  of 3.4 iriclics jxr Jay (as 
applied to thc cntirc botloni arca). [62-610.523(3), I-Y-PGJ 

4. Rapid infiltratioii basins, or trcnclics iiormally shall bc loadcd for 7 days arid shall bc rcskxl for 7 
days. Infiltration ponds, basins, or Ircnclics shall k allowcd to dry during tlic rcsting portion of tlic 
cyclc. [62-610.523(4), 1-9-96] 

5.  Rapid inIiltralion basiris slid1 bc routiricly " h c d  to control vcgctalion growth arid to maintain 
pcrcolatiori capability by sc;lrification or rcnioval of dcpositcd solids. H a i n  botIo~tis shall bc 
maintained to bc Icvcl. [G2-610. SZj(6,J ar~d fl), 1-9-9GJ 

6. R O U ~ ~ I I C  aquatic wccd conlrol a i d  rcl;iilar mninlcnnncc of sloragc pond crribailkriicrits and acccss 
arcas arc rcquircd. (617-610.514 aid Ci?-Gf O..lI.l,  J-3-96J 

7. Ovcrnows from ciiicrgcncy discharge hcilitics 011 storagc po~ids or 011 inliltration ponds, basirls, or 
lrcnclics shall bc rcportcd as a11 abnomial cvcnt to tlic Dcparuncnl's Ccnual District Ofl7cc wilhin 24 
hours of an occurrcncc as an abnontial cvcnt. Ttic provisions of R d c  62-610.800(9), F.A.C., sliall bc 
mcl. [15Z-G10.800(9). 1-9-96] 

V. OPERATION AND MAINTENANCE REQUIJIERIENTS 

1. During thc pcriod ofopcration aothorizcd by his pcmiit, Uic wasicnwr facilitics slid1 bc opcnicd 
undcr thc supervision of a(n) opcrator(s) ccrtificd in accordancc with Chaptcr GlE12-41, F.A.C. In 
accordancc wilh Chaptcr 62499, F.A.C., tliis facility is a Categorl: 111, Class C fadi t ) .  and, at a 
nlinimum, opcnlors with approprintc ccrtificalion must bc on thc s i t  as follows: 

A Class C or liiglicr operator 3 hourdtlay for 5 daydwck and oric \isit a c h  wcckcnd. Ttic lcid 
opcrator iiiust be a Class C opcrator, or Iiiglicr. 

[62-G99, 5-20-941 [62-620.630(3), f I-29-3.lJ [GZ-G99.310. 5-20-32j [6'-610.-!62, 1-9-96] 

8 



*. . . 
PERMITlJZE: Zcllu*ood Stxion CO-OP, Inc. 

2126 Spillnivl Drivc 
Zcll\\.ood. FL 52798-9793 

PERMIT NUMl3ER: FLAOlOS55 
EXPIRATION DATE: Junc 19? 3V2 
FACILITY: ikl lwod Station MHP 

w m  

3 .  Tlic applicatioii 10 rciicw Lhis pcniiit shall includc ail upda~cd capacity analysis rcport prcparod in 
accordancc Rule 62400.405, F.A.C. [62-600.405(5), 6-8-93] 

4. TIic application to rcncw ffus pcniit slid1 includc a dctailcd opcralioii a i d  maintcnancc ycrforniancc 
rcport prcparod in accordancc wid1 Rulc G2400.735, F.A.C. [G2-600.735(1). 6-8-93] 

5.  Tlic pxnultcc slid1 niaitiLGii tlic following rccortls and makc thcrii availablc for inspccrioii on tlic 
sitc of tlic pcmi t tcd  facility: 

a. I k c d s  of all coapliancc riioiiiioring inrorliiatioa, iiicludiiig dl calibration and inaintcnaicc 
rccords and all original slrip c l i n r ~  rccordiiigs for continuous monitoring inshmcnlation and a 
copy oftlic Iaboratoq ccrlification showing tlic ccrliricition nwiibcr of tlic laboratory, ror DI lcwl 
tlircc ycars froiii thc date tlic S U I I ~ I ~ C  or niczFurciiicrit was takcn; 

b. Copics of all rcporls rquircd by thc pcnnit for at Icut thrcc ycars froiri thc datc t hc  rcpon was 
prcparcd; 

c. Rccords of dl &ta, including rcpm and documcnk, us4 10 complctc tlic application for dic 
pcrnut for at lcast Uucc ycars irom rlic datc Llic apyli~it ion was filcd; 

d. Monitoring idonnation, including a copy oP tlic l aha to iy  ccrlification showing IIK l a h m l o v  
c c f l m t i o n  numbcr, rclatcd to lhc rcsiduals usc and disposal acrivitics for Ihc timc period xt 
forLli in  Chaprcr 62640, F.A.C., Por at las t  h c c  y w s  frorii tirc datc of sampling or 
mcasurcmcnt; 

c. A copy of tlic currcnl pcrmil; 

f. A copy oftlic currcnl opxat ion and maintcnmcc marrud as rcqriircd by Chaptcr 62-500. F.A.C.; 

6. A copy of Uic facility rccord drawings; 

11. Copics ofllic liccnscs of tlic currciit ccrlilicd opcralors; and 

i, Copics of thc logs and schcdulcs showing plant opcrations and cquipnicnl maintcnancc for tlucc 
ycars from thc datc of tlic Jogs or sclicdulcs. Tlic logs sliall, al a Iiiininiuni, includc idcrrllfidon 
of dic plant; tlic signatuurc arid ccrlihcation aunibcr of tlic opcraror(s) and tlic signaturc of tlic 
pcrson(s) ni.zking any ciiUics; dalc a i d  Linic i n  and out; spccilic operation and mainicnancc 
aclivilics; tcsts pcrfoniicd and samplcs lakcn; and major repairs madc. Tlic logs slid1 bc 
mainl;iincd on-sitc in  a lowlion acccssiblc to 24-liour inspection, pro~cctd  fro111 wvcntlicr 
daiiagc, and currcnt 10 liic last opcr~ition and rnaintciiaacc pcrfoniicd. 

[62-G20.350,11-~9-94~[rii~:12-I/.010(i~(~), 11-02-93] 



PEiUvlITEE: Zcllwood Station Co-op, Inc. 
2126 Spillman Drivc 
ZCIl~ood, FL 32735-9799 

PERMIT NUMBER: FLA010565 
EXPUUTION DATE: Juic 19,2002 
FACILITY: Zcllwood Station MHp 

W W F  

VI. SCHEDULES 

1. Tlic foltowiing corrcctivc aclions shall bc cornplctcd accordiiig to Lhc following schcdulc: 

[62-600.735(1), 6-8-93J 

Tlus facility is not rcquircd LO liavc a prckcauiicnt p r o g r m  at tlus timc. [liJ-6,35.500, 11-29-94J 

VKU OTIIER s r m "  CONDITIONS 

1. Iftlic pcrmi~tcc wislics to COIIL~IHJC oycratioii of this wastcwatcr facilip dlcr ~ h c  cqiration dak of 
tlik prmit, Lhc pcriiultcc sliall submh an appliation for rcncwal, usins Dcp;lrt"nt Forttis 62- 
620.910(1) and (Z), no Iatcr tlisn oric-liwidrcd arid cighty days (180) prior to l l ic cqkat ion datc of 
t l k  pr;tllit. [G2-620.410(5), II-26-9.lj 

2. Florida watcr quality critcria and standards shall not bc violatcd as a result of any discliargc or land 
application of rcclairncd watcr or rcsiduals from this facility, CG2-61 O.SJO(l)(a) arid (2)(a), 1-9-96] 

3 ,  In Lhc cvcnt that tlic trcztmcnt fxiIitics or cquipmcnt no longcri'ctioii as intcndcd, arc no Iongcr 
safe in t c m  of public licalth wid d c Q ,  or odor, noisc, acrosol drift, or lighting advcrscly aKccts 
nciglibring dcvclopcd arcas at tlic lcvcls prollibircd by Rulc G2-600.400(2)(a), F.A.C., corrcclivc 
a d o n  (which may includc additional niaintcnancc or m o d i f i d o n s  of thc pcnniltcd faciliucs) shall 
bc takcn by Ilic pcnitittcc. Ollicr corrcctivc action may bc rcquircd LO cnsutc cotnp1i;mcc t v i h  rutcs of 
thc Dcparlrucnt. [62-600.d O@), 6-5-93J 

4. Tlic dclikratc introduction of stormrvalcr in any amount into collccliodmniission syslcins 
dcsipcd solcly for Llic introduction (and convcymcc) o l  donicstidindustrial wastcwatcr; or thc 
dclibcratc introduction orstonnwlcr into collcctiorl/tra~isiiiissior~ sytcnis dcsigncd for ~I ic  
inuoduclion or coiivcyancc of conibiriations of stonn arid doiiicstidindustrial wastcwatcr in amounts 
wluch may rcducc tlic cEicicnq orpollutant rcriioval by thc trcatnicnI phnt is prolubilcd. f62- 
604.130(3), S-3f-93J 

5.  Collcction/lrmsmission systciri overflows sliall bc rcprtcd lo thc Dcpartnicnt i n  accordancc with 
Pcnilit Condition K. 20. /62-60.1.550, S-31-93J f62-620.6/0(20). I I-29-9JJ 

6. Thc opcrating aulliority of a collcction/transmission system and rhc pcniiitm of a trcahicnl plant arc 
proltibitcd from acccpling conncctions of wastcwatcr dischargcs which havc not rcccivcd ncccssaq' 
prclrcatmcnl or wluch contain niatcrials or pol lu~a~i t s  (0th than normal domcstic waslcwaicr 
constitircnts): 

/ 

a. Which rnay causc firc or csplosion Ii,vmds; or 

10 



b. Wlucli ma: caw cxccssivc corrosion or otlicr dclcxioratioii 01 \vastc\\atcr hcililics duc IO 
clicIiucal action or pI3 Icvcls; or 

c. Wlucli arc solid or .r.iscous and O~SI-I-UC~ flow or ollicnr~isc inlcrfcrc with \vaslcwatcr facilii>. 
opcrations or trcatmcnl; or 

d. Which mult in  lrcalriiciit plant discliargcs having tcmjxralurcs a h v c  40°C. 

[62-604.130(4), 5-3 I-931 

7. Thc trmtnicni facility, slorqc ponds, rapid infiltration basins, atidlor infiltration Lrcnchcs shall !x 
ciicloscd widi a lcncc or olhcrwiu: providcd willi 1caturcs to discouragc tlic cnky of aninids and 
unaudiorizd pcrsotis. [62-610.514(20), 1-9-96] [and 62-GOO. 41  0, 64-93] 

8. Scrccnings and grit rcniovd from tlic \mstc\vatcr facilities shall I>c collcctd in suihblc conuiticrs 
and liadcd to a Dcpamucnt approvd Class I I;indIill or io R I;uidfill approvd by llic I)cpar~.~iicrit for 
reccipl/disposal of scrccilings and grit. [G2-7.540, 12-10-S5] 

9. Thc pcr~iuttcc sliall providc adcquatc noticc to llic Dcp,mncut of tlic following: 

a. Any ncw introduction or polluhnl~ into tlic facility from an industrial disclmgcr n~hicli would bc 
subjccl to Chaptcr 403, F A ,  and Uic ryuircnicnls of Chaplcr 6 2 4 2 0 ,  F.A.C. if it wcrc dimctl!? 
diSChagiA1S tho92 POllUtaUki; XId 

b. Any substantial cliangc in Uic ~olurnc or cltancicr of pollurants k i n g  iiilroduccd inlo h t  facility 
by a s o w  wllich was idcnUicA in tlic pcrniit application and known to I>c discharging at rhc 
timc thc pcrnut \vas issucd. 

Adcquatc noticc slid1 includc inlormation on llic qualily and quantity of clllucnt introduced iiilo 
rlic facilit). and any anticipatcd iiiipacl of Ilic cliangc 011 l l ic quantity or qiiality orcmucnt or 
rcclaimcd waalcr to bc dischxgcd Zroiii Uic facility. 

/62-620.mp), 1 1-29-94] 

K. GKNEl;lhT, CONDITIOKS 

1. Thc tcnils, conditions, rcquircmcnts, liriii~~tions arid rcswjctions sct f o d i  i n  tlus pcriiut arc binding 
and cnforccablc pursuant to Cliaplcr 403, Florida Slahrtcs. Any pa" nonconipliancc constitutcs a 
violation of Chaptcr 403, Florida Sratutcs, and is grounds for cnforccmcnt action, pcrnut tcnnina~on, 
pcmut revocation and rcissuancc, or pcrniit revision. [62-62U.GJU(1), 11-29-94] 

2.  This pcmiit is valid only for llic specific proccsscs and opcrations appticd for a i d  indicatu1 i n  thc 
approvcd cinnings or cxlubirs. Any utiaullion~?cd dcviatioiis from Ihc approvd drawings, csllibits, 
spccif~cations or conditions of Ulis pcmii 1 constitutcs grounds for rcvoation and crllorccriicn~ action 
by LIIC Dcpartnic1it. [62-620.G10(2), J 1-29-94J 

3. As providcd in Subscclion 403.067(6), F.S., tlic issuancc of h i s  pa" docs not convey any wstcd 
righls or any csclusivc privilcgcs. Ncirhcr docs i t  aulliorizc any injury to public or privatc propmy or 
any invasion of pcrsonal rights, nor authorizc any infringcmcnt offdcral ,  statc, or local laws or 
regulations. This pcrniit is not a wnivcr of or approval of any o k r  Dcp,artnicnt pcnnir or 
authorization h a t  may bc rcquircd for otlicr aspccis of thc Lola1 projcct wliicli arc not addrcsscd i n  
tlds pcrmit. (62-610.610(3). 11-29-94] 

11 



, . .  
PERMITEE: Zcllwood S~~t io i i  Co-op, Inc. 

2 12G Spillni,ul Drivc 
Zclli~~~d, FL 32738-9793 

P E I M T  NUMJ3ER: FZA010965 
EXPIRATION DATE: Junc 19, 2002 
FACILITY: , Zcllwood Skition h4-P 

WWTF 

4. This pcrnrit COI~VCYS 110 tiLlc 10 h i d  or wntcr, docs not coiislitutc slalc rccogiiitioii or iicluiowicdgtiicnt 
ortitlc, and docs 1\01 cotislitutc aulliorily for llic usc of subriicrgcd larids unlcss licrcin providcd &id 

llic iicccssary tillc or Icuschold intcrcsls Iiavc k c n  obLiincd from tlic S w c .  Only tlic Trustccs of Uic 
lntcrnat Itiiprovcmcnl Trust Fund may csprcss Starc opinion as to Liclc. [6,7-620.G10(4), I 1-29 -94  

5.  Tlus pcrniil docs riot rclicvc llic pcniiittcc from liability and ~xnaltics for h;lrrn or injury 10 human 
hcaltli or wclfarc, aiiiitial or plnnl Uc, or propcrtp causd by Llic corishction or opration of this 
pcmiittcd sourcc; tior docs i1 allow Uic pcriiiiltcc to causc pollution i n  contravention of Floridii 
Statulcs and Dcparlmcnt rulcs, uiilcss sjxlcifi~dIy autliorizcd by an ordcr from thc Dcpamncni. Thc 
pcmiittcc slid1 takc all rci\sor\ablc stcys to minimizc or prcvciit any dischargc, rcusc of rccldmcd 
watcr, or rcsiduds usc or disposal in violatiori of Uiis pcniiit width Iras a rmouablc likclihood of 
advcrscly ;tiIccling lituiitui Iicdlh or 11ic cirvirontricnt. 11 shall not h a dcfcnx for a pcrrriittcc io an 
crllorccrncnt action Ltiat it would liavc bccn ncccss;lry to halt or rcducc Uic pcrmittcd activiiy in ordcr 
to niainlain compliance willr thc conditions of this pcrriiit. /62-620.61 O ( j i ,  11-29-94] 

6. If l l i c  pcrmittcc wislics to contiriuc ;in activity rcgulatcd by Diis Ixreiir dLcr its cspiratioli d;irc, tlic 
pcrniittcc shall apply for and obtain a ncw pcrriut. [62-620.GlO(G), 11-29-94] 

7. Tlic pcrriuttcc sliall at all tirncs propcrly opcratc arid rnninl;un dlc faciIity arid systcnis of trc;itnicnl 
and conuol, a i d  rclalcd appurlciimccs, that arc installed arid uscd bj* tlic pcmultcc to achicvc 
coinpliancc willi thc conditiotis of ~ I i s  pcniut. This provisiori iricludcs thc opcratiori of backup or 
at~viliary facilitics or sinular systcms whcn ricccssiuy lo maintain or aciucvc compliaricc with Uic 
conditions of rlic pcrtnit. /62-620.610(7), 11-29-931 

S. TIUS pcniut may bc m d i c d ,  rcvokcd a i d  rcissucd, or tcniuriatcd for WLW. Thc filing of a rcqucst 
by thc pcrrnittcc for a pcrmit rcvision, rcvoccation and rcissu,mcc, or tcnnination, or a notification of 
planned changcs or anticipatcd noricoziipliaricc docs no1 stay any pcrmit condition. [62-6,70.610(8). 
11-29-94] 

9.  Tlic pcmiittcc, by acccplirig this pcnnit, spwilically agrccs IO allow a u t h o r i d  Dcpnrtrncnt 
pcrsonncl, iricluding an aullrorizcd rcprcscnhtivc of Llic Dcpamiicnt and autliorizcd EPA }mmiIicI, 
wIicn applicablc, upon prcscntation o l  crcdcritinls or ollrcr docurnc~\ls as may bc rcquircd by law, arid 
at rcasonablc timcs, dcpcnding up011 Llic nature of lhc conccrn b c i q  invsticatcd, lo: 

a. Enlcr iipoii Llic pcniutm’s prcmiscs wlicrc a rcgulatcd racility. sysrtm. or acrivity is locntcd c: 
conductcd, or whcrc rccords shall bc kcpt undcr tlic coditions oTrliis pcrmit; 

b. I-Zavc acccss to and copy .my records that sliall bc kcpr undcr thc condilions of tlus pcrmit; 

c. Inspax ~I ic  facilitics, cquiprncnt. practiccs, or opcrntions rcgulatcd or rcquircd undcr this pcrriiit; 
and 

d. Saaiiplc or monitor an!. substanccs or Iiarariictcrs a1 any location n t c c q  10 assurc cotnpliancc 
wivilli l l u s  pcrrnit or Dcpartm.xit rulcs. 

(6,3420. GI 0(9), 11-29-94] 

10. In acccpting Uus pcnnit, llic pcnnittcc uidcrs:a.Cs and agrccs that d1 rccords, notcs, moniloring 
dah, and orhcr illforiliation rclating LO Urc construction or opcralion of Duc pzrinittcd sourcc which 
arc subndtcd to tlic DcpartrncnL iiiay bc wcd by tlic Dcpartrncnt as cvidtncc in any crlforccmcnt casc 
involving llic pcniiitlcd sourcc arising uridcr llic Florida Shtutcs or Dqxmncnl rdcs,  cxccpt as such 
usc is proscribcd by Scction 403.1 1 1, Florida Slaturcs, or Rulc 62-6!0.?02. Florida Adminisualivc 

12 



PERMIITEE: Zcll\vcd Stxion Co-op, Iiic. 
212G Spil!nun Dnvc 
zCll\~&A. FL 32738-9799 

PEWIT NUh4BER: FLAOIOS~S . 
EXPlRATION DATE: Juric 19. 'OX 
I:ACLI7?': 7~ll\vood Sintion M K P  

w\m 

Codc. Such c\<dcncc Sh;illo~lJy bc uscd lo Llic cstcnl thnl i t  is consislcnl wiLli Uic Florida Rulu of 
Civil P r d w c  and appliciblc cvidcnliary rulcs. (62-620.61 O(1 O), I1 -29-94J 

11. Wicn rcqucstcd bj' llic DcparLmcn< Uic pcnniltcc sliall wiLliin a rcasoriablc tiinc providc any 
information rcquircd by law which is ncdcd to dctcrniinc wlicLlicr tlicrc is causc for rcvising, 
revoking and reissuing, or tcrrninatiiig Uiis pcrniil, or lo dckriiiinc compliance with tlic pccrmit Thc 
pcrmit[cc shall also providc 10 tlic Dcpaifiiicnl npon icqucst copics of rccords rcquircd by Diis pcmiil 
to bc kcpt. Udic pcnnittcc bccoincs aware of rclcvanl facts Ilia[ wcrc not submi~cd or wcrc incorrwl 
in thc permit appliciLioii or in m y  rcporl to UIC Dcpartmcii[, such facts or inforinntion sliall bc 
proiiiplly subnut1cd or corrections proiiqilly rcportcd lo Uic I)Cj)ULti~CiiL. /62-620. GJO(1 J),  J 1-29-9-fJ 

12. Uidcss specifically s ~ t c d  olhci-rvisc in Dcpaitiiiciit iulcs, thc pccniiitLcC, in accepting this pcriiiit. 
agces to compl> ~ i l l i  ch,ugcs in Dcparfmcnt rulcs and Florida Statulcs aftcr a rcasonablc tiIilc for 
compliaicc: pmidcd, l io~~~cvcr,  dic pcrniillcc docs not it'aivc a iy  othcr rights gratitcd by Florida 
Statulcs or Dcpaiuiicnt rulcs. A rasonablc time for coiiiyli;incc with a ncw or aliiciidcd surracc tvalcr 
quality smdard, othcr diaii diosc smidards addrcsscd ili Ilulc 62-302.500, F.A.C., shall incltidc a 
rcasoriablc tiitic 10 obLain or bc dciiicd a nuxing zoiic for Ihc nc\v or amcndcd slandard. /62- 
620.61 0(12), 11 -29-9JJ 

13. Tlic pcrmittw, in acccj)ling Uijs pcrinit, agrccs lo pay thc appliwblc rcgulalory prograin and 
swcillancc Zcc in accordancc w i h  Rulc G2-4.052, F.A.C. [G2-620.610(13), 11-29-93] 

14. This pcrnut is m f c r a b l c  only upon Dcpai-biicnl approval ia accordancc willi Rulc 6 2 4 2 0 3 0 ,  
F.A.C. Tlic pcntuttcc shall bc liablc for iuiy nonconipliancc of Uic pcniuttcd activity uii l i l  Ihc lrrulsfcr 
is approvcd by t l i c  Dcparlmcnt [G2-620.G10(14), 11-29-94] 

15. Thc pcniuttcc shall gvc  tlic D c p m c i i t  writtcn noticc at lcast 60 days bcforc inactivation or 
ab,mdonnicnt of a waslcwatcr facility and shall spccify wliat stcps will bc takcn to siifcguard public 
Iicallh and .safc~y during arid iollowing inactivation or iIb;jndoIIIiIctIt. /G2-620. GI O(l5). I 1  -19-9J) 

1G. Tlic pcrmittcc slid1 apply for a rcvkion to thc Dcparbiicnt pcrriiit i n  accorduicc iciui RuIcs 6 2 -  
620,300, 62420.420 or 62420.150, F.A.C., as appliwblc, a1 Ic;isl 90 dags bcforc coiistnicljon of an)' 
pia" s u b m u a l  niodiiicntions lo tlic pcmiitlcd faciligi i s  l o  coniiiiciicc or \villi Rulc GZd?O.;OO 
for mhor m&cations to Ilic pcntiittcd fiicilily. A rcviscd pcrmil shall bc obuiiicd bcforc 
construction ksiiis csccpl as yrovidcd i n  Rulc 62-620.300, F.A.C. [G,7420.61 0(16), 11-29-94] 

17. Tlic pcrnuttw sliall givc advancc nolicc 10 Llic Dcp,uliiicn( of  ariv planncd c1i;uigcs in  tlic pcrriiilld 
facility or actitiry which may rcsult irr noncoii~pliancc with pcrniit rquircnicnts. Tlic pcmii~tw shall 
bc rcsponsiblc for any a id  all daniagcs which may rcsull from tlic cliangcs and may bc subjcct to 
cnforccmcnl action b!* Llic Dcpaitinciit Tor Ixii;iltics or rcvocntioii of diis pcnnit. Tlic n o h  slia11 
iricludc ilic followins inIorrriaLioli: 

a. 

b. 

A dcscnpuoii of llic anticipalcd Iioricoiiil)li;incc; 

Thc pcriod of thc anljcipatd nonconipliancc, including daks and tiriics; and 

c. Stcps bcing lakcn to prcvcnt fulurc occurrcncc or tlic iioncomyliancc. . .- ,  ... 
[GZ-G20.610(17), 11-29-PJJ 

18, S a q i i n g  .and monitoring data shall bc collcctcd and an ; i l pd  i n  accordancc wiui Rulc G2-4.246, 
Chaplcrs 62-160 and 62401, F.A.C., arid 40 CFK 136, as approprialc. 

13 



PEItCumE:  

a. 

b. 

C. 

d. 

C. 

Z C l I w d  station co-op, Inc. 
2126 Spillmiin Drive 
Z c l l ~ d ,  FL 32798-9739 

PERMIT NUbIDEK: FLAO 10365 
EXPIIIATION DATE: Junc 13,2002 
FACILITY: Zcllwood Station MHP 

W W F  

Monitoring rcsulls slid1 lx rcjmortcd at tlic iiitcrvals spccificd clscwlicrc in  his  pcniul aid sliall 
Ix: rcportcd on a Discliargc Monitoring Rcpon (DMR), DEP Fonu 62-620.310( 10). 

II tlic pcmuttcc monitors any coiitaninant iiiorc frcqucnrly U i m  rcquircd by Uic pcmmit, using 
Dcputmcnt approvcd tcst proccdurcs, Uic rcsults of this inonitoring shall bc includcd in tlic 
calculation and rcportiiig of tlic data subniitlcd in tlic DMR. 

Cdculations for all liiiiitatiorw which rquirc  avcnging of nicasurcincIi[s shall iisc an aritlunctic 
m a n  unlcss otlicnvisc spccificd in this pcrriiit. . .  

A n y  laboratory tcst rcquircd by this ~xriiiit lor donicstic wastcwatcr faciliucs slid1 bc pcrlamicd 
by a labomlory h a t  has been ccdfictl by LIK Dcyartiiicnl of I - k a l l h  and Rcliabililativc Scrviccs 
(D3x-W) undcr Cliaptcr 1OD41, F.A.C., lo pcrform tlic lcst Oti-sitc IcsE for dissolvcd osyecn, 
pI.1, a i d  toral clrloritic rcsidual shall Ix: pcrrorincd by a laboratory ccrlificd l o  tcst for tliasc 
pwu;inictcrs or undcr thc tlircctjori of‘;iii opcr;itor ccrtificd undcr Clinptcr 61E12-4 1, F.A.C. 

Undcr Chapkr 62-160, F.A.C., sarnplc collcctioii sliall bc pcrfornicd b>* following thc prolocoIs 
outlincd in “DER Standard Opcratiiig Proccdurcs for Laboratory Oycntions and Sunpk 
Collection Activi tics” (DElI-QA-00 1/32). Alicrnativcly, sitnplc collcclion may bc pcrlotincd by 
an orgxnklion who h;ls an approvcd Coiiiprchcnsivc Quality hsu rmcc  P1.m (CompQN)) on 
filc w i U i  tlic Dcpartnicot. Thc CoriipQIZX’ shall Ix approvcd for collcctioii of sainplcs Iron1 Lhc 
rcquircd Inntriccs and €or thc r y u i r d  ~CSLS. 

19. Reports olconipliancc or noncompliuicc witli, or any progrcss rcprts on, intcrim and final 
rcquircnicnts containcd in any compliuicc schcdulc dctailcrl clscwhcrc in this pcrniit shall bc 
subinittcd 110 latcr than 14 days following cnch schcdulc datc. /62-6i?O.6f 0(19), 11-29-94] . 

20. T h c  pcrniittcc sliall r cp r t  10 thc Dcp,utrncnl any noncompliaricc rvllicli may cndangcr 11c;~llh or Lhc 
cnviromncnt. A n y  infonnation shall bc 11rovidcd orally \\illiiii 2.1 hours from thc timc llic pcriilittcc 
bccoiiics m a r c  or tlic circutiistiiccs. A writlcri submission sllall also l>c providcd willuii fivc days of 
tlic tiinc thc pcrrnittcc bc.comcs clwarc of tlic circtmslanccs. Tlic w i t r c n  submission shall conlain: a 
description of tlic nonconipliancc a~itl ih causc; llic pcriod of noncompliancc iricluding csact datcs 
aid tirnc, and iftlic noncomplinncc has not bccii corrcctcd, Uic anticipntcd tiinc i l  is cspxlcd to 
coiitinuc; arid slcps Lzkcn or plimiicd to rcducc. climinatc, and prcvcnt rccurrcncc of UK 
noncompliancc. 

a. Thc foolloving shall bc inciudcd as inroriiintion wlucli iiiust lx rcportcd witliin 24 hours undcr 
this condition: 

1.  Any unanlicipatcd bypass which causcs any rcclxinicd wvnicr or caluctit to cscccd any gcrrnil 
limihtion or rcsuIts in UI iinjxritiiwd discharge, 

2. Any upsct wliicli causcs any rcclaimcd water or thc cmucnt IO cmxd  any limitation i n  tlic 
pcrmil, 

3. Violation of a masitiiuin daily discliargc liiiiitition for any of ~ h c  pollutinl~ s;ccifically 
lislcd in tlic pcntiit for such noticc, and 

4.  Any utiautliorizcd discharge to surrxc or ground waters. 

I 4 



. .  
PERMITTEE: Z c l l w d  Sution Co-op, Inc. 

2126 Spillnun Drive 
Zcl l \~~~.d .  FL 32795-9799 

PERMJT NUMBER: FLAOlOSS 
EXPUIATION DATE: Junc 19, " I 2  
FACLL'ITY: z;cll~uod Sation MHP 

\VlVl-F 

b. lf Llic oral r ~ p r t  h a  k n  rcccivcd williiri 24 hours, Llrc noncoiiipliancc lias k n  corrccld and 
thc nonconipli,ulcc did no l  cndangcr IicalUi or Uic cnvironmcnt, Ihc Dcpartnicnt shall n a h  thc 
wvrittcn rcport 

[G2-620.610(70), 11-29-94J 

21. The pcnilittcc s l d l  r cp r t  all instances of noncompliaricc no1 rcportd uiidcr Perinit Conditions LX 
18. arid 19. olthis pcrnut a( tIic tiinc monilorinp, rcporls arc subniitld. This rcporl shall contain thc 
smic infortnation q u i r c d  by Pcrriiit Cotidition IX. 20 of h is  pcrniil. [62-620.610(21), Ii-29-9-11 

22. Dyp3ss Provisions. 

a. Bypm is prollibitcd, and tlic Dcplnicot  niay takc cidorccnicnt action against a 1mmiltcc lor 
bypass, unlw Ihc pcrinittcc alliriiiativcly dcmonskitcs dial: 

1. Bypass  vas utiavoidablc lo prcvcrit loss of lifc, pcrsoiuil i ~ i j u q ,  or xvcrc properly dariucc; 
and 

2. Tlicrc WCTC no fcasiblc allcniativcs to Oic bypass, such as thc usc of auxiliary trcauncnr 
facilities, rctcntion of unlrcatcd waslcs, or niaintciiancc during normal pcriods of cquipriicnl 
downtinic. Thus condition i s  not siitisficd iT adquatc back-up quipmcnt should l iwc Lmn 
installcd in  tlic cxcrcisc or rcasonablc cnginccring judgiircn[ lo prcvctit a bypass wluch 
occurrod during normal pcriotk of cquiprncnt doim tinic or prcvcntivc maintcnancc; and 

3. Tlic pcrnuttcc subriutlcd noliccs as rcquircd undcr Pcrrilil Condition IX. 22, b. of dais pnnit. 

b. Ifthc pcnnittcc knows in advancc of Oic riccd for a bypass, i l  shall submit prior noricc lo rhc 
Dcp", ifpossiblc at lcast 10 days bcforc Uic datc of Lhc bypass. Tlic pcrnultcc sliall subnut 
A O ~ ~ C C  of au unanticipated bypass williiii 24 hours or Icar1ung about tlic bypass as r q u i r c d  in 
Pcrnut Condition IX. 20. oithus pcmut. A nolicc shall includc a dcscription of tlic bl-pass a l d  its 
causc; Ihc pcnod of rhc bypass, including csact datcs and rirncs; if Uic by-p,?ss Iias no l  kn 
corrcc~cd, tlic anticipated tinic i t  is cxpcctcd to conlinuc; and tiic stcps takcri or ptanncd IO 

rcducc, clinunatc, and prcvcril rccurrcncc of tlic bypass. 

c. Thc Dcparuncnt shall approvc ai uilicipatcd bypass, ancr considering i ts  advcrsc cffccl, if thc 
pcniuttcc dcnionstntcs dial it will mcc( Uic tlucc condilions I i s td  in I'crinit Condition E. 22. a. 
1. tluougli 3. of tliis pcniiit. 

d. A pennittcc may allow any bypass to occur wliicli docs not causc rcclainid walcr or cmucnt 
linlitations to bc c x d c d  if i t  is for csscntial niaintcnancc 10 assurc cficicnt opcration. nicsc 
bypasscs arc no1 subjjcct to Uic provisions of Pcniut Condition E. 22.  a. tlirough c. of Uiis pcmiit. 

p 2 - m m ( 2 q ,  I 1-29-94j 

23. Upsct Provisions 

a. A pcrmittcc who wislics IO cshblisli tlic ,xCihativc dcfcnsc of upsct shall dcmonslratc, duough 
propcrly signcd conlcmporancous opcnting logs, or ollicr rclc\r~nt cvidcncc tlral: 

1. 

. _ r  _... - * ..... .. 

An upsct occurrcd and [hat tlic pcrniillcc ~ 1 1 1  idcntify Uic wusc(s) of tlrc upsc(; 

2. Thc pcrnuWd facility w\ns at thc Linic king propcrlg opcratd; 

15 



. .  
I’ERhUTTEE: ZcIlwood Station CO-OP, Inc. 

2126 Spillnian Drivc 
Zcll~ood, FL 32798-9799 

PERMIT NUMBER: FLAO10565 
EXPIRATION DATE: Junc 13,2002 
FACILI’IY: z c l l w d  Station MHP 

Wwm 

3. Thc pcniullcc subniiltcd nolicc or Uic upsct as rcquircd in Ycrriiil Condition fi. 20. of this 
pcmul; aiid 

4. Thc pcniultcc coiiiplicd witli any rcnicdial iiicasurcs r g u i r d  undcr Pcrmit Condition IX 5.  
of tlus pcrniit. 

b. In any cdorccmcnt procccding, Uic pcrnullcc sccking to cstablisli thc occurrcncc or a11 upscl has 
tlic burdcri of proof. 

c. Bdorc an crirorccriiciit procccding is inslilulcd, no rcprcscnialioo riiadc during thc DcpartmcnL 
rcvicw of a claim tliat noncompliancc IY’EL~ causcd by ui upscl is f ind agcncy action subject to 
judicial rcvicw. 

[62-620. GI 0(23), I 1  -29-941 

Esccutcd in Orlando. Florida. 

sTrA-rE OF FLORIDA DEPARTMENT OF 
ENVIRONMENTAL P R O E m O N  

Adniinislralor ‘ 

16 



DEPARTMENT OF ENVIRONt'lEENTAL PROTECTION DISCIIARCE hIONITORING REPORT - 1'AltT A 

I Parameter Quantity or Loading Units QualiLy or Concentration Uniis No. Frequency OF 
z2ndysk Es. 

F.+CILITY: 2clL:vocd Station XIt IP WWTF 
LOCATLO?? 2 126 Spill" Drive 

Zcltwood, FL 

COtFNTY: Orange 

Smiplc Type 

FACILTI'Y I D  FLAO I OS65 
GMS ID NO.: 304 3 1'0 I 43 3 
DISCHARGE POINT NUXIBER: R30 1 
P W T  SIZEiTRBATA[ENTTYPE: lIIC 

WAFK SITE NO.: 5543 
CMS TEST S U E  h'0.: 304SS12578 

DEP Fonii 62-610.3 !0(10). Effective November 29, I334 





-- e 

.._.. I...,. 



- .d 

3 
3 



. .  ' I  

- 
W 

W 

0 

H 

,.A 

n 

I 

I ipi 



GROUNDWATER hIONITORlNC REPORT - PART D (Zcilwood Statiori / Ormgc County) 

.- . 

G 



GROUNDWATER hlONITORING RXPORT - PART D (Zcllrrood St:ition / Oratigc County) 

.I 



.. . 

J 
L 

&i 

c 
- 



(Nirrification l lmc is not conrider-d n u t r i d  rcmoval.) bur c0.I 
2 Aclivz~d SLudgc or Combined Trcatnlcnt sptcms diat do not include nulritnt removal procsncs 25.0 21.0 bur C5.0 20.002 bur <LO ... 
3 Accivatd Sludge opzratcd in CY :xtn&d amation m& and oxihCon ditches 23.0 22.0 but C8.0 20.025 but c2.0 20.002 bur CO,O13 

20.002 but CO.025 4 Am&d Growth Trcitmcnt sysf:ms ( r r ickhg Glkm or RBCs) h c  do not include nutrient rcnioval prw-a 2 i O . O  23.0 but C10.0 I 20.025 bur 0 . 0  - .- 

9 



PAHT U -DAILY SA,IPLE RESULTS cmttd. 

10 



~...................,I.I...........~~.~.,~................,..1..,..,,..................................I........................ Sep 01'98 9 :O l  No.002 P.01 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  ST JOHNS WRTER O R 1  TEL:407-897-4354 

August  12, 1997 

SUWEff: Consumptive Use PermLt NQ- 2-095-0231NRM2 

Enclosed is your permit and the forms necessary for s tbi t t ing  
infarmation to comply with conditions OC the permtt as authorized by the 
Governing BoarcI of the St. Y O b s  aver Water Management District on 
August L2, 1997. 
Ilistrict's Palatka office, P . . O .  Box 1629, Palatka, Floxida 32178-1429, 

zU1 compliance information must be s-tted to the 

permit issuance does not relieve you from the responsibility of obtainfnq 
permits from any federal, state, and/or local agencies asserting 
corlcurrcrnt jurisdiction for this work, 
on August 12, 2002. 

In the event you sell your property, the pewit  wiil be transferred to 
the new owner if we are notified by you w i t h i n  thirty day5 of the 
recording of the sale. 
a valid permit; for the new property owner. 

The enclosed p e m i t  will expire 

P l e a s e  assist us in this matter  so as to maintain 

The permit ~ c l o s a d  is a legal d " c n t  and should be kept with yous 
other h p r t a n t  documents. 
are responsible for compliance with any prwlsos w h i c h  are a part of this 
perwit, ~roviso compliance is a leaal requirement and your assistance in 
t h i s  matter will he greatly appreciated. 

Please read the permit: c a r a u l l y  since you 

According to Chapter 4OC-2.401 and Section 6 . 4  of tho Consumptive Water 
Use l"k, a permanent tag will be issued by the District for well 
identification. 
withdrawal by parmanently affixing the tag to the pump, headgate, valve, 
or other withdrawal Facility. Patlure to display a He31 tag shall 
constitute violation of a p d t  condition and may, if w i l l f u l ,  be 
grounds for revocation of the permit. 
if yau need further clarification. 

This tag i s  prominently displayed at the s i t e  of 

Please refer t o  your cow of 4OC-2 

YOU will find enclosed a copy OX the map 5 u W t t e d  w i t h  your application, 
with each well's location and number identified. When placing the tag on 
the well, refer to this map to ensure proper well identification. 



........................ (.,.,.....,.......................... ................................................................ . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  ST JOHNS WRTER ORL TEL:407-897-4354 Sep 01’98 9:Ol No.002 P.02 

If you hava any questions concerning your pecmit compliance information, 
the attached Forms or well tags, contact me at 904-329-4274. 

Thank you for your interest fn our water resources. 

Sincerely, 

Gloria Lewis, Director 
Division of Permit Data Services 

Eaclasures: P e r m i t  w i t h  compliarlce forms 
W P  
Well Tzlg(0) 

cc8 District Permit Pile 



. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  
Sep 01'98 9:01 No.002 P.03 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . I . . . . . . .  

TELz407-897-4354 

ST. JOHNS RIVER WATER WAGEbBX!! DISTRICT 
Post Office Box 1429 

Palatka, Plarida 32178-1429 

PERMIT NO* 2-095-023lNlWZ 

A PERMIT AUICRORIZING: 

DATE ISSUED August 12, 1997 

USE OF GROUND WATER 

03 BCRES OF GOLF CCMRSE TlFf ip  AND 14.2 A C E $  OF LRNDF;CRPE. 

THE FLORIDAN AQUIFER FOR HOUSEROU) USE 
FOR AN ESTIMATED POPULATION OF 2,013 IN 5 YEARS FOR UiaIGBTIDH OF 

LOCBTIOH: 

Section% 25 26, Township 20 South, Range 27 East 
Orange Caunty 
ZELLWOOP STATION AND COUNTRY CLUB 

IS" To: 
(awner) 

ZELLWOOD SCATION CO-OP INC 
2126 SPILL" DFUVE 
ZELLWdOO, Pt 32796 

... I 

P m i t t a e  agree6 to hold and sv11 Uia St. Johns River Water Management; 
District and its successors haxmlasg from any and all damages, clalaas, 
or liabilities which m y  arise from permit Fssuanca. 
includfxg all plaas anB speciffcations attached thereto, is by reference 
made a part heredf. 

mis permit does not convey to permittee any property rights nor any 
rights or privileges O t h e r  than those specified herein, nor relieve the 
permittee from complying with any law, regulation or requirement 
afEectfng the rights Of other Wies or agencies. .All structures and 
works installed hy permittee hereunder shall ramin the property of the 
paratit t e. 

T h i s  P e r m i t  may bo EWaIred, modified or transferred at any time pursuant 
to the  approprLate; provisions of chapter 373 or 403, plorida Statutes and 
4OC-1, Florida Administrative Codes: 

PERMIT I9 CONDITIONED UPON: 

See conditions on attached "Exhibit A", dated August 12, 1997 

AUTHORIZEIJ BY: 

Department o€ Resource Management 

SaLd applitation, 

St. Johns River Water Management District 



/ .  

............................................................................................................................................................................................... 
ST JOHNS WATER ORL TEL:407-897-4354 Sep 01'98 9:02 No.002 P.04 

"GMIBIT A" 

"DITIONS FOR XSSUMCE OF PERMIT NUMBEfl 2-095-0231m2 

ZELLWOOD STATION CO-OP INC 

DATED August 12, 1997 

1. District authorized staff, upon proper identification, will 
have permission to enter, inspect and observe permitted and 
related facilities i n  order to dete-e compliance with the 
approvd plans, specifications and conditions of t h i s  permit. 

2.  Nothing i n  this permit should be construd to limit the 
authority aE the St. Johns River Water M8xl;l9aent District to 
declare a water shortage arnd issue orders pursuant to Section 
373.175, Florida Statutes,  Ot to formulate a plan for 
implemantation during periods of water shortage, pursuant to 
Section 313.246, Florida Statutes. In the event a water 
shortage, as declared by the District Governing Baard, the 
permittee must adhere reductions in watw withdrawals as 
specified by the District. 

3 .  Prior to the construction, modification, or abadoment of a 
w e l l ,  the p a a t t e a  must obtain a Water Well construction 
Permit from the 5t. Johns River Water Management: District or 
the appropriate local. goverment pursuant to Chapter 4OC-3, 
Flor5.da Aiimtnistrative W e .  Construction, Modification, or 
ahandonmat of a well will require modification of the 
consumptive use permit whm such construction, mdification 
or abandonment is athar than that specified and described on 
the consumptive use permit application for4. 

be repaired or replaced as required to eliminate the leak or 
raakt? the system fully operational. 

L e g a l  uses of  water existing at  tho time of permit 
application may not be significantly adversely 
impacted by the consumptive use. If unantfcfpked 
significant: adverse impacts occur, the District shall 
revoke the permit in whole or in part to curtail or abate 
the ailvarse impacts, unless t h e  impacts can be mitigated 
by the p-ttee. 

Off-site land uses existing at the  tlme of p e r a t  
application may not he significantly advecsely hapacted 
as a result of! the consumptive use. If unanticipated 
significant adverso impacts occur, t h e  District shall 
revoke tho permit in whole or 5.n part to curtail or abate 
the adverse impacts, unless the Lmpacts cnn be mitigated 

4. Leaking or inoperative well casings, valves, or controls must 

5. 

6. 

by tile pernLittee. 



i. 
.............................................................................................................................................................................................. 

TEL:407-897-4354 Sep 01'98 9:02 No.002 P.05  ST JOHNS WRTER O R L  

2-095-0231NRM2 

7 .  

8 -  

9. 

10. 

11. 

The District must be notified, in writing, w i t h i n  30 days 
of any sale, conveyance, or ather transfar of a well 
or faci l i ty  from which the permitted consumptfve use 
is made or within 30 days of any trans€= of ownership 
or control of the real property at which the permitted 
consumptive use i s  located. 
or transfers of perdts  are subject to the provisions of 
section 4OC-1.612, P.A.C.. 

A District-issued identification tag shall be prominently 
displayed at  each withdrawal site by permently aErfxing 
such tag to the pumpl headgate, valve or othar withdrawal 
facility as provided by Section 4QC-2 . b O l ,  PLorida 
Administrative code. 
tho event that a raplaclement tag is needed. 

The permittee must ensure that all service connections are m e t e r e d .  

Landscape irrigation is prohibited between the houss of 
1O:OO a . m .  and 4:OO pLmll except a s  Followst 

~ l l  transfers of ownership 

Permittee shall notify the District in 

A, 

8. 

C .  

D. 

E. 

Irrigation using a micro-irrigation s y s t m  is 
allowed anytime. 

The use of reclahed watat for irrigation is allowed 
anytime, provided appropriate signs are placed on the 
property t o  inform the general public andl District 
enf0rCe"t persomel of such use. Such signs must be in 
accordance with local restrictions- 

Irrigation of, or in preparation for planting, new 
landscape as allowed any time of day for one 30 day 
per id  provided irrigation is limited to the amount 
necassary for plant establl5hment, 

Watering h of chemicals, including insecticides, 
pesticides, fertilizers, fungic5des, and herbicides when 
r w i r e d  by l a w .  the manufacturer, or best management 
practices i s  allowed anytime within 24 hours of application, 

Irrigation systems nay be operated anytime for 
maintenance and repair purposes not to exceed ten 
minutes per hour per zone. 

Golf COU~SQ and recreational frrigation is prohtbfted between 
the hours of L0:OO a . m .  and Q:OO p-m., except as follows: 

A. Irrigation using a micro-irrigation system is allowed 
anytime. 



.............................................................................................................,.....,,...........~ s............... *.........11......,.......* ... , ,.............. 
ST JOHNS WFlTER ORL TELt407-897-4354 Sep 0 1 ' 9 8  9:03 No.002 P.OC 

2-0 95-023lNRU2 

B. PaeiLities; using reclaiftlecl water for irrigation may do 
50  at anytime provided appropriate signs are placed at 
the property to inform the general public and District 
personnel a€ 5uch USE. Such signs must be i n  accordance 
with local res t r ic t ions .  

C. The use o€ recycled water from w e t  detention treatment 
Wnds to irrigate golf courses and recreational areas is 
;allowed anytime provided the ponds are not augmented 
from any qround or aff-site surface water sources. 

p. Irrigation of,  or in preparation Eor planting, new golf 
courses and recrational areas is allow& at any time of 
day Lor one 30 day period provided irrigation is limited 
to  the amount necessary for plant establishment. 
Irrigation of newly seeded or sprigged golf caurse a r e a s  
is allowed any time of day for one 60 day period. 

E- fiemigation and fatigation are allowed at  any time of 
day m a  time per week, and anytime durting the normal 
4:OO p.m. t o  1O:OO a.m. irrigation hours. 

P-  Watering in of chemicals, LnclucUng insecticides, 
pesticides, f e r t i l i z e s ,  fungicidaa, and herbicides 
when required by law. the wuiufacturer or best management 
practices is allowed anytima within 24 hours of! 
application I 

G .  Irrigation systems may be operated anytime for 
maintenance and repair purposes not to exceed t e n  
minutes per hour per zone. 

H. The use of water t o  protect golf cqwse turf frm h a t  
stress damaga is allowed anytime, provided the watering 
does not  exceed ten minutes per hwr #ex zone. 

12. Treated effluent must be used as irrigation water whm it 
becomes avaiJakh, econclmically feasible, and permissible 
under applicable state and federal statutes or regulations 
promulgated thereunder. 

13. If chemicals are injected into the  irrigatian system, the 
well or surface pump must be equipped with backelow prevention 
devices installed pursuant to section 5E-2.030, P.A.C. 

14, Whenever feasible, the permittee must use native vegetation 
that requires little supplemental irrigation for landscaping 
w i t h i n  the service area of the project. 



............................................. I . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . , . . . . . . . .  

ST JOHNS WFlTER ORL TEL:407-897-4354 
.............,,..._......................,.................,.................. 
Sep 01’98 9 :03  No .002  P.07  

15. Permittee must enter i n t o  a contract with existing and new 
o “ r s  requiring them to install Water conserving devices 
on shower heads, faucets and water closets. 
users the water conserving devices must be installed within 
one year of issuance of permit. 
devices installed at the time of construction in accordance 
w i t h  subsection 553.14, F.5. 
allowed unless these devices are installed. 

For existing --- New users must have these 

New connections will not be 

1C. all submittals macle to demonstrate canDliance w i t h  t h i s  

17. This pemit will expire 5 years from the date of issuance. 

18. Total annual ground water withdranals from a l l  wells 
must not exceed: 

353.87 million galions u 1997; . 
312.44 million gallons in 1998; 
273.36 million gallons i n  1999; 
245.36 million gallons in 2000; 
237.51 mtllion gallons Fn 2001; 
225.21 million gallons in 2002. 

1 and 2 mst not &~~cer?d? 
228.49 million gallons in 1997; 
196.37 million gallons in 1998; 
166.59 million gallons in 1999; 
147.90 million gallons in 2000; 
142.57 million gallans in 2001; 
137.24 million gallons in 2002. 

19. annual ground water withdrawals ilrm w e l l s  nos. 

20,  Max;t” daily ground water withdrawals from well nos. 1 
and 2 must not exceed: 

0.984 million gallons in 1997; 
0,798 million qallons in 1990; 
0.717 million gallam in 1999; 
0.636 million gallons in 2000; 
0.614 million gallons i n  20011 
(3.591 million gallons in 2002. 

21. HaEi” annual wound water withdrawals for golf course 
irrigation ( w e l l  nos. 5 and 7) must not exceed: 

120.09 million gallons in 1997; 
110.78 million gallons in 1998; 
101.48 million gallons Fn 19991 

82.86 million @ions in 2001; 
82.86 million gallons in 2002.‘ 

92.17 D i l l h X  gallons i n  2000; 



............................................................ . . . . . . . . . . . . . . . . , . . . . . , . . . . . I . . . . . . . . I . . . I . . . . . . . . . I . . . . . . . . . I . . I  .I I , . . . . . . . . . . . . . . . . . . . . . , . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  ST JOHNS WRTER ORL TEL:407-897-4354 Sep 01'98 9:04 No.002 P.08 

22. 

23. 

24 - 

25. 

26. 

2 7 .  

Tho averaga mual water use should be less 
amounts in al l  years arccept for a 2 in 10 year atought- 

paaxiwlw anxlual ground water withdrawals far landscape 
irrigation from well no. 3, must not eaceed 5.29 million 
gallons. 
tnera amunts in a l l  years except for a 2 jn 10 year 
rough  t . 
MaxFwxrp annual graund Hater withdrawals for tire pmtsction, 
must not enceed 4.07 millicm gallons. Documentation from tho 
Local fire protection dep;lrtment must be received by the 
District w i t h i n  30 days of each use of 
protection. 
for that: 6Ccurrenc~~ 

these 

The average annual water use should be less than 

the wells for Lire 
The dementation must include the estimated use 

Well5 no. I, 2 ,  3, and 5, as listed on the application, 
Must continue to be monitored with totalizing flowmeters. 
These meters must maintain 95% accuracy, be verifiable, and 
be installed according to the manufacturer s specifications. 
Prior to b e g i n n i n g  usage the backup golf course water supply 
well, wall no. 7 ,  as listed on the application, must be 
equipped with a totalizing elowmeter. 
maL.nta$.n 95% accuracy, be verfFiabla nnd be installed 
according to tho manWactunx's specificatiats. 
kcmentation ( i . e *  r"faeturer'5 specificatims and a 
photo) of the propar installation of t h i s  meter must be 
submitted t o  the District w i t h i n  30 days of meter 
installation 

This meter must: 

T o t a l  withdrawals frm each well, must be recorded 
continuously, totaled monthly, and reported to the District 
at least e v e  s ix  months from the i n i t i a t ion  of the 
mcxlitorfng using District Form No. EN-50. 
dates each year will be as follows for the duration of the 
palnit : 

The reporting 

Repr t ing Per ial 
J l l l f l U W  - June July 31 
3uly - Decmber January 31 

The perdttee must maintain a l l  flowmeters. ~n case of 
failure or breakdown of any meter, the District must be 
notified in writing within  5 days of i t s  discovery. 
defective mater must be repaired or replaced within 30 days 
of its dLscovary. 

Report Due Data 

A 

The permittee must have a l l  well flowmeters cnecked tor 
accuracy once evary 3 years u i t h h  30 days of the  
& V w s a r y  date af p m t  issuance; and racalibrated if the 



.............................................................................................................................................................................................. ST JOHNS WRTER ORL TEL:407-89?-4354 Sep 01'98 9:04 No.002 P.09 

difffsrrmce between the actual flow and the m e t e r  reading is 
gwa.ter than 5%. District Form No. EN-51 must be sulnnCtted 
to tha District within 10 days of the ~spectilm/recalibration, 

28. 

29. 

30. 

ALL uater uses and all, residential service connections 
must be individually metered by D e c d f ~ r  31, 1998. A Letter 
doclIlnenting the campletion of retrofit project must be 
s u h i t t e d  to the District within 30 days of completion of 
t h i s  project. 

The permittee must  conduct a detai led water audit ctf the 
=tire water use system (including residmtial, commercial, 

submit i t  to the District by December 31, 2000. 
use5 given i n  the audit must be documented ~n how the 
amounts were m e t e r e d  and detsrmined. 

golf course, urban h"qm and water utility uses) and -&---- 
At1 watw 

T ~ Q  permittee must implement the water Consenation Plan 
sutsnitted to the Distrfct in October 1995, in accordance 
w i t h  the schedule contain& therein. 

/-- 

fb./Wj.Wn 6 months of permit: issuance, a thorough leak 
detection and repair program m6t be initfat& on the entire 
system, including the golf coufse and the landscape 
irrigation lines. 
1 W s  and the repairs which Were made must be suhnitte8 to 
the District annually w i t h a  30 days of the anniversary date 
of p d t  issuance. 

- 
A report ctl0m"ting the occurrence of 

32. 

33 t 

34 1 

A Reuse Feasibility Study must be 5ukoitted to the District 
for review and approval by December 31, 2000, lhis study 
must address the plans for construction of the new 

c~~struction/implemeation schedule for prducing public 
accesa quality reuse for  irrigation use at the qolf course 
and u r W  landscaped areas.  

me permittee shall comply wtth the statutes and rules 
of the Florida Public Service Commfssion in the 
implementation of a residential water use rate 
structure. Any such residential water rate structure 
shall be an i nc l ined  block rate to promote water use 
efficiancy. Prior to submittal of the proposed rate 
Structure to the PPSC the permittee must " i t  a copy of 
the prcqmsed rate structure to the District for review and 
approval. 

wastewater plant, and must include cost estiarates .and a - 

The permittee must follow the reconrmendations set forth in 
tho Florida Lawn Mahtenance Manual cornpiled and published 
by the Inst i tute  of F& and Agricultural Sciences at the 
University of Florida. 



// 

..,... ~I.......I1..............1.......,................... ......................,........................................ ............................................................. 
* .  

ST JOHNS WRTER ORL TEL:407-897-4354 sep 01'98 9:05 ~0.002 m a  

35. On or before June 1, 2000, the parrnittae must s u i t  a 
letter documentiq the consistency of the permitted 
activities with actual water use. 
the current address of the permittee, total acreage owned at 
the  site, population starved, project acreage, irrigated 
urban landscape and golf course acreage. types of landscape 
irrigated, and the number and capacities of a11 wells. 

T h i s  letter msr verify 

36. The "mit tee  shall encourage i t s  m e m b e r s  anB those personsr 
firms or corporaticma that receive w a t e r  and wastewater 
service from Permittea to u t i l i z e  xeriscape on the ir  
proparty at: every opprtunity. 



ZELLWOOD STb- ,ON CO-OP, INC. 
Salaries and Benefits 

2001 Rate Case 

Employer Annual Benefits 
Hours Hourly Annual W/C, h e m .  Health Insur. Total Benefits 

Pyr. Proc Cost Contribution AlIocated Exptanation Factor Job 
Description Allocated Rate Salary 

1.1237 - $ 9,648.60 25% Allocation Accounting 520 $ 15.00 $ - s  2.148.60 $ 
1.1237 Gordon. Dinah - $ 16.544.88 25% Allocation 520 $ - S 53.500.00 S 3,169.88 $ 
1.2043 Manager 

Holt, Gloria - $ 7,325.23 6 days mo. X 8 hours Meter Reader 576 S 10.56 S - $  1.242.67 $ 
1 .I237 Miller, Paul - $ 25.710.26 100% Ramsey, Marie Accounting 2080 $ 11.00 - $  2.830.26 $ 
1.2043 9.562.00 $ - S 56.362.00 100% 

Restall. Wlliam - S 1,636.11 4 Hours Week x 52 wks. 1.1237 Scharrer, Bessie Receptionist 208 $ 7.00 $ - $  180.11 $ 
1.2043 Asst. Oper. 2080 $ 15.00 $ - $  6.374.16 $- - S 37.574.16 100% New Hire 

%me 

Operator 2080 $ - $ 46,800.00 6 

I 
TOTAL SALARIES & BENE. I I 1 - , S 154.801.23 , 

Note: No increases in salary have been projected. Projected on current rates of pay. Normally 
Co-op anticipates a 5% increase in pay at anniversary dates. ' 

Prepared 8/2/01 



. . -. . _ .  . , .. 

... 

...... 

. . .  

-. 

, , I . . . .  . . .  . . . . . . . . . . . . . .  , . _ .  . , .  . - .  . -  _ ,  -;:; .-.:.i:~:,> 

e ,  

- . I  . .  -,.- 

State nf jFloriba 
Depmtment of PEnbironmental @rotection 

LICENSE No.: 0006839 DATE ISSUED. 3/1/01 
CLASS: DRMKMO WATERTREATMENT PLANT OPERATOR 

I 

U'illinin A. Reshll 1 
IS LICENSED UNDER THE PROVISIONS OF CH. 403 ES. 

413 010 3 ! VALID UNTIL 

- .  I. 

. .  



Please note no vehicles are owned or leased by Zellwood Station Co-op, Inc. 



ZELLWOOD STATION CO-OP, 
Sewer & Water Dept. 
2126 Spillman Drive 

Zehood, Florida 
32798 

407-886-0000 

Lot #:  / 5- "t / 

Action Or Resolution: 



ZELLWOOD STATION CO=OP. 
Sewer & Water Dept 
2126 Spillman Drive 

Zelhuood, Florida 
32798 

407-886-0000 

D a t e  : k 



ZELLWOOD STATION CO-OPm 
Sewer & Water Dept 
2126 Spillman Drive 

Zellwood, Florida 
32798 

407-886-0000 

Date: i 7-31 @ 

Action Or Resolution: 



ZELLWOOD STATION CO-OP, 
Sewer & Water Dept. 
2126 Spihnan Drive 

&hood, Florida 
32798 

407-886-0000 

Address : 

Lot # :  
A 

Action Or Resolution: 



ZELLWOOD STATION CO=OP. 
Sewer & Water Dept 
2126 Spillman Drive 

Zehvood, Florida 
32798 

407-886-0000 

I 

Messacre : 

Action Or ltesolution: 



ZE,LLWOOD STATION CO-OP, 
Sewer & Water Dept 
2126 Spillman Drive 

Zellwood, Florida 
32798 

407-886-0000 

~~~ ~ 

Action Or Resolution: 



ZELLWOOD STATION CO-OP. 
Sewer & Water Dept. 
2126 Spillman Drive 

&hood, Florida 
32798 

407-886-0000 

Date : 

NEilTE?: 

Address : 

Lot #: 

bkssage : 



ZELLWOOD STATION CO=OP. 
Sewer & Water Dept, 
2126 Spillman Drive 

&hood, Florida 
32798 

407-886-0000 

Date : 4 -LO - m 

Address : 

Lot #: 

bkssage : 

Action Or Resolution: 



/- 

ZELLWOOD STATION CO-OP. 
Sewer & Water Dept 
2126 Spillman Drive 

&hood, Florida 
32798 

407-886-0000 

Action Or Resolution: 



ZELLWOOD STATION CO-OP. 
Sewer & Water Dept 
2126 Spillman Drive 

&hood, Florida 
32798 

407-836-0000 

Address : dta3 0- 

Action Or Resolution: 



ZELLWOOD STATION CO-OPl 
Sewer & Water Dept. 
2126 Spillman Drive 

Zehood, Florida 
32798 

407-886-0000 

# 

&ssage : * 
A 

Action Or Resolution: 



ZELLWOOD STATION CO-OP. 
Sewer & Water Dept. 
2126 Spillman Drive 

Zellwood, Florida 
32798 

407-886-0000 

, 

Addxess : 

Lot #:  lo I (  

Action Or Resolution: 



ZELLWOOD STATION CO-OPm 
Sewer & Water De@ 
2126 SpiIlman Drive 

Zebood, Florida 
32798 

407-886-0000 

I ,  
I 

D a t e :  

I :. 
! Address: 
i 

1 
!Lot #: 

hssage ': 

Action Or Resolution : 



ZELLWOOD STATION CO-OP. 
Sewer & Water Dept 
2126 Spillman Drive 

Zebood, Florida 
32798 

407-886-0000 

bkssage : 



ZELLWOOD STATION CO-OP. 
Sewer & Water Dept 
2126 Spillman Drive 

Zehood, Florida 
32798 

407-886-0000 



/- 

ZELLWOOD STATION CO-OP, 
Sewer & Water Dept. 
2126 S p h a n  Drive 

&hood, Florida 
32798 

407-886-0000 

D a t e  : , O l s j o d  

Lot # :  a03 

A u 

Action. Or Resolution: 



ZELLWOOD STATION CO-OP. 
Sewer & Water Dept. 
2126 Spi l l"  Drive 

&hood, Florida 
32798 

407-886-0000 

Action Or Eksolution: 

n 



ZELLWOOD STATION CO-OP. 
Sewer & Water Dept 
2126 Spillman Drive 

Zellwood, Florida 
32798 

407-886-0000 

Address : 

-. 
Action Or rtesolution: 

c . 



ZELLWOOD STATION CO-OP. 
Sewer dk Water Dept 
2126 S p h a n  Drive 

&hood, Florida 
32798 

407-886-0000 

Address: 

L o t  #:  

Mssage : - 

Action Or Resolution: 



ZELLWOOD STATION CO-OP. 
Sewer & Water Dept. 
2126 Spillman Drive 

Zellwood, Florida 
32798 

407-886-0000 

Address : 

Lot  # :  

kkssage : 

7.5 



ZELLWOOD STATION CO-OP. 
Sewer & Water Dept 
2126 Spillman Drive 

ZeIlwood, Florida 
32798 

407-886-0000 

I I 

&ssage : 



ZELLWOOD STATION CO-OP. 
Sewer & Water Dept. 
2126 Spillman Drive 

Zellwood, Florida 
32798 

407-886-0000 

D a t e  : 'z- QQ 

address : 

Lot #: 

Msssage: 
\ 

Action Or Resolution: 



ZELLWOOD STATION CO-OPl 
Sewer & Water Dept. 
2126 Spillman Drive 

&hood, Florida 
32798 . 

407-886-0000 

I u 
,~-J . 

I/ 

Action Or Resolution: 



ZELLWOOD STATION CO-OP. 
Sewer & Water Dept 
2126 Spillman Drive 

Zellwood, Florida 
32798 

407-386-0000 

Date : 75- - .a-G-Q-3 



ZELLWOOD STATION CO-OP. 
Sewer & Water Dept, 
2126 SpiUman Drive 

Zellwood, Florida 
32798 

407-886-0000 

Address : 

Action Ox: Resolution: 



ZELLWOOD STATION CO-OP. 
Sewer & Water Dept 
2126 Spillman Drive 

Zelhvood, Florida 
32798 

407-886-0000 

Date: T M S - * ~  
n 

1 

Address: 

Lot # :  

mssage : 

I Y'n 7 

Action Or Resolution: 



/- 

ZELLWOOD STATION CO-OP. 
Sewer & Water Dept. 
2126 Spillman Drive 

ZelIwood, Florida 
32798 

407-886-0000 

NaTne: 

Address: 37 

Lot  #: 13 7jd 

Action Or &solution: 



ZELLWOOD STATION CO-OPm 
Sewer & Water Dept 
2126 Spillman Drive 

zelhivood, Florida 
32798 

407-886-0000 

Date: 7-5-00 

Lot #: q 9  3 



ZELLWOOD STATION CO=OP. 
Sewer dk Water Dept 
2126 SpiUman Drive 

Ellwood, Florida 
32798 

407-886-0000 

Action Or Resolution: 

d& L 



ZELLWOOD STATION CO=OP. 
Sewer & Water Dept. 
2126 Spillman Drive 

Zellwood, Florida 
32798 

407-886-0000 . 

Lot # :  

bkssage : 

A Action Or Resolution: 



ZELLWOOD STATION CO-OP. 
Sewer & Water Dept 
2126 Spillman Drive 

Zellwood, Florida 
32798 

407-886-0000 

Lot #:  /7& 

Message : 

Action Or Resolution: 

k k  - 5  



ZELLWOOD STATION CO-OP. 
Sewer & Water Dept 
2126 Spiknan Drive 

Zebood, Florida 
32798 

407-886-0000 

Action Or r2esalution: 



ZELLWOOD STATION CO-OP. 
Sewer & Water Dept 
2126 Sp i l l”  Drive 

Zellwood, Florida 
32798 

407-886-0000 

Address : 

Lot # :  

Message : 

Action Or Resolution: 



/- 

ZELLWOOD STATION CO-OP. 
Sewer & Water Dept 
2126 Spil l”  Drive 

Zellwood, Florida 
32798 

407-886-0000 

D a t e  : 7 12.7 100 

Action Or Resolution: 



,". 

ZELLWOOD STATION CO=OP. 
Sewer & Water Dept 
2126 Spillman Drive 

ZeIlwood, Florida 
32798 

407-886-0000 

D a t e  : 

": lo- 

Addxess : 

Lot # :  L 
M=ssage : 

I r 

Action Or Resolution: 



Orlglnal Cost Study-Replacement Cost for Plants 

Company: Zellwood Station Co-op, tnc. 
Docket No.: 010492-WS 
Test Year Ended: December 31,2000 

Florida Public Service Commlsslon 

Workpaper 
Page 1 of 1 
Preparer: J. Coto 

Line NARUC Replacement Total 
No. Acct. No. ItemlDescription No. Length Unit Cost Estimated Cost 

1 
2 
3 
4 
5 
6 
7 
6 
9 

10 
1 1  
12 
13 
14 

15 
16 
17 
18 
19 
20 
21 
22 
23 
24 
25 
26 

303 Potable Water Plant Land (0.52 acres). 
307 Potable Water Wells 
330 150,000 gal. Cram stoage lank with aerator 
31 1 2-50 HP hlgh service pumps and piping 
31 1 1-25 HP booster pump and piping 
330 15,000 galion hydropneumatic tank 
320 Pre and post dual cylinder chlorinalion system 
304 Building 
339 Crane 
320 Yard pfping, meters. otc 
320 Electrical 
310 Stand-by generalor 
304 Fence 

Total Water Treatment Plant 

353 Wastewater Treatment Plant (5.74 acres)' 
380 0.3 MGD Ring steel "DAVCO field erected WWTF 
380 Blowers, controls, and piping 
380 Sludge recirculation pumps, controls. and piplng 
380 60,000 gal. surge tank with pumps and blowers 
380 Dual cylinder chlorination systom 
380 Effluent disposal ponds 
350 Yard piping 
380 Electrical 
354 Fence 
354 Shed 

Total Wastewater Treatment Plant 

0.52 
2 

5.74 

$10,000 $ 5,200 
$23,000 46,000 

250,000 
75,000 
25,000 
50,000 
15,000 
60,000 
30,000 
50,000 
75,000 
100,000 
io,ooa 

$ 786.000 

$10,000 $ 57,400 
350,000 
100,000 
25,000 
100,000 
7,500 
75,000 
50,000 
50,000 
25,000 
3,000 

$ 842,900 

Note: Unlt costs obtained from Marshall Valuation Service by Marshall & Swift. 1997 Building Construclion Cost Data 55th ed 
by R.S. Means, manufacturer's quotes, contractor bids, and engineer's judgement. 

* WWTF acreage measured froni 2001 topographic survey. WTF acreage measured from August 1905 topographic aerlal pliotoyrapti. 



Original Cost Study-Replacement Cost for Distrlbutlon 

Company: Zollwood Statlon Co-op, Inc. 
Docket No.: 010492-WS 
Test Year Ended: Docamber 31,2000 

and Collection Systems 
Florida Public Service Commlsslon 

Workpapor 
Page I of 1 
Preparer: J. Coto 

Line NARUC Banbury Village (1978) Replacement 
No. Acct. No. I temlDescriplion Size NO. Length Unit Cost Total Cost 

1 
2 
3 
4 
5 
6 

7 

8 
9 

10 
11 
12 
13 

14 

15 

16 
17 

18 

19 

20 

21 

331 Potable water main (PVC pipe) 

333 Potable water service laterals 

331 Potable water gale valves 

335 Fire hydrants 

Total Transmlssion and Distribution 

361 Sanitary sewer main 

363 Sanitary sewer lateral 

361 Manholes 

371 Lift Station #3 (1978) 

Total Collection System 

2" 
3" 
4" 
6 
8" 
Io" 

1" 

2" 
3" 
4" 
6 
8" 
Io" 

9 

8' 
8" F.M. 

250 

8 
2 
1 
3 
3 
5 

4" 250 

72 

1 

2.700 $ 
300 
400 

1,600 
1,400 
3,400 

13.000 $ 
400 

5.50 5 14,850 
8.00 2,400 

11.00 4,400 
16.50 26.400 

27.50 93.500 
22.00 30,aoo 

150.00 37,500 

475.00 3,800 
525.00 1,050 
585.00 585 
715.00 2.145 
825.00 2,475 

1,000.00 5,000 

2.600.00 23,400 

$ 248,305 

15.00 $ 195,000 
20.00 8.000 

150.00 37.500 

2,000.00 144,000 

60,000.00 60,000 

$ 444,500 

Note: Unit costs obtained from Marshati Valuation Service by Marshall & Swift, 1997 Bullding Construction Cost Data 551h ed. 
by R.S. Means, manufacturer's quotes, contractor bids. and engineer's judgement. 



/ 

Original Cost Study-Replacement Cost for Distribution 

Company: Zcllwood Stalion Co-op, Inc. 
Docket No.: 010482-WS 
Test Year Ended: December 31,2000 

and Collection Systems 
Florlda Public Servlce Commlsslon 

Workpapcr 
Page I of 1 
Preparer: J. Cot0 

Line NARUC Citrus Ridge (1977) Replacement 
No Accl No ItemlDescription Size No. Length Unit Cost Total Cost 

1 
2 
3 
4 

5 

6 
7 
8 
9 

10 

11 

12 

13 

14 

15 

16 

331 Potable water main (PVC pipe) 

333 Potable water service laterals 

331 Potable water gate valves 

335 Fire hydrants 

Total Transmission and Distribution 

361 Sanitary sewer main 

363 Sanitary sewer lateral 

361 Manholes 

371 LiR Station #2 (1977) 

Total Collection System 

2" 
4" 
8" 
Io" 

1" 

2" 
4" 
B" 
Io" 

8" 

4" 

159 

9 

2,200 $ 5.50 $ 12,100 
300 11 .oo 3,300 

2,100 22.00 46,200 
4,800 27 50 132,000 

150.00 23.850 

475.00 2,850 
585.00 1,170 
825.00 5,775 

1,000 00 6.000 

2,600.00 23,400 

$ 256.045 

6,400 $ 15.00 $ 96,000 

159 150.00 23,850 

34 

1 

2,000.00 68.000 

75,000.00 75,000 

$ 262,850 

Note Unit costs obtained from Marshall Valuation Service by Marshall & Swift, 1997 Building Construction Cost Data 55th ed. 
by R.S. Means, manufacturer's quotes, contractor bids, and engineer's judgemenl 



Original Cost Study-Replacement Cost for Dlstrlbullon 

Company: Zeilwood Station Co-op, Inc. 
Docket NO.: 010492-WS 
Test Year Ended: December 31,2000 

and Collection Systems 
Florida Public Service Commission 

Workpaper 
Page 1 of 1 
Preparer: J. Cot0 

Line NARUC Oak Grove Phase 1B (1984) Replacement 
No. Acct. No. ItemlDescription Size No Lenglh Unit Cost Total Cost 

1 331 Potable water main (PVC pipe) 
L 

3 

1 " 
6" 
8" 

5.00 $ 1,000 200 $ 
1,400 16.50 23,100 
150 22 00 3,300 

4 333 Potable water service laterals 1 " 24 150.00 3,600 

5 
6 

331 Potable water gate valves 6 2 
a" 1 

715.00 1,430 
825.00 a25 

7 335 Fire hydrants 2 2,600.00 5,200 

a Tola1 Transmission arid Distribution $ 38,455 

9 362 Sanitary sewer main 

10 363 Sanitary sewer lateral 

11 301 Manholes 

12 Total Collection System 

8" 

4" 

1.200 $ 1500 $ 18,000 

24 150.00 3,600 

5 2,000.00 10.000 

$ 31,600 

Note: Unit costs obtained from Marshall Valuation Service by Marshdl1 & Swift, 1997 Building Construction Cost Data 55th ed. 
by R.S. Means, manufacturer's quotes, contractor bids, and engineer's judgement 



Original Cost Study-Replacement Cost for Distribution 

Company: feltwood Statlon Co-op. Inc. 
Docket No.: 010492-WS 
Test Year Ended: December 31,2000 

and Collection Systems 
Florida Public Service Commission 

Workpaper 
Page I of 1 
Preparer: J. Cot0 

Line NARUC Oak Grove (1875) Rcplaccment 
No. Acct. No. ItemlDescription Size No Length Unit Cost Total Cost 

1 
2 
3 
4 
5 
6 

331 Potable water main (PVC pipe) 1" 
2" 
4" 
6 
8" 
lo" 

200 $ 5.00 $ 1,000 
1,300 5.50 7,150 
900 11 .oo 9,900 

1,800 16.50 29.700 
2,450 22.00 53,900 
2,500 27.50 68,750 

7 333 Polable water sewice laterals 1" 146 150.00 21,900 

8 
9 

10 
11 
12 

331 Polable water gate valves 2" 3 
4" 3 
6 1 
8" 6 
10" 5 

475.00 1,425 
585.00 1,755 
715.00 715 
825.00 4,950 

1,000.00 5,000 

13 335 Fire hydrants 8 2,600.00 20.800 

14 Total Transmission and Distribution 

15 361 Sanitary sewer main 
16 

17 363 Sanitary sewer lateral 

18 361 Manholes 

19 

20 Total Collection System 

371 Lift Station #I (1975) 

$ 226,945 

8" 7,600 $ 15.00 $ 114,000 
8" F.M. 5,800 20.00 11 6,000 

4" 146 150.00 21,900 

34 2,000.00 68,000 

1 65,000.00 65,000 

$ 384,900 

Note: Unit costs obtained from Marshall Valuation Service by Marshall 8 Swift. 1997 Building Construction Cost Data 55th ed. 
by R.S. Means, manufacturer's quotes, contractor bids. and engineer's judgemcnt 



Original Cost Study-Replacement Cost for Distribution 

Company: Zellwood Station Co-op, Inc. 
Docket No.: 010402-WS 
Test Year Ended: December 31,2000 

and Collectlon Systems 
Ftorlda Public Service Commission 

Workpaper 
Page I of 1 
Preparer: J. Coto 

Line NARUC Rolling Hills (1989) Replacement 
No. Acct. No. ItemlDescription Size No. Length Unil Cost Total Cost 

1 
2 
3 
4 
5 

331 Polable water main (PVC pipe) 1.300 $ 5.50 $ 7,150 2 
4" 1,600 11 .oo 17,600 
6" 6.500 16.50 107,250 
8 600 22.00 13,200 
10" 4.080 27.50 112,200 

6 333 Polable water service laterals 1 " 21 0 150.00 31,500 

7 
8 
9 

10 
11 

331 Polable water gale valves 2 6 
4" 3 
6" 11 
8 1 
lo" 5 

475.00 2,850 
585.00 1,755 
715.00 7,865 
825.00 025 

1,000.00 5,000 

12 335 Fire hydrants 11 2,600.00 28,600 

13 Total Transmission and Distribution $ 335,795 

14 361 Sanjtary sower main 
15 

16 363 Sanitary sewer lateral 

17 361 Manholes 

18 

19 Total Collection System 

371 Lift Station #5 (1989) 

8" 
8" F.M. 

4" 210 

42 

1 

8,800 15.00 $ 132,000 
1,600 20.00 32,000 

150.00 31,500 

2,000 00 84,000 

60.000.00 60.000 

$ 339.500 

Note. Unil costs obtained from Marshall Valuation Service by Marshall & Swift, 1997 Building Construction Cost Data 55th ed 
by R S. Means. manufacturer's quotes, contractor bids. and engineer's Iudgenienl. 



Original Cost Study- Meters and Meter Installations Florida Public Service Commission 

Company: Zellwood Station Co-op, Inc. 
Docket No.: 010492-WS 
Test Year Ended: December 31,2000 

Workpaper 
Page 1 of 17 
Preparer: J. Coto 

Line Installation cost of Cost Other Labor Total Cost 
No. Lot # Date Meter Equipment cost of Installation 

1 
2 
3 
4 
5 
6 
7 
8 
9 

10 
11 
12 
13 
14 
15 
16 
17 
18 
19 
20 
21 
22 
23 
24 
25 
26 
27 
28 
29 
30 
31 
32 
33 
34 
35 
36 
37 
38 
39 
40 
41 
42 
43 
44 
45 
46 
47 
48 
49 
50 
51 

1 

1674 
1675 
652 
653 
606 
599 
600 
1159 
1329 
1330 
598 
602 
607 
1148 
1151 

1158 
1337 
1433 
1531 

601 
605 
1695 
1696 
608 
609 
17 
18 

1161 
1166 
1304 
1305 
639 
640 
1157 
1771 
1772 
596 
597 
595 
614 

MV-01 
610 
61 1 
61 3 
612 
1777 
1462 
1739 
1603 
1601 

R-36 

R-37 

01103196 
01 /03/96 
01/05/96 
01/05/96 
01/09/96 
01/11/9F 
01 /I 1 196 
Otfl5/96 
0111 5/96 
01/2 5/96 
0 1 /16/96 
01/16/96 
01 / I  6/96 
01 I1 6/96 
01 /I 6/96 
01 /I 6/96 
01117196 
Olll7/96 
01 J17/96 
01 I1 7/96 
01/17/96 
01118196 
0 1 I1 9/96 
01/20/96 
01/20/96 
01/24/96 
01 124196 
01 130196 
01 130196 
01 131196 
01 131196 
01 131196 
01/31 196 
02/01/96 
02f01196 
02/01 196 
02/02/98 
02102196 
0211 3/96 
021 1 5/96 
0211 9/96 
02120196 
02120/96 
02121/96 
0212 1 196 
0212 1 196 
021.2 2/96 
02/22/96 
03/05/96 
0411 2196 
0411 5/96 
0411 W96 

60.00 $ 
60.00 $ 
60.00 $ 
60.00 $ 
60.00 $ 
60.00 $ 
60.00 $ 
60.00 $ 
60.00 $ 
60.00 $ 
60.00 $ 
60.00 $ 
60.00 $ 
60.00 $ 
60.00 $ 
60.00 $ 
60.00 $ 
60.00 $ 
60.00 $ 
60.00 $ 
60.00 $ 
60.00 $ 
60.00 $ 
60.00 $ 
60.00 $ 
60.00 $ 
60.00 $ 
60.00 $ 
60.00 $ 
60.00 5 
60.00 $ 
60.00 $ 
60.00 $ 
60.00 $ 
60.00 $ 
60.00 $ 
60.00 $ 
60.00 $ 
60.00 $ 
60.00 $ 
60.00 $ 
60.00 $ 
60.00 $ 
60.00 $ 
60.00 $ 
60.00 $ 
60.00 $ 
60.00 $ 
60.00 $ 
50.00 $ 
60.00 $ 
60.00 $ 

40.00 $ 
40.00 $ 
40.00 $ 
40.00 $ 
40.00 $ 
40.00 $ 
40.00 $ 
40.00 $ 
40.00 $ 
40.00 $ 
40.00 $ 
40.00 $ 
40.00 $ 
40.00 $ 
40.00 $ 
40.00 $ 
40.00 $ 
40.00 $ 
40.00 $ 
40.00 $ 
40.00 $ 
40.00 $ 
40.00 $ 
50.00 $ 
50.00 $ 
40.00 $ 
40.00 $ 
40.00 $ 
45.00 $ 
40.00 $ 
40.00 $ 
40.00 $ 
40.00 $ 
40.00 $ 
50.00 $ 
40.00 $ 
40.00 $ 
40.00 $ 
40.00 $ 
40.00 $ 
40.00 $ 
40.00 $ 
41.31 $ 
40.00 $ 
40.00 $ 
40.00 $ 
40.00 $ 
40.00 $ 
40.00 $ 
50.00 $ 
45.00 $ 
45.00 $ 

61.58 $ 
61.58 $ 
73.18 $ 
78.44 $ 
61.58 $ 
61.58 $ 
61.58 $ 
61.58 $ 
54.54 $ 
54.54 $ 
61.58 $ 
61.58 $ 
61.58 $ 
61.58 $ 
61.58 $ 
98.19 $ 
61.58 $ 
54.54 $ 
69.66 $ 
61.58 $ 
98.19 $ 
61.58 $ 
61.58 $ 

133.32 $ 
133.32 $ 
61.58 $ 
61.58 $ 
78.44 $ 
78.44 $ 
61.58 $ 
61.58 $ 
61.58 $ 
61.58 $ 
61.58 $ 
61.58 $ 
61.58 $ 
78.44 $ 
78.44 $ 
61.58 $ 
61.58 $ 
69.66 $ 
61.58 $ 
78.44 $ 
61.58 $ 
61.58 $ 
61.58 $ 
61.58 $ 
78.44 $ 
61.58 $ 
61.58 $ 
61.58 $ 
61.58 $ 

161.58 
161.58 
173.18 
178.44 
161 58 
161.58 
161.58 
161.58 
154.54 
154.54 
161.58 
161.58 
161 -58 
161.58 
161.58 
198.19 
161.58 
154.54 
169.66 
161.58 
198.19 
161 5 8  
161.58 
243.32 
243.32 

161.58 
178.44 
183.44 

161.58 
161.58 
161.58 
161.58 
171.58 
161.58 
178.44 
178.44 
161.58 
161.58 
169.66 
161.58 
179.75 
161.58 
161.58 
161.58 
161.58 
178.44 
161 $58 
161.58 
166.58 
166.58 

I 61.58 

I 6 1 . 5 ~  



Original Cost Study- Meters and Meter Installations Florida Public Service Commission 

Company: Zellwood Station Co-op, Inc. 
Docket No.: 010492-WS 
Test Year Ended: December 31,2000 

Workpaper 
PageZof 17 
Preparor: J. Coto 

Line Installation cost of Cost Other Labor Total Cost 

L 

3 
4 
5 
6 
7 
8 
9 

10 
11 
12 
13 
14 
15 
16 
17 
18 
19 
20 
21 
22 
23 
24 
25 
26 
27 
28 
29 
30 
31 
32 
33 
34 
35 
36 
37 
38 
39 
40 
41 
42 
43 
44 
45 
46 
47 
48 
49 
50 
51 
52 

1 

No. Lot # Date Meter Equipment cost of Installation 
1605 04/18/96 60.00 $ 45.00 $ 61.58 $ 166.58 
1606 
1607 
1672 
42 

1608 
1610 
1740 
1609 
1367 
1368 
1611 
1612 
65 
66 

1369 
1580 
1385 
1386 
1490 
833 
1303 
1306 
1307 
1308 
1309 
1310 
1311 
1314 
1315 
1316 
1317 
1318 
1321 
1322 
1338 
1323 
1339 
1722 
1723 

CHPOO 
1340 
643 
1341 
1342 
1343 
1344 
1595 
1596 
1450 
1345 

04/23/96 
04/23/96 
04/24/96 
05/01 196 
05103/96 
05/03/96 
05/03/96 
05/07/96 
05/13/96 
05/13/96 
0511 3/96 
05/13/96 
05/15196 
0511 5196 
05/23/96 
06102196 
06/06/96 
06/06/96 
06/14/96 
0611 9196 
0711 0196 
0711 0196 
0711 0196 
071 1 0196 
071 10196 
08/06/96 
08106/96 
08/06/96 
08/06/96 
08/06/96 
0 810619 6 
08/06/96 
08/06/96 
08/06/96 
08/06/96 
08/08/96 
08/08/96 
08/20196 
08120/96 
08/21 196 
09/03/96 
09/04/96 
09/04/96 
09/04/96 
09/04/96 
09104196 
09/04/96 
09/04/96 
09/09/96 
0911 0196 

60.00 
60.00 
60.00 
60.00 
60.00 
60.00 
50.00 
60.00 
60.00 
60.00 
60.00 
60.00 
60.00 
60.00 
60.00 
60.00 
60.00 
60.00 
60.00 
60.00 
60.00 
60.00 
60.00 
60.00 
60.00 
60.00 
60.00 
60.00 
60.00 
60.00 
60.00 
60.00 
60.00 
60.00 
60.00 
60.00 
60.00 
60.00 
60.00 
60.00 
60.00 
60.00 
60.00 
60.00 
60.00 
60.00 
60.00 
60.00 
60.00 
60.00 

45.00 
45.00 
45.00 
40.00 
40.00 
40.00 
50.00 
40.00 
40.00 
40.00 
40.00 
40.00 
40.00 
40.00 
45.00 
45.00 
40.00 
40.00 
40.00 
40.00 
45.00 
40.00 
40.00 
40.00 
59.41 
40.00 
40.00 
40.00 
40.00 
40.00 
40.00 
40.00 
40.00 
40.00 
40.00 
40.00 
40.00 
40.00 
40.00 

40.00 
53.00 
40.00 
40.00 
40.00 
40.00 
40.00 
40.00 
50.76 
40.00 

54.54 
54.54 
54.54 
54.54 
54.54 
54.54 
61 58 
61.58 
61.58 
61.58 
61.58 
61.58 
61.58 
61.58 
92.37 
78.47 
61 5 8  
61 5 8  
61 5 0  
61.58 
62.58 
61.58 
61.58 
61.58 
61.58 
54.54 
54.54 
54.54 
54.54 
54.54 
54.54 
54.54 
54.54 
54.54 
54.54 
54.54 
54.54 
77.96 
77.96 
16.38 
61.58 

11 6.94 
61.58 
61.58 
61 58 
61 5 8  
61.58 
61.58 
61.58 
61.58 

159.54 
159.54 
159.54 
154.54 
154.54 
154.54 
161.58 
161.58 
161.58 
161.58 
161.58 
161.58 
161.58 
161.58 
197.37 
181.47 
161.58 
161.58 
161.58 
161.58 
166.58 
161.58 
161.58 
161.58 
180.99 
154.54 
154.54 
154.54 
154.54 
154.54 
154.54 
154.54 
154.54 
154.54 
154.54 
154.54 
154.54 
177.96 
177.96 
76.38 

161.58 
229.94 
161.58 
161.58 
161.58 
161.58 
161.58 
161.58 
172.34 
161.58 

1346 0911 Of96 60.00 $ 40.00 $ 61.58 $ 161.58 ~ ~~ 

2 1347 09/12/96 60.00 $ 40.00 $ 61.58 $ 161.58 



Original Cost Study- Meters and Meter Installations Florida Public Service Commission 

Company: Zellwood Station Co-op, Inc. 
Docket No.: 010492-WS 
Test Year Ended: Dccember 31,2000 

Workpaper 
Page 3 of 17 
Preparer: J. Cot0 

Line Installation cost of Cost Other Labor Total Cost 
No. Lot # Date Meter Equipment Cost of Installation 

3 1348 09/12/96 60.00 $ 40.00 $ 61.58 $ 161.58 
4 
5 
6 
7 
8 
9 

10 
11 
12 
13 
14 
15 
16 
17 
18 
19 
20 
21 
22 
23 
24 
25 
26 
27 
28 
29 
30 
31 
32 
33 
34 
35 
36 
37 
38 
39 
40 
41 
42 
43 

44 
45 
46 
47 
48 
49 
50 

1 
2 
3 

1350 
1352 
1349 
1351 
1353 
1370 
1648 
1371 
1372 
1649 
696 
697 
1373 
1375 
1374 
1376 
1790 
1773 
647 
1535 
1593 
1594 
1597 
1132 
1588 
1589 
1590 
1591 
1592 
146 
147 

1427 
2 

1428 
1 30 
682 
683 
1536 
1537 

R-02 
R-03 
638 
1558 
1559 
238 
1576 
1581 
728 
729 

0911 8196 
0911 8/96 
0912 9/96 
0912 9/96 
0911 9/96 
09/23/96 
1 0101 196 
10/02/96 
10102l96 
10103196 
IOII 1/96 
IO/? 1196 
1011 8196 
10/18196 
1 012 I 19 6 
10/21/96 
1 1105196 
I1 108196 
11 I1 8/96 
1 1 /I 8/96 
11/19/96 
11/19/96 
1 1 I1 9/96 
1 1/22/96 
1 1122196 
1 1/22/96 
1 1/22/96 
I 1/22/96 
11122196 
12/01 196 
12/01/96 
1 210 1 I96 
12/03/96 
12/05/96 
12123196 
12/26/96 
12/26/96 
12/26/96 
12126196 

0 1 /I 4/97 
01 114197 
0 1 /I 519 7 
0 1 I1 6/97 
01/16/97 
0 1 12 1/97 
01 12 1/97 
01 127197 
01128197 
01/28/97 

60.00 $ 
60.00 $ 
60.00 $ 
60.00 5 
60.00 $ 
60.00 $ 
60.00 $ 
60.00 $ 
60.00 $ 
60.00 $ 
60.00 $ 
60.00 $ 
60.00 $ 
60.00 $ 
60.00 $ 
60.00 $ 
40.00 $ 
60.00 $ 
60.00 $ 
60.00 $ 
60.00 $ 
60.00 $ 
60.00 $ 
60.00 $ 
60.00 $ 
60.00 $ 
60.00 $ 
60.00 $ 
60.00 $ 
60.00 $ 
60.00 $ 
60.00 $ 
60.00 $ 
60.00 $ 
60.00 $ 
60.00 $ 
60.00 $ 
60.00 $ 
60.00 $ 

60.00 $ 
60.00 $ 
40.00 $ 
60.00 $ 
60.00 $ 
60.00 $ 
60.00 $ 
60.00 $ 
60.00 $ 
60.00 $ 

40.00 $ 
40.00 $ 
48.96 $ 
40.00 $ 
40.00 $ 
45.00 $ 
45.00 $ 
40.00 $ 
40.00 $ 
45.00 $ 
40.00 $ 
90.00 .$ 
40.00 $ 
40.00 $ 
40.00 $ 
40.00 $ 
40.00 $ 
55.00 $ 
45.00 $ 
50.00 $ 
40.00 $ 
40.00 $ 
40.00 $ 
40.00 $ 
40.00 $ 
40.00 $ 
40.00 $ 
40.00 $ 
40.00 $ 
40.00 $ 
52.48 $ 
47.88 $ 
43.75 $ 
40.00 $ 
40.00 $ 
40.00 $ 
40.00 $ 
40.00 $ 
80.01 $ 

51.57 $ 
40.00 !$ 
45.00 $ 
40.00 $ 
40.00 $ 
40.00 $ 
40.00 $ 
40.00 $ 
40,OO $ 
40.00 $ 

61.58 
61.58 
61.58 

61 58 
92.37 
92.37 
61.58 
61.58 
92.37 
62.58 

1 16.94 
61.58 
92.37 
61.58 
61.58 
61.58 
92.37 
61.58 
92.37 
61.58 
61.58 
61.58 
61.58 
61.58 
61.58 
61.58 
61.58 
61.58 
61.58 
61 5% 
77.96 
61.58 
61.58 

116.94 
61.58 
61.58 
77.96 

155.92 

61.58 

$ 161.58 
$ 161.58 
$ 170.54 
$ 161.58 
$ 161.58 
$ 197.37 
$ 197.37 
$ 161.58 
$ 161.58 
$ 197.37 
$ 161.58 
$ 266.94 
$ 161.58 
$ 192.37 
$ 161.58 
$ 161.58 
$ 141.58 
$ 207.37 
$ 16658 
$ 202.37 
$ 161.58 
$ 161.58 
$ 161.58 
$ 161.58 
$ 161.58 
$ 161.58 
$ 161.58 
$ 161.58 
$ 161.58 
$ 161.58 
$ 174.06 
$ 185.84 
$ 165.33 
$ 161.58 
$ 216.94 
$ 161.58 
$ 161.58 
$ 177.96 
$ 295.93 
$ 24,387.46 

133.32 
88.88 
97.20 
69.66 
69.66 
69.66 
69.66 
69.66 

104.49 
104.49 

244.89 
188.88 
182.20 
169.66 
169.66 
169.66 
169.66 
169.66 
204.49 
204.49 



/ / -  

Original Cost Study- Meters and Meter Installations 

Company: Zellwood Statlon Co-op, Inc. 
Docket No.: 010492-WS 
Test Year Ended: December 31,2000 

Florida Public Service Commission 

Workpaper 
Page4 of 17 
Preparer: J. Cot0 

4 
5 
6 
7 
8 
9 

10 
11 
12 
13 
14 
15 
16 
17 
18 
19 
20 
21 
22 
23 
24 
25 
26 
27 
28 
29 
30 
31 
32 
33 
34 
35 
36 
37 
38 
39 
40 
41 
42 
43 
44 
45 
46 
47 
48 
49 
50 
51 
52 

1 
2 
3 
4 

1586 
1587 

1580VAC 
737 
73B 
1651 

GRROS 
1136 
1137 
7138 

WHBLD 
1435 
1436 
1575 
121 
201 
202 
1572 
1573 
1627 
1654 
1655 
654 
655 
1139 
1140 
749 
1362 
1551 
1552 
1553 
1555 
1556 
1557 
1363 
1628 
R-I 1 
R-I2 
763 
765 
1560 
1561 
1562 
1563 
1566 
1734 
1735 
1514 
1564 
1565 
1567 
1560 

01128197 
01128197 
01128197 
01 I29B7 
01 129I97 
02105197 
02109197 
0211 0197 
0211 0197 
0211 OD7 
0211 0197 
0211 3197 
0211 8197 

0211 9197 
0211 9197 
0211 9197 
02125197 
02125197 
02125197 
0 2125197 
0 2/25/97 
0311 7/97 
0311 7197 
0311 8197 
0311 8197 
0313 9197 
03124197 
03/24\97 
03124197 
03124197 
03124197 
03124197 
03124197 
03/25/97 
0312 5/97 
03127197 
03/27/97 
03130197 

03/31/97 
03131197 
04102197 
04102197 
04107197 
04107197 
04107/97 
0412 1/97 
04121197 
04121197 

04/21197 

om a197 

o ~ / ~ a / w  

04/12 1/97 

Line lnstallation cost of Cost Other Labor Total Cost 
No. Lot # Date Meter Equipment cost of Installation 

1582 01128197 60.00 $ 40.00 $ 69.66 $ 169.66 
60.00 $ 
60.00 $ 
60.00 $ 
60.00 $ 
60.00 $ 
60.00 f 

102.50 $ 
60.00 $ 
60.00 $ 
60.00 $ 
60.00 $ 
60.00 $ 
60.00 $ 
60.00 $ 
60.00 $ 
60.00 $ 
60.00 $ 
60.00 $ 
60.00 $ 
60.00 $ 
60.00 $ 
60.00 $ 
60.00 $ 
60.00 $ 
60.00 $ 
60.00 $ 
95.00 $ 
60.00 $ 
40.00 $ 
40.00 $ 
40.00 $ 
40.00 $ 
40.00 $ 
40.00 $ 
60.00 $ 
60.00 $ 
40.00 $ 
40.00 $ 
92.55 $ 
92.55 $ 
40.00 $ 
40.00 $ 
40.00 $ 
40.00 $ 
40.00 $ 
40.00 $ 
40.00 $ 
40.00 $ 
40.00 $ 
40.00 $ 
40.00 $ 
40.00 $ 

40.00 $ 
40.00 $ 
40.00 $ 

105.00 $ 
40.00 $ 
64.67 $ 

- $  
40.00 $ 
40.00 $ 
40.00 $ 
41.17 $ 
40.00 $ 
40.00 $ 
40.00 $ 
40.00 $ 
40.00 $ 
40.00 $ 
42.95 $ 
40.00 $ 
40.00 $ 
40.00 $ 
55.00 $ 
43.69 $ 
40.00 $ 
40.00 $ 
40.00 $ 

- $  
40.00 $ 
40.00 $ 
40.00 $ 
40.00 $ 
40.00 $ 
40.00 $ 
40.00 $ 
41.23 $ 
40.00 $ 
75.00 $ 
40.00 $ 

- 8  
- $  

40.00 $ 
40.00 $ 
40.00 $ 
40.00 $ 
40.00 $ 
40.00 $ 
40.00 $ 
45.00 $ 
42.00 $ 
40.00 $ 
40.00 $ 
40.00 $ 

69.66 $ 
69.66 $ 
69.66 $ 
69.66 $ 

104.49 $ 
177.76 $ 
50.98 $ 
69.96 $ 
69.96 $ 
69.96 $ 
88.88 $ 
69.66 $ 
69.66 $ 
69.66 $ 
69.66 $ 
69.66 $ 
69.66 $ 

104.49 $ 
69.66 $ 
69.66 $ 
69.66 $ 

133.32 $ 
88.88 $ 
88.88 $ 
69.66 $ 
69.66 $ 
97.20 $ 
69.66 $ 
69.66 $ 
69.66 $ 
69.66 $ 
69.66 $ 
69.66 $ 
69.66 $ 

133.32 $ 
69.66 $ 

177.76 $ 
69.66 $ 
93.36 $ 
93.36 $ 
69.66 $ 
69.66 $ 
42.64 $ 
42.64 $ 
69.66 $ 
69.66 $ 
69.66 $ 
69.66 $ 
69.66 $ 
69.66 $ 
69.66 $ 
69.66 $ 

169.66 
169.66 
169.66 
234.66 
204.49 
302.43 
153.48 
169.96 
169.96 
169.96 
190.05 
169.66 
169.66 
169.66 
169.66 
169.66 
169.66 
207.44 
169.66 
169.66 
169.66 
248.32 
192.57 
188.88 
169.66 
169.66 
192.20 
169.66 
149.66 
149.66 
149.66 
149.66 
149.66 
149.66 
234.55 
169.66 
292.76 
149.66 
185.91 
185.91 
149.66 
149.66 
122.64 
122.64 
149.66 
149.66 
149.66 
154.66 
151.66 
149.66 
149.66 
149.66 



Original Cost Study- Meters and Meter Installations Florida Public Service Commission 

Company: Zellwood Statlon Co-op, Inc. 
Docket No.: 010492-WS 
Test Year Ended: Decembor 31,2000 

Workpaper 
Page5 of 17 
Preparer: J. Coto 

Line Installation cost of Cost Other Labor Total Cost 
No. Lot # Date Meter Equipment cost of Installation 

5 
6 
7 
8 
9 

10 
11 
12 
13 
14 
15 
16 
17 
18 
19 
20 
21 
22 
23 
24 
25 
26 
27 
28 
29 
30 
31 
32 
33 
34 
35 
36 
37 
38 
39 
40 
41 
42 
43 
44 
45 
46 
47 
48 
49 
50 
51 
52 

1 
2 
3 
4 
5 

1569 
1668 
1669 
1712 
1482 
1578 
1481 
1570 
1571 
1574 
1577 
838 
1355 
1357 
1358 
1356 
1359 
1360 
1434 
1532 
1646 
1647 
1554 
R-24 
R-28 
R-40 
R-41 
R-42 
R-26 
R-38 
R-39 

CHIRR 
491 
492 
493 
494 
497 
498 
500 
50 1 
29 
30 

495 
496 
61 5 
616 
617 
126 
61 8 
61 9 
1538 
1540 
1766 

04/21 197 
04/2 1 197 
0412 1 197 
05/02/97 
05107197 
05/0 8/97 
05/09/97 
05109197 
05/09/97 
05109197 
05109197 
05/23/97 
05123197 
05123197 
05123197 
05124/97 
06102197 
06102197 
OW1 6/97 
0611 6/97 
0611 6197 
061 16197 
06124197 
07/03/97 
07103197 
07108197 
07100197 
0711 0197 
071 1 1197 
07114197 
0711 4/97 
07t30197 
08105197 
08/05/97 
08106197 
08106197 
0 81 1 Of 97 
0811 0197 
0811 1 I97 
0811 1197 
0811 2197 
08112197 
0811 2197 
08112l97 
0811 9197 
0811 9197 
0811 9197 
08125197 
08125197 

OW25197 

00125/97 

oa~x197 

oa125i97 

40.00 $ 
40.00 $ 
40.00 $ 
40.00 $ 
60.00 $ 
60.00 $ 
60.00 $ 
6000 $ 
6000 $ 
6000 $ 
6000 $ 
4000 $ 
4000 $ 
4000 $ 
4000 $ 
4000 $ 
60.00 $ 
6000 $ 
60.00 $ 
00.00 $ 
4000 $ 
40,OO $ 
40.00 $ 
40.00 $ 
40.00 $ 
40.00 $ 
40.00 $ 
4000 $ 
65.00 $ 
40.00 $ 
40.00 $ 
331.19 $ 
40,OO $ 
40.00 $ 
40.00 $ 
40.00 $ 
40.00 $ 
40.00 $ 
4aoo $ 
4a.00 $ 
4a.00 $ 
40.00 $ 
40.00 $ 
40.00 $ 
40.00 $ 
40,OO $ 
40.00 $ 
40.00 $ 
40.00 $ 
40.00 $ 
40.00 $ 
40.00 $ 
40.00 $ 

40.00 $ 
45.00 $ 
45.00 $ 
45.00 $ 
67.50 $ 
40.00 $ 
40.00 $ 
68.36 $ 
40.00 $ 
40.00 $ 
40.00 $ 
40.00 $ 
40.00 $ 
40.00 $ 
40.00 $ 
40.00 $ 
40.00 $ 
69.36 $ 
40.00 $ 
40.00 $ 
40.00 f 
37.75 $ 
40.00 $ 
45.00 $ 
55.00 $ 
45.00 $ 
45.00 $ 
45.00 $ 
45.00 $ 
45.00 $ 
45.00 $ 

" $  
40.00 $ 
40.00 $ 
40.00 $ 
40.00 $ 
40.00 $ 
40.00 $ 
40.00 $ 
40.00 $ 
44.95 $ 
40.00 $ 
40.00 $ 
40.00 $ 
47.87 $ 
45.00 $ 
47.71 $ 
55.00 $ 
45.00 $ 
45.00 $ 
40.00 $ 
40.00 $ 
50.00 $ 

69.66 $ 
69.66 $ 
69.66 $ 

133.32 $ 
104.49 $ 
104.49 $ 
69.66 $ 

204.49 $ 
69.66 $ 
69.66 $ 
69.66 $ 
69.66 $ 
69.66 $ 
69.66 $ 
69.66 $ 
69.66 $ 
69.66 $ 
69.66 $ 

104.49 $ 
104.49 $ 
69.66 $ 
69.66 $ 
69.66 $ 
98.19 $ 
98.19 $ 
65.46 $ 
65.46 $ 
98.19 $ 
98.19 $ 
65.46 $ 
65.46 $ 

177.76 $ 
69.66 $ 

133.32 $ 
69.66 $ 
69.66 $ 
88.88 $ 

133.32 $ 
104.49 $ 
69.66 $ 

133.32 $ 
88.88 $ 
69.66 $ 

104.49 $ 
69.66 $ 

104.49 $ 
104.49 $ 
177.76 $ 
104.49 $ 
69.66 $ 

104.49 $ 
104.49 $ 
133.32 $ 

149.66 
154.66 
154.66 
218.32 
231.99 
204.49 
169.66 
232.85 
169.66 
169.66 
169.66 
149.66 
149.66 
149.66 
149.66 
149.66 
169.66 
199.02 
204.49 
204.49 
149.66 
147.41 
149.66 
183.19 
193.19 
150.46 
150.46 
183.19 
208.1 9 
150.46 
150.46 
508.95 
149.66 
21 3.32 
149.66 
149.66 
168.88 
21 3.32 
184.49 
149.66 
21 8.27 
168.88 
149.66 
184.49 
157.53 
189.49 
192.20 
272.76 
189.49 
154.66 
184.49 
184.49 
223.32 



/- 

Original Cost Study- Meters and Meter Installations Florida Public Service Commission 

Company: Zellwood Station Co-op, Inc. 
Docket No.: 010492-WS 
Test Year Ended: December 31,2000 

Workpaper 
Pagebof 17 
Preparer: J. Cot0 

Installation cost of Cost Other Labor Total Cost Line 
No. Lot # Date Meter Equipiment cost of Installation 

6 620 08/28/97 40.00 $ 45.00 $ 69.66 $ 154.66 
7 
8 
9 

10 
11 
12 
13 
14 
15 
16 
17 
18 
19 
20 
21 
22 
23 
24 
25 
26 
27 
28 
29 
30 
31 
32 
33 
34 
35 
36 
37 
38 
39 
40 
41 
42 
43 
44 
45 
46 
47 
48 
49 

50 
51 

1 
2 
3 
4 
5 
6 

1765 
1626 
1615 
1697 
878 
1686 
499 
62 1 
622 
623 
1725 
502 
503 
504 
505 
506 
507 
508 
624 
509 
520 
625 
626 
627 
628 
51 3 
51 4 
629 
630 
51 1 
51 2 
51 5 
516 
116 
117 
902 
1393 
1788 
1789 
1809 
1854 
1869 

64 I 
635 
636 
642 
645 
648 
659 
64 6 

08/28/97 
09102197 
09103197 
09/03/97 
0911 5197 
0911 5197 
1011 6/97 
1011 6197 
1 0116197 
1011 6197 
1011 6197 
10120/97 
10120197 
10120197 
10120197 
10120197 
10120197 
10120197 
1012ot97 
10/24197 
10124197 
10124/97 
10/24/97 
10124/97 
10127/97 
11/04/97 
1 1 104197 
11/05/97 
11/05/97 
11/06/97 
1 1106197 
1 1/07/97 
1 1/07/97 
1 1 /24/97 
z 1/24/97 
11/24/97 
'I 2/24/97 
11124l97 
17/24/97 
t 1. 124197 
21/24/97 
12/26/97 

01/07/98 
01/12/98 
01/12/98 
01 / I  2/98 
01 / I  2/98 
01/15/98 
01/15/98 
01119/98 

40.00 $ 
40.00 $ 
40.00 $ 
40.00 8 
40.00 $ 
40.00 $ 
40.00 $ 
40.00 $ 
40.00 $ 
40.00 $ 
40.00 $ 
40.00 $ 
40.00 $ 
40.00 5 
40.00 $ 
40.00 $ 
40.00 $ 
40.00 $ 
40.00 $ 
40.00 $ 
40.00 $ 
40.00 $ 
40.00 $ 
40.00 $ 
40.00 $ 
40.00 $ 
40.00 $ 
40.00 $ 
40.00 $ 
40.00 $ 
40.00 $ 
40.00 $ 
40.00 $ 
40.00 $ 
40.00 3 
40.00 $ 
40.00 $ 
40.00 $ 
40.00 $ 
40.00 3 
40.00 $ 
40.00 !$ 

40.00 !$ 
40.00 $ 
40.00 $ 
40.00 $ 
40.00 $ 
40.00 $ 
40.00 $ 
40.00 $ 

45.00 $ 
40.00 $ 
45.00 $ 
45.00 $ 
40.00 $ 
50.00 $ 
45.00 $ 
45.00 $ 
45.00 $ 
45.00 $ 
45.00 $ 
45.00 $ 
45.00 $ 
45.00 $ 
45.00 $ 
45.00 $ 
45.00 $ 
45.00 $ 
45.00 $ 
45.00 $ 
45.00 $ 
45.00 $ 
45.00 $ 
45.00 $ 
45.00 $ 
45.00 $ 
45.00 $ 
45.00 $ 
45.00 $ 
45.00 $ 
45.00 $ 
45.00 $ 
45.00 $ 
45.00 $ 
45.00 $ 
45.00 $ 
45.00 $ 
45.00 $ 
45.00 $ 
45.00 $ 
40.00 $ 
45.00 $ 

51.39 $ 
45.00 $ 
45.00 $ 
63.12 $ 
45.00 $ 
45.00 $ 
45.00 $ 
45.00 $ 

133.32 $ 
88.88 $ 

133.32 $ 
133.32 $ 
69.66 $ 

133.32 $ 
133.32 $ 
88.88 $ 
88.88 $ 
88.88 $ 

133.32 $ 
88.88 $ 
88.88 $ 
88.88 $ 

88.88 $ 
88.88 $ 
88.88 $ 
88.88 $ 
88.88 $ 
88.88 $ 
88.88 $ 
88.88 $ 
88.88 $ 
88.88 $ 
88.88 $ 
88.88 $ 
88.88 $ 
88.88 $ 
88.88 $ 
88.88 $ 
88.88 $ 
88.88 $ 
88.88 $ 
88.88 $ 
88.88 $ 
88.88 $ 
88.88 $ 
88.88 $ 
88.88 $ 
88.88 $ 
69.66 $ 

$ 

88.88 $ 

73.18 $ 
48.60 $ 
48.60 $ 
73.18 $ 

109.77 $ 
97.20 $ 
97.20 $ 
97.20 $ 

218.32 

218.32 
218.32 
149.66 
223.32 
218.32 
173.88 
173.88 
173.88 
21 8.32 
173.88 
173.88 
173.88 
173.88 
173.88 
173.88 
173.88 
173.88 
173.88 
173.88 
173.88 
173.88 
173.88 
173.88 

173.88 
173.88 
173.88 
173.88 
173.88 
173.88 
173.88 
173.88 
173.88 
173.88 
173.88 
173.88 
173.88 
173.88 

154.66 
28,478.21 

164.57 
133.60 
133.60 
176.30 
194.77 
182.20 
182.20 
182.20 

168.88 

I 73.88 

I 68.88 



Original Cost Study- Meters and Meter Installations 

Company: Zellwood StatIan Co-op, Inc. 
Docket No.: 010492-WS 
Test Year Ended: Decomber 31,2000 

Florida Public Service Commission 

Workpaper 
Page7 of 17 
Preparer: J. Cot0 

7 

9 
10 
11 
12 
13 
14 
15 
16 
17 

19 
20 
21 
22 
23 
24 
25 
26 
27 

29 
30 
31 
32 
33 
34 
35 
36 
37 
38 
39 
40 
41 
42 
43 
44 
45 
46 
47 

49 
50 
51 
52 

1 
2 
3 
4 
5 
6 
7 

a 

18 

28 

48 

Line Installation cost of Cost Other Labor Total Cost 
No. Lot # Date Meter Equipment cost of Installation 

109.77 $ 194.77 650 0 1 / I  9/98 
651 
656 
657 
714 
71 5 
1726 
1727 
631 
632 
51 7 
660 
71 2 
71 3 
R-43 
695 
709 
710 

694 
704 
705 
71 1 
1441 

7 
8 

684 
685 
686 
687 
690 
69 1 
692 
693 
197 
198 
200 
234 
235 
236 
237 
522 
523 
525 
526 
527 
1795 
203 
204 
205 
232 
716 
717 

I 748 

01 /I 9/98 
01 I1 9/98 
01/19/98 
01 I1 9/98 
01/19/98 
01120198 
01120l98 
01121198 
0 1 121 I98 

01 123198 
o I 12319 a 

01 t3019a 
01 t3019a 
01 130198 

02/02/9a 

02t0219a 

02109198 

0210919a 
0211 9/98 
0211 9/98 

0212019a 
02120/9a 
02120198 

0212019a 
02125tga 
02125198 
02iz5t98 

02/25/98 

02125tga 

02125tga 

0212aiga 

0310219a 

02/02/98 

02/02/98 

02109198 
02/09/98 

02/09/98 

02120198 
02120198 

02/20198 
02120198 

021 2 5/98 

02125198 
02/25/98 

021 2 5/95 

02/25/98 
02/25/98 

03/02/98 

03102198 
03/02/98 
03/08/98 
03/08/98 

40.00 $ 
~~~ 

45.00 
40.00 $ 
40.00 $ 
40.00 $ 
40.00 $ 
40.00 $ 
40.00 $ 
40.00 $ 
40.00 $ 
40.00 $ 
40.00 $ 
40.00 $ 
40.00 $ 
40.00 $ 
40.00 $ 
40.00 $ 
40.00 $ 
40.00 5 
40.00 $ 
40.00 $ 
40.00 $ 
40.00 $ 
40.00 $ 
40.00 $ 
50.42 $ 
50.42 $ 
95.32 $ 
50.42 $ 
50.42 $ 
50.42 $ 
95.32 $ 
95.32 $ 
40.00 $ 
40.00 $ 
92.55 $ 
92.55 $ 
92.55 $ 
92.55 $ 
92.55 $ 
92.55 $ 
92.55 $ 
92.55 $ 
92.55 $ 
92.55 $ 
92.55 $ 
92.55 $ 
92.55 $ 
92.55 $ 
92.55 $ 
92.55 $ 
92.55 $ 
92.55 $ 
92.55 $ 

45.00 
45.00 
45.00 
45.00 
45.00 
60.00 
60.00 
45.00 
45.00 
45.00 
45.00 
45.00 
45.00 
45.00 
45.00 
45.00 
45.00 
45.00 
45.00 
45.00 
45.00 
45.00 
56.72 
44.90 
44.90 

44.90 
44.90 
44.90 

45.00 
45.00 

109.77 $ 
97.20 $ 
97.20 $ 
97.20 $ 
97.20 $ 
97.20 $ 
97.20 $ 

109.77 $ 
109.77 $ 
109.77 $ 
109.77 $ 
97.20 $ 
97.20 $ 
97.20 $ 

97.20 $ 
97.20 $ 

145.80 $ 
77.36 $ 

73.18 $ 
73.18 $ 

146.36 $ 
201.40 $ 
101.40 $ 
101.40 $ 
101.40 $ 
101.40 $ 
101.40 $ 
101.40 $ 
101.40 $ 
101.40 $ 
101.40 $ 
97.56 $ 
97.56 $ 
97.56 $ 
97.56 $ 
97.20 $ 
97.20 $ 
97.56 $ 
97.20 $ 
97.20 $ 
97.56 $ 
97.56 $ 
97.56 $ 
79.26 $ 
97.56 $ 
97.56 $ 
97.56 $ 
97.56 $ 
93.36 $ 

101.40 $ 

77.38 $ 

77.38 $ 

194.77 

182.20 
182.20 
182.20 
197.20 
197.20 
194.77 
194.77 
194.77 
194.77 

I 82.20 

182.20 
182.20 

182.20 

182.20 
162.38 

182.20 
230.80 
162.38 
162.38 
158.18 
158.18 
243.08 
196.72 
196.72 
196.72 
196.72 
196.72 
196.72 
196.72 
196.72 

186.40 
190.11 
190.11 
190.11 
190.11 

189.75 
190.11 
189.75 
189.75 
190.11 
190.11 
190.11 
171.81 
190.11 
190.11 
190.11 
190.11 

193.95 

I 86.40 

189.75 

I 85.91 



Original Cost Study- Meters and Meter Installations 

Company: Zellwood Station Co-op, Inc. 
Docket No.: 030492-WS 
Test Yoar Endod: December 31,2000 

Florida Public Service Commission 

Workpaper 

Preparer: J. Cot0 
Page 80f 17 

Line Installation cost of Cost Other Labor Total Cost 
No. Lot # Date Meter Equipment cost of Installation 

718 03108198 92.55 $ 101.40 $ 193.95 8 
9 

10 
11 
12 
13 
14 
15 
16 
17 
18 
19 
20 
21 
22 
23 
24 
25 
26 
27 
28 
29 
30 
31 
32 
33 
34 
35 
36 
37 
38 
39 
40 
41 
42 
43 
44 
45 
46 
47 

49 
50 
51 
52 

1 
2 
3 
4 
5 
6 
7 
8 

48 

71 9 
720 
72 1 
722 
723 
724 
725 
74 1 
732 
733 
742 
743 
744 
736 
747 
745 
746 
748 
750 
1737 
1738 
752 
753 
754 
760 
76 1 
755 
756 
757 
758 
759 
762 
1618 
764 
768 
769 
772 
1550 
1617 
R-05 
77 
78 

1620 
1614 
1623 
1680 
1621 
1622 
1624 
1629 
1630 
18 

03108198 
03/08198 
03/09/98 
03/09/98 
03/09/98 
03109198 
03109198 

0312 2198 
0311 2/98 
0311 2198 

0311 6/98 
0311 7198 
0311 7/98 
0311 8/98 

0311 1 198 

0311 6/98 

0311 8/98 
0311 6/98 
03/29/90 
03122190 
03122190 
03124198 
03124190 
03/24/98 
03/24/98 
03124198 
03125198 
03125198 
03125196 
03125198 
03125198 
03126198 
03/26/98 
03127198 
03130198 
03130198 
0313 I198 
04/02/98 
04/02/98 
04102198 
04/04/98 
04/04/98 
04106190 
04107198 
04107198 

04108198 
04108198 

0411 4198 
0411 4/98 
0411 6198 

0410719a 

0410a198 

92.55 $ 
92.55 $ 
97.41 $ 
92.55 $ 
92.55 $ 
92.55 $ 
92.55 $ 
92.55 $ 
92.55 $ 
92.55 $ 
92.55 $ 
92.55 $ 
92.55 $ 
92.55 $ 
95.00 $ 
95.00 $ 
95.00 $ 
95.00 $ 
95.00 $ 

105.00 $ 
105.00 $ 
92.55 $ 
92.55 $ 
92.55 $ 
92.55 $ 
92.55 $ 
92.55 $ 
92.55 $ 
92.55 $ 
95.75 $ 
95.75 $ 
92.55 $ 

110.50 $ 
92.55 $ 
97.55 $ 
97.55 $ 
97.55 $ 
92.55 $ 
92.55 $ 

127.33 $ 
92.55 $ 
92.55 $ 
92.55 $ 
92.55 $ 

113.22 $ 
92.55 $ 
92.55 $ 
92.55 $ 

113.22 $ 
92.55 $ 
92.55 5 

115.61 $ 

101.40 $ 
93.36 $ 

102.00 $ 
97.56 $ 
97.56 $ 
97.20 $ 
97.20 $ 
97.20 $ 
97.56 $ 
97.56 $ 
97.56 $ 
97.20 $ 
97.20 $ 
97.20 $ 
97.56 $ 
97.56 $ 
97.56 $ 
97.56 $ 
97.20 $ 
79.26 $ 
79.26 $ 

101.40 $ 
101.40 $ 
101.40 $ 
97.20 $ 
97.20 $ 

101.40 $ 
101.40 $ 
101.40 $ 
102.00 $ 
102.00 $ 
101.40 $ 
152.10 $ 
93.36 $ 

109.77 $ 
109.77 $ 
145.80 $ 
97.56 $ 

101.40 $ 
146.34 $ 
93.36 $ 
93.36 $ 

101.40 $ 
97.56 $ 

153.00 $ 
102.00 $ 
97.20 $ 
97.20 $ 

153.00 $ 
97.20 $ 
97.20 $ 

153.00 $ 

193.95 
185.91 
199.41 
190.11 
190.11 
189.75 
189.75 
189.75 
190.11 
190.11 
190.11 
189.75 
189.75 
189.75 
192.56 
192.56 
192.56 
192.56 
192.20 
184.26 
184.26 
193.95 
193.95 
193.95 
189.75 
189.75 
193.95 
193.95 
193.95 
197.75 
197.75 
193.95 
262.60 
185.91 
207.32 
207.32 
243.35 
190.11 
193.95 
273.67 
186.91 
185.91 
193.95 
190.1 I 
266.22 
194.55 
189.75 
189.75 
266.22 
189.75 
189.75 
268.61 



Original Cost Study- Meters and Meter Installations 

Company: fellwood Station Co-op, Inc. 
Docket No.: 010492-WS 
Test Year Ended: December 31,2000 

Florida Public Service Commission 

Workpaper 
Page(-] of 17 
Preparer: J. Cota 

Line Installation cost of Cost Other Labor Total Cost 
No. Lot # Date Meter Equipment cost of Installation 

9 1625 04120198 92.55 $ - $  97.56 $ 190.11 
10 
11 
12 
13 
14 
15 
16 
17 
18 
19 
20 
21 
22 
23 
24 
25 
26 
27 
28 
29 
30 
31 
32 
33 
34 
35 
36 
37 
38 
39 
40 
41 
42 
43 
44 
45 
46 
47 
48 
49 
50 
51 
52 

1 
2 
3 
4 
5 
6 
7 
8 
9 

1626 
1666 
1667 
102 
101 
1814 
1815 
1816 
1817 
1818 
1821 
1822 
1829 
1830 
1820 
1825 

CRVCA 
1826 
1819 
1831 
1832 
1827 
1528 
1677 
1678 
28 

1676 
TPOFF 

27 
1631 
1632 
1681 
1682 
1468 
1469 
1516 
1807 
1805 
1637 
I638 
113 

2805 
I806 
1487 
2633 
1634 
1515 

14 
35 
36 

1846 
MV-05 

0412019a 

0412019a 
041ziiga 

0412719a 

0412719a 
0412919a 

04l20198 

04123198 

04127198 

04/29/98 
05/01/98 
0510 1 I98 
05105t98 
0 5/05/98 
05106198 
05106198 
05/06/98 
05/07/98 
0511 3/98 
0511 3/98 
05/13/98 
0511 5/98 
05/18/98 
05/18/98 
0511 8/98 
05119198 
0511 9/98 
0511 9/98 
05120198 
05120198 
05120/98 
05120198 
05120l98 
05/22/98 
05/22/98 
05/24/98 
05127198 
05/27/98 
0512 919% 

Q6l02198 
06102198 
0610398 
06105l98 
06105198 
06/05/98 
06108198 

0~2g19a 

0611 519a 
0611 5/98 
0611 5/98 
0611 5198 
0611 5/98 

122.55 $ 
92.55 $ 

222.55 $ 
121.00 $ 
121.00 $ 
92.55 $ 
92.55 $ 
92.55 $ 
92.55 $ 
92.55 $ 
92.55 $ 
92.55 $ 
92.55 $ 
92.55 $ 
92.55 $ 
92.55 $ 

998.34 $ 
92.55 $ 
92.55 $ 
92.55 $ 
92.55 $ 

105.00 $ 
92.55 $ 
92.55 $ 
92.55 $ 
92.55 $ 
92.55 $ 
92.55 $ 
92.55 $ 
92.55 $ 
92.55 5 
92.55 $ 
92.55 $ 
92.55 $ 
92.55 $ 
92.55 $ 
92.55 $ 
92.55 $ 
92.55 $ 
92.55 5 

122.28 $ 
92.55 $ 
92.55 $ 
92.55 $ 
92.55 $ 
92.55 $ 
97.55 $ 

110.48 5 
92.55 $ 
92.55 $ 
92.55 $ 

110.48 $ 

146.34 
97.56 

146.34 
153.00 
153.00 
93.36 

140.04 
140.04 
97.20 
97.20 
97.56 
97.56 
93.36 
93.36 

102.40 
101.40 
244.36 
97.56 

153.00 
102.00 
102.00 
244.36 
97.56 
97.20 
97.20 
97.56 
93.36 
93.36 
97.56 
93.36 
93.36 
97.20 
97.20 

101.40 
101.40 
102.00 
97.56 
97.56 

102.00 
102.00 
186.72 
97.56 

140.04 
102.00 
102.00 
102.00 
166.20 
97.56 
93.36 
93.36 
73.1 8 
97.56 

$ 268.89 
$ 190.11 
$ 268.89 
$ 274.00 
$ 274.00 
$ 185.91 
5 232.59 
$ 232.59 
$ 189.75 
$ 189.75 
$ 190.1 1 
$ 190.11 
$ 185.91 
$ 185.91 
$ 193.95 
$ 193.95 
$ 1,242.70 
$ 190.1 I 
$ 245.55 
$ 194.55 
$ 194.55 
$ 349.36 
5 190.1 I 
$ 189.75 
$ 189.75 
$ 190.1 1 
$ 185.91 
$ 185.91 
$ 190.11 
$ 185.91 
$ 185.91 
$ 189.75 
$ 189.75 
$ 193.95 
$ 193.95 
$ 194.55 
$ 190.11 
$ 190.11 
$ 194.55 
$ 194.55 
$ 309.00 
$ 190.11 
$ 232.59 
$ 194.55 
$ 194.55 
$ 194.55 
$ 263.75 
$ 208.04 
$ 185.91 
$ 185.91 
$ 165.73 
$ 208.04 



Original Cost Study- Meters and Meter Installations Florida Public Service Commission 

Company: Zellwood Statlon Co-op, Inc. 
Docket No.: 010492-WS 
Test Year Ended: December 31,2000 

Line Installation cost of Cost Other Labor Total Cost 
No. Lot # Date Meter Equipment cost of Installation 

153.00 $ 268.61 10 
11 
12 
13 
14 
15 
16 
17 
18 
19 
20 
21 
22 
23 
24 
25 
26 
27 
28 
29 
30 
31 
32 
33 
34 
35 
36 
37 
38 
39 
40 
41 
42 
43 
44 
45 
46 
47 
48 
49 
50 
51 
52 

1 
2 
3 
4 
5 
6 
7 
8 
9 

10 

15 
1803 
1804 
1642 

GWFI5 
1639 
1640 
1635 
1636 
1801 
1802 
853 
1641 
1800 
1828 
1799 
1792 
1793 
1797 
1791 
1798 
1782 
1796 
1783 
1784 
1785 
1786 
1787 
1395 
1396 
1780 
1781 
1528 
1519 
1520 
1521 
1522 
1778 
1523 
1524 
1525 
1526 
1527 
1529 
1643 
1644 
1779 
1530 
1652 
1653 
1650 

1645 
R-08 

061 1 6/ 98 

Workpaper 
Page (&f 17 
Preparer: J. Cot0 

06/29/98 
06/29/ 98 
07/08/98 
07/08/98 
07109198 
07109198 
0711 2/98 
071.1 3198 
0711 4/98 
0711 4198 
0711 5198 
0711 5/98 
07/22/98 
07/22/98 
07/23/98 
07/27/48 
07127198 
07/27/98 
07128198 
07125198 
07130198 
07130198 
08/03/98 
08/03/98 
08/04/98 
08105198 
08105/90 

0811 1198 
08/12/98 
0811 2/98 
08117J98 
0811 7/98 
08/17/98 
08117198 
08117190 
08117198 
08/18/98 

0811 1/98 

mil 8198 
0811 a m  
0811 9/98 
081 1 9/ 9 8 
08/19/98 
0811 9/98 
0811 9/98 
0811 9/98 
09/02/98 
09102/98 
09/02/98 
09/03/98 
09/03/98 
09/08/98 

115.61 $ 
92.55 $ 
92.55 $ 
92.55 $ 
92.55 $ 
92.55 $ 
92.55 $ 
92.55 $ 
92.55 $ 
92.55 $ 
92.55 $ 
92.55 $ 
92.55 $ 
92.55 $ 
92.55 $ 
92.55 $ 
92.55 $ 
92.55 $ 
92.55 .$ 
92.55 $ 
92.55 $ 
92.55 $ 
92.55 $ 
92.55 $ 
98.88 $ 
98.88 $ 
92.55 $ 
92.55 $ 

121.43 $ 
92.55 $ 

121.43 $ 
121.43 $ 
92.55 $ 
92.55 $ 
92.55 $ 
92.55 $ 
92.55 $ 
92.55 $ 
92.55 $ 
92.55 $ 
92.55 $ 
92.55 $ 
92.55 $ 
92.55 $ 
92.55 $ 
92.55 $ 
92.55 $ 
92.55 $ 
92.55 $ 
92.55 $ 
92.55 $ 
92.55 $ 
92.55 $ 

93.36 $ 
93.36 $ 
93.36 $ 
93.36 $ 
93.36 $ 
93.36 $ 
97.56 $ 
97.20 $ 
97.20 $ 
97.20 $ 
97.20 $ 
97.20 $ 
93.36 $ 
93.36 $ 
97.56 $ 
97.20 $ 
92.55 $ 

145.80 $ 
745.80 $ 
145.80 $ 
79.26 $ 
79.26 $ 
97.56 $ 
97.56 $ 
97.56 $ 
97.56 $ 
97.56 $ 

153.00 $ 
102.00 $ 
204.00 $ 
204.00 $ 
q10.43 $ 
110.43 $ 
210.43 $ 
73.62 $ 
93.36 $ 
73.62 $ 

102.00 $ 
102.00 $ 
102.00 $ 
110.43 $ 
110.43 $ 
110.43 $ 
73.62 $ 

110.43 $ 
110.43 $ 
146.34 $ 
97.56 $ 
97.56 $ 

140.04 $ 
140.04 $ 
77.46 $ 

185.91 
185.91 
185.91 
185.91 
185.91 
185.91 
190.11 
189.75 
189.75 
189.75 
189.75 
189.75 
185.91 
185.91 
190.11 
189.75 
185.10 
238.35 
238.35 
238.35 
171.81 
171.81 
190.11 
196.44 
196.44 
190.11 
190.11 
274.43 
194.55 
325.43 
325.43 
202.98 
202.98 
202.98 
166.17 
185.91 
166.17 
194.55 
194.55 
194.55 
202.98 
202.98 

166.17 
202.98 
202.98 
238.89 
190.11 
190.11 
232.59 
232.59 
170.01 

202.98 



/- 

Original Cost Study- Meters and Meter Installations Florida Public Service Commission 

Company: follwoad Station Co-op, Inc. 

Test Year Ended: Docombor 31,2000 
Docket No.: 010492-WS 

Workpaper 
Pageli of 17 
Preparer: J. Cat0 

Line Installation Cost of Cost Other Labor Total Cost 
No. Lot # Date Meter Equipment cost of Installation 

11 1656 09108198 92.55 $ - $  140.04 $ 232.59 
12 
13 
14 
15 
16 
17 
18 
19 
20 
21 
22 
23 
24 
25 
26 
27 
28 
29 
30 
31 
32 
33 
34 
35 
36 
37 
38 
39 
40 
41 
42 
43 
44 
45 
46 
47 
48 
49 
50 
51 
52 
1 
2 
3 
4 
5 
6 
7 
8 
9 

10 
11 

R-06 
R-07 
95 
96 

1413 
1414 
1517 
1705 
1706 

BVCAO 
1421 
1422 
1429 
1430 
1533 
1534 
1541 
1548 
1549 
1538 
R-01 
R-I  5 
R-09 
R-I  3 
R-14 
R-I 7 
R-I 8 
1417 
1410 
1707 
1708 
1736 
1767 
1775 
1776 

1507 
1508 
1509 
1510 
1511 
1512 
1774 
1419 
1760 
1761 
1762 
1763 
1764 
1769 
1755 

R-IO 

I 758 

09/08/98 
09/08/98 
09/24/98 

09/24/98 
09/24/98 
09/24/98 
09/24/98 
09/24/98 
09/24/98 
1011 2/98 
10/12/98 

09124198 

i oil  2/98 
I 011 2/98 
1011 5/98 
1011 5198 
1011 5/98 
1011 5/98 
1011 5/98 
l o l l  6/98 
IO/! 6/98 
1011 7/98 
1011 9/98 
1011 9/98 
1011 9/98 
1011 9/98 
1011 9/98 
10122198 
10/22198 
10122198 
10122198 

1 0122198 
10/22/98 
10/22/98 
10l22198 
10125198 
10125/98 
10125/98 
10125/90 
10/25/98 
10125/98 
10125198 
IO126198 
10/26/98 
10126198 
t 0126198 
10126198 
10126198 
10126198 
10/28198 

I 0122198 

I 012a198 

92.55 $ 
92.55 $ 
92.55 $ 
92.55 $ 
92.55 $ 
92.55 $ 
92.55 $ 

112.98 $ 
116.50 $ 
261.32 $ 
92.55 $ 
92.55 $ 
92.55 $ 
92.55 $ 
92.55 $ 
92.55 $ 
92.55 $ 
92.55 $ 
92.55 $ 
92.55 $ 
92.55 $ 
92.55 $ 
92.55 $ 
92.55 $ 
92.55 $ 
92.55 $ 
92.55 $ 

115.25 $ 
125.25 $ 
102.50 $ 
102.50 $ 
92.55 $ 

102.50 $ 
702.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
202.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 

116.19 
116.19 
116.19 
77.46 

116.19 
216.19 
102.00 
102.00 
102.00 
183.27 
97.56 
97.56 
78.44 

78.44 

70.44 
102.98 

94.34 
94.34 
78.44 
78.44 
78.44 

78.44 
78.44 
78.44 
78.44 
78.44 

78.44 
111.90 
78.44 
78.44 
78.44 
78.44 
78.44 
78.44 
78.44 

78.44 

78.44 
117.68 
78.44 
78.44 
78.44 
78.44 

78.44 
1 17.68 

78.44 

78.44 

78.44 

78.44 

78.44 

78.44 

78.44 

78.44 

208.74 
208.74 
208.74 
170.01 
208.74 
208.74 
194.55 
214.98 
218.50 
444.59 
190.11 
190.1 1 
170.99 
170.99 
170.99 
170.99 
170.99 
195.53 
170.99 
186.89 
186.89 
170.99 
170.99 
170.99 
170.99 
170.99 
170.99 
193.69 
193.69 
180.94 
180.94 
170.99 
214.40 
180.94 
180.94 
180.94 
180.94 
180.94 
180.94 
180.94 
180.94 
180.94 
180.94 
180.94 
220.18 
180.94 
180.94 
180.94 

180.94 
180.94 
220.18 

I 80.94 



Original Cost Study- Meters and Meter Installations Florida Public Service Commission 

Company: Zellwood Station Co-op, Inc. 
Docket No.: 010492-WS 
Test Year Ended: December 31,2000 

Workpaper 
Page j lo f  17 
Preparer: J. Cot0 

Line Installation cost of Cost Other Labor Total Cost 
No. Lot # Date Meter Equipment cost of Installation 

12 1759 10/28/98 102.50 $ - $  117.68 $ 220.18 
13 
14 
15 
16 
17 
18 
19 
20 
21 
22 
23 
24 
25 
26 
27 
28 
29 
30 
31 
32 
33 
34 
35 
36 
37 
38 
39 
40 
41 
42 
43 
44 
45 
46 
47 
48 
49 
50 
51 
52 

1 
2 
3 
4 
5 
6 
7 
8 
9 

10 
11 
12 

1757 
1420 
1754 
1768 
1753 
1750 
1388 
1410 
1732 
1731 
1404 
1405 
1406 
1407 
1399 
1400 
1401 
1402 
1403 
1716 
1729 
1383 
1384 
1387 
1394 
1409 
1411 
1412 
1415 
1416 
1717 
1718 
1719 
1720 
1724 
1728 
1730 
1733 
1741 
1742 
1743 
1744 
1745 
1746 
1747 
1749 
1751 
1752 
1694 

1699 
1700 

I 698 

10/29/98 
10/30/98 
10/30/98 
10/30/98 
lot31 198 
11103/98 
11/09/98 
11110/98 
11/10/98 
1111 1/98 

1 1 / I  2/98 
11/12/98 
I 1  /I 2/98 
I 1 I1 3/98 
11 / I  3198 
11 J13198 
11 / I  3198 
I l l 1  3/98 
1 111 3/98 
11/14/98 
1!/15/98 
11/15/98 
1 1/15/98 
11/15/98 
1 1 /I 5/98 
1 1 /I 5/98 
1 1 /I 5/98 
1 1 / I  5/98 
1 1 / I  5/98 

I 211 5/98 
1 111 5/98 
1 I11 5/98 
11/25/98 
11/25/98 
1 111 5/98 
1 111 5/98 

11/15/98 
11/15/98 
11/15/98 
1 1 / I  5/98 
1 1 / I  5/98 
1 1 / I  5/98 
1111 5/98 
'I 1 /I 5/98 
I211 5/98 
1 1 I1 6/98 
1 1 /I 6/98 
11/16/98 
11/16/98 

I I /I 2/98 

I I /I 5/98 

I I /I 99s  

102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
10250 $ 
102.50 $ 
t02.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.90 $ 

117.68 
117.68 
78.44 
78.44 
79.26 
94.34 
78.44 
94.34 
78.44 
98.06 
78.44 
78.44 
78.44 
78.44 
78.44 
78.44 
78.44 
78.44 
78.44 
94.34 
78.44 
78.44 
78.44 
78.44 
78.44 
94.34 
78.44 
94.34 

1 18.92 

78.44 
78.44 
78.44 
78.44 
78.44 
94.34 
78.44 
98.06 

78.44 

78.44 
78.44 
78.44 
78.44 
78.44 
94.34 
94.34 
78.44 
78.44 
78.44 
78.44 

79.28 

78.44 

78.44 

220.18 
220.1 8 
180.94 
180.94 
181.76 
196.84 
180.94 
196.84 
180.94 
200.56 
180.94 
180.94 
180.94 
180.94 
180.94 
180.94 
180.94 
180.94 
180.94 
196.84 
180.94 
180.94 
180.94 
180.94 
180.94 
196.84 
180.94 
196.84 
221.42 
181.78 
180.94 
180.94 
180.94 
180.94 
180.94 
196.84 
180.94 
200.56 
180.94 
180.94 
180.94 
180.94 
180.94 
180.94 
180.94 
180.94 
196.84 
196.84 
180.94 
180.94 
180.94 
180.94 



Original Cost Study- Meters and Meter Installations 

Company: fellwood Station Co-op, Inc. 
Docket No.: 01 0492-WS 
Test Year Ended: December 31,2000 

Florida Public Service Commission 

Workpaper 
PageI3of 17 
Preparer: J. Cato 

Line Installation cost of Cost Other Labor Total Cost 
No. Lot # Date Meter Equipment Cost of Installation 

13 1701 11/16/98 102.50 $ 78.44 $ 180.94 
14 
15 
16 
17 
18 
19 
20 
21 
22 
23 
24 
25 
26 
27 
28 
29 
30 
31 
32 
33 
34 
35 
36 
37 
38 
39 
40 
41 
42 
43 
44 
45 
46 
47 
48 
49 
50 
51 
52 
1 
2 
3 
4 
5 
6 
7 
8 
9 
10 
11 
12 
13 

1703 
1704 
1710 
171 I 
1381 
1382 
1687 
1689 
1709 
1377 
1378 
1379 
1380 
1389 
1390 
1391 
1397 
1398 
1408 
1683 
1685 
1423 
1424 
1425 
1426 
1505 
1506 
1684 
1483 
1494 
1499 
1500 
1501 
1504 
1485 
1486 
1488 
1489 
1491 
1492 
1474 
1484 
1495 
1496 
1497 
1498 
1466 
1467 
1472 
1457 
1458 
1459 

1 111 6/98 
1 1 /I 6/98 
1 111 6/98 
11/16/98 
11/17/98 
1111 7/98 
1 'til 7/98 
1 111 7/98 
11/17/98 
11118/98 
11/28/98 
11/18/98 
11/28/98 
1 l/f8198 
11/18/98 
1 111 8/98 
1 111 8/98 
1111 8/98 
11/18/98 
1 1 /I 8198 
1 1 I1 8/98 
1 1 /I 9/98 
1 1 I1 9/98 
I111 9/98 
11/29/98 
1 112 9/98 
1 111 9198 
1 111 9/98 
11/20/98 
11/20/98 
1 1/20/96 

11 120198 
1 1 120/98 
12/01/98 
12/01/98 
12/01 198 
12/01 198 
12/01 198 
12/01 198 
12102198 
12102198 
12/02/98 
12/02198 
12/02/98 
12/02/98 
12/03/98 
12/03/98 
12/03198 
12104198 
12/04/98 
12104198 

I 1 tmga 

102.50 $ 
102.50 $ 
102.55 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
152.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
202.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 

78.44 $ 
78.44 $ 
78.44 $ 
78.44 $ 
78.44 $ 
78.44 $ 
78.44 $ 
78.44 $ 
78.44 $ 
78.44 $ 
78.44 $ 
78.44 $ 
78.44 $ 
78.44 $ 
78.44 $ 
78.44 $ 
7 a ~ 4  $ 
78.44 $ 
78.44 $ 
78.44 $8 

78.44 $ 
78.44 $ 
78.44 $ 
78.44 $ 
78.44 $ 
78.44 $ 
78.44 $ 
78.44 $ 
78.44 $ 
78.44 $ 
78.44 $ 
78.44 $ 
78.44 $ 
78.44 $ 
78.44 $ 
78.44 $ 
78.44 $ 
78.44 $ 
78.44 $ 
78.44 $ 
78.44 $ 
78.44 $ 

78.44 $ 
78.44 $ 
78.44 $ 
78.44 $ 
78.44 $ 
78.44 $ 
78.44 $ 
78.44 $ 
78.44 $ 

78.44 $ 

180.94 
180.94 
180.94 
180.94 
180.94 
180.94 
180.94 
180.94 
180.94 
185.94 
180.94 
180.94 
180.94 
180.94 
180.94 
180.94 
180.94 
180.94 
180.94 
180.94 
180.94 
180.94 
180.94 
180.94 
180.94 
180.94 
180.94 
180.94 
180.94 
180.94 
180.94 
180.94 
180.94 
180.94 
180.94 
180.94 
180.94 
180.94 
180.94 
180.94 
180.94 
180.94 
180.94 
180.94 
180.94 
180.94 
180.94 
180.94 
180.94 
180.94 
180.94 
180.94 



Original Cost Study- Meters and Meter Installations 

Company: Zellwood Station Co-op, Inc. 
Docket No.: 010492-WS 
Test Year Ended: December 31,2000 

Florida Public Service Commission 

Workpaper 
Page)L(of 17 
Preparer: J. Cot0 

Line Installation cost of Cost Other Labor Total Cost 
No. Lot # Date Meter Equipment cost of Installation 

14 1460 I2104198 102.50 $ 78.44 $ 180.94 
15 
16 
17 
18 
19 
20 
21 
22 
23 
24 
25 
26 
27 
28 
29 
30 
31 
32 
33 
34 
35 
36 
37 
38 
39 
40 
41 
42 
43 
44 
45 
46 
47 
48 
49 
50 
51 
52 

1 
2 
3 
4 
5 
6 
7 
8 
9 

10 
11 
12 
13 
14 

1461 
1463 
1464 
1465 
1439 
1440 
1442 
1443 
1444 
1445 
1446 
1447 
1448 
1449 
1451 
1452 
1453 
1454 
1455 
1450 
1437 
1438 
1476 
1478 
1479 
1480 
134 
135 
136 
137 
138 
139 
1 50 
151 
1 52 
153 
156 
157 
110 
111 
212 
27 

128 
129 
140 
141 
142 
143 
144 
145 
148 
149 

12104198 
12/04/98 
12/04/98 
12/04/98 
12/07198 
12/07/98 

12/07/98 

12107198 
12/07/98 
12107f98 
12107198 
12107198 
12107198 
12107198 

12iO7198 
12107198 
12107198 
12/08/98 
12108198 
12108198 
12/08/98 
12/08/98 
12108198 
12/09/98 
12/09/98 
12109198 

12109198 
I2109198 
12/09/98 
12/09198 
12109198 
12/09/98 

I z ioma 

I 210719a 

I 210719a 

i ztogi9a 

1210919a 
I zagi98 

izt io/ga 
I 211 0198 

1211 0198 

1 21 1 0198 
1211 0198 
1 211 0198 
1211 0198 
1211 0198 
1211 0198 
1211 0198 
1211 0198 
1211 0198 
1211 Of98 
1211 0198 

102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
t02.50 $ 
202.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
202.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 

78.44 $ 
78.44 $ 
78.44 $ 
78.44 $ 
78.44 $ 
78.44 $ 
78.44 $ 
78.44 $ 
78.44 $ 
78.44 $ 
78.44 $ 
78.44 $ 
78.44 $ 
78.44 $ 
78.44 $ 
78.44 $ 
78.44 $ 
78.44 $ 
78.44 $ 
78.44 $ 
78.44 $ 
78.44 $ 
78.44 $ 
78.44 $ 
78.44 $ 
78.44 $ 
78.44 $ 
78.44 $ 
78.44 $ 
78.44 $ 
78.44 $ 

78.44 $ 
78.44 $ 
78.44 $ 
78.44 $ 
78.44 $ 
78.44 $ 

78.44 $ 
78.44 $ 
78.44 $ 

78.44 $ 

78.44 $ 
78.44 $ 
78.44 $ 
78.44 $ 
78.44 $ 

78.44 $ 

78.44 $ 

78.44 $ 

78.44 $ 

78.44 $ 
78.44 $ 

180.94 
180.94 
180.94 
180.94 
180.94 
180.94 
180.94 
180.94 
180.94 
180.94 
180.94 
180.94 
180.94 
180.94 
180.94 
180.94 
180.94 
180.94 
180.94 
180.94 
180.94 
180.94 
180.94 
180.94 
180.94 
180.94 
180.94 
180.94 
180.94 
180.94 
180.94 

180.94 
180.94 
180.94 
180.94 
180.94 
180.94 
180.94 
180.94 
180.94 
180.94 
180.94 
180.94 
180.94 
180.94 
180.94 
180.94 
180.94 
180.94 
180.94 
180.94 

I 80.94 



Original Cost Study- Meters and Meter Installations 

Company: Zellwood Station Co-op, Inc. 
Docket No.: 010492-WS 
Test Year Ended: December 31,2000 

Florida Public Service Commission 

Workpaper 
Page 15of 17 
Preparer: J. Cot0 

Line Installation Cost of Cost Other Labor Total Cost 
No. Lot # Date Meter Equipment cost of Installation 

15 114 12/11/98 180.94 
16 
17 
18 
19 
20 
21 
22 
23 
24 
25 
26 
27 
28 
29 
30 
31 
32 
33 
34 
35 
36 
37 
38 
39 
40 
41 
42 
43 
44 
45 
46 
47 
48 
49 
50 
51 
52 

1 
2 
3 
4 
5 
6 
7 
8 
9 

10 
11 
12 
13 
14 
15 

115 
118 
119 
120 
122 
123 
124 
125 

MV-02 
MV-03 
MV-04 
MV-07 
MV-08 
MV-09 
MV-10 
MV-11 
MV-12 

58 
59 
60 
61 
62 
63 
64 
67 
68 
69 
71 
72 
73 
75 
76 
43 
50 
5t  
52 
53 
54 
55 
56 
57 
70 
79 
80 
81 
82 
40 
44 
45 
46 
47 
41) 

1211 1/98 
1211 1/98 
12/11/98 
1211 1/98 
1211 1198 
1211 1198 
1211 1/98 
1211 1/98 
1211 1/98 
1211 1/98 
1211 1198 
1 21 1 1 198 
1 211 1 198 
1211 1/98 
1211 1/98 
1211 2/98 
1211 f/98 
12/21/98 
12/21/98 
12121198 
12/21 198 
12/21 I98 
12121 198 
1 2/21 198 
12/21 198 
12/21/98 
12/22/98 
12/21/98 
I 2/21 198 
I 2121 198 
1 z m g a  
1 212 1 198 
12/22/98 
12/22/98 
12/22/98 
12/22/98 
'I 2/22/98 
I m 2 i g a  
I 212219a 

I z12ma 
I 212ma 

12/22/98 

12/22/98 
12/22/98 
12/22/98 
12122198 
12/23/98 
12/23/98 
12/23/98 
12/23/98 
12/23/98 
12123198 

102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 5 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 

78.44 
78.44 $ 
78.44 $ 
78.44 $ 

78.44 $ 
78.44 $ 
78.44 $ 
78.44 $ 
78.44 $ 
78.44 $ 
78.44 $ 
78.44 $ 
78.44 $ 
78.44 $ 
78.44 $ 
78.44 $ 
78.44 $ 
78.44 $ 
78.44 $ 
78.44 $ 
78.44 $ 
78.44 $ 
78.44 $ 
78.44 $ 
78.44 $ 
78.44 $ 
78.44 
78.44 $ 
78.44 $ 
78.44 $ 
78.44 

78.44 $ 

78.44 $ 
78.44 $ 
78.44 $ 
78.44 $ 
78.44 $ 
78.44 $ 
78.44 $ 
78.44 $ 
78.44 $ 
70.64 $ 
78.44 $ 
78.44 $ 
78.44 $ 
78.44 $ 
78.44 $ 
78.44 $ 
78.44 $ 
78.44 $ 
78.44 $ 
78.44 $ 
78.44 $ 

180.94 
180.94 
180.94 
180.94 
180.94 
180.94 
180.94 
180.94 
180.94 
180.94 
180.94 
180.94 
180.94 
180.94 
180.94 
180.94 
180.94 
180.94 
180.94 
180.94 
180.94 
180.94 
180.94 
180.94 
180.94 
180.94 
180.94 
180.94 
180.94 
180.94 
180.94 
100.94 
180.94 
180.94 
180.94 
180.94 

180.94 
180.94 
180.94 
182.14 
180.94 

180.94 
180.94 
180.94 
180.94 
180.94 
180.94 
180.94 
180.94 
180.94 

I 80.94 

iao.94 



Original Cost Study- Meters and Meter Installations 

/- 

Florida Public Service Commission 

Company: Zellwood Station Co-op, Inc. 
Docket No.: 010492-WS 
Test Year Ended: December 31,2000 

Workpaper 
Pageibof 17 
Preparer: J. Cot0 

Line Installation cost of Cost Other Labor Total Cost 
No. Lot ## Date Meter Equipment cost of Installation 

16 49 12/23/98 102.50 $ 78.44 $ 180.94 
17 
18 
19 
20 
21 
22 
23 
24 
25 
26 
27 
28 
29 
30 
31 
32 
33 

34 
35 
36 
37 
38 
39 
40 
41 
42 
43 
44 
45 
46 
47 
48 
49 
50 
51 

1 
2 
3 
4 
5 
6 
7 
8 
9 

10 
11 
12 
13 
14 
15 
16 

83 
84 
85 
86 
87 
31 
32 
33 
34 
88 
89 
90 
91 
92 
93 
94 

1 
3 
4 
5 
6 
9 
10 
11 
12 
13 

1392 
A 
B 
0 
E 
19 
97 
98 
99 
100 
103 
20 
21 
22 
23 
24 
25 
26 
37 
38 

688 
81 0 
832 
1855 

Z 2/23/98 
12/23/98 
12/23/98 
12/23/98 
12/23/96 

12/24/98 
12/24/98 
12/24/98 
12/24/98 

1212419a 

I 2/24/98 
I zi2419a 
12/24/98 
" 1 8  
12/24/98 
12/24/98 

01/04/99 
01/04/99 
01 104199 
01 104199 
01 /O4/99 
01104/99 
01/04/99 
01/04199 
01/04/99 
01 104/99 
01/04/99 
01/04/99 
01/04/99 
01 104199 
01 /04/99 
01/05/99 
01/05/99 
01/05/99 
0 110 5/99 
01/05/99 
01/05/99 
01106199 
01/06/99 
01/06199 
01 106199 
01/06/99 
0 1/06/99 
01 /06/99 
01/07/99 
01/07/99 
02/09/99 
02/09/99 
02/09/99 
02/09/99 

102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 

102.50 $ 
102.50 $ 
t02.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
202.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 

102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
102.50 $ 
50.42 $ 

193.00 $ 
193.00 $ 
193.00 $ 

102.50 $ 

44.90 $ 
- $  
" $  
- $  

78.44 
78.44 
78.44 
78.44 
78.44 
78.44 
78.44 
78.44 
78.44 
78.44 
78.44 
78.44 
78.44 
78.44 
78.44 

180.94 
180.94 
180.94 
180.94 
180.94 
180.94 
180.94 
180.94 
180.94 
180.94 
180.94 
180.94 
180.94 
180.94 
180.94 

78.44 $ 180.94 
$ 96,661.32 

78.44 $ 
78.44 $ 
78.44 $ 
78.44 $ 
78.44 $ 
78.44 $ 
78.44 $ 
78.44 $ 
78.44 $ 
78.44 $ 
78.44 $ 
78.44 $ 
78.44 $ 
78.44 $ 
78.44 $ 
79.64 $ 
79.64 $ 
79.64 $ 
79.64 $ 
79.64 $ 
79.64 $ 
79.64 $ 
79.64 $ 
79.64 $ 
79.64 $ 
78.44 $ 
79.64 $ 
79.64 $ 
79.64 $ 
79.64 $ 
23.42 $ 
50.98 $ 
50.98 $ 
50.98 $ 

180.94 
180.94 
180.94 
180.94 
180.94 
180.94 

180.94 
180.94 
180.94 
180.94 
180.94 
180.94 
180.94 
180.94 
182.14 

182.14 
182.14 
182.14 
182.14 
182.14 

182.14 
182.14 
180.94 

182.14 
182.14 
182.14 
1 18.74 
243.98 
243.98 
243.98 

180.94 

182.14 

182.14 

182.14 



Original Cost Study- Meters and Meter Installations 

Company: Zellwood Station Co-op, Inc. 
Docket No.: 010492-WS 
Test Year Ended: December 31,2000 

Florlda Public Service Commission 

Workpaper 
Page 17 of 17 
Preparer: J. Cot0 

Line Installation cost of Cost Other Labor Total Cost 
No. Lot # Date Meter Equipment Cost of Installation 

17 WWPLT 02/09/99 $ 102.50 $ - $  50.98 $ 153.48 
18 
19 
20 
21 
22 
23 
24 
25 
26 

27 
28 
29 
30 
31 
32 
33 
34 
35 
36 

GWFO8 
RHCCO 
MBLDG 

CHBLD 
RHPOF 
ZSCAO 

785 

R-52 

LIFT#4 
872 
1859 

WHBLDI 
1874 

WTPLT 
1875 

GC107 
GC106 

0310 219 9 
05115199 
06130199 
08/18/99 
1011 2/99 
1 1/24/99 
1 1130199 
12106199 

0211 4/00 
05103/00 
0610 6/00 
06/20100 
0711 2100 
07/24/00 
08/01100 
0 8/25/00 
09106100 

$ 102.50 $ 
$ 817.53 $ 
$ 368.55 $ 
$ 193.00 $ 
$ 186.27 $ 
$ 102.50 $ 
$ 8,091.94 $ 
$ 193.00 $ 

$ 102.50 $ 
$ 193.00 $ 
$ 193.00 $ 
$ 794.37 $ 
$ 109.28 $ 
$ 158.26 $ 
$ 109.28 $ 
$ 109.28 $ 
$ 109.28 $ 

94.65 

58.75 

$ 54.04 $ 
$ 

$ 156.63 $ 
$ 78.44 $ 
$ 248.80 $ 
$ 74.40 $ 
$ 1,073.65 $ 
$ 74.40 $ 

$ 

$ 71.20 $ 
$ 73.66 $ 
$ 73.66 $ 
$ 441.96 $ 
$ 73.66 $ 

$ 53.18 $ 
$ 73.66 $ 

$ 220.98 $ 

156.54 
817.53 
619.83 
271.44 
395.82 
176.90 

9,165.58 
267.40 

18,320.21 

173.70 
266.66 
266.66 

1,236.33 
182.94 
379.24 
162.46 
182.94 

$ 73.66 $ 182.94 
$ 3,033.87 



May 31,2001 L A .  Meyer 
Paving And 
Construction Go. 

Mr. David Self 
CWS Communities Trust 
2310 LBJ Freeway, Suite 200 
Dallas, TX 75234 

RE: Mcycr Job No. 00-22 
Palm Valley Mobile Hornc Park 
Estimate No. 7 -Additions 8 & OA 
Contract Datc: October 25. 2000 

Dear David: 

Please find enclosed our estimate $17 on the above referenced project. Also included is 
a release of lien upon progress payment, as required in the contract. 

A copy of this invoice with the original certification page is being sent to Julian Coto of 
Excel Engineering, for his review and approval. 

If you have any questions, please do not hesitate to call. 

Sincerely, 

Jamie Dickerson 
Project Assistant 

enc. 

Cc: Mr. Julian Coto - Excel Engineering 

1001 Lee Road, Suite 301, Winter Park, FL 32709 Phone: (407) 647-9900 Fax: (407) 647-901 1 



LL08TT'89 

OE'S9f ' cs 

Sf 'f8T' 39 

0 t ZL z zz 

OG'TL8'ZVT 

5f 'OEG' 9tlT '1 ! 



CHANGE UWER SUMbiAKY AUDI'I*IUNS .- DIiDUUI'IUNS 
Told changes approved 
in prcvious months by Owner 77,244.20 -0- 

(Atfach rrplonarion ijuitrorrnf ccrriJicd dgcrr fmrn lhc miaunt applitA Inirhd o l f J i g v r t ~  UR hlr 
Applicafion arid orirlir Conrlnimrion Sl~rcf rliuinrc changcd io  conJorm wirh rhc amounl ccrtjlFrsl J 
ENGINEER: EXCEL ENGIKEE€u~G COHSmT&'fs 



QUANTITY I UNIT I UNIT PR. 1 EXTENSlON OUANTITY AMOUNT I QUANTllY 1 AMOUNT 

5 30. GO 
5c50.00 

515.CCG.03 

520.0O0.00 

54.575 PO 

S2.700.00 
252.883 #O 
31.350 G: 

sq.527.7f 

Sl5.EC3.iS 

s l t . ~ s ~ . ~ g  
g.gg 

S50.490 CO 
fl.023.75 

53.9514.90 
$10.648 60 

s ~ 3 a . s ~  
52.372.50 
51.529.75 
55.475.00 

5825 00 
5975 OC 

51.5<3 00 

535.100 CC 

55CO GO 
5450.0C 

5 5,000 OC. 

520.003.00 

54.575 co 
f3.9Z7.75 
S2.7CO.QC. 
552.863 Ct 

11.350 SC 

Si5 .503  i5 

5 : 4 . 6 2 8  9: 
50 0s 

$55.490 OD 
51.023 75 

53.344 sc 
~10.648 ec; 

w a  (10 
52.372 50 
52,424.75 
55.475 OC 

S825.90 
5975 GO 

51.540 CD 

535.7 00 00 

Winter Park. 32789 

Ownec CWS L unities Trust Draw Schedule No. 7 

TOTAL'TO DATE . - - 
QUANTlM I AMOUNT DESCRIPTION 

***... MOBlLlZATlON ---- 
LICENSES B F E E S  

PERFORhMNCEPAYMENT BOND 
PERMITS 

RENTALS 
SARRICADES 
PORY-OLE7 

LOW-BOY MOVES 
EQUIPMENT L U1sc. 

NONE LS 
NONE LS 

1 LS 
1 LS 

1 LS 

S500.00 
5450 00 

5 .000 . 00 

1 
1 

i 30% 

1 OC% 

3.6E3 
6,405 
2.000 

25 3 
270 

i1205 

E665 
0 

34 00 
E3 

1 E2 
432 

14 
€5 
41 

125 

1 
1 
1 

i a  

0 
0 

C Ye 

0%. 

0 

0. 
0. 
0 
0 

0 .  

0 
0 

0 
0 

0 
0 

0 
0 
21 
0 

0 
0 
0 

0 

5O.OL 
so O( 

SO.0i 

53.0( 

S3.% 
5o.oc 
so OC 
sa o i  
55 D: 

so.ot 

5Cl.Oi -- -_ 
ss.0c 

SO.0C 
SP QC 

so cc 
so oc 

so.0c 
50.00 

$755 00 
53.00 

so 00 
so 00 
53 00 

SO 00 

1 
1 

100% 

100%. 

3EBO 1 
2023, 
25 3 
2i0 

6";. 

21.205 

8.555: 

0. 

3430. 

ret 

63 

4 32 

14 

6 1  
125 

65 

1. 
1 
1 

18 

SS00.0C 
5450 OC 

s 15.000.cc 

520.000 oc 

f4.572.OC 
19.!27.?! 
S2.700.0C 
552.863.0C 
51.35C.O: 

5 15,903.7: 

514.6z8.4: 
so.00 - .  

S50.<40.g 
51,023.75 

$3.084.90 
f10.648.80 

5438.90 
52.372.50 
52.424.75 
55.475.00 

Sb25.00 
f975.00 

51.540.00 

535.100.00 

SURVEYING -- 
LAYOUT 

CLEARING * 
SILT FENCE 
TREE BAZRIERS WI7WINE 
NATURAL M R R E R S  WI TWINE 
SITE - BURN ON SITE 
DEMO C U R 3  AT ENTWNCES 

1 LS 520.000.00 

3.6iX LF 
6.C05 LF 
2.CGO LF 
263 AC 
270 1F 

51.25 
S l  55 
51.25 

S2.Ci0.00 
S5 PO 

- EARTHWORK ... 
STR!?PINGS 

STRIPPINGS Q 6' 

CUT 8 FILL 
EXCAVATION 
IMPORT FlLLWZ35'. 

21.2C5 CY 55.75 

8 62% CY 
NONE 

51.85 
so 00 

15"HDPE Q-6' 
15'HDPE 6 - 8  

24"HDPE 0'4 
2 4 - n ~ ~  6-8' 

30-HDPE 0'-6' 
30'HDPE 6-8' 
50' WDPE 8-10' 
30' HDPE 10-1T 

3.430 LF 
E3 LF 

574  E5 
516 25 

' IE2 L i  
432 LF 

521.55 
524  €5 

i 4  LF 
€5 LF 
61 LF 

125 LF 

531 35 
536 50 
S29 i5 
543 60 

*NXOLES 
ST0RMM.H. gk 

STORM M H. - J - 8 -1U 
STORM h4.H.- J - 6-8' 

INLETS 
R P E  "0- [ N E T  0.4' 

I E A  
1 E A  
I E A  

1825 00 
$975 00 

51,540 00 

18 EA 51.950 00 

Page 1 of 5 



1801 Lee Road, Ye 301 
Winter Park, 789 

Draw Schedule NQ. 7 

OUANTITY I UNIT 1 UNITPR. I EXTENSION 
3 a  52.250.00 S6.750.OP 

Ownec CWS Communities Trust 

PREVIOUS ESTIMATES 1 THIS ESTIMATE 
QUANTITY AklGUNT QUANTITY I AMOUNT 

S 5 . 7 S  CO so I 

DESCRIPTION 
N P E  -D- INLET 6.4' 

52.750 OC 

$650 OC 

556.374 50 
523.065.20 

5589 7s 

5760.00 

5.558 45 
S750.00 

si9.758 OD 

s a : u  or) 
53.52?.0@ 

57.217.20 
s1:o 00 

b407.00 

S22.!50 OC 
59.900 00 
52.050.00 

53.666.0C 
zs75 00 

551.253 50 
51.375 OC 

5511 20 
$394 60 

S385 00 
53.0tO M: 

$12.155 00 
S 1.630 00 
52.808 00 
54.400 00 
$2.160 OD 

TYPE 'E' INLET 6-8' 
52.750 OG 

5 8 0  30 

556,374 5i. 
s23 ,c i s  23 

S52S 75 

5760 00 

S f f 3  45 
5352 3c 

s15.753 co 
57.237 2j 

S1 i 0.CC 
si:.: oc 

53.SZ2.00 
SC7.00 

S22.55G cc 
so.530 co 
S2.CC0 oc 

5575 GO 
53.L3i  GC 

551.253 55 
f1.3i5 00 

5511 2C 
5 2 3  63 

53e5 00 
S2.010.0C 

S12.155 CC 

52.806 OD 
54.400 00 
52.150 00 
$2.805 061 

s 1 . m  ac 

MITERED END SECTIONS 
33" MES 

- saFFARY S E E  :* 
PIPE INSTALLATION 

f 6 V C  O'f6' 
Y PVC 6'1s' 
1'PVC 8710' 

I'0.I.P. K10' (0 L. STA.) 

)ETECTASLE TAPE 
ilR TEST 

1 X 6'WiES Wl45' FEND 
* PVC x 0 I .  COUPLE3 
"PLUGS 
iEMINOtE COUNTY WEKER BALLS 
iERVICE STAKES 

P N H O L E S  - . -  -. 
ANITARY M H. ki6' 
ANITARY h4.H. Cf8' 
ANITARY t.4.H. 811 0' 
RO? MANHOLE CONFECTION 
' M.H. 6 0 0 i S  

WATER SYSTEM .. 
PIPE INSTALVlTlbN 

PVC 
0 I P. 

84 GUAGE WRE 
ETECTASLE Th?E 

F1"GS 

3 6' REDUCER 
c6' TP. SOLS1 W GV 
G.V. 

5'x 6' TEE 
5" H Y D M E i T  TEE 
6-45-8 
5" 22.5-B 
a EELL RESTaINTS 1 -" 

I E A  

1 € 4  

4.602 LF 
1.543 LF 

35 L i  

23 LF 

6.205 LF 
1 LS 

4.440 LF 
148 E;. 
l a  

w a  G 
149 €4 
143 G 

17 E;\ 
6 €4 
1 %  
3 €i 

47 EA 

6 2 5 0  LF 
100 LF 

6.390 LF 
6.390 LF 

l E 4  
1E.4 

17 EA 
6 -  
9 u  

22 €4 
10 EA 
35 En 

S2.750 GO 

$650 00 

512 25 
514.90 
516 e5 

s39 00 

59.09 
S i 5 0  00 

Sf  45 
558.90 

SllO co 
55.50 

526.50 
52.75 

51.350.00 
51.650.00 
52.050.00 

C325.00 
578 00 

sa. I 5 
513 75 

50.08 
50.14 

5385.00 
53,010 00 

$715 00 
5305 00 
$312.00 
s200 00 
$216 00 
580 00 

3 

1 

1 

4502 
1548 

35 

20  

E205 
1 

4440 

1 
I 4 8  

148 

i z a  

i:a 

I ? .  
6 
1 
3 

47  

02CO 
100 

6390 
6300 

1 
1 

17 
6 
9 
22 
10 
35 

0 

0 

0 

0 
0 
0 

0 

0 
0 

0 
0 
0 
0 
0 
0 

0 
0 
0 
0 
0 

0 
0 
C 
0 

0 
0 
0 
0 
0 
0 
0 
0 

so [ 

SO.[ 

50.c 
so c 
53 c 

so 0 

50.0 
ss 0 

53 0 
SJ t 
so 0, 
55.01 

50.a 
qs fi 

5?4! 
so.0:: 
SO.!! 
so O( 
so O( 

50.00 
50 00 
53 00 
sO.OO 

SO oc 
50 00 
50.w 
so 00 
$0.00 
50 00 
m o o  
$0.00; 

3 

1 

1 

4602 

35 

20 

E X 5  
1 

1546 

4:c3 
1c3, 

1 
148  

143 
148 

17 
6 
1 
3 

47 

6290 
100 

6390 
6390 

1 
1 

17 
6 
9 

22 
10 
35 

5589.7 

5750 0 

5558.4 
$750.0 

519.758 01 

57.237.21 
5110 O! 
S814.01 

S3.922.0( 
44G7.0( 

52?.!50.6 
S9.9OO.OC 
52.05o.oc 

:975.0! 
53.666.0C 

551.263 50 
51.375.00 

S511.20 
5894.6C 

5385.00 
53.010.00 

512.155.00 
51.630 OC 

$4.400.00 
f2.160.00 
52.800.00 

52.a08.00 

52 750.00 

5650.0C 

556.374.50 
523.065.20 

Page 2 of 5 



Meyef JOB No. OW22 < 
Owner: CWS Communities Trust 

SO OC 

50.00 
53.00 
SO.0C 

so.oc 
so 00 
50.00 

?O.CO 
$0.00 
so.0c 
co.cc 
50.0D 

sp.00 
~ O . O ?  
f_O.CO 
r o . c  
? E O  
$0 99 
?O.OO 
ro 00 
fO.OO 

sa oa 
$0.00 
50.00 

53.00 
50.00 

50.00 
53.00 

SO M) 

DESCRIPTION 
SEMINOLE COUNM BALL h4ARKERS 
TEMP. JUMPER ASSEM. 
FH Asnbly (6gvBBx) 

SERVICES 

SINGLE 
1- SERVICE TUBING 
SERVlCE STAKE 

MiSC. YORK ITEMS - _ _  .__ --- ---- - . _. . 

TIE IN TO EXISTING WATER LINE 
PRESSURE TEST 
CHLORINATE 

- REUSE WATER SYSTEM 
PIP E IN STALIATIO N 

4- PVC 
4' 0.1 P. 
3- PVC 
;14 GUKGEWlRE 
DETECTAaLETAPE 

F l m N G S  
4'G.V- 
4-x 4- TEE 
4-x TEE 
:- 45-8 
:- 22.5-8 
8' 6% REST!??  
5- EELL RE$T3A!bjTS 
jE@I$DLE COUhiTY BALL twG2KEF.S 
1' G.V. 
____.___---._---.-I. I. - - 

seRYcEs 
SINE<€ * * . 
I'SERVICE TU31NG 
SERVICE STAKE 

- SUSCRADE WORK 
l r  STASILIZED SUBGRA.DE 
1 2  STABILIZE0 * MINI PARK PARKING 

.. BASE WORK .. 
5- SOtL CEM. 
;'SOIL CEM - MINI PARK PARKING 

-ASPHALT PAVING'" 

iAW-CUT EXISTING ROAD 

1801 Lee Road. ''e 301 
Winter Park. 789 

Draw Schedule No. 7 

CONTRACT AMOUNTS 
CUANTITY I UNIT f UNITPR. I EXTENSION 

96 EA 525.50 52 544 OI 
1 s  
9 -  

143 EA 
3,700 LF 

i c a  

2 €4 
1 LS 
1 LS 

3.585 LF 
IcO-LF 

3.335. LF 
7.033 LF 
7.t50 LF 

'!'E! 

!.?! 
2 q . w  
l?. EA 
2 9 . e  
9.E4 

6 .  

140 p 

1 s  

$4 

3.700 LF 
148 EA 

22.525 SY 
6:a SY 

10,367 SY 
640 SY 

275 LF 

51.325.00 
52.340.00 

5225 00 
f3.70 
S2.75 

5500 00 
5900.00 
5750.00 

55 50, 
513.75 

55.25 
53.18 
SSG5 

5565.00. 
S255 00 
5230.00. 
5153.G0, 
5153.00. 

S57.00. 
SS?.OO 
525.50 

$525.00 

5215 00 
13 70 
52.75 

51 75 
51.75 

ss EO 
55 EO 

51.75 

5 1.325 01 
S2l.OEO 01 

533.300 O( 
fl3.690.0( 

5407 O( 

5 1 .OOO GI 
5950 O( 
5750 G( 

521.151.5L 
$1.525 O i  

537.558 7: 
5: , 2 7 C ~ K  

S4f3.S 

53,360.OC 

S1.4?6.0! 

?!.835.0C 
$1 . E 3  oc 
S!T.O: 

:2.cs1 GC 
s3.150.oc 

52?.5.0[ 

S4,;37.0C 

S31.820 oc 
f13.600 3C 

5407 OC 

$39.4 i 8 75 
s 1 .zc7.5i 

5106,644 6C 
54,002 '3C 

sse1.25 

0 
0 
0 

0 
0 
0 

0 
0 
0 

0 
0 
0 
0 
0 

0 
0 
0 
C 
0 
5 

0 
0 

i 

0 
0 
0 

0 
0 

0 
0 

0 

I THIS ESTIMATE t TOTAL fa DATE PREVIOUS ESTIMATES 
QUANTITY AMOUNT 1 QUANTITY 1 AMOUNT 1 OUkEtTIM I AMOUNT 

52.544 00 96 S2.544.00j 55 
1 
9 

143 
3700 

148 

2 
1 
1 

3.585 
140 

3.335 
7.0% 
7.053 

: 5 :  

1. 
6. 

?? . 
!?. 
29.  

? 
54 
6 

148 
37CO 

143 

22525 
630 

18387 
693 

275 

so so.oc 00 1 51.325.00 
52 1 .os0 oc 

533.300.00 
513.690.W 
$407.00 

51.000.~0 

s75o.oc 
5 900. oc 

5? 1 .I 
S1,S;I.s 

51?.5??.72 
S 1.270.80 

5423.60 

sCl:lj.jg 
5Zg.gg 

~ ! .~g .o~  
s 3 3 7 m  
$1,835.00 
$1.653.01; 

$477.00 

- -- 
__-+ 52.4z!g 

$3.15?.0_0 

S 3 1 . 8 ~ 0 . ~ 0  
513,690.00 

5407.00 

R 
539.418.75 
S 1,207.50 

f106.6+.60 54.002.00 

~48'1.25 

Page 3 of 5 



C.A. Meyer Paving 6. Construction CO. Cate: 05131101 
1801 Lee Road, Suile 301 

Winter Park, FL 32789 

- .  . _  COKiRACT AMOUhiTS ' - 
Q U A N T I N  I . UNIT I UNIT PR. - 1 . EXTENStON 

1 a . m  SY 9 . 2 5  s 7 a . w . 7 5  
€50 SY $3.25 $2.242 50 

12.425 LF $5 60 S69.58P.OC 

Project Name: Palm Valley Additions 8 & SA 
Meyer Job No. 00-22 

PREVIOUS ESTIMATES i 7 THIS ES77MA.E ::--- :*'-+: 
QUANTITY I ' AMOUNT QUAhTlTY I ;-AMOUNT - . 

18387. ~ 7 8 . 1 4 4 . ~  0 S3.W 
690. s2.2:2 5; 0. so 00 

12425' 589,593 GO 0 SB.0C 

Owner: CWS Communities Trust 

7 . -  _ .  . . . -  . -  > .. . ~ 

~. - . . -  
i- DESCRiPTlON - ' - _  

1 - 1 T  Ti'yP-I ROADWAYS 
1' MP-I- MINI PARK PARKING 

-CURB WORK- 
MLkMI CURB 

- GZADE OUT .-. 
RIGHT OF M'AY 50.25 S?,185.50 

$0.25, $227.50 
$0.25 $27.564.56 

$1.65' 54.547.45 
53 2 5 ,  5194.25 

"FINISH WORK" 

SOD STRIP 8EHlND CURS (23 * BAHLA 
SEED AND MULCH - VISEMENTS 

- lNClDENTAL SIGNS AND MSC. 

ST3IPING 6 SIGNAGE(N0 STREET SIGNS) 

CXANGEORDEUS 
C U X G E  ORDER P I  (SEE ATTACHED S6CKUP) 
CHANGE 0 2 O E R  f,? (SEE AITACHED fiACI(UP) 
CHANG'E ORDER $3 - STORM S E V S R  Ftg?h.'R 
CtLSNGE ORDER L4 * SLEEVES - (SEE AIT4CHEO) 
CHANGE ORDER 55 -TURN LANE WDENING 
CHANGE ORDER 2 - STAKED LOT LINES & CORNE; 
CHANGE ORDER S7 -ADDITIONAL ASPHALT WORK 

26752' II.lE5 SG 
950 S2R 50 

111858 S2i.E.b: 5C 

2755 54.54i.4C 
555 S ? $ 4  25 

TOTAL CONTSACT AMOUNTS>>>>>>>>>>> - . 

1 LS s3.sc3.00. 5 3 . w  00 

1 LS S 1.965 00, 51,465 E3 
1 1s 525.7a7.93 ~ 335.787 93 
1,LS s l o . o o o . ~ q ~  $1 ~ . ~ O ~ . O P  

1 LS 54.140 00 54.140 00 

1 LS 56.536 GO 56.538 OC 
1 LS 517.815 30 517.B15 30 

1 LS f32.640 00 S32.845.M) 

I 1 . 7  Jt.146.930.75 

1 S3,SOO 90 0 53.00 

1 sr.s5s oc 0 s! 00 
1 S5.iE792 0 y.p, 

1 53.516 OC 0 ro.oo 
1 0 so.00 

50.00 1 SlO.OGO00 0 

0 SO 00 1 517.81530 

0 so @O 1 S32.840.00 

- I z . : .  $51.450.30 

-- -. 

S4,t'O OC 

: s1.0s5.+80.c5 

35.742 SY 
t50.  SY 

111.E50 SY 

I 
0 00 
0 S 0 . X  

l8?87 578.1 $2.242.50 44.75 
640 

12.4 25'  SE9.583.bO 

I 3e.73 S?. lg5C 
PS? '257.50 

111.e5a S27.9M.50 

'75" : $4,547.40 
5 5 5 ,  5194.25 

I S3.90O.bO 1 .  

Page 4 of 5 



Project Name: Palm Valley Additions 8 & & A  
Meyer Job No. 00-22 

CONTeCT 
AMOUNT :- ------ 

Si5.S53 22 

Owner: CWS Communities Trust 

P R M O U S  , WORK COMP. 
APPLICATION T'ilS PERIOD 

f i5 .953  00 ao.oc --- --I--- 

'-CONTRACT SU!AMARY BY CATEGORY- 

I . . L .,- .. , ~ . . .  . 

SURVEYING TOTAL 
CLEARING TOTAL 
EARTHWORK TOT!!. 
STORM SYSTEM TOTAL 
SANITARY SEVER TOTAL 
WATER SYSTEM TOTAL 
X-EUSE ViATER SYSTEM TOTAL 
SUSG.VDE TPTAL 
BASE WORK TOTAL 
ASPHAAFT PAVING TOTAL 
CURB WORK TOTAL 
G U D E  OUT T O T X  I FINISH WORK TOTAL 
'INCIDENTAL SIGNS A:ISCELUNEOUS TOTAL 
ICEANGE ORDER $1 
'CHANGE ORDER $2 
CHANGE ORDER $3 
CHANGE ORDER 
CHANGE ORDER %5 
CHANGE ORDER 66 

. .  
CHANGE ORDER Sf 
G W N D  TOTAL>>>>>- 

C.A. Meyer Paving & Constmction Co. 
1801 Lee Road, Suite 301 

Winter Park. FL 32789 

Draw Schedule No. 7 

t20.000.00 
571.41 5.75 
;?0.!32 E: 

5 1 2 5 . f 5 8 . ~ ~  
$1 53.907.iC 
fiS8.553 20 
5113.2€3.55 

fllO.M5.60 
530.E68.53 

537.367.50 

53.530 OD 
Sl.E.55 00 

336.767.50 
51 c.000 00 

S6.538.0C 
s i7 .a i5  30 
f4.140 00 

S4OO,62r'.?S 

s5s.5a5.00 

Sf.741 65 

s20.000 00 
571.4 15.35 
530.532.65 

q124.663 60 
f l 5 3 . 9 X . l G  
Si58.563 32 
$1 13.263.65 
S 0.526.2 5 

5110.646.6C 
58O.66B.SG 
s5g.sao.o~ 
~ 3 7 . 3 8 7 . 5 ~  

54.74!  E5 
T3.SOO 00 
51.555 00 

$25,7E7.99 
S 1 0 , C S O  00 

56,536 3P 

so 00 
so 00 

$0.00 
SO 00 

5795.00 
50.00 
so OG 
SO OC 

55.05! 
SD.0C 
so 00 
sc . c0  
sa 00 
SO.0C 
so 00 
SO.0C 
so 00 
30.00 
so 00 

54.140 00 

so o_o 

$0.00 

~32.640 001 SO CO 1 $32.840 OG 
f1.146.530.35( Sl.C91.340.dS( $37.775.00 

-I--- -- 
f15.350 03 
520.0G0 oc 
S71.61575 

5 125.C58.60 
S153.SO7.10 
5158.568 X 
5113.2f3 p5 

543,625.25 
51 10.645.50 

sa0.658 50 
S65.55C.CCi 
f37.357.53 

54.741.!5 
S3.90?.0C 
si .g".oo 

sy.5?' 5s 

536.787 SO 
5 1o.oso 00 

f6.536,03 
so 00 

54.14G.OC 

100% 

?O!% 
130% 

1GO% 
150% 
100% 
120Y: 
;pow 
l C C %  
1 ?0% 
loo?$ 
100% 
100% 
:opx 
00% 

i 3 a x  

100% 
lGC9:. 

0% 
100% 

Date: 05/3ilO 1 

c 

Page 5 of 5 



Xj u UWNI:I(: FKU J LLT: MPLICATION NO: 7 DisLribution 1 

U W R  PALH VALLEY HOBILE BO1 PARK B ARCHITECT 

a s  c o w  :XES TRUST 
OFFSITE 

j. ) I'CKIODTO: MAP 31, 2001 2310 L3J FREEWAY, STE 200 
l-Rw3*Rb7#d1t: VIA ARCIII1ECT: I& 

C.A. KEYER PAVING & CONSTRUCTLUN CO. 
1801 LEE ROAD, SUITE 301 
UINTER PARK, FL 32789 PROJECT NOS: 

CIIANGB U W E R  SUMMANY AULII'I'IUNS 
Total changcr approved 
in  pmviour m o n h  by Owocr 

Total approvtd this Monlh -0- 

-0- 

TmALS - -  I 

CONTR4CTOR'S APPLlCATION FOR PAYMENT 
Application i s  made lor paymen!, as shown hchw,  in conncciion with the Contract. 
Continriation Shcc!. ALA Dcciirnenl G703, k artacticd. 

LIEDUCUUNS 

-0- 
-0- 

- -  

1. 0RIGINhl.CONTRACT SUM 
1. Ncl cliange by CItxngc Ordtrs 
3. CONTKACT SUM TO DATE (Linc 1 f 2) 
4. TOTAL COMPLFTED & STOREDTU 

DATE (Column G on G703) 

NET CILANGES by Climgc Ordcr 

f 142,871.90 
5 0.00 
f 142,871.90 
3 142,871-90 

-0- 

5. RITAINACE: 
:.a% w f  Complctrd Work f 14.287.19 

b. % of Sforcd Malcrial f 
(Column D + E  on G703) 

(Column P on G703) 
Total Rctainag: (Liner  Sa + Sb or 

- 

Total In Column I of 0703) 
G. TOTAL EARNED LESS FU3hlNAGE 

(Line 4 Less Line 5 Totol) 
7. LmS PREWOUS CERTIFICATES FOR 

f 14,287.19 
f 128,584.71 

PAYMEKT {Line G from prior Ccrlificatz) f 126,731-21 
a. CURRENT P A ~ ~ E K T  DUE 3 1,813.50 
9. DALANCBTO FINISH, INCLUDIHO R n h I N A G E  f 

(Lint 3 Ius Line 6 )  

T h e  undcrsigncd Contractor c t r t j f i r t  that Lo the t-a of ihe Contnclor'J knowledge, 
inrormalion and bclicf thc Wcrk e o v t r c d  by thb ApFlication Tur Pryiririit has bccn 
conplctcd in accordance with the Contrtci Documcnta, that i I 1  amounb have k c n  paid by 
tlic Conbactor for Woik for which prcvious Ccrtificatcs for Psymcnt wcrc k u d  and 
paymtnls rcccivcd from rh: Owncr, and Lhrl c u n n i  paymcni shown h t r c i n  is now due. 

7 Coun~y ol: O W G E  
Subscribed and J m to &rye m- $ 3 ST d ~ p & $ A Y  205&i, ~ k k ~ ~ ~ ~ ~  

A -.-. 
.A hfl CCMMISSlCN p CCE65FjS E S E S  _ .  I 

Nolary My Commission , . , , i c : % 2 h  cxpircs: 
y.* I 5.3 ... . .'22 2: 65ti:E: Augvst r ' X Y  24 FSh 2 m ,  IhSJ4CE Ihi 

ENGINEER'S CERTIFICATE FOR PAYMENT 
In  accordincc with the Contract Documents, b u t d  on on-sitc obtcrvarions and h t d a t i  
comprising the applicntion, tlic Architect ecrtifiu to the Owncr that  to the b u t  of ihe 
hrchikct's knowlcdge, infcmalion and belief the Work has prognsscd as  indicated, 

h c  quality of the Work is in stcodanee wih B: Ccntnct D o c u ~ m ~ ,  and the Conhcior 
is  cnriflcd lo paymcnt of the AMOUKT CERTmED. 

AMOU,W CERTIFIED .. , . . . . . . f 

3 y: Date: 
Tiis Ccrlificalc is DO[ ocgoriablt. ?IC AMOUNT CERTIFIED is pzyablc cnly lo the 
Uvntmtor namcd Bcrcrn. Issuance, pajmcnt md rcccpfancc 01 paymcnl arc wilbout 
prrjudice 10 sny rigbrs of ihe OwDcr or Ccnkaclor under this Con~raci. 



ORsite Work 

Owner: C W S  C, .... nunities Trust 

S l O . C S 3  00 

$3.005 OC 

$44,220.oc 
so.00 

55.553 00 

s 1. e 50.00 
$3.&50 GO 
5 : . l f S  90 

$234.50 

53.550 OC 
51 9.cco.00 

54.500 03 
5450.00 

52,450 00 
5700 00 
5700.00 
5225 00 
5500 00 

SlG.028.00 
3524 OG 
531500 
5556 50 

5600 w 
5368.00 

52.227 50 
s s00.00 

Winterpar' . 32789 

Draw Schedula No. 7 

** CLEARING .. 
SITE - BURN ON SITE 

" EARTHWORK ... 
STRIPPINGS 

STRlPPiNGS @ 6" 

CUT L FILL 
EXCxvkTlON 
IMPORT FILL W!30% 

: STO_R_M_ SYSTEM r 
PiPE INSTALIATION 

19' x 30' ERCP 0'6' 

19'x 3O'ENSWACL 
FA9RIFORM @ ENOWALL 
SODDING @ ENDV<ALL 

" SANITARY SEWER ** 

Llr7 STAllON 
3EWAfER tNG 
-1EERGLASS LIFT STATION I PUMPS 
EXCAVATE. SET, EACKFILL 
ZONCKETE PAD 
Z L ECTRl C AL 
2?AVEL @ 8 f M  + SITE 
I-VJATER SER. (120' + BCKFLW+ BIB) 
SITE GRADING 
START-UP 

FORCE MAIN 
1' PVC 
1-4s B 
I' BELL RESTRAINTS 
SEMINOLE COUNTY BALL MARKERS 

MISCELLANEOUS 
:ONNECT EX. TO VANHOLE 
ETECTDR TP.L WIRE 
SO0 REPAlR 
'RESSURE TESY 

5 3  xc 

4.000 CY 

25,503 CY 
NONE 

135 LF 

1 E 4  
1 G  

225 SF 
133 SY 

I L3 
1 LS 
1 LS 
1 LS 
1 LS 
20 CY 

1 LS 
1 LS 
1 LS 

1.643 LF 
3 %  
6 M  

21 €4 

1 LS 
1.840 LF 
1.350 SY 

1 LS 

52 010 03 

so 75 

5 1  65 
50 00 

s45 00 

52.850 00 
53 650 00 

$ 5  00 
51.E5 

53,500 00' 
s19.000.00 
54.500 00 

5450 00 
92.0so 00 

$35 00 
$700 03 
5225 00 
5500 00 

55.45 
$208 00 

552 50 
S2S 50 

5600 00 
so 20 
51 65 

$500.00 

5 

4000 

25930 
0 

120 

1 
1 

225 
133. 

1 

1 
! 
i 

80%. 
0 

0 
0 

1 .  

1.MO 
3 
6 

21 

1 
1840 
1350 

1 

510.05D OC 

$3.000 UC 

544.220~0c 
S3 GC 

S5.bSO OC 

C2.850 OC 

fi.725.33 
5214.5: 

:z.e;a.oc 

f3.599.OC 
~ , _ o ~ O . ~ O  

sq,s?q 00 
+o.oc 

s 2.3 7 0 .cc 
so.00 

57c3.m 
53 oc 
55 ac 

SiO.C28 OC 
5824 QC 
551s 00 
5556 50 

SJOO 00 
5368 oc 

52.227 50 
5505 00 

THISESTIMATE . . 1 TOTAL TO DATE - . . ' 
-- QUANTITY -- - I AMOUNT ! QUANTLW-1 AMOUNT 

0 

0 

0 
0 

0 

0 
0 
0 
0 

0 
0 
0 
0 
0 
23 
0 
1 
1 

0 
0 
0 
0 

0 
0 
0 
0 

53 oc 

SO.0G 

so 00 
so.oc 

53 00 

sa00 
so 00 
f O  0: 
55 00 

so.0c 
30.00 
so oc 
53.05 

j543.00 
5700.00 

SO 00 
$225 00 
5500.00 

50.00 
so oc 
so 00 
so 00' 

so.00 
so 00 
so 00 
so.00 

5 

4.000 

26.800 
n 

130 

1 
1 

225 
130 

1 

1 
1 

100% 
iO 
1 
1 
1 

1 .  

1.840 
3 
6 

21 

1 
1.843 
1.350 

1 

510.050 O( 

53.COO.O( 

544.220 O( 
SO.O( 

55,850.0( 

S2.850.0( 
53.850 O( 
5 1.12 j .GC 

5214.W 

:?.$02.0< 
s:3_.ooo.g 
sq! E?. g 

tfi50?C 
S?!SS! 

S_PO-Or: 
S_'!?!-CF 
s22s.oc 
ss00.0c 

S 10.028.0G 
5624.0C 
5315.00 
5556.50 

5600.0C 
S368.0C 

$2.227.5C 
S500.0C 

Page 1 of 2 



DESCRIPTION .- G G D E  OUT .-. 
'.€TENTION PONDS 

'"Fl NI S H WORK-. 

SOD POND SlOPES & M I N T  BERM - BAHIA 

. - ._ - ._. .. - _.I. - .- I--- 
TsTAL CONTFUCT AMOUNTS22>>>2>>>w 

"CONTRACT SUMMARY 8 Y  CATEGORY- 

QUANTITY 1 UNIT 1 UNITPR. I EXTENSION QUANTlTI I AMOUNT :. QUANTIR I - AMOUNT QUANTlM I - AMOUKT 

50 25 54.851 50 15406 %:.e51 50 0' so 00 19.406 Sd.851 5C 19.40; SY 

51 E 5  $1 3.1 1 B ~ S C  11586 5T5.1 15.X 0 so.ao 11.586 51 9.116.SC 11.525 SY 

-- - -----I .-__ - -  , . - - ~ ~ -  --  ----- -- -I_--- ____ _ .  . - - -  -I I 5342.811.90 . ... .-  ~ : ~ 3 . ~ 5 6 . 9 3  - .  . ..TJY-~z.o15.00 .pK:.- :.--.-....--j ~142.871.g~ 

CONTXACT AMOUNTS . . .. 

Page 2 of 2 

PREVIOUS ESTIMATES MIS ESTlMAX .--Y. : -TOTALTO DAE-F.::? 

CLEARING TOT&L 

STORM SYSTEM TOTAL 
SANfTARY SEWER TOTAL 
GRADE our TOTAL 
FINISH WORK TOTAL 
G U N 0  TOTAL)>>>>>> 

~ EARTHWOSK TOTAL 
~10.050 CC. S1O.OSO.OG so 00 S 10.055.CO 100% 
$47.220 OC $47.220 03 so 00 547.220.00 1 OOYC 
513.889 5c 5 1 3 . m  50 S ~ . O O  $13,889.50 100% 
$47.744 OC SC5.724 00 S2.015 00 547.744.00 100z 

S4.851 5: S4.ES1.50 so 00 54.E.51 50 1owc 
519.1169: 5:9.116 53 so 00 519 116 30 1035: 

5142.871.50 5340,856.90 fZ.015.00 St42.871.90l . i O O %  



0 \VN I :It : PROJECT; APPLICATION NO: 7 
CWS CUHMUNITIES TRUST PALH VALLEY HOBILE HOKE PARK 
2310 LBJ EaEEUAY, S T E  200 12" UATER HAIN 
DBLLAS, TX 75234 PEllfUDTO: MAY 31, 2001 

3h.i CONTRACKHk VIA n rumcr: 
C . A .  =EX PAVING & c a " w x o N  co. 
1801 LEE ROAD, SUITE 301 

PROJECT NOS: 

Diskibulion io: 

OWNER 
ARCH" 
CONTRACrOR 

INTRACTOR'S APPLIC ITION FOR PAYMENT 
l i c a h n  i s  made for paymcnl, a s  shown In ow, in conncciion wilh die CunlIact. 
iiniii\ion Shcct, A t h  Dociiincni (3703. is iiaclrcd. 

IRIGINhl. CONTRAm SlJM f 27 ,272 .40  

ZON7RhCT SUM TO Dh7'E (Line I f 2 5 27,272.40 
YOTAL CONPLfXED & STORED TO f 27,272.40  

?ETA I NAUE: 

<CI cliangc by Cliangc Oirlcrs s 0.00 

DATE (Column G on G703) 

I.  - 10 % or Completed Work 
(Column D + E  on G703) 

b. Qo of Stored Makrial 1 
(Column F on G703) 
Total Relainage (Gnu 5r f Sb or 

Tola1 in Column 1 ol0703) S 2,727.24 
-0'fhL EARNED LESS RFTAINAGE f 24,545.16 

(Lhc 4 L r s  Line 5 Toid) 
ESS PREVIOUS CERTIFICATES fGR 
'AYMENT (Linc G Tmm prior Ccrtiliciik) $ 24.545.16 
XRREKT PAYEIENT DlK 3 0.00 
IAI-ANCBTO FlNlSIl, INCLUDIHO RETAINACE 3 

2,727.24 

- 

(Line 3 lua Lhc 6) 

n prcriour monrhi by Owocr -0- -0- 

-0- -0- io14 appraycd ibis Month 

;OTALs -0- I -0- 

-0- ET CI14NGES by Clrvrgc Ckdcr - 

The undcrsigncd Conlraclor ccrtiLcs that l o  lllc kt of the Conhctor's knowledge, 
infomalion and bclicf Ihc Work covtrcd by [hi$ Applicarion fur fvr~rierit liar bccn 
complclcd io rccordancc wilh the Conlnct Documcnir, [hat I R  amounts have been paid by 
llrc Conbactor Tor Work for which previous Ccrfiljcaicr for Plymcnt wcrt  i s i u d  and 
paymcrih rcccivcd from lhc Owncr, and &a(  c u m n t  paymcnt shown hctcin is now due. a i z L P q :  CONSTRUCTION CO 

Date: 5 / 3  1 /200 1 

S l a ~ c  of: E O R I D A  ' Countyo(: ORANGE 

I n  accordnncc wiih the Contrtci Documc.~ts, barcd on on- th t  obrcrvatloas and the dilr 
comprising thc applicnlion, 111c Archifccl ccrtft jr j  lo the Owncr ihat I O  the bul of ihc 

Engineer' Sknowlcdgc, infotmtlion and belief khc Work hac progressed I S  Indicricd, 
b e  qudity of the Work i s  in accordance wilh the Conlnct DOCU~CIIU, and the Conbclcr 
is entidcd l o  paymcnt of thc AMOUNT CERTFIED. 

AMOUNT CERTIPIED . . . . . . . . . . . 
(Altach crpfanurion $attioiinr ccrrijicd diFcmImm ihe anrounf applied I n h i d  dlfigufcr on rhfr 
Applicnrion und orii'ic ConfInirution S ~ ~ L ~ I ~ ~ I U I  arc chongcd tu cun~orai wilh thr nmoud ~ c * c d )  
ENGINEER: EXCEL ENGIKEERING CONSLLTANTS 

J --e- 8 

I 

By: mlc: 

Tliir Ccdficalc 1s ol){ ncgoriable. The AI40UNT CERITRED Is piyablc only lo Ihc 
Contnclor named h!rrin. Issuance, paym:nt and acccplance 01 p~ymenl  ut without 
prrjtrilice Io any i g h l s  of l l ic Omcr  01 C.mlraclor undcr t h h  Contract. 



1 P W a t e r  Main 
Meyer Job No. 00-22 

C.A. Meyer Paving & Construction Co. DATE: 05131lO Project Name: Palm Valley Additions 8 h BA 
I801 Lee Road, Suite 301 

Winter Park. FL 32713 

Owner: CWS Connunit ies  Trust 

-. . 
I_ , . DESCRIPTION 

M031Llt4T10N -..- ._I 

L!CEFSES 5 FEES 

PERFORhUNCE/?AYL!EtiT BOND 
PERMITS 

EQUIPMENT 8 MlSC 

- SURVEYING - 
LAYOUT 

... WATER SYSTEM 
FiPE INSTALUTION 

12- PVC 
t i 4  GUAGE WlRE 
DETECTABLE TAPE 

FITINGS 
12' EO-B 
12" x 2" TAP w 
?* TEMP. ELOW OFF ASSEM. 

TIE IN TO EXISTING WATER LINE 
'RESSURE TEST 
XLORINATE 
)PEN CUT( REMOVE L REPIACE PVMT) 

.- GR4DE OUT ..- 
<€GRADE TRENCH h R 3  
;ODDDING - 6AHk 

'OTAL CONTilACT AMOUNTS>>>> - - -i. , - _  

Draw Schedule No. 7 

~. . . .  . COHTRACT AMOUNTS .. .. 
UNlf 1 UNITPR . EXTENSION ' QUANTllY I 

NONE LS 
NONE LS 

1 LS 

1 LS 

720 LF 
720 LF 
723 LF 

1 E A  
2 E A  
1 E k  

l E . 4  
1 LS 
1 LS 
1 LS 

800 SY 
830 SY 

5250.00 

s500 00 

c25.55 
53 08 
$0 14 

5675.00 
S Z S S  03 
522s 00 

5500 00 
5500 00 
5350.00 

52,500 00 

SO 25 
51 65 

5350 OE 

s55c.oc 

51 9.4M.OC 
C5i.6C 

s ioc ao 

557s.00 
5540 GC 
5225.00 

5500.00 
5530.00 
5350 00 

52.500 00 

5200.00 
5 1,920.00 

- -  I -  - .- I 527,272.40 I .  

PREVIOUS ESTIMATES :.' 
QUANTI77 I AMOUNT 

1 5350.00 

1 2530.00 

720 S: 0 . 4 U . O G  
720 557.60 
720 5100.60 

1 5675.00 
2 3500.00 
1 3225.00 

1 SSO?.OC 
1 S5OQ.OC 
1 5350CO 

100% s 2 . 5 3 3 . m  

0. 

0 

0 
0 
0. 

0 
0 
0 

0 
0 
0 

0% 

0 
0 

50.00 

50 cc 

so.00 
SO 00 
50.00 

50.00 
50.00 
53 00 

50 00 
50.00 
50.00 
$0.00 

SO 00 
so 00 

1 

1 

720 : 
720 
729 

1 
2 
1 

1 
1 
1 

1005'. 

800 
800 

S350 OC 

S500.0C 

S 19.dOC.OC 
557 60 

stoo.80 

5675.00 
5500.00 
5225.00 

t500.E 
5500 00 
5350.00 

52.500.00 

8 5200.00 
$1.320.00 

Page 1 of 2 



--. b. 12"'Watsr Main 
Meyer Job No. 00-22 

1801 Lee Road, Suite 301 
Winter Park, FL 32783 I 

I Ownec CWS Communities Trust Draw Schedule No. 7 I 
"CONTRACT SUMMARY BY CATEGORY--' 

MOBILtZ4TION TOTAL 
SURVEYING TOTAL 
WATER SYSTEM TOTAL 
GFi.A.DE OUT TOTAL 

535O.OC $350.00 
5500.00 S500 OG 

524.902 20 524.4~2.40 
51.523 OC S1.529.00 

so 00 $250 Mj 

5500 00 
so 00 S 24552.49 
53 00 51.520.00 

1 OC% 
100% 
100% 
100% 

Page 2 of 2 



I 

h 
Ja 

d 
0 
0 
N 

- -  i-.= u=: t I E ; ' - = "  M -.- 
C 

w 

$B 
w 
0 < 
< r 
k 

m 
0 < 

Y 



1801 Lee Re-'. Suite 30j 
Winter Pi 'L 32789 

Owner: CWS "ommunities Trust 
Draw Schedule No. 7 

DESCRIPTION 
MOBILIZATION *--* .-.I 

RENTALS 
BARRICADES 
EQUIPMENT & MISC. 

*- SURVEYING .- 
LAYOUT 

"CLEARING ** 

SILT FENCE 
DEMO ASPHALT & CUR3 

- EARTHWORK " 
EXCkVATlON 

- SUBGRADE WORK .. 
12" STAGILIZED SUSGRADE 

.. BASE WORK .. 
6- SOIL CEM. 
LIMEROCK ROAD 
7 :a- BASE 

"ASPHALT PAWNG"' 
SAW-CUT EXISTING GOAD 
1-112" N P - I  ROADWAYS 

-CURB WORK'- 
MIAMI CUR3 

-;UT WORK- 
DRlVEWAYS 

-' GRADE OUT -- 
?IGHT OF WAY 

-FINISH WORK"' 
SOD SWALE - BAHLA 

+. INCIDENTAL SIGNS AND MISC. '* 
5TRlPlNG & SIGNAGE 
IOTAL CONTRACT AMOUNTS>>>>> 

CONTRACT AMOUNTS 
QUANTITY I UNIT I UNITPR. I EXTENSION 

1 LS 
1 cs 

'1 LS 

lG0 LF 
1 LS 

2% CY 

l.fC3 SY 

1.225 SY 
153 
3Sl SY 

43 LF 
1.225 SV 

275 LF 

l . C E 5  LF 

3.325 SY 

2.853 SY 

5500 00 
s 1 .ooo 00 

51.000 00 

s 2  00 
S 10.500.00 

53 50 

51 75 

S5.80 
56 50 
57.53 

51.75 
$4 25 

55.60 

53 50 

50.40 

51 65 

$505 O( 
S 1 .OOG Ct 

s 1.005.0i 

SZDO.O( 
StC.5W O( 

s i  , a x  oc 

f3.2SC PC 

57.1 c5. c: 
si50 0c 

~ 2 . e 5 7 . 5 ~  

S i 0  DC 
S5.2C6 25 

5 1,543 02 

55.797 50 

S1.33C.00 

54.702 5C 

NONE so 00 50 oc 
I I f&,184.75 

PREVIOUS ESTIMATES 
a u A N T i n  I AMOUNT 

1 $50008 
1 ~1.CCOOI 

1 51.000 CI 

100 5200.0~ 
1 510.500.0~ 

206 S1.036 01 

1860 53.293.0t 

40 575.0( 
1225 55.205 2f 

275 S1.54G.Oc 

1485 L5.157.5C 

3325 Sl.33O.OC 

2850 54.702.51: 

THIS ESTIMATE . 
QUANTITY 1 AMOUNT 

0 
0 

0 

0 
0 

0 

0 

0 
0 
0 

0 
0 

0 

0 

0 

0 

53 O! 
so 01 

so 01 

so 01 
so 01 

so 01 

SD.OI 

SO.O( 
SO.O( 
s o . u  

SO.O( 
SO.C( 

50 O( 

SG.OC 

sc.0c 

so oc 

0 so OC 
. .  I s0.0c 

TOTALTO DATE '. . . 
QUANTITY I AMOUNT = 

1 
1 

1 

150 
1 

286 

1.885 

1.225 
100 
221 

40 

1,225 

275 

1 . a ~  

3.325 

2.850 

0 

5500 01 
$1,000 01 

a 1 .ooo 01 

5200.0f 
510.500.0( 

5 1 .OS6.0( 

53.290.0( 

S7.105.0( 
S€SO.OC 

5 2 . e s 7 . s ~  

i70.0' 
55.206.2: 

S1.540.0( 

S5.197.X 

51.330.0C 

S4.70Z.SC 

so 01 

Page I of 2 



Meyer Job NO. 00-22 

Owner: CWS Communities Trust 

I801 Lee Road,  Suite 303 
Winter Park, FL 32789 

Draw Schedule No. 7 

I 

""CONTRACT SUMMARY BY CATEGORY- 

XMOUHT. 
C O M p L m D  

51.500 00 
51 .ooo.w 

5 10.700.00 
51,036 00 
53.290 00 

510.612 50 
55.276 25 
51.540 00 
s5.197 so 
$1.230 00 

$4.702 SO 
SO.00 

h4OBLIZATION TOTAL 
SURVEYING TOTAL 
CLEARING TOTAL 
EARTHWORK TOTAL 
SUBGFADE TOTAL 
BASE WORK TOTAL 
ASPHALT PAWNG TOTAL 
CURB WORK TOTAL 
FLAT WORK TOTAL 
GRADE OUT TOTAL 
FINISH WORK TOTAL 
INCIDENTM SIGNS b L!lSC. 

-;-- - ?.>:z.- - - L  -.: . . '  _-, I . . -.  .-: . : -. 
. =  . 

. -  . . 

f 1.530 00 
51.000 00 

5 10.700 00 
51.036 00 
53.250.00 

5 :  0.61 2.55 
$5.276 25 
51.540 oc 
C5.1S7 50 
5 1.323 0: 
S4.7C2.50 

50.00 

. , ',.. -,> $46.184.75 I 

. .- '-a. x :+. I. a:; ;.- c---.i-&- 

100% 
100% 
100% 
too=A 
100% 
100% 

100% 
100% 
too% 
100% 
100% 

.. .. .- 10O.h 

100% 

Page 2 of 2 



SECTION 66 PAGE 1 
December 1999 

SUBDIVISION DEVELOPMENT COSTS 
RESIDENTIAL STREET IMPROVEMENTS 

Costs for residential street improvemer,ts vary giea:ly due to local code requirements for  
different materiels, street types 2nd laycvts, znd uti!ities. The following co$ts 2re averages 
including ordinafy charges for engineering, plans and inspection. Costs  include contractors' 
overhead and profit but not developers,' which is realized when each lot or house is sold. 
They d o  not incrude extensive environmental impact reports, special charges  (impact or 
entitlement) or asses smen t s  sometimes levied against the subdivider such  2s annexation 
charges,  or costs of new or existing trunk sewers. They a s sume  that the utilities are at or 
near the subdivision boundary with no special connection problems or costs. Single-lot unit 
costs, industrial a c c e s s  s t reets  or individual cul-de-sac developments can  run 30% to 70% 
higher. Do not apply these  factors to large parking lot paving. 

STREET IMPROVEMENTS 
* Grading and surplus disposal, sq. ft. . . . .  

4" rock base, sq. ft. ................... 
add or deduct per inch of variation 

6" cement treated base,  sq. ft. 
add or deduct per inch of variation . Paving, 4" asphaltic concrete, sq. ft. .... 
add or deduct per inch of varia!ion 

Paving, 6" concrete, sq. ft. ............. 
add or deduct per inch of variation 

Concrete curb 6", no gutter, lin. it.. ..... 
Concrete curb 6". 1' gutter ............. 
Concrete curb 6", 2' gutter ............. 
Concrete curb 89 add to 6" costs ...... 
Asphalt berm 4". lin. ft. ................ 
Granite curb 5". Iin. ft. ................. 
Concrete curb, rolled. lin. ft. ............ 
at intersection, sq. it.. ................. 

* Concrete sidewalk, 4" thick, sq. it. ...... 
add or deduct per inch of varia!ion . Concrete aprons. 6' thick, sq. ft. 
add or deduct per inch of variation 

.... 
. . . . . . . .  

.... 

.... 

. . . .  

Concrete cross gutter. 

.... 
....... 

.... 
Sewer main, 9' average depth, lin. ft. 
add or deduct per foot of depth ....... . 8" vitrified clay ........................ 
8" asbestos cement ................... 
8" plastic ............................. 
add or deduct per inch of diameter .... 

Sewer laterals, 5' average depth, lin. ft. 
4" vitrified clay ........................ 
6" vitrified clay ........................ 

Sewer clean outs, 60' o.c.. each ....... 
Sewer manholes, 400' o.c., each ....... 
Storm drainage, lin. ft. 
18" reinforced concrete ................ 
18' c p - m  qated metal .................. 
add . !duct per inch of diameter .... 

Stnrm t- , .~nhnt~l:  A M '  n P rarh 

Cost Range 
$ -13 - S .35 

.41 - 52 

.06 - .10 

.53 - .80 

.oa - .ii 
1.23 - 1.48 
-24 - 31 
1.96 - 3.26 
-25 - .44 

5.i5 - 9.45 
7.70 - 12.00 
8.85 - 13.55 

4.55 - 5.15 
19-50 - 23.40 
4.59 - 7.47 

.a3 - .94 

3.90 - 5.34 
2.31 - 3.65 
-25 - .39 
2.63 - 4.14 

-26 - .40 

.37 - 1.3-1 
20.40 - 24.80 
13.25 - 18.25 
10.70 - 14.35 

1.65 - 4.55 

10.09 - 12.15 
14.25 - 17.45 
390 - 665 

1,450 - 2,050 

35.20 - 45.00 
27.00 - 37.25 
1.05 - 3.10 

1 &fin - 3435 

Per Lin. FL 
Average Typicat: 

Unit Cost 40' Street 
S 2 1  $ 12.60 

.C6 18.40 

.08 3.20 

.65 26.00 

.09 3.60 
1.35 54.00 
.27 10.80 
2.53 101.20 
.33 13.20 
7.00 14.00 
9.60 19.20 

10.95 21.90 
.88 1.76 
4.85 9.70 
21.35 42.70 
5.86 11.72 

4.57 2.29 
2.90 23.20 
.31 2.48 
3.30 7.60 
-32 .74 

.70 .70 
22.50 22.50 
15.55 15.55 
12.65 12.65 
2.75 2.75 

11 .oo 11.00 
15.75 15.75 
510 t 7.00 

1,725 4.31 

39.80 39.80 
31.70 31.70 
1 .80 1 .a0 

1 .a75 4.69 

LIGHTING AND PUBLIC UTILITIES 
Water, gas and electric costs vary considerably with local requirements and codes. Often 

all or a porlion of the initial cost, maintenance and replacement is included in a n  assess- 
ment or increased utility rate charged to the ccnsumer. Sometimes an as'ditionzf charge is 
made in remote or hilly areas for speciaf service or additional equipment. These require- 
ments should be  checked locally. The average costs below are approximate maximum 
costs for a typical subdivision, all or part of which may be  borne by the community or 
secured against  the property. Some  of these ccsts may b e  refundable to the developer. 
Specific pipe cosis can be  found in Section 62. For general site clearing and grading, see 
Section 51. For septic tanks, see Section 53. 

Per Lin. Ft. 
Average Typical 

S23.10 523.10 
6" asbestos cement ................. 23.55 - 28.35 25.65 
6* steel .  26.30 ............................ 24.05 - 28.75 26.30 

16.55 6" plastic ........................... 14.65 - 18.65 16.55 
add or deduct per inch of diameter . . 3.55 - 4.75 2.75 2.75 

9.80 9.80 Water lateral, 1". lin. ft. .............. 8.75 - 11.00 
140 - 315 210 7.00 

7.17 . Fire hydrants, 300' o.c.. e a c h . .  ....... 1,775 - 2,625 2,150 . 8.90 8.90 G a s  main, 2" steel, lin. f t  ............ 8.35 - 9.50 
3" steel 11.55 ............................. 10.80 - 12.35 11.55 
4" plastic 11.80 ........................... 10.70 - 13.00 11.60 . G a s  lateral, 3i4", lin. it. 5.45 - 7.90 6.55 6.55 

Electricity. overhead, 
on poles, lin. ft.. 9.90 - 17.65 13.20 13.20 

Electrical lateral, lin. ft. 3.30 3.30 ............... 2.80 - 3.90 

in conduit, lin. it. 12.15 - 10.80 15.50 7 5.50 
............... 7.50 - 12.85 . Telephone kteral, underground ........ 5.35 - 8.50 6.75 6.75 

Trench only, lin. f t . .  4.60 4.60 .................. 3.25 - 6.55 
.................. 2.80 - 5.75 

PUBLiC UTILITIES Cost Range Unit Cost 40' Street 
Water main, 6- ductile iron, lin. ft. .... 5 21.45 - $ 24.85 

25.85 

Water meters, 60' o.c., each ......... 

.............. 

.................... 

Electricity. underground, 
.................... 

Electrical Iaieral, lin. ft. 9.80 9.80 

Conduit onfy, lin. ft. 4.00 4.00 

wiring, 200' o.c., each ............... 1,200 - 4,100 2,225 
Street light, Underground 

Street lights, overhead 
wiring, 200' o.c., each ............... 

11.13 

800 - 2.050 1,275 6.38 
Catch basins .......... $1,025 to $1.750 plus 5225 to 5275 per foot of de*. 
Concrete headwalis .... 5415 plus 550 to 575 per inch of pipe diameter. 
Gunite, 2" - 3". surfacing for open drains. ........... $ 
Soil cement, roads.  ................................. S 

Slope protection, netting. mats or fabric .............. S 
Street signs ........................................ f 75.00 to $260.00 each 
Survey monuments ................................. S125.00 to $325.00 each 

3.00 to S 
.55 to S 

4.85 per sq. it. 
.65 per t u .  ft. 

embankments ..................................... S .75 to S 1.35 per cu. ft. 
slopes ........................................... S 2.25 to S 4.00 per cu. ft. 

.70 per Sq. ft. .06 to 3 

*The cost of complete double-loaded street  improvements with the components indicated 
above totals $275.00 to 5325.00 per linear foot of street in ordinary levr' -ubdivisions. 01 
from $175.00 to 5225.00 per front foot of lot, including side street allc ;e. Costs may 
run twice as much for extreme hillside conditicns. 1 



Temporary lape. rvliitc 

Yellow 
Thermoplaslic, wliilc or yellow, 4" wide 14 @wide 

0740 8' wide 
12 wide 

0760 Arrows 
0770 Gore lines 
0780 Lelfers 
0790 Layout of pavement marking 
wI00 Parking stall, painl. whilc 
1MX) Slreel tellers and numbers 

.m3 

.007 
- 

.OGl 
,016 
I_ 

.061 
,001 
- 
,056 
,030 
- 

0100 
01 IO 
0200 
0230 
0240 
0250 
0303 
0310 YX5' 

Traffic channelizing pavcmcnt markcrs, layoul only 
13"x7.1/2"x2-1/2" high, nor) plowablc inslall 
8" x 8'x 31/4" lip,h, nonplowablc, inslall 
4" x 4" x 3/4" high, nonplowable. inslall 
91/4" x 57/8" x 1/4" high, plowable, concrelc pav'l 
91/4' x 57/8' x 1/4" high, plowable, asphall pav'l 

Barrier and curb delinealors,reneclorized, 2' x 4' 

0503 Rumble strip, polycarbonale 
24" x 31/2" x 1/2'high 0510 2 Clab l- ,j y 

.012 
,161 
.167 
,133 
,343 
.200 
.107 
.107 

- 

- 

- 

._ 

--b 50 

DAILY LABOR 
CRRY OllTPllT IIOUR! 

I 0% 010 1 ~ipcci  Utilities 
- 012 0010 BEDDING For pipe and cmduI, not mcl. compacliwi I 1,501 Crushed or scrccned bark r w  crave1 

-- Sand, dead or bank 
Conipacling bcdding in trench A I  

- 0100 
0200 8" pipe 1 Cbb 155 ,052 
0303 18" pipe 130 .oG2 

Hand excavate and trim lor pipe bells d lc r  lrench excavalicn 

' 

026 050 1 Manholes & Cleanouts 
UTILITY VAULTS Precast coiicrcfc, C lliick 

5' x 10' x 6' high, 1.0. 
6' x lo' x 6' high, 1.0. 
5' x 12' x 6' high, 1.0. 
G' x 12' x 6' high, 1.0. 
6' x 13' x 6' Iiigh, 1.D. 

I 0300 8' X 14' K 7' high, 1.0. 

<$!: 
05( all01 UTILITY VAULTS Precast coiicrcfc, C lliick 

5' x 10' x 6' hirrh. 1.0. 813 

5' x 12' x 6' high, 1.0. 
G' x 12' x 6' high, 1.0. 
6' x 13' x 6' Iiigh, 1.D. 

I 0300 8' X 14' K 7' high, 1.0. 

7: 1.50 37.33 

-- 
/J 103501 Hand hole, wccasl concrele, 1-1/2" lllick 1 . 1  

1997 BARE C?lSTS- 

Y 

E 
e 
v) 

1997 BARE COSTS TOTAL 
UNIT MAT. I LABOR 1 EQUIP. I TOTAL lACLO&P 

054 
Ea. 1,800 615 266 2.681 3,225 

1,850 615 266 2.731 3,300 
1,975 615 266 2,856 3,425 
2,200 685 296 3,181 3,825 
2.100 8 20 355 1,075 4,900 

- 

+ 3,125 1,225 530 4,880 5,950 

or expanded coverage of there ltemr see Meam Heavy Conrtrucfion Cod Dafu 1997 69 

-c .." 



I 

4546) WlOl PIPING, WATEH DISTRIBUTION Mcch. jouils urilcss iiolcd I I 
loo0 
1100 

Fire hydranls. Iwo way: excavalion arid backhll not incl. 
4.1/2" valve size, dcplh 2'8' 

026 650 I WafcrSystcms 

6' diamelcr 
8" diameter 
12" diamelcr 

0200 24" diameter 
0500 
0540 3 coal 

Coating, biluminous, per diameter inch, 1 coat, add 

0560 
No0 3 coal 

Coal lar cpoxy, per diamcler inch, 1 coal, add 

686 WlO PIPING, WATER DISTRIDUTIDN SYSTEMS Pipe laid in Iiench, 
excavaliori and backhll not iricludcd 

Duclilt Iron, cement lined, class 50 waler pipe, 18' lenglhs 
- 0020 

1400 
410 Mechanicat pinl, 4" diameter 020 144 

G" dianicter 126 
8" diameter D2t 108 
I O  diameter 

1 4 5 0  12" diarneler 
I460 I rl" diainclcr 54 

I_ 

* 

I G  diamclcr 
18' diainrtlcr 
24" diamcler 

Push or1 pnt, 4" didrneler 
6' diameler 
8' diaiiietcr 

1580 lo' diamclcr 
I590 12" diameler 
1600 14" diameler 
lGl0 1G" diariiclcr 
I620 18" diameter 
I630 20" d\arelcr 
I640 24' diainelcr 
1950 
1970 rl" diarncter 
1990 6" diameter 
2010 8" dimeter 
2030 Io" diameler 
2050 12' diameter 
7070 14' diamelcr 
Lo90 1 V diamcler 
2650 
2700 2" diamctcr 

Oullcrtly vaivcs wilh boxes, cas1 iron 

Polyviiiyl chloride pipc, class lGO, S.O.R:26, 1-1/2" dianieter 

Important: See !he Referenco Sectlon for critical supporilntl data - Rofcrence Nos.. Crews, R. Cihr Cast Index 
. /  
'70 



026 650 I Watersystems 
: Ill50 2-1/2' diamelcr 

3" diameler 
4" diameter 

i. .m 
5% 

I -'I-. I-'--'. 
INCL O&P 

5.10 
6.45 
7.35 

10.85 
18.90 

6 2.21 
1.85 2.76 
2.68 2.76 
5.40 

10.55 1.15 

- 
5.11 
8.47 1 

15.38 
loo1 6" diameter 
'50 I 8" diamctcr 
KXI 
110 90" bend 4* diamclcr 

Fllings, ductile iron, mcctwnical join1 

6' diameter 

129 
174 
267 
345 
445 
615 
785 

I ,2M) 

1,315 
1,800 

187 
262 
360 
550 
715 
875 

1,203 
1,775 
2,100 

-- 

205 26.50 231.50 
263 31.50 

140 8" diameter 
160 IO' diameter 
180 12" diamcler 
00 14" diamclcr 
I20 16" diamcler 
140 18" diameter 
I60 20" diamclcr 
180 24" diamcler 
!00 
220 6" diamclcr 

Wyc (x Ice, 4' diamclcr 

-- 
1.556 
I .750 1I.50 608.30 

2 6 35 47.50 7.75 690.25 
- -  

4.667 1,579.10 4.667 1,579.10 

191 32.50 223.50 
271 33.10 310.50 
130 41.50 7.75 185.25 
5 m  55.50 9.05 624.55 
G l o  GG.50 10.85 767.35 
365 83 13.60 1,061.GO 

I l l  18.10 1.554.10 

- -. 

- 

-- I p ? S  
1 ,frN I66 21 1,813 
2,225 221 36 2,182 

--. 

v 

240 8" dianiclcr 
260 IO' diamelcr 
280 12- diamctcr 
3M) 14" diameter 
320 16" diamcler 
340 18" drawler 
'3M) 2W diamcler 
;380 24" diameter 

-. 

I 

~~ . . 

026 700 I Water-wells 
DIO WELLS Domesli waler, drilled and cased. including casing 
1100 4" lo 6" diamcler 
)200 8" diantelcr 
MOO 
KM) 

w 
)Boo 

)900 
1200 
13M) Over 50' deep, add 
1503 
1510 1/2 H.P. 
I520 3/4 t1.P. 
1600 1 H.P. 
1 IC0 1-1/2 H.F. 

2 H.P. 
1900 3 H.P. 

5 H.P* 
Knx) 

1100 
B50 
)960 

Gravel pack well, 40' deep, hcl. gravel & casing, complele 
24" diameter casing x 18" diamclcr scrccn 
36" diameter casing x 18" diamclcr screen 

For flush Bulfalo roadway box, add 
Obscrvalion wells, 14/4" riser pipe 

Test well, 2.1/2" diamcler, up lo  50' dccp (15 lo 50 CPM) 

Pumps, inslallcd in wells lo 100 decp, 4" submcrsiblc 

- 

- 
Pump, 6" subrrlersible, 25' lo 150' deep, 25 H.P.. 249 10 297 GPM 

See div. 021444 lor wcllpoinls 
See d ~ .  021-484 lor drainage wens 

25' lo 500' dcep, 30 H.P., 100 lo 300 GPM 

026 800 I FueIDistribution 
x)IO GAS STATION PRODUCT 1INE 
N20 Primary contaimcnl pipe, fibergbssreinlorccd 
30% Plaslic pipc 15' L 30' lenglhs 
w40 2' diamelcr 

21.50 
28.X 

)23 160 ,250 
127 .315 

3-23 .I3 301 

' 

-- - 

++% 

-yz 
Skvh 16.60 A82 

* 121.80 .328 

QI 3.22 4.96! 

E-1.5120.13 
--- 

922I.GO IO 

1.14111.05 
1.33 12.03 

1.14 14.03. 
.81 11.97l f .73 21.111 

4,750 31,1(x1 

19.0: 
4 0.3I 

5.05 25.2( 

37,203 
39,700 

23.9 
50.3 

1,800 
31 

5.05 

445 545 
L.F. 13.35 6.80 

605 
680 
735 

1,250 

1,775 

5,250 
6,075 

137 112 
IGG 5 5  
193 513 
216 271 . 1,037 
330 325 1.190 
3w 380 1,475 
390 380 1,560 

3,600 495 485 1,580 
Go5 595 5,300 

I 

I Q6 425 ,056 11. 2.9 I .63 4.62 5.71 

coverugs of them items see Meum Heuvy Conrtructlon Cod Dde 1997 71 



I 

74 Important: See the Reference Section for crillcof supporting data - Rderence Nos., Crews, & City  Cost Indexes 

B 
i 

280 
BO 
300 
310 
320 
330 
332 
331 
336 
338 
340 
350 
360 
370 
380 
390 
400 
410 
0011 
03 21 
1001 
1011 
1021 
1031 
104 
105 
1061 
107' 
108 
200 
20 1 
a2 
203 
203 
201 
204 
205 
20g 

207 
208 
209 
210 
212 
214 
220 
222 
223 
2248 
226 
221 
229 
231 
233 
231 
210 
24 21 

- 

- 
1 

- 

- 

- 

- 

- 

i 

- 

1 

- 

- 

- 

- 

1 

c 

- 

1 

- 

1 

- 

1 

- 

- 

- 

1 

- 
For ox 



75 



OD 150 I Sewage systems CREW 
IM Corrugalcd gahaiiizcd ur aluii. owdl arch culvcrls. coalcd & pavcd 

3020 
UMO 

I 7" X 13" 16 Ea., 15' CqUNahll 
21" X 15" I6 ga., 18" CqUNalCnI 7 3060 

3080 
3100 
3120 
3140 
3160 

28' x 2W 14 ea., 24' cqt(Nalcn1 
35' x 24" 14 ga., 30' cquivalcnl 
42" x 29' 12 ga., 36" eqiivalenl 
49" x 33" 12 ga., 42" cquivalcnl 
57" x 38' 12 ga., 48" equialcnl i 

Sleel, plain oval arch cukcrls, plan 
17" K 15 16 ga., 15' eqrivalcnl 
21" x 15" 16 Ea., 18" equivalciil 

-1- 3220 
3240 
3264 
3280 
33m 
3320 
3340 42" x 2Y 
3360 Mulliplale arch, sleel 820 

28' K 20' 14 ea., 24" equkalenl 
35" x 21" 14 ga., 3V cqurvslcnt 
42" x 29" 12 ga.. 36" equbalenl 
43" x 33" 12 ga., 12" cquivalcnl 
57" x 38" 12 Ea., 46" cquivalcnl li End scclions, 1 I' x 13" 

I 168 0010 PIPING, DRAINAGE & SEWAGE, POLWINYL CHLORIDE 

6" diamelet 
8" diameter 

15" diameter 
,0010 PIPING, DRAINAGE & SEWAGE, VITRIFIED CLAY C700 

_- 0020 
4030 
5oco 
5020 
5040 
w 
5080 
5iM) 
51 20 
5140 
5160 
5180 
6ooo 
6020 
6040 
m 

No1 including excavalion or backhll, 
Exlra slrenglh, compression ioinls, C425 

4" diameter x I' long 
6" diamctcr x 5' long 
E? diamctcr x 5' long 
10' dtamelcr x 5' long 
12" dianicter x 6' tong 
15" diamelet 1: 7' torig 
18" diJmcter x 7' long 
24" dianleter x 7' lorit 
30' dianrtcr x 7' long 
36" diamcler x 7' long 

u 20 

B2I  

- 

_L 

L 

0 12 - 

- 3' lengllis, add l o  above 
2' lenglhs, add to above 
For dic cas1 slip joints compared lo prenkm iouils 
For plain jomls cornpared lo cwnprcssion joinls 

- :3 

2' lenglhs, add lo abwc 1 'PI IH 17060( I 00 lOl  SEWAGE PUMPING STATIONS Prehbrralcd slccl. concrelc 
I 

0020 or fiberglass, 200 GPM 
1,000 GPM 

Add for generalor mil, 200 GPM, steel 

Add lor generalor rmit, 1,000 CPM, steel 
Concrele 

Concrele 
1500 for drilled walcr well, il required, add B23 

SEWAGE TREATMENT Not kl. lencing or exlernal piping 
Sleel packagcd, blown air aeralion plank 

1NLY LADOR- 1997 BARE COSTS TOTAL 
ITPUT HOURS UNIT MAT. LABOR EQUIP. TOTAL lNCLO&P 

200 ,150 1r. 11.95 3.60 .82 lG.37 19.65 
164 

For expanded coverage of there ltemr see Meanr Heuvy Conshuedon Carl Data 1997 77 



1 Cozo No shceling or d e w a t e i i  included 
E4 1' l o  4' deep, 318 C.Y. kaclor loadcr/backhoe B I I C  150.107. C.Y. 2.51 1.44 3.95 5.x 

K160 1/2 C.Y. Iraclw loaderbackhoc D-l1M Mo .080 I .88 1.46 3.34 4.5: 
m 4' lo 6' deep, 1/2 C.Y. traclor loader/backlioe ZM) .080 I .88 1.46 3.34 4.5; 

I1 IO 3/4 C.Y. liydraullc backhoe a121 3w.053 1.35 I .50 2.85 3.7; 
13M1 1/2 C.Y. hydraulic ercavalor, lruck iiiounled U12J 200 ,080 2.03 3.03 5.K 5.4: 

E10 1 CY. hydraulic backhoe 812A I00 .040 I .01 1.37 2.38 3.M 
EN 1 C.Y. hydraulic cxcavdor, lruck mwnlcd B12K 4M3 75- 1.01 1.95 2.96 3.7( 

- ' 

1100 5/8 C.Y. hydraulic backhoe BlZQ 250 ,064 I .G2 I .58 3.20 4.22 -_ 

I~ m 6' lo IO' decp. 314 C.Y. hydraulic backhoe, t' lo 10' decp 1112F 225 ,071 I .80 2.01 3.81 4.9i 

- 
5 8  1.18 1 .& 2.3: El0 1-1/2 C.Y. hydraulii backhoc tl.12U G(XI ,027 

woo 10' lo 14' dccp, 3/4 C.Y. hydraulic backlwc [I i2r 200 ,080 2.03 2.26 4.21 5.G( 
bl2A 3U.l .044 1.13 1-53 2.G 3.4( 
U120 540 .030 .75 1.32 2.07 2.u 
U1ZA 320 ,050 1.27 1.72 2.19 3.8; 
BIZ0 4 8 0  .033 .85 I .48 2.33 2.9; 
D . I E  850 .019 .18 2.03 2.51 2.9; 
I Cldb a 1 20.50 20.50 32 

' 4 2  4050 10.50 65.5( 
nl I C 0  .080 I .62 .6 I 2.23 3.21 

0910 1 C.Y. hydraulic backhoc 
IO 14/2 C.Y. hydraulic bachtiw 
1300 
1310 1.1/2 C.Y. hydraulic bacWioc 
1320 2.1R C.Y. hydraulii backha  
14Ml 

: -  

-- -- __- 

------~ 

--- -I T' 30 .089 I .80 6 7  2.47 3.u 
_I__- 

14' lo 20' deep, 1 C.Y. hydraulic backlioe 

By tiand with pick and shovel 2' lo 6' deep, Iiclil soil 
I Heavy soil 
:, 1100 F M  larnping backfilled Ircnclies, air lamp, add 
' 1900 Wbralmg plde, add -- 

2100 Trim sides and boltam lor concrele pours, c c "  ezrlh 600 .013 SI. .21 .IO -37 .5' 
', 2300 Hardpan 180 ,0114 ' 9 0  -34 1-24 1 .E4 
{ 24M Pier and spread looling excavaiion, add lo above C.Y. 30% 30% 

- 
I --. 
' 30% 
i 3020 Minimal haul D . I M  4 0 0  .030 C.Y. .74 .58 1.32 1.7; 
'i wo 100' haul m .oGo I .48 1.16 2.64 3.56 
i, 280 24/4 C.Y. Ixrckel, mjnimum haul Bioi 60 .azo .41 .71 1.20 1.54 

Backfill trench, F.E. badcr, h e e l  mld., 1 C.Y. bucket 

' 

100' haul 3co ,040 7 .38 1.42 2.40 3.oE ' ; f 13090 
t .: 
1 

i !.For expanded coverage of there items m e  Means IIeovy Conshurtion Cost Data 1997 
I& 

L . .  

__... Iu_ ... ._ .. ~ .. . , . . .  

53 



- 
26 

022 200 I Excav./Backfill/Compact. 
WIU EXCAVATING, UTIUM TRENCH Coriuiion earlh 
C050 
0100 4" wide trcricti. 12" deep 
0150 18" dccp 
0200 24' deep 
0300 
0350 18" deep 
0400 24' deep 
0450 36' deep 
cG00 

07M) 24" dccp 
0750 36" decp 
loo0 
I050 
1 100 18" deep 
1150 24" dcep 
I303 
1350 18" deep 
1100 24" deep 
1450 3V deep 
1 600 
1650 18" deep 
I700 24- deep 
I150 36" decp 
2ooO 
2050 
2100 18' deep 
2150 24" deep 
2200 36" deep 
7250 48" deep 
23M) GO' deep 
2100 
2150 18" decp 
7500 24" deep 
2550 3G" decp 
/boo 18" d w p  
7700 
2150 18" deep 
2800 24' deep 
2850 36" deep 
3000 
3050 1 8  deep 
3100 24" decp 
3200 

001U FILL Spread durriped malcnal, by dozcr, tio conipactiocl 
0100 By hand 
0500 
cG00 6" deep 
0100 9" deep 
OR00 12' deep 
loo0 
I loo 6" deep 
I2HJ 9' dcep 
1300 12" deeo . 

TrcnchinR will1 chain Ircnclier, 12 H.P., operator walking 

_- 

6" wide trench, I? deep __ 

8" wide Irench, 12" deep 
Mj50 18' deep 

I 

Backfill by had hcludmg compaction, add 
4' wide Ircncli. I.?" deep 

6' wide trench4 12' deep 
-. 

- 

s" wide trench, 12' dcep - 

- 
Chain Irencher, 40 H.P, operator riding - 

6" wide lrench and bachlll, 12" deep 

I- 

8" wide lrcricli arid backfill, 12" deep 

--_ 

- 
12' widc lrencli aid bachhll, 12' deep 

1G' wide trench and backhll, 12' deep - 

Conpaction witti vibrdory plate. add 

- 
Gravel hll, compacted, wdcr floor slabs, 4" deep 

-. 

Altcrilalc pricing mcltrod, I" dcep 

-- 



/- 

REUSE FEASIBILITY REPORT 

Z E L L  WOOD STATION 

Waste wa fer Treatment Facility 
Orange County, Florida 

GMS NO.: 3048-PO7438 
PERMIT No.: FLAOlO865 

Permit Expiration Date: June 19, 2002 

Prepared by: 
Excel Engineering Consultants, Inc. 

122 Wilshire Boulevard 
Casselberry, FL 32707 

Prepared for: 
Zellwood Station Co-op, Inc. 

2126 Spillman Drive 
Zellwood, Florida 32798-9799 

April 23, 2001 



/- 

Zellwood Stafion Mobile Home Park 
Feasibility Study 

TABLE OF CONTENTS 

1.0 introduction . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  I 

2.0 €xisting Conditions . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  2 

3.0 Future Conditions . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  3 

4.0 Recommendations for Construction . . . . . . . . . . . . . . . . . . . . . . . .  4 

5.0 Operations and Maintenance Cosfs . . . . . . . . . . . . . . . . . . . . . . . .  6 

6.0 Financing and lmpact on Rates . . . . . . . . . . . . . . . . . . . . . . . . . . .  6 



/- 

1.0 INTRODUCTION 

The purpose of this reuse feasibility report is to evaluate the necessary steps needed to 
supply the Zellwood Station community with treated effluent from a Class l reliability 
wastewater treatment facility. 

2.0 EXISTING CONDITIONS 

A. General Conditions 

Zellwood Station MHC is located in Section 25, Township 20 South, Range 27 East and 
consists of a 1,006 unit mobile home community. The park is located on Spillman Road 
off S.R. 441 in Zellwood in northwest Orange County. 

Zellwood Station currently has 1,196 mobile home sites, a clubhouse, bathrooms, a 
maintenance barn, and a sales office. There are 1,006 active mobile home sites, 190 
inactive sites with wafer and sewer service and an additional 792 mobile home sites 
planned for the future which do not have water or sewer service in this facility's service 
area. 

B. Wastewater Management 

The existing wastewater treatment facility is a 300,000 gallon per day extended aeration 
facility based on the annual average daily flow. The average unit flow is estimated to be 
190.0 gpd for a total ADF of 790,000 gpd. and the maximum day flow has reached 
205,000 gpd. The facility utilizes a two-cell rapid infiltration basin for effluent disposal. 
The wastewater residuals are transferred to an aerobic digester and transported to an 
off-site facility. 

The plant consists of two (2) complete concentric circular steel tanks and the necessary 
division walls to insure process operation. The inner circular tank serves as the clarifier 
and the annular space between the inner circular wall and the outer circular wall is 
divided into the required process compartments. The principal items included in the 
main processing plant consists of one 266,670 gallon complete mix aeration tank, one 
881.42 s.f settling tank, one 17,760 gallon chlorine contact chamber and one 39,553 
gallon digester tank. There is a 97,650 gallon surge tank that is off-line due to it leaking 
water through its foundation. It has been capped and abandoned in place. The faciiity 
utilizes two rapid infiltration basins to meet the definition of Reuse in accordance with 
62-6 10 FAC. 



Zellwood Station Re use Feasibility Study 
April 2001 
Page 2 

The facility currently meets Class C, Category 111 treatment fadity. The facility requires a 
licensed operator with a minimum certification of Class C to be on-site for three (3) 
hours per day for five (5) days per week and one (I) visit each weekend, as a minimum. 

FLOWS (gpd) 30 Day ADF 
AVERAGE 146,175 
MINIMUM 88,000 
MAXIMUM 191.000 

The setvice area is comprised solely of residential mobile homes which only generate 
domestic wastewater. There are no industrial or commercial uses within the service 
area. The facility was placed in sewice approximately 24 years ago. 

3 Month ADF ?Z Month ADF Peak 
146,796 145,823 161,419 
88,333 98,700 94,000 
7 86.667 I 78.194 205.000 

The site, currently under Florida Department of Environmental Protection (FDEP) permit 
No. D048-202737, is authorized to operate a 0.300 mgd extended aeration plant with 
chlorinated effluent disposal to two percolation ponds located adjacent to the faci/ity. 
The WWTF meets the requirements of a Class C, Category ll! treatment faci/ity, 

C. Nistarical Flows 

YEAR ANNUAL AVERAGE HIGHEST 3 MONTH AVG 
1994 100,250 114,667 
1997 129,778 148,000 
1997 14 7,4 72 169,000 
1997 159,194 I 79,000 
1998 178,139 186,667 

AVERAGES I 42’96 7 159,467 

Flows and effluent water quality data were obtained from the Monthly Operating Reports 
(MORS) submitted to the FDEP. Our analysis is focused on the flows experienced 
between January 1994 and April 1999. The highest of these flows is being experienced 
during the winter months and the low flows occur during the summer months. The 30 
day ADF reached a high of 191,000 gpd in November, 1998, while the highest peak flow 
was 205,000 gpd on January 1999. The average, minimum, and maximum flows are 
summarized in the following table. 

RA TI0 
I. 1438 
1. I404 
I. 1460 
I .  1244 
1.0479 
I. 1205 

D. Seasonal Variations 

The flows peak during the winter months which coincides with the arrival of Florida’s 
tourist season. The tourists arriving in Florida for the winter months causes increased 
flows at the Zellwood Station Co-op. The ratio of the average 3 month adf to the 
maximum 12 month adf is as follows: 

Table I - Average Ratio 



Zellwood Station Reuse Feasibility Study 
April 2001 
Page 3 

3.0 FUTURE CONDlTlO NS 

A. Future Wastewater Flowrates 

The Zellwood Co-op average wastewater demand is approximately 178,139 gpd based 
on the annual average. The 3 month average is approximately 186,667 gpd which is 
approximately 62% of the wastewater treatment facility’s permitted capacity. In order to 
estimate the ability of the wastewater facility to treat wastewater for future connections a 
demand of 200 gpd was used for mobile home lots and 2,000 gpd per acre was used for 
commercial parcels. 

Zellwood currently has approximately 1,006 active lots. The future development 
assumes an additional 190 lots which are currently developed but remain inactive; 792 
lots from the undeveloped tract in the middle of the park which is owned by Angeles; a 
7.75 acre tract which is owned by the Rolling Hills Community Church and a 10 acre 
undeveloped parcel which is adjacent to the church. The 8.5 acre undeveloped tract 
which is planned for a new Publix shopping center is outside the utility’s service territory. 

The estimated demand including the future development is as follows: 

Population flow = (1,006 + I90 + 792) units x 200 gpd /unit = 397,600 gpd 
Committed Commercial Tracts = 
( I O  + 7.75) acres x 2,000 gpd/acre = 35,500 gpd 

Total Committed flow = 433, I00 gpd 

Publix Site = 8.5 acres x 2,000 gpd 1 acre = 17,000 gpd 

Total Flow including the Publix site = 450,100 gpd 

B. Wastewater Management 

There is no regional wastewater management system wifhin the vicinity of the COMMU- 
nity, therefore an on-site plant is the on/y alternative. The objective for this project is to 
design and expand the existing wastewater treatment facility to produce an effluent that 
meets the requirements of public access landscape irrigation. 

Chapter 62-610.450 F.A.C. governs the type of wastewater reuse systems involving the 
irrigation of areas accessible to fhe  public such as residential lawns, golf course irriga- 
tion and landscaped areas. Requirements for wastewater treatment and disinfection are 
secondary treatment and high-level disinfection, Reclaimed water shall not contain a 
Total Suspended Solids (TSS) concentration greater than 5.0 mg/L. before application 
of a disinfectant. filtration shall be provided to control the TSS. Chemical feed facilities 
for coagulation shall be provided and may be off-line if the TSS limitation is achieved. 
Also, the plant must meet Class i Reliability. A summary of Class l Reliability is as 
follows: 

I .  A storage basin (Le. surge tank) must be provided to attenuate the peak 
flow. 



Zellwood S a  tion Reus e Feasibility Sfudy 
April 2001 
Page 4 

2. The wastewater treatment system, with one unit out of operation, shall be 
capable of distributing the wastewater to the remaining units. This is 
accomplished using a dual-train freatment system. 
A minimum of two equal volume basins shall be provided for aeration of 
the activated sludge. 
A sufficient number of final sedimentation basins shall be provided such 
that with the largest unit out of service, the remaining units can handle 
75% of the total design flow. 
A sufficient number of disinfection basins shall be provided such that with 
the largest unit out of sewice, the remaining units can handle 50% of the 
total design flow. 

3. 

4. 

5. 

The modified wastewater facility will need to be able to treat a flow of approximately 
380,000 gpd.  This design fiow is based on the review of the existing flow data recorckd 
in the monthly MOR’S submitted to the FDEP; existing and planned development within 
the service area; and other assumptions. 

4.0 RECOMMENDATIONS FOR CONSTRUCTION 

The Zellwood Station MHC uses a high volume of groundwater for household use, 
commercial use and irrigation. In order to meet the requirements af the SJRWMD 
Consumptive Use Permit, alternative sources of useable water need to be developed. 
The most effective alternative to reducing the burden on the Floridan aquifer is to use 
reclaimed water for irrigation of the golf course. It is recommended that the existing 
planf can be modified to produce a high quality effluent for irrigation of the golf course, 
therefore reducing the consumption of groundwater. 

The mosf cost effective means of accomplishing this goal is to modify the existing facility 
to provide public access golf course irrigation. It is recommended that this be accom- 
plished in two phases. The first phase will include turning the existing facility into a 
Class 1 reliability plant capable of producing public access spray irrigation. This will be 
accomplished as follows: 

Phase I - 300,000 gpd Class 1 Reliability WWTF. 

1. Repair and refinish existing ring steel plant which has an aeration basin, 
clarifier and aerobic digester. 

2. Add one 100,000 gallon surge tank and flow splitter box. 

3. Add one 150,000 gallon aeration basin 

4. Add one 200,000 gpd clarifier. 

5. Add three 1 00,000 gpd each filters 

6. Add one 10,000 gallon dosing fank 



Zellwood Station Reuse Feasibility Study 
April 2001 
Page 5 

7. Add three 5,000 gallons each chlorine contact tanks. 

Hem 
1 .OO 
2.00 

3.00 
4.00 
5.00 
6.00 
7.00 
8.00 

8. Add three 5,000 gallon mudwells. 

Component Size Est.  Cost 
Flow equalization basin 100,000 gal. 70,000 
Repair and refinish Existing 150,000 gpd 45,000 
Plant 
Aeration basin 150,000 gal. 70,000 
Additional Blowers and piping 50,000 
Clarifier 1 @ 200,000 gpd 85,000 
Dosing tanks 1 @ 10,000 galton 25,000 
Sand Filters 3 @ 100,000 gpd each 150,000 
Mudwells 3 0 5.000 aal. Each 20.000 

9, Turn one of the existing ponds into a reject pond. 

9.00 
10.00 
1 I .00 

IO. Site filling, grading and stormwater management. 

V .  

Chlorine contact tank 3 @ 5,000 ;allon each 25,000 
Existing Pond into Reject Pond 300,000 gallons 25,000 
Existing pond into wet weather 3.1 million gallons 100,000 

1 I. Construct lrrigation Pumping Station 

12.00 

13.00 
14.00 

12. Construct lrrigation main from WWTF to irrigation system. 

storage pond (I 15,000 s.f.) 
Site filling, grading and Lump sum 50,000 
stormwater 
Effluent Monitoring Equipment 25,000 
lrrigation Pumping Station and 150.000 

Phase 2 will consist of adding another 150,000 gallon per day complete treatment train 
including the aeration tank, clarifier and filter. A// other parts of the plant will remain, 

15.00 

Proposed Phase 7 Expansion Requirements 

Transmission Main 
Sub-total: 890,000 

16.00 

17.00 
18.00 

Engineering, Surveying and 80,000 
Permitting 
Contingency Allowance: 15% 145,500 
Total: $1 ,I 15,500.00 

/- 

Note 1: Regrading of the existing rapid infiltration basins to construct one rejecVpercola- 
tion pond and one lined wet weather storage pond. The reject pond will hold approxi- 
mately 400,000 gallons and the wet weather storage pond will store approximately 3.1 
million gallons for golf course irrigation. 



/- 

1 .OO 
2.00 
3.00 

Zellwood Station Reuse Feasibility Study 
April 2001 
Page 6 

- 
Operator and Lab Analysis $1 00,000 
Power Costs 40,000 
Chemical Costs 5.000 

5.0 OPERATIONS AND MAINTENANCE COSTS 

4.00 
5.00 
6.00 
7.00 
8.00 

The costs of operating and maintaining a Class I reliability reuse facility is considerably 
higher. Operator attendance a minimum of 6 hours per day 7 days per week will be 
required. Additional monitoring and sampling will also be required. Power and chemical 
costs are expected to increase as well. The expected annual costs of operating and 
maintaining the new plant for Phase I is as follows: 

Sludge Removal 18,000 
Miscellaneous 5,000 
Sub Total 168,000 
Contingency @ 15% 25,200 
Total Operation & Maintenance $1 93,200 

I ltem I ComDonent 1 Est Cost I 

6.0 FINANCING AND IMPACT ON RATES 

The financing of the project is expected to be undertaken by borrowing the funds from a 
local bank. The commercial lending rate is difficult to predict, however for this analysis a 
rate of approximately 8.0% and a term of 20 years is assumed. The estimated annual 
principal and interest on a $1.2 million note is approximately $7 22,223. 

Based upon the estimated construction and operating costs contained herein, It is 
estimated that the wastewater cusfomers of the utiliiy would incur monthly charges of 
approximately $35.00 subject to the approval of the Florida Public Service Commission. 

DOC ZEL99O6 1-00 I .IWp 



S€TBACK 

SETBACK 

PERCOLATION 
POND NORTH 

I 
I 

\ 

\ 

+ ' +  + .t + + + + + 
+ + + + + + + I .  

AREA OF POND OUTSIDE 
PROPERTY BOUNDARY 
(TO BE REMOVED) 



SETl3ACK 

S E 18AC K 

\ REJECT POND STORAGE VOLUME = 2.5 MG 
REUSE POND STORAGE VOLUME = 1.3 MG 

I 
I 

\ 



?-'- 

9 
?$ 
2 

o m  E '' EXCEL, ENGINEEM 25 CQMULTANTS, /K. ZELLWOOD STAmN EFJ=tUENT 
& E 3  -&AND-- 

3 
- PIX- ~ C O U R S E c o M M u N r r y  DlsposAL PLAN 
TELEPHONE: 407.260.2202 si5 FACSUILE: 407.280. t 193 

L W  



Pond Calculations 

.. Top ~- Area -- Bottom .. ...... Area - Useable ~- Depth* - - _ _  Volume .... 
. . . .  .... 

.. .... . . .  

1 .... ...... ...... .. 

~.~ ~ -~ .- ..-.-_I_ _ ~~ 

-I ~ .~ ~ _ _ _ .  --_.~___ 

- .. . . . . . . . . . . . .  

South . . . .  

........ .. ..... ...... _._____ 

...... ... - ____ - -- Useable Depth* 
ft 

- 76,832 _ - 54,477 ~~~~~ _ _  5 2,455747K __ . .. ... ............ . . 

85,540 .... . 70,128 . . .  5 ~~ 2.91 0,992 

.... ........... .... ..... 

. . . . . . . . . . . . . .  
Nokh (Reject) 
South . (Reuse) ..... . . . .  

, ................... 

....... i Top Area ..... 1 ..... 
.. 1 ' --6seable-DqhT---/=lume -.__- - ~~ . .  __ 

* Useable depth = Total pond depth - 3' freeboard 
Total pond depth assumed to be 8' 



ZELL WOOD STA TlON CO-OP 
HISTORICAL SEWAGE FLOWS 

225 

200 

I 75 

I50 

125 

100 

DATE 



Historical W.W.T.F. Flows and Loading Data 

. . . . . . . . . . . . . .  ~ - ~ - - -  . . . . . . . .  . .- - _. - 

1 30DAY I 3M0.  I 12 MO. 

~ _ _ _  177,972 i99,oao 

.... . . . . . . . . . . . . . . . .  186,667 178,139 202.000 

--___. .-~-___.-__.. ........ ........ 182,667 
184,667 178,194 205,000 

--,--- 
02/99 i 185,000 
01199 182,00O-~--- 
12/98 181,000 

. . . . . . . . . . . . . . . . . . . .  

_____ ~ ~ . 

.~ 

11/98 ~ 191,000 ..... _ . . . . . . . . . . . .  178,667 _ 177,500 ............ ~ _ _ _ _ _ _ _ _ ~  200,000 

01 197 169,000 168,000 148.222 185,000 
186,000 12/96 173,000 158,667 147,472 

1 1/96 162,000 143,333 146,583 185,000 ... ....... 

141,000 131,000 -. 14591 7 161,000 10196 
135.000 09/96 127,000 125,000 145,694 

08/96 125.000 123.000 145.833 128,000 

ilI~ _I _I___ 
~ 

______ -~ .. . .... 

_-_- _______-__. 

___________ 
~ 

. . . . . . . . . . . . . . . . . .  

1 Oi98 I 88,000 

08/98 I 58,000 
. . .  ........ 

.. . .  ...... 173.056 168,000 ~~ 165.000 ~- _ll_l" 

~~ ~~~ 

170,889 ....... .......... 07/98 163,000 ._~ 174,000 .~ 

. . . . . . .  

02196 160,000 . 

12195 164,000 
149,000 11195 

10195 131,000 

....... 

01196 164,000 

...... 

_ _  . -. __ - - _ _ ~  ..... 

. _ - _ . _ _ _ ~  . . 

~ -- - ~ -  

06/98 

190,000 185,333 
03/98 . . . . .  182,000 . 183,000 193,000 
02/98 184.000 185.333 

. . . . . . . . . . . . . . . . . . . . . . . . .  

162,667 135,111 . 269.000 
159,000 132.472 ~80,000 
148,000 129,778 185,000 
135,333 $27,000 175,000 

148,000 128,333 .. 

_ _  

_ _ ~  .. .._____-____--___- 

_ _ _ _ ~ _ _  124,139 -. 

. . .  ..... ___________._ ~ ~ 

01198 183,000 ISGOO 160,528 195.000 
. . . . . . . . . . . . . .  12197 189,000 179,000 1 59,194 201,000 .. . . . . . . . . . . . . . . . .  ............ .... ... . . . . . . . . . . . .  

126,000 126,667 121,056 
. -- ~ 

09/95 

140,000 153,083 

149,583 

149,472 

08/97 132,000 139,000 

- 

..... 

02/97 148,944 181,000 - -~ ... . . . . . .  ...... 

~ 140,000 ~ 

08195 128,000 124,333 .- ._ 

122,667 
............... 

~ _ ___ ~~ 

07/95 126,000 ......... ... ............. 

.. .___~ 

............. .~ __.__ 

130,000 
163,000 
186,000 

~ ___  - -. 143.000 
.. . . .  

....... . . - ~ 

. . .  . . . . . . . . .  
176,000 166,667 . . . . . . . . . . . .  . . . .  ..... . . . . . . . .  

1j7.917p__ 130,000 ~- 

114,917 152,000 __ . . . . . .  ................ ... 



- ____ -______ - ~ _ _ _ _  
ZELLWOOD STATION 

. . . . . . . . . . . . . . . . . . . .  . ....... . . . . . . . . . . . . . .  . . . . . . . .  .. 

. .  ...... ........ .......... 
I_-__ ~ 

135,000 
. . . . .  171,000 

Historical W.W.T.F. Flows and Loading Data 

I.~ ~- ~~~~ ~~~~~~~ 08195 ~~ 119,000 126,667 ~~ ~~~ 11 2,167 
05195 

~~ 123,000 128,333 
04/95 -..-__I 138,000. - 130,667 . - 107,361 __ 

130,000 .... 128,667 105,389 124,000 03195 

141,000 _____. 02/95 -~ 130,000 ~____ 131,000 103,722 
01195 132,000 126,667 101,242 152,000 

151,000 
138,000 

10194 

. . . . . . .  ............. ... ............. 95,000 09/94 

....... -I-- 

~ ~ 
~~ 

109,500 ~~~ 

______ . - . _ _ _ ~  ___.. 

__ 12/94 131,000 .... 114,667 - 98,700 
11/94 11 7,000 ~~ 101~000 

-1 89,000 _ _ ~ -  . . .  

_ _ ~  -___ . . . . . . . . . . . .  .. ...................... . . . . . . . . . . . . . . . . . . . . . . .  

. . . . . . . . . . . . . . . . . . .  ...... __ 11 5,000 91,333 ....... ......... ___ 96,000 
..... .. ...... 

. . . . . . . .  



Zellwood Station MHC WWTF - Reuse Modifications 

Extended Aeration Process Analysis 

Volume, 
gallons 

/, 

% of Total 
Flow 

20.00% Total: 90,000 

AERATION 

Volume 
gallons 

Detention Time Loading 
hours #/I ,000 cf 

14.22 20.00 
9.78 29.10 
24.00 11.85 

Existing Tank 
Proposed Tank 

Total: 

266,700 
183,300 
450,000 

CLARIFICATION 

Area 
s.f. 

Loading Rate 
gpdpsf 

51 I .36 
51 1.36 
255.68 

Existing Tank 
Proposed Tank 

Total: 

880 
880 

1,760 

FILTRATION 

Retention Time 
minutes 

Loading Rate 
gpmpsf 

I - -  

11. 

I - -  

3.13 
3.13 
1.56 

" " *  

n - 3  - - -  

Volume 
gallons 

5,000 
5,000 
10,000 

- - -  
- - -  
- - -  
500 
500 

1,000 

Area 
s.f. 

Proposed Dosing Tank # I  
Proposed Dosing Tank # I  

Total: 

16 
16 
32 

Proposed Filter # I  
Proposed Filter #2 

Total: 

50.00 
50.00 
100.00 

- - -  
I-- 

- - -  
Proposed Mudwell #1 
Proposed Mudwell #2 

Total: 

53 
53 
107 

I - -  

.-- 
- - c  

CHLORINATION 

Volume, 
gallons 

Detention Detention 
Time(adf,min) Time(peak,min) 

Existing Tank* 
Proposed Tank' 

Total: 

11,760 
12,000 
23,760 

37.63 15.05 
38.40 15.36 
76.03 30.41 

*Existing tank to be abandoned to maintain gravity flow. Proposed tank to have two compartments. 



/. Zellwood Station MHC WWTF - Reuse Modifications 

Extended Aeration Process Analysis 

AEROBIC DIGESTION 

Sludge Prod. Volume, Sludge Prod. Retention 
gallons gpd Time, days tons/yr 

Existing Tank* 39,600 2,671.88 14.82 78.08 
Proposed Tank* 20,000 2,671.88 7.49 78.08 

Totaf: 59,600 2,671.88 22.31 78.08 
*Proposed tank not required, however recommended since pumping height to digester is high. 

Eckenfelder 
Monod 

Reject Pond 
Reuse Pond 

Total: 

Golf Course 

Total Volume 
gallons 

90,000.00 

EFFLUENT DISPOSAL 

Total System Air Requirements: 2,992.98 

Total Vol. 
gallons 

450,000.00 
450,000.00 

Total Volume 
gallons 

59,600.00 

Volume Storage Time 
gallons days 

450,000 I .oo 
3,700,000 6.89 
3,550,000 7.89 

Area Loading Rate 
acres gpdpsf 

18.00 0.57 

AIR REQUIREMENTS 

SURGE TANK 

Mixing Aerobic 
cfm cfm 

180.00 2.06 

AERATION TANKS 

Mixing Aerobic 
cfm cfm 

900.00 2,623.59 
900.00 1,685.80 

Loading Rate 
incheslweek 

6.45 

Safety Factor Min. Air 
# Air/# BOD @ 1.5 BOD 

2.68 1,470.50 
I .72 1,470.50 

AEROBIC DIGESTER 

Aerobic 
cfm 

329.39 

AIR LIFT PUMPS 

No. ALP cfm 
8.00 40.00 

(Not including surge tank) 



Zellwood Station MHC WWTF - Reuse Modifications /- 

Extended Aeration Process Analysis I 
FLOW = 225,000 gpd 

FLOW EQUALIZATION 

0.2250 mgd 

Volume, 
gallons 

% of Total 
Flow 

40.00% Total: 90,000 

AE RAT1 0 N 

Volume 
gallons 

Detention Time Loading 
hours #/I ,000 cf 

Existing Tank 
Proposed Tank 

Total: 

266,700 
183,300 
450,000 

28.45 10.00 
19.55 14.55 
48.00 5.93 

CLARIFICATION 

Area 
s.f. 

Loading Rate 
gpdpsf 

255.68 
255.68 
127.84 

Existing Tank 
Proposed Tank 

Total: 

880 
880 

1,760 

FILTRATION 

Retention Time 
minutes 

Area 
s*f. 

Volume 
gallons 

5,000 
5,000 
10,000 

- - -  
-I- - - -  
500 
500 

1,000 

Proposed Dosing Tank #I 
Proposed Dosing Tank #I 

Total: 

32 
32 
64 

Proposed Filter #I 
Proposed Filter #2 

Total: 

50.00 
50.00 
100.00 

- - -  
I--  - - -  

Proposed Mudwell #I 
Proposed Mudwell #2 

Total: 

107 
107 
213 

1.1 

1 1 "  

_* I  

CHLORINATION 

Volume, 
gallons 

Detention Detention 
Time(adf,min) Time(peak,min) 

75.26 30.1 1 
76.80 30.72 
152.06 60.83 

Existing Tank 
Proposed Tank 

Total: 

1 1,760 
12000 
23,760 

*Existing tank to be abandoned to maintain gravity flow. Proposed tank to have two compartments. 



.. / 
Zellwood Station MHC WWTF - Reuse Modifications 

Extended Aeration Process Analysis I 
AEROBIC DIGESTION 

Volume, Sludge Prod. Retention Sludge Prod. 
gallons gpd Time, days to nsly r 

Existing Tank 39,600 1,335.94 29.64 39.04 
Proposed Tank 20,000 1,335.94 14.97 39.04 

Total: 59,600 1,335.94 44.61 39.04 
*Proposed tank not required, however recommended since pumping height to digester is high. 

EFFLUENT DISPOSAL 

Volume Storage Time 
gallons days 

Eckenfetder 
Monod 

Reject Pond 
Reuse Pond 

Total: 

Golf Course 

Total Volume 
gallons 

90,000.00 

Total Val. 
gallons 

450,000.00 
450.000.00 

Total Volume 
gallons 

59,600.00 

450,000 2.00 
3,100,000 13.78 
3,550,000 15.78 

Area Loading Rate Loading Rate 
acres gpdpsf incheslweek 

18.00 0.29 3.22 

AIR REQUIREMENTS 

SURGE TANK 

Mixing Aerobic 
cfm cfm 

180.00 2.06 

AERATION TANKS 

Mixing Aerobic Safety Factor Min. Air 
cfm cfm # Air/# BOD @ 1.5 BOD 

900.00 2,085.74 2.13 1,470.50 
900.00 842.90 0.86 1,470.50 

AEROBIC DIGESTER 

Aerobic 
cfm 

164.70 

AIR LIFT PUMPS 

No. ALP cfm 
8.00 40.00 

Total System Air Requirements: 2,290.44 (Not including surge tank) 



Zellwood Station MHC WWTF - Reuse Modifications 

Extended Aeration Process Analysis 

Total: 

'7. 

Existing Tank 
Proposed Tank 

Total: 

Existing Tank 
Proposed Tank 

Total: 

Proposed Dosing Tank #I 
Proposed Dosing Tank # l  

Total: 

Proposed Filter #I 
Proposed Filter #2 

Total: 

Proposed Mudwell #I 
Proposed Mudwell #2 

Total: 

Existing Tank 
Proposed Tank 

Total: 

Volume, 
gallons 

90,000 

AERATION 

Volume 
gallons 

266,700 
183,300 
450,000 

CLARIFICATION 

Area 
s.f. 

880 
880 

1,760 

FILTRATION 

Area 
s.f. 

50.00 
50.00 
100.00 

CHLORINATION 

Volume, 
gallons 

11,760 
12,000 
23,760 

% of Totat 
Flow 

26.67% 

Detention Time Loading 
hours #/I ,000 cf 

18.97 15.00 
13.03 21 .a2 
32 .OO 8.89 

Loading Rate 
SPdPSf 

383.52 
383.52 

191 -76 

Loading Rate 
gpmpsf 

* * *  

*I_ 

- * *  

2.34 
2.34 
1.17 

- - -  
- - -  
-I- 

Volume 
gallons 

5,000 
5,000 
10,000 

I--  - - -  
I--  

500 
500 

1,000 

Detention Detention 
Time(adf,min) Time(peak,min) 

50.18 20.07 

101.38 40.55 
51.20 20.48 

Retention Time 
minutes 

21 
21 
43 

71 
71 
142 

*Existing tank to be abandoned to maintain gravity flow. Proposed tank to have two compartments. 



Zellwood Statlon MHC WWTF - Reuse tulodificatlons 

Extended Aeration Process Analysis 

AEROBIC DIGESTION 

Volume, Siudge Prod. Reten tion Sludge Prod. 
gallons gpd Time, days tonsfyr 

Existing Tank 39,600 1,335.94 29.64 58.56 
Proposed Tank 20,000 1,335.94 14.97 58.56 

Total: 59,600 1,335.94 44.61 58.56 
*Proposed tank not required, however recommended since pumping height to digester is high. 

EFFLUENT DISPOSAL 

Volume Storage Time 
gallons days 

Reject Pond 450,000 1.33 
Reuse Pond 3,100,000 9.19 

Total: 3,550,000 10.52 

Area Loading Rate 
acres gpdpsf 

Golf Course 18.00 0.43 

Total Volume 
gallons 

90,000.00 

Total Vol. 
gallons 

Eckenfelder 450,000.00 
Monod 450,000.00 

Total Volume 
gallons 

59,600.00 

AIR REQUIREMENTS 

SURGE TANK 

Mixing Aerobic 
cfm cfm 

180.00 2.06 

AERATION TANKS 

Mixing Aerobic 
cfm cfm 

900.00 2,354.66 
900.00 1,577.07 

AEROBIC DIGESTER 

Aerobic 
cfm 

247.04 

AIR LIFT PUMPS 

No. ALP cf m 
8.00 40.00 

Total System Air Requirements: 2,641.71 

Loading Rate 
incheslweek 

4.83 

Safety Factor ah. Air 
# Air/# BOD @ 1.5 BOD 

2.40 1,470.50 
1.61 1,470.50 

(Not including surge tank) 


